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The test results relate only to the samples tested.

This equipment has been shown to be capable of compliance with the applicable technical standards as
indicated in the measurement report and was tested in accordance with the measurement procedures specified
in KDB 789033 D02v01r04. Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Suzhou)
Co., Ltd.
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82.1033General Information

Applicant:

Compex Systems Pte Ltd

Applicant Address:

No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore
369651

Manufacturer:

Compex Systems Pte Ltd

Manufacturer Address:

No:9 Harrison Road, Harrison Industrial Building, #05-01, Singapore
369651

Test Site:

MRT Technology (Suzhou) Co., Ltd

Test Site Address:

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development
Zone, Suzhou, China

FCC Registration No.:

893164

FCC Rule Part(s):

Part15 Subpart E (Section 15.407)

Model No.: WLE1216V5-20, WLE1216V5-20-1
FCC ID: TKAWLE1216V520
Test Device Serial No.: N/A [ ] Production [X] Pre-Production [ ] Engineering

Test Facility / Accreditations

Measurements were performed at MRT Laboratory located in Tian’edang Rd., Suzhou, China.

e MRT facility is a FCC registered (MRT Reg. No. 893164) test facility with the site description
report on file and has met all the requirements specified in Section 2.948 of the FCC Rules.

e MRT facility is an IC registered (MRT Reg. No. 11384A-1) test laboratory with the site
description on file at Industry Canada.

e MRT facility is a VCCI registered (R-4179, G-814,

C-4664, T-2206) test laboratory with the site description
on file at VCCI Council.

® MRT Lab is accredited to ISO 17025 by the American
Association for Laboratory Accreditation (A2LA) under
the American Association for Laboratory Accreditation
Program (A2LA Cert. No. 3628.01) in EMC,
Telecommunications and Radio testing for FCC,
Industry Canada, EU and TELEC Rules.

-

Accredited Laboratory

Electrical Testing

FCC ID: TKAWLE1216V520
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
includingintentional and/or unintentional radiators for compliance with the technical rules and
regulations of the FederalCommunications Commission and the Industry Canada Certification and
Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility
located at D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou,
China. The detailed description of the measurement facility was found to be in compliance with the
requirements of § 2.948 according to ANSI C63.4-2009 on September 30, 2013.
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2. PRODUCT INFORMATION
2.1. Equipment Description

Product Name

4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Module

Model No. WLE1216V5-20, WLE1216V5-20-I
Brand Name: COMPEX

Wi-Fi Specification: 802.11a/b/g/n/ac

Operating Temperature: -20~55°C

Note: The difference between models is for different market sale.

2.2. Product Specification Subjective to this Report

Frequency Range

For 802.11a/n-HT20/ac-VHT20:

5180~5320MHz, 5500~5720MHz, 5745~5825MHz
For 802.11n-HT40/ac-VHT40:

5190~5310MHz, 5510~5710MHz, 5755~5795MHz
For 802.11ac-VHT80/ac-VHT80+80:

5210MHz, 5290MHz, 5530MHz, 5610MHz, 5690MHz, 5775MHz

Type of Modulation

802.11a/n/ac: OFDM

Data Rate

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 600Mbps
802.11ac: up to 1733.2Mbps

Note: For other features of this EUT, test report will be issued separately.

2.3. Working Frequencies for this report

802.11a/n-HT20/ac-VHT20

Channel Frequency Channel Frequency Channel Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz
48 5240 MHz 52 5260 MHz 56 5280 MHz
60 5300 MHz 64 5320 MHz 100 5500 MHz
104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz
128 5640 MHz 132 5660 MHz 136 5680 MHz
140 5700 MHz 144 5720 MHz 149 5745 MHz
153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz -- -- -- --

FCC ID: TKAWLE1216V520
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802.11n-HT40/ac-VHT40

Channel Frequency Channel Frequency Channel Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz
62 5310 MHz 102 5510 MHz 110 5550 MHz
118 5590 MHz 126 5630 MHz 134 5670 MHz
142 5710 MHz 151 5755 MHz 159 5795 MHz
802.11ac-VHT80/ac-VHT80+80
Channel Frequency Channel Frequency Channel Frequency
42 5210 MHz 58 5290 MHz 106 5530 MHz
122 5610 MHz 138 5690 MHz 155 5775 MHz

Note: For 802.11ac-VHT80+80 mode, Ant 0 & Ant 1 ports work on one frequency of the above table,

Ant 2 & Ant 3 ports work on another frequency of the above table. E.g. channel 58 + 138 group,

channel 58 will transmit by Ant 0+1 ports and channel 138 will transmit by Ant 2+3 ports. Only

channel 122 and channel 138 can’t transmit simultaneously.

2.4. Description of Available Antennas

No. Antenna Manufacturer Frequency Max Peak
Band Gain
(MH2z) (dBi)
Wi-Fi External Antenna List (5GHz 4*4 MIMO)
S Exceltek Electronics Technology 2400 ~ 2500 3.0
1# Omni Directional
Co., Ltd. 5150 ~ 5850 5.0
o _ 2400 ~ 2500 2.2
2# Omni Directional Laird Smart Technology Co., Ltd.
5150 ~ 5850 3.5
2400 ~ 2500 2.5
3 Omni Directional Linx Technologies
5150 ~ 5850 4.6
4# | Omni Directional | Kenbotong Technology Co., Ltd. | 5150 ~ 5850 10.0

Note 1: The device didn’'t support beam-forming technology and Cyclic Delay Diversity (CDD)

technology, and the transmit signals are uncorrected, so no add array gain to the band power and

band PSD.

Note 2: We selected the max peak gain antenna 4+# to perform all RF testing.

FCC ID: TKAWLE1216V520

Page Number: 9 of 688




i
I y | Report No.: 1710RSU02001

2.5. Description of Support Units

The EUT has been tested with associated equipment below:

Description Manufacturer Model No.

PCB Board Compex Systems Pte Ltd WPQ864HV

2.6. Description of Antenna RF Port

Antenna RF Port

- 5GHz RF Port

Software Control Port Ant O Ant 1 Ant 2 Ant 3

2.7. Test Mode

Test Mode Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n-HT20

Mode 3: Transmit by 802.11n-HT40

Mode 4: Transmit by 802.11ac-VHT20

Mode 5: Transmit by 802.11ac-VHT40

Mode 6: Transmit by 802.11ac-VHT80

Mode 7: Transmit by 802.11ac-VHT80+80

FCC ID: TKAWLE1216V520 Page Number: 10 of 688
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2.8. Description of Test Software

The test utility software used during testing was“QCARCT”, and the version was “v3.0.174.0".
Power Parameter Value for 1TX

Test Mode Channel No. |Test Frequency Power Parameter Value
(MH2) Ant0 | Antl | Ant2 Ant 3
36 5180 17.0 17.0 17.5 175
44 5220 17.5 17.5 17.5 175
48 5240 18.0 17.5 17.5 18.0
52 5260 17.0 17.0 17.0 175
60 5300 17.0 17.0 17.0 175
64 5320 17.0 17.0 17.0 175
802 114 100 5500 17.0 16.5 16.5 17.0
116 5580 17.0 16.5 16.0 16.5
120 5600 17.0 16.5 16.5 16.5
140 5700 17.5 16.5 16.5 17.0
144 5720 17.5 16.5 16.5 17.0
149 5745 21.0 21.0 21.0 21.0
157 5785 21.0 21.0 21.0 21.0
165 5825 21.0 21.0 21.0 21.0
36 5180 -- 17.5 -- --
44 5220 -- 17.5 -- --
48 5240 -- 17.5 -- --
52 5260 -- 17.0 -- --
60 5300 -- 17.0 -- --
64 5320 -- 17.0 -- --
802.11 n-HT20 100 2500 — 179 — —
116 5580 -- 16.5 -- --
120 5600 - 17.0 -- --
140 5700 -- 17.0 -- --
144 5720 -- 17.0 -- --
149 5745 -- 21.0 -- --
157 5785 -- 21.0 -- --
165 5825 -- 21.0 -- --

FCC ID: TKAWLE1216V520 Page Number: 11 of 688
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Test Mode Channel No. |Test Frequency Power Parameter Value
(MH2) Ant0 | Antl | Ant2 Ant 3

38 5190 -- 18.5 -- --

46 5230 -- 19.0 -- --

54 5270 -- 20.0 -- --

62 5310 -- 18.5 -- --

102 5510 -- 17.5 -- --

802.11n-HT40 110 5550 -- 19.5 -- --
118 5590 -- 19.5 -- --

134 5670 -- 18.5 -- --

142 5710 -- 195 -- --

151 5755 -- 21.0 -- --

159 5795 -- 21.0 -- --

36 5180 -- 17.5 -- --

44 5220 -- 17.5 -- --

48 5240 -- 17.5 -- --

52 5260 -- 17.5 -- --

60 5300 -- 17.5 -- --

64 5320 -- 17.0 -- --

802.11ac-VHT20 100 2500 — 17.0 — —
116 5580 -- 16.5 -- --

120 5600 -- 16.5 -- --

140 5700 -- 17.0 -- --

144 5720 - 17.0 - -

149 5745 - 21.0 - -

157 5785 -- 21.0 -- --

165 5825 -- 21.0 -- --

FCC ID: TKAWLE1216V520 Page Number: 12 of 688
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Test Mode Channel No. |Test Frequency Power Parameter Value
(MH2) Ant0 | Antl | Ant2 Ant 3
38 5190 -- 18.0 -- --
46 5230 -- 19.0 -- --
54 5270 -- 20.0 -- --
62 5310 -- 18.5 -- --
102 5510 -- 17.5 -- --
802.11ac-VHT40 110 5550 -- 19.0 -- --
118 5590 -- 19.0 -- --
134 5670 -- 18.5 -- --
142 5710 -- 19.5 -- --
151 5755 -- 21.0 -- --
159 5795 -- 21.0 -- --
42 5210 -- 17.0 -- --
58 5290 -- 17.0 -- --
802.11ac-VHT80 106 2530 — 165 — —
122 5610 -- 20.0 -- --
138 5690 -- 20.0 -- --
155 5775 -- 19.5 -- --

FCC ID: TKAWLE1216V520 Page Number: 13 of 688
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Power Parameter Value for 4TX

Test Mode Channel No. Test Frequency Ant 0+ 1+ 2+ 3 Power
(MHz) Parameter Value
36 5180 11.5
44 5220 12.0
48 5240 12.0
52 5260 11.0
60 5300 11.0
64 5320 11.0
802.11 n-HT20 100 2500 105
116 5580 10.0
120 5600 10.5
140 5700 10.5
144 5720 10.5
149 5745 18.5
157 5785 18.0
165 5825 18.0
38 5190 135
46 5230 13.5
54 5270 14.0
62 5310 14.0
102 5510 135
802.11n-HT40 110 5550 14.0
118 5590 14.0
134 5670 135
142 5710 135
151 5755 195
159 5795 20.0

FCC ID: TKAWLE1216V520 Page Number: 14 of 688
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Test Mode Channel No. Test Frequency Ant 0+ 1+ 2+ 3 Power
(MHz) Parameter Value
36 5180 11.5
44 5220 12.0
48 5240 12.0
52 5260 11.0
60 5300 11.0
64 5320 11.0
802.11ac-VHT20 100 2500 105
116 5580 10.0
120 5600 10.5
140 5700 10.5
144 5720 10.5
149 5745 18.5
157 5785 18.0
165 5825 18.0
38 5190 13.5
46 5230 135
54 5270 145
62 5310 14.0
102 5510 135
802.11ac-VHT40 110 5550 14.0
118 5590 14.0
134 5670 135
142 5710 135
151 5755 19.0
159 5795 19.0
42 5210 11.5
58 5290 12.0
802.11ac-VHT80 106 2530 L
122 5610 135
138 5690 135
155 5775 11.5

FCC ID: TKAWLE1216V520
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Test Mode

Channel
No.

Test Freq.
(MHz)

Power Parameter Value

AntO+1/Ant0O+1+2+3

Ant2+3/Ant0+1+2+3

Non-contiguous 80+80 MHz

mode fall within different UNII band

42 5210 16.5 --
42 5210 -- 17.5
58 5290 16.5 --
58 5290 -- 15.5
106 5530 16.5 --
802.11ac- 106 5530 -- 15.5
VHT80+80 122 5610 16.5 --
122 5610 -- 17.5
138 5690 16.5 --
138 5690 -- 17.5
155 5775 18.0 --
155 5775 -- 17.0
Non-contiguous 80+80 MHz mode fall within same UNII band
106 5530 13.0 --
802.11ac- 138 5690 -- 13.0
VHT80+80 106 5530 -- 13.0
138 5690 13.0 --

FCC ID: TKAWLE1216V520
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2.9. Device Capabilities

This device contains the following capabilities:

802.11a/n/ac Wi-Fi

Note: 5GHz (NII) operation is possible in 20MHz, 40MHz and 80MHz channel bandwidths. The
maximum achievable duty cycles for all modes were determined based on measurements performed
on a spectrum analyzer in zero-span mode with RBW = 8MHz, VBW = 50MHz, and detector =
average per the guidance of Section B)2)b) of KDB 789033 D02v01r04. The RBW and VBW were
both greater than 50/T, where T is the minimum transmission duration, and the number of sweep
points across T was greater than 100. The duty cycles are as follows:

Test Mode Duty Cycle
802.11a 97.04%
802.11n-HT20 98.68%
802.11n-HT40 97.71%
802.11ac-VHT20 98.68%
802.11ac-VHT40 97.44%
802.11ac-VHT80 95.03%
802.11ac-VHT80+80 95.03%

Duty Cycle (T = Transmission Duration)
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802.11n-HT40 (T = 2.428ms)
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2.10. Test Configuration

The 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Modulewas tested per the guidance of KDB 789033
D02v01r04.ANSI C63.10-2013 was used to reference the appropriate EUT setup for radiated
spurious emissions testingand AC line conducted testing.

2.11. EMI Suppression Device(s)/Modifications

No EMI suppression device(s) were added and/or no modifications were made during testing.

2.12.Labeling Requirements

Per 2.1074 & 15.19; Docket 95-19
The label shall be permanently affixed at a conspicuous location on the device; instruction manual or

pamphletsupplied to the user and be readily visible to the purchaser at the time of purchase.
However, when the deviceis so small wherein placement of the label with specified statement is not
practical, only the FCC ID must be displayed on the device per Section 15.19(a)(5). Please see
attachment for FCC ID label andlabel location.
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3. DESCRIPTION OF TEST

3.1. Evaluation Procedure

The measurement procedures described in the American National Standard for Testing Unlicensed
WirelessDevices (ANSI C63.10-2013), and the guidance provided in KDB 789033 D02v01r04 were
used in themeasurement of the 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Module.

Deviation from measurement procedure............ccvevrieirieierrnrn s NONE

3.2. AC Line Conducted Emissions

The line-conducted facility is located inside an8'x4'x4"' shielded enclosure. A 1m x 2m wooden table
80cm high is placed 40cm away from the vertical wall and 80cm away from the sidewall of the
shielded room. Two 10kHz-30MHz, 50Q/50uH Line-Impedance Stabilization Networks (LISNs) are
bonded to the shielded room floor. Power to the LISNs is filtered by external high-current
high-insertion loss power line filters. These filters attenuate ambient signal noise from entering the
measurement lines. These filters are also bonded to the shielded enclosure.

The EUT is powered from one LISN and the support equipment is powered from the second LISN.
All interconnecting cables more than 1 meter were shortened to a 1 meter length by non-inductive
bundling (serpentine fashion) and draped over the back edge of the test table. All cables were at
least 40cm above the horizontal reference ground-plane. Power cables for support equipment were
routed down to the second LISN while ensuring that that cables were not draped over the second
LISN.

Sufficient time for the EUT, support equipment, and test equipment was allowed in order for them to
warm up to their normal operating condition. The RF output of the LISN was connected to the
receiver and exploratory measurements were made to determine the frequencies producing the
maximum emission from the EUT. The receiver was scanned from 150kHz to 30MHz. The detector
function was set to peak mode for exploratory measurements while the bandwidth of the analyzer
was set to 9kHz. The EUT, support equipment, and interconnecting cables were arranged and
manipulated to maximize each emission. Each emission was also maximized by varying: power lines,
the mode of operation or data exchange speed, or support equipment whichever determined the
worst-case emission. Once the worst case emissions have been identified, the one EUT cable
configuration/arrangement and mode of operation that produced these emissions are used for final
measurements on the same test site. The analyzer is set to CISPR quasi-peak and average
detectors with a 9kHz resolution bandwidth for final measurements.

An extension cord was used to connect to a single LISN which powered by EUT. The extension cord
was calibrated with LISN, the impedance and insertion loss are compliance with the requirements as
stated in ANSI C63.10-2013.

Line conducted emissions test results are shown in Section 7.10.
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3.3. Radiated Emissions

The radiated test facilities consisted of an indoor 3 meter semi-anechoic chamber used for final
measurements and exploratory measurements, when necessary. The measurement area is
contained within the semi-anechoic chamber which is shielded from any ambient interference. For
measurements above 1GHz absorbers are arranged on the floor between the turn table and the
antenna mast in such a way so as to maximize the reduction of reflections. For measurements below
1GHz, the absorbers are removed. A MF Model 210SS turntable is used for radiated measurement.
It is a continuously rotatable, remotecontrolled, metallic turntable and 2 meters (6.56 ft.) in diameter.
The turn table is flush with the raised floor of the chamber in order to maintain its function as a
ground plane. An80cm high PVC support structure is placed on top of the turntable.

For all measurements, the spectrum was scanned through all EUT azimuths and from 1 to 4 meter
receive antenna height using a broadband antenna from 30MHz up to the upper frequency shown in
15.33(b)(1) depending on the highest frequency generated or used in the device or on which the
device operates or tunes. For frequencies above 1GHz, linearly polarized double ridge horn
antennas were used. For frequencies below 30MHz, a calibrated loop antenna was used. When
exploratory measurements were necessary, they were performed at 1 meter test distance inside the
semi-anechoic chamber using broadband antennas, broadband amplifiers, and spectrum analyzers
to determine the frequencies and modes producing the maximum emissions. Sufficient time for the
EUT, support equipment, and test equipment was allowed in order for them to warm up to their
normal operating condition. The test set-up for frequencies below 1GHz was placed on top of the 0.8
meter high, 1 x 1.5 meter table; and test set-up for frequencies 1-40GHz was placed on top of the 1.5
meter high, 1 x 1.5 meter table. The EUT, support equipment, and interconnecting cables were
arranged and manipulated tomaximize each emission. Appropriate precaution was taken to ensure
that all emissions from the EUT were maximized and investigated. The system configuration, clock
speed, mode of operation or video resolution, if applicable, turntable azimuth, and receive antenna
height was noted for each frequency found.

Final measurements were made in the semi-anechoic chamber using calibrated, linearly polarized
broadband and horn antennas. The test setup was configured to the setup that produced the worst
case emissions. The spectrum analyzer was set to investigate all frequencies required for testing to
compare the highest radiated disturbances with respect to the specified limits. The turntable
containing the EUT was rotated through 360 degrees and the height of the receive antenna was
varied 1 to 4 meters and stopped at the azimuth and height producing the maximum emission. Each
emission was maximized by changing the orientation of the EUT through three orthogonal planes
and changing the polarity of the receive antenna, whichever produced the worst-case emissions.
According to 3dB Beam-Width of horn antenna, the horn antenna should be always directed to the
EUT when rising height.
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4. ANTENNA REQUIREMENTS

Excerpt from 815.203 of the FCC Rules/Regulations:

“An intentional radiator antenna shall be designed to ensure that no antenna other than that
furnished by theresponsible party can be used with the device. The use of a permanently attached
antenna or of an antennathat uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with theprovisions of this section.”

® The antenna of the EUT uses a unique (IPEX) connector.
Conclusion:

This 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Module unit complies with the requirement of
§15.203.
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5.

Conducted Emissions - SR2

TEST EQUIPMENT CALIBRATION DATE

Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
EMI Test Receiver R&S ESR3 MRTSUEO06185 |1 year 2018/04/25
Two-Line V-Network R&S ENV216 MRTSUE06002 |1 year 2018/06/20
Two-Line V-Network R&S ENV216 MRTSUEO06003 |1 year 2018/06/20
Temperature/Humidity Meter |Yuhuaze HTC-2 MRTSUE(06181 |1 year 2017/12/20
Shielding Anechoic Chamber |Mikebang Chamber-SR2 [MRTSUE06214 |1 year 2018/05/10
Radiated Emissions - AC1
Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
MXE EMI Receiver Agilent N9038A MRTSUE06125 |1 year 2018/08/03
Microwave System Amplifier |Agilent 83017A MRTSUEO06076 |1 year 2018/03/28

1 year 2017/11/21
Loop Antenna Schwarzbeck FMZB1519 MRTSUE06025

1 year 2018/11/21

1 year 2017/11/19
Bilog Period Antenna Schwarzbeck VULB 9168 MRTSUE06172

1 year 2018/11/19
Horn Antenna Schwarzbeck BBHA9120D |MRTSUE06023 |1 year 2018/10/21
Broadband Horn Antenna  |Schwarzbeck BBHA9170 MRTSUEQ06024 |1 year 2018/01/04
Temperature/Humidity Meter|Yuhuaze HTC-2 MRTSUE06183 |1 year 2017/12/20
Anechoic Chamber TDK Chamber-AC1 |MRTSUE06212 |1 year 2018/05/10
Conducted Test Equipment - TR3
Instrument Manufacturer Type No. Asset No. Cali. Interval |Cali. Due Date
Power Meter Agilent U2021XA MRTSUEO06030 |1 year 2017/12/06
EXA Signal Analyzer Agilent N9020A MRTSUEO06106 |1 year 2018/04/25
Temperature/Humidity Meter|Yuhuaze HTC-2 MRTSUE06180 |1 year 2017/12/20
Software Version Function
e3 VvV 8.35 EMI Test Software

FCC ID: TKAWLE1216V520
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6. MEASUREMENT UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests performed on the
EUT as specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed
at approximately the 95% confidence level using a coverage factor of k = 2.

AC Conducted Emission Measurement - SR2

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
150kHz~30MHz: 3.46dB

Radiated Emission Measurement - AC2

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz ~ 1GHz: 4.18dB
1GHz ~ 25GHz: 4.76dB

Spurious Emissions, Conducted - TR3

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.78dB

Output Power - TR3

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.13dB

Power Spectrum Density - TR3

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
1.15dB

Occupied Bandwidth - TR3

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
0.28%
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7. TEST RESULT

7.1. Summary

Product Name:
FCC ID:

FCC Classification:
Data Rate / MCS

4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Module

TK4WLE1216V520

Unlicensed National Information Infrastructure (UNII)
6Mbps ~ 54Mbps (a); MCSO for 802.11n-HT20MHz;

Tested: MCSO for 802.11n-HT40MHz; MCSO0 for802.11ac-VHT20MHz;
MCSO for 802.11ac-VHT40MHz; MCSO for 802.11ac-VHT80MHz;
MCSO0 for 802.11ac-VHT80+80MHz.
FCC Test Description Test Limit Test Test Reference
Section(s) Condition Result
15.407(a) 26dB Bandwidth N/A Pass Section7.2
15.407(e) 6dB Bandwidth = 500kHz Pass Section 7.3
15.407(a)(1)(iv) | Maximum Conducted
Refer to Section 7.4 Pass Section 7.4
,(2), (3) Output Power
Conducted
15.407(h)(1) Transmit Power Control | <24 dBm Pass Section 7.5
15.407(a)(1)(iv) | Peak Power Spectral ) )
. Refer to Section 7.6 Pass | Section 7.6
, (2), (3), (5) Density
15.407(g) Frequency Stability N/A Pass Section 7.7
15.407(b)(1),
) Undesirable Emissions Refer to Section 7.8 & 7.9 Pass
(2), (3), (4)()
General Field Strength Emissions in . Section
15.205, 15.209 Radiated
Limits(Restricted Bands | restrictedbands must 78&7.9
15.407(b)(5), Pass
©). (7) andRadiated Emission meet theradiated limits
’ Limits) detailed in15.209
AC Conducted ) )
Line Section
15.207 Emissions < FCC 15.207 limits Pass
Conducted 7.10
150kHz - 30MHz
Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the

analyzer.The correction table was used to account for the losses of the cables and attenuators used as

part ofthe system to connect the EUT to the analyzer at all frequencies of interest.

2) TestItems “26dB Bandwidth” & “99% Bandwidth” & “6dB Bandwidth” have been assessed single and

MIMO transmission, and showed the worst test data in this report.
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7.2. 26dB Bandwidth Measurement

7.2.1.Test Limit

N/A

7.2.2.Test Procedure Used

KDB 789033 D02v01r04 - Section C.1

7.2.3.Test Setting

1.

2
3
4.
5

The analyzers’ automatic bandwidth measurement capability was used to perform the 26dB
bandwidth measurement. The “X” dB bandwidth parameter was set to X = 26. The automatic
bandwidth measurement function also has the capability of simultaneously measuring the 99%
occupied bandwidth. The bandwidth measurement was not influenced by any intermediated
power nulls in the fundamental emission.

RBW = approximately 1% of the emission bandwidth.

VBW = 3xRBW.

Detector = Peak.

Trace mode = max hold.

7.2.4.Test Setup

Spectrum Analyzer

: Attenuator EUT
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7.2.5.Test Result

Product 4x.4 Wave—Z 802.11ac/a/n Mini PCle Temperature 240C
WiFi Module
Test Engineer Amy Zhang Relative Humidity | 58%
Test Site SR2 Test Date 2017/11/04
Test Mode Data Rate/ | Channel No. | Frequency |26dB Bandwidth | 99% Bandwidth
MCS (MH2) (MH2z) (MH2z)
1TX_Ant 1
802.11a 6Mbps 36 5180 19.81 16.44
802.11a 6Mbps 44 5220 21.35 16.53
802.11a 6Mbps 48 5240 21.47 16.50
802.11a 6Mbps 52 5260 19.57 16.44
802.11a 6Mbps 60 5300 19.40 16.41
802.11a 6Mbps 64 5320 19.55 16.42
802.11a 6Mbps 100 5500 19.14 16.42
802.11a 6Mbps 116 5580 19.79 16.43
802.11a 6Mbps 120 5600 19.24 16.43
802.11a 6Mbps 140 5700 19.37 16.45
802.11a 6Mbps 144 5720 19.54 16.42
802.11a 6Mbps 149 5745 19.46 16.41
802.11a 6Mbps 157 5785 19.51 19.41
802.11a 6Mbps 165 5825 19.46 16.40
802.11n-HT20 MCSO 36 5180 20.13 17.60
802.11n-HT20 MCSO0 44 5220 21.19 16.67
802.11n-HT20 MCSO0 48 5240 21.83 16.55
802.11n-HT20 MCSO 52 5260 20.19 17.60
802.11n-HT20 MCSO0 60 5300 20.27 17.60
802.11n-HT20 MCSO0 64 5320 19.98 17.59
802.11n-HT20 MCSO0 100 5500 20.10 17.59
802.11n-HT20 MCSO0 116 5580 20.14 17.64
802.11n-HT20 MCSO0 120 5600 20.24 17.61
802.11n-HT20 MCSO0 140 5700 20.26 17.61
802.11n-HT20 MCSO0 144 5720 20.10 17.61
802.11n-HT20 MCSO0 149 5745 20.02 17.58
802.11n-HT20 MCSO 157 5785 20.17 17.57
802.11n-HT20 MCSO0 165 5825 20.27 17.58
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Test Mode Data Rate/| Channel No. | Frequency | 26dB Bandwidth | 99% Bandwidth
MCS (MHz) (MHz) (MHz)
1TX_Ant 1

802.11n-HT40 MCSO0 38 5190 39.37 35.90
802.11n-HT40 MCSO0 46 5230 39.39 35.98
802.11n-HT40 MCSO 54 5270 39.81 36.01
802.11n-HT40 MCSO0 62 5310 39.22 35.93
802.11n-HT40 MCSO0 102 5510 39.39 35.95
802.11n-HT40 MCSO0 110 5550 39.65 35.95
802.11n-HT40 MCSO0 118 5590 39.59 36.06
802.11n-HT40 MCSO0 134 5670 39.20 35.95
802.11n-HT40 MCSO 142 5710 39.46 35.99
802.11n-HT40 MCSO 151 5755 39.37 35.93
802.11n-HT40 MCSO0 159 5795 39.55 35.85
802.11ac-VHT20 MCSO 36 5180 20.11 17.61
802.11ac-VHT20 MCSO 44 5220 20.50 17.64
802.11ac-VHT20 MCSO 48 5240 21.26 17.68
802.11ac-VHT20 MCSO 52 5260 20.14 17.61
802.11ac-VHT20 MCSO 60 5300 19.92 17.60
802.11ac-VHT20 MCSO 64 5320 20.20 17.62
802.11ac-VHT20 MCSO 100 5500 20.16 17.61
802.11ac-VHT20 MCSO 116 5580 20.03 17.60
802.11ac-VHT20 MCSO 120 5600 20.29 17.63
802.11ac-VHT20 MCSO 140 5700 20.22 17.61
802.11ac-VHT20 MCSO 144 5720 20.01 17.60
802.11ac-VHT20 MCSO 149 5745 20.20 17.59
802.11ac-VHT20 MCSO 157 5785 20.01 17.59
802.11ac-VHT20 MCSO 165 5825 20.19 17.59
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Test Mode Data Rate/| Channel No. | Frequency | 26dB Bandwidth | 99% Bandwidth
MCS (MHz) (MHz) (MHz)
1TX_Ant 1

802.11ac-VHT40 MCSO0 38 5190 39.46 35.88
802.11ac-VHT40 MCSO0 46 5230 39.20 36.03
802.11ac-VHT40 MCSO0 54 5270 46.36 36.04
802.11ac-VHT40 MCSO0 62 5310 38.99 35.95
802.11ac-VHT40 MCSO0 102 5510 39.30 35.91
802.11ac-VHT40 MCSO0 110 5550 39.06 35.93
802.11ac-VHT40 MCSO0 118 5590 39.81 36.03
802.11ac-VHT40 MCSO0 134 5670 39.16 35.97
802.11ac-VHT40 MCSO 142 5710 43.61 36.14
802.11ac-VHT40 MCSO 151 5755 39.52 35.90
802.11ac-VHT40 MCSO0 159 5795 39.47 35.88
802.11ac-VHTS80 MCSO 42 5210 82.68 75.81
802.11ac-VHT80 MCSO0 58 5290 82.87 75.85
802.11ac-VHT80 MCSO0 106 5530 81.77 75.69
802.11ac-VHTS80 MCSO 122 5610 83.59 75.92
802.11ac-VHTS80 MCSO 138 5690 83.48 75.81
802.11ac-VHTS80 MCSO 155 5775 83.46 76.07
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802.11a 26dB Bandwidth & 99% Bandwidth - Ant 1
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802.11a 26dB Bandwidth & 99% Bandwidth - Ant 1
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r Ci Fr 5.800000000 GH:
Center Freq 5.600000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

e o e W et

Center 5.6 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 23.6 dBm
16.430 MHz

Transmit Freq Error 23.565 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.24 MHz x dB -26.00 dB

s staTus,

[ Keysoht Spectrum Ansiyeer - Occupied BW
Fent 03:11:54 PM Nov 04, 2017
Radio Std: None Frequency

r Ci Fr 5.700000000 GH:
Center Freq 5.700000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.700000000 GHz|

‘Center 5.7 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 24.4 dBm
16.447 MHz

Transmit Freq Error 25.139 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.37 MHz x dB -26.00 dB

= staTus,

Channel 144 (5720MHz)

Channel 149 (5745MHz)

[ Kepight Spectrum Ansyzer - Occupied B
ot 03:12:19 PM Nov 04, 2017
Radio Std: None Frequency

r Ci Fr 5.720000000 GH:
Center Freq 5.720000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

\‘h e

Center 5.72 GHz

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Total Power 24.1 dBm

Occupied Bandwidth

16.422 MHz
Transmit Freq Error 21.342 kHz
x dB Bandwidth 19.54 MHz x dB -26.00 dB

% of OBW Power 99.00 %

B eysioh Spactrum Anatyzer - Occupied BW &

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz .
Trig: Free Run AvglHold:> 1010

HFGaindlow | #Atten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 200 kHz

Span 40 MHz

#VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 21.9 dBm
16.410 MHz

Transmit Freq Error 33.119 kHz OBW Power 99.00 %
x dB Bandwidth 19.46 MHz xdB -26.00 dB

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11a 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 157 (5785MHz)

Channel 165 (5825MHz)

Keysight Spactrum Anshyaer - Occupied B

:31:26 AM N0y U8, 2017

Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
Trig: Free Run AvglHold:>10M0

HFGainion | SAtten: 20 4B Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 200 kHz

Span 40 MHz|

#VBW 620 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.4 dBm
16.409 MHz

33.369 kHz OBW Power 99.00 %
19.51 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

eyuoht Spactrum Anabat - Occupied B s
04:32:31 3 Mov 5, 2017
Radia Std: None

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz
Trig: Free Run AvglHold:>10M0

HFGainion | SAtten: 20 4B Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center Freqg|
5825000000 GHz|

Center 5.825 GHz
#Res BW 200 kHz

Span 40 MHz

#VBW 620 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 22.4 dBm
16.403 MHz

39.700 kHz OBW Power 99.00 %
19.46 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 36 (5180MHz)

Channel 44 (5220MHz)

[ Feght Specinam Ansyes - Occupied BW
TH ; ALTGH 032113 PANGV 04,2017
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None

L Trig: Free Run Avg|Hold:>10/10
AFGainion | #Atten: 20 dB Radio Davice: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

oY -Am-r-u.w'w'u....\

i
et

Center 5.18 GHz

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 20.2 dBm
17.602 MHz

Transmit Freq Error 16.048 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.13 MHz x dB -26.00 dB

[ Keysignt Spectrum Anshyze: - Occupied B
§ AL v 03:21:47 FM Noy 04, 2017

Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None
M Trig: Free Run Avg|Hold:>10/10

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

A Ny e o

e P

‘Center 5.22 GHz Span 40 MHz,
#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 18.8 dBm
17.673 MHz

Transmit Freq Error 23.577 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.19 MHz x dB -26.00 dB

Frequency

Center Freq

Channel 48 (5240MHz)

Channel 52 (5260MHz)

[ Keysight Spectrum Ansiyzer  Occupied BW
i L 03:22:39 PM Nov 04, 2017

‘Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: Nane
W 7| Free Run Avg|Hold:>10/10

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.0 dBm
16.552 MHz

Transmit Freq Error 57.635 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.83 MHz x dB -26.00 dB

s staTus,

[ Kerih Spectram Arabyes - Occupiea B
TR a 32313 PNy 04,2017
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None

L Trig: Free Run Avg|Hold:>10/10
AFGainion | #Atten: 20 dB Radio Davice: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Span 40 MHz

HRes BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 14.1 dBm
17.602 MHz

Transmit Freq Error 24.123 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.19 MHz x dB -26.00 dB

= staTus,

Frequency

Center Freq
5.260000000 GHz|

Channel 60 (5300MHz)

Channel 64 (5320MHz)

[ Keysight Spectrum Ansiyzer  Occupied BW
AL 0323754 PM Nov 04, 2017

‘Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Radio Std: None
M o Free Run Avg|Hold:>10/10

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 17.6 dB.
Ref 30.00 dBm

RETESEN RN T v R
!

ey
—— L

Center 5.3 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 14.3 dBm
17.599 MHz

Transmit Freq Error 22.397 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.27 MHz x dB -26.00 dB

[ Keysignt Spectrum Anshyzer - Occupied B
i AL 03:24:16 PM Nov 04, 2017

Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: Nane
W 7| Free Run Avg|Hold:>10/10

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 17.6 dB.
Ref 30.00 dBm

LY S

Span 40 MHz

HRes BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 14.3 dBm
17.593 MHz

Transmit Freq Error 14.716 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.98 MHz x dB -26.00 dB

Frequency

Center Freq
5320000000 GHz

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 100 (5500MHz)

Channel 116 (5580MHz)

[ Keyaight Spectrom Anshyze - Occupied BW
BN > ALIGN 03:24 M Nov 04, 2017
Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None

S Trig: Free Run Avg|Hold:>10/10
AFGaindow *__#Atten: 20 dB

Frequency
Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

s

Center 5.5 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 17.6 dBm
17.589 MHz
Transmit Freq Error 26.684 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.10 MHz x dB -26.00 dB

I ———————
L > ALIGh 03:25:46 PM Nov 04, 2017
Center Freq 5.580000000 GHz Center Freq: 5.580000000 GHz Radio Std: None

L Trig: Free Run Avg|Hold:>10/10
AFGaindow *__#Atten: 20 dB

Frequency
Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

AT et P

Center 5.58 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.6 dBm
17.635 MHz
Transmit Freq Error 9.032 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.14 MHz x dB -26.00 dB

Channel 120 (5600MHZz)

Channel 140 (5700MHz)

[ Kepsight Spectram Anshyer - Occupied B
L a 03:26:28 PM Mo 04, 2017
Center Freq 5.600000000 GHz Center Freq: 5.600000000 GHz Radio Std: None Frequency

! Trig: Free Run Avg|Held:>10110

AFGaindow *__#Atten: 20 dB

Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

N

Center 5.6 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 19.1 dBm
17.611 MHz

Transmit Freq Error 16.386 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.24 MHz x dB -26.00 dB

s staTus,

[ ey Spectram Amyeer - Occupied 80
TR a 32659 P Now 08, 9017
Center Freq 5.700000000 GHz Center Freq: 5700000000 GHz Radio 5td: Nane Frequency

WY Trig: Free Run AvglHold:>10/10

AFGaindow *__#Atten: 20 dB

Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

‘Center 5.7 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 16.5 dBm
17.612 MHz

Transmit Freq Error 8.008 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.26 MHz x dB -26.00 dB

= staTus,

Channel 144 (5720MHz)

Channel 149 (5745MHz)

[ Keysight Spectrum Ansiyzer  Occupied BW
i L 03:27:25 PM oy 04, 2017

Radio Std: None Frequency

r Ci Fr 5.720000000 GH:
Center Freq 5.720000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

ANl b ] ‘(w».mw‘u“wh-m.\p h
\

I

SRR P

Center 5.72 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 15.9 dBm
17.605 MHz

% of OBW Power 99.00 %

Transmit Freq Error 488 Hz
x dB Bandwidth 20.10 MHz x dB -26.00 dB

B eysioh Spactrum Anatyzer - Occupied BW &
04:35:43 AM 10w 08, 2017
Radia Std: Nene

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz .
Trig: Free Run AvglHold:> 1010

HFGaindlow | #Atten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 220 kHz

#VBW 680 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 22.1 dBm
17.577 MHz

Transmit Freq Error 22.596 kHz OBW Power 99.00 %

x dB Bandwidth 20.02 MHz xdB -26.00 dB

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—
Kipsight Spectrum Anahyaer - Occupied B

04:36:37 AM Nov 08, 2017

Center Freq 5.785000000 GHz Center Freg: 5.785000000 GHz Radia Std: None
Trig: Free Run AvglHeld:>1010

HFGainion | SAtten: 20 4B Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

iCenter 5.785 GHz Span 40 MHz|
#Res BW 220 kHz #VBW 680 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.9 dBm
17.573 MHz

Transmit Freq Error 26.407 kHz OBW Power 99.00 %

x dB Bandwidth 20.17 MHz x dB -26.00 dB

—
Kipsight Spectrum Anahyaer - Occupied B

04:37:11 AM Wow 08, 2017

Center Freq 5.825000000 GHz Center Freg: 5.825000000 GHz Radia Std: None
Trig: Free Run AvglHeld:>1010

HFGainion | SAtten: 20 4B Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

iCenter 5.825 GHz Span 40 MHz
#Res BW 220 kHz #VBW 680 kHz Sweep 1.067 ms

Occupied Bandwidth Total Power 22.6 dBm
17.584 MHz

Transmit Freq Error 33.728 kHz OBW Power 99.00 %

x dB Bandwidth 20.27 MHz x dB -26.00 dB

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT40 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
g AL

‘Center Freq 5.190000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

T

Center 5.19 GHz
#Res BW 430 kHz
Occupied Bandwidth
35.898 MHz
32.242 kHz
39.37 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.180000000 GHz
" Trig: Free Run
#Atten: 20 dB

o P AN, | P P
Y

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

03:34:05 PH Mow 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5.190000000 GHz|

Span 80 MHz,
Sweep 1.067 ms|

17.0 dBm

99.00 %
-26.00 dB

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

Center Freq: 5.230000000 GHz
" Trig: Free Run
#Atten: 20 dB

‘Center Freq 5.230000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.23 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
35.984 MHz
74.615 kHz

39.39 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

03:37:37 PH Nov 04, 2017

Radio Std: None e

AvglHeld:>1010

Radio Device: BTS

CenterFreq|

Span 80 MHz,
Sweep 1.067 ms|

18.1 dBm

99.00 %
-26.00 dB

Channel 54 (5270MHz)

Channel 62 (5310MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.270000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

#Res BW 430 kHz
Occupied Bandwidth
36.006 MHz

97.465 kHz
39.81 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.270000000 GHz
! Trig: Free Run
#Atten: 20 dB

n.,d,»l.«x-inl»-»h\,v-wwk"

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

03:51:02 PH Mo 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5.270000000 GHz|

i

'*w,.w«.u«»w,%

Span 80 MHz
Sweep 1.067 ms,

17.3 dBm

99.00 %
-26.00 dB

STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

Center Freq: 5.310000000 GHz
! Trig: Free Run
#Atten: 20 dB

‘Center Freq 5.310000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

A s

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
35.926 MHz
84.287 kHz

39.22 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

03:51:46 PH Mo 04, 2017

Radio Std: None e

AvglHeld:>1010

Radio Device: BTS

CenterFreq|
5.310000000 GHz|

Span 80 MHz
Sweep 1.067 ms|

16.0 dBm

99.00 %
-26.00 dB

STaTUS,

Channel 102 (5510MHz)

Channel 110 (5550MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.510000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

T

‘Center 5.51 GHz
#Res BW 430 kHz

Occupied Bandwidth

35.947 MHz
119.59 kHz
39.39 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.510000000 GHz
" Trig: Free Run
#Atten: 20 dB

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

03:52:20 PH Mo 04, 2017

Radio td: None R

AvglHeld:>1010

Radio Device: BTS

Center Freq
5510000000 GHz

Span 80 MHz
Sweep 1.067 ms,

18.3 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

Center Freq 5.550000000 GHz Center Freq: 5.550000000 GHz

03:53:13 PH Mo 04, 2017

Radio Std: None e

" Trig: Free Run AvglHeld:>1010

AFGainiow _ HAtten: 20 dB

Ref Offset 175 dB.
Ref 30.00 dBm

e i | At

Ao uﬂw)wwu\dn‘u'

Center 5.55 GHz

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
35.954 MHz
89.302 kHz

39.65 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Device: BTS

Center Freq|
0000000 GHz|

Stoemtdtfmnthon

Span 80 MHz
Sweep 1.067 ms|

21.6 dBm

99.00 %
-26.00 dB

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT40 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 118 (5590MHz)

Channel 134 (5670MHz)

[ Keysight Spectium Anshyzsr - Occupied BW.
i AL 03:54:22 PH Nov 04, 2017

Radio Std: None Frequency

K C Fi 5.580000000 GH:
Center Freq 5.590000000 GHz T;gﬁ;':;w Avgm:\a e

AFGaindLow | #Aten: 20 d8 Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

Center Freq|

{ 5590000000 GHz|

s A, | i
i v

MJMWIMWW‘W'M |

Center 5.59 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 21.2 dBm
36.057 MHz
59.860 kHz % of OBW Power 99.00 %

39.59 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
N AL v 03:55:38 PH Nov 04, 2017

Radio Std: None e

‘Center Freq 5.670000000 GHz

Center Freq: 5.670000000 GHz
gl Trig: Free Run
#FGain:Low HAL

AvglHeld:>1010
Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

CenterFreq|
5670000000 GHz|

Center 5.67 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 19.5 dBm
35.953 MHz
16.264 kHz

39.20 MHz x dB

% of OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 142 (5710MHz)

Channel 151 (5755MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 03:56:50 PH o 04, 2017
Radio Std: None

Center Freq 5.710000000 GHz Center Freq: 5.710000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

AFGaindLow | #Aten: 20 d8 Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

Center Freq
5.710000000 GHz|

T P o

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 19.1 dBm
35.992 MHz
3.746 kHz % of OBW Power 99.00 %

39.46 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

B eysight Spactiuen natyzes - Occupd EW
] " 04:38:15 A N 08, 2017

Center Freq 5.755000000 GHz Center Freg: 5.765000000 GHz Radio Std: Nane
Trig: Free Run AvglHeld:>10/110

AFGainLow | #Aten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

PP
i
| eyt A A

Center 5.755 GHz
#Res BW 390 kHz

Span 80 MHz|

#VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.1 dBm
35.928 MHz

95.576 kHz
39.37 MHz x dB

OBW Power 99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

™ STATUS

Channel 159 (5795MHz)

B eysight Spactiuen natyzes - Occupd EW

N 04:39:00 A o

Center Freq 5.795000000 GHz Center Freq: 5.785000000 GHz Radio Std: No
Trig: Free Run AvglHeld:>10/10

AFGainLow ©_ ¥Atien: 20 d8 Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

| et i [ ST —

Center 5.795 GHz
#Res BW 390 kHz

Span 80 MHz|

#VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 23.0 dBm
35.850 MHz
96.285kHz  OBW Power 99.00 %

39.55 MHz xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 36 (5180MHz)

Channel 44 (5220MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
i AL 04:03:35 PH Nov 04, 2017
Radio Std: None

Center Freq 5.180000000 GHz Center Freq: 5180000000 GHz Frequency
" Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.180000000 GHz|

S SO S
T,

Center 5.18 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.1 dBm
17.606 MHz
11.846 kHz % of OBW Power 99.00 %

20.11 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

. T [TEIL
Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None Frequency
" Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|

g

Center 5.22 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 18.7 dBm
17.638 MHz
26.478 kHz % of OBW Power 99.00 %

20.50 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 48 (5240MHz)

Channel 52 (5260MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 04:05:32 PH o 04, 2017
Radio Std: None

‘Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Frequency
WS Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.240000000 GHz|
i b A s

Span 40 MHz

HRes BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.8 dBm
17.675 MHz
24.274 kHz % of OBW Power 99.00 %

21.26 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 04:06:14 PH Mo 04, 2017

Radio Std: None e

r C Fi 5.260000000 GH:
Center Freq 5.260000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.260000000 GHz|

T Y

Span 40 MHz

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 15.0 dBm
17.608 MHz
31.267 kHz % of OBW Power 99.00 %

20.14 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STaTUS,

Channel 60 (5300MHz)

Channel 64 (5320MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 04:06-56 PH o 04, 2017
Radio Std: None

Center Freq 5.300000000 GHz Center Freq: 5.300000000 GHz Frequency
WS Trig: Free Run AvglHold:>10110

A Gain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5300000000 GHz

R e e e

PTEN T

‘Center 5.3 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 14.8 dBm
17.602 MHz
27.826 kHz % of OBW Power 99.00 %

19.92 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 04:07-30 PH Mo 04, 2017

Radio Std: None e

r C Fi 5.320000000 GH:
Center Freq 5.320000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq|
5320000000 GHz|

e e e

Center 5.32 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 14.4 dBm
17.622 MHz
27.408 kHz % of OBW Power 99.00 %

20.20 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520

Page Number: 38 of 688




Report No.: 1710RSU02001

802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 100 (5500MHz)

Channel 116 (5580MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
i AL 04:08-55 PH Mo 04, 2017
Radio Std: None

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Frequency
" Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq

5500000000 GHz|
B

T e

Center 5.5 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.6 dBm
17.611 MHz
26.528 kHz % of OBW Power 99.00 %

20.16 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
N AL v 04:00:53 PH Nov 04, 2017

Radio Std: None e

r C Fi 5.580000000 GH:
Center Freq 5.580000000 GHz i T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq,
100000 GHz|
AL s i P o g

Aoy,
M W

Center 5.58 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 19.3 dBm
17.598 MHz
14.602 kHz % of OBW Power  99.00 %

20.03 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 120 (5600MHZz)

Channel 140 (5700MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 04:10:30 PH Mo 04, 2017
Radio Std: None

Center Freq 5.600000000 GHz Center Freq: 5600000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.600000000 GHz|
S T A i e

i,
'}
e

‘Center 5.6 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.7 dBm
17.625 MHz
14.850 kHz % of OBW Power 99.00 %

20.29 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 04:11:37 PH Mo 04, 2017

Radio Std: None e

r C Fi 5.700000000 GH:
Center Freq 5.700000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.700000000 GHz|

A o, b ]

18

S e o b

Center 5.7 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 17.3 dBm
17.610 MHz
4.193 kHz % of OBW Power 99.00 %

20.22 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STaTUS,

Channel 144 (5720MHz)

Channel 149 (5745MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 04:12:08 PH o 04, 2017
Radio Std: None

Center Freq 5.720000000 GHz Center Freq: 5.720000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

AFGaindLow | #Aten: 20 d8 Radio Device: BTS
Ref Offset 176 dB
Ref 30.00 dBm

Center Freq

5720000000 GHz

e e T e
}

‘Center 5.72 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 16.1 dBm
17.600 MHz
15.894 kHz % of OBW Power 99.00 %

20.01 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run AvglHold:>10/10

AFGainLow | #Aten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 220 kHz

Span 40 MHz|

#VBW 680 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.5 dBm

17.585 MHz
23.328kHz  OBW Power 99.00 %
2020MHz  xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

usc STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 157 (5785MHz)

—
Keysight Spectium Analyzes - Occupsed EW

Channel 165 (5825MHz)

N IGN ATO_[04:41:13 M4 Now 08, 2017
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: Nane
e Trig: Free Run AvglHeld:>10/10
#F GainLow #Atten: 20 dB Radio Device: 8BTS
Ref Offset 215 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 220 kHz

#VBW 680 kHz
Occupied Bandwidth

17.592 MHz

Transmit Freq Error 27.705 kHz
x dB Bandwidth

Total Power 22.7 dBm

OBW Power

99.00 %
20.01 MHz x dB

-26.00 dB

STATLS

—
Keysight Spectium Analyzes - Occupsed EW

Center Freq 5.825000000 GHz

NSEINT ] 04:61:57 A Now 0B, 2017
Center Freq: 5.825000000 GHz Radio Std: Nane
e Trig: Free Run AvglHeld:>10/110

HFGuinLow | #Atten: 20 d8 Radio Device: BTS
Ref Offset 215 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 220 kHz

#VBW 680 kHz
Occupied Bandwidth
17.588 MHz

Transmit Freq Error 29.542 kHz
x dB Bandwidth

Total Power 23.0 dBm

OBW Power
20.19 MHz x dB

99.00 %
-26.00 dB

STATLS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
g AL

Center Freq: 5.180000000 GHz
" Trig: Free Run
#Atten: 20 dB

‘Center Freq 5.190000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

A AR, | S A A

Center 5.19 GHz

HRes BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
35.879 MHz
56.435 kHz

39.46 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

04:21°58 PH Nov 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5.190000000 GHz|

Span 80 MHz,
Sweep 1.067 ms|

17.0 dBm

99.00 %
-26.00 dB

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

‘Center Freq 5.230000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

'
i L

Center 5.23 GHz
#Res BW 430 kHz
Occupied Bandwidth
36.031 MHz
87.835 kHz
39.20 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.230000000 GHz
" Trig: Free Run
#Atten: 20 dB

Z3:00 P Wav 04, 2017

Radio Std: None e

AvglHeld:>1010
Radio Device: BTS

CenterFreq|
5.230000000 GHz|

Y
h
st Pty

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Total Power 18.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Channel 54 (5270MHz)

Channel 62 (5310MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

Center Freq: 5.270000000 GHz
! Trig: Free Run
#Atten: 20 dB

‘Center Freq 5.270000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

sighgsatear b | bt e
¥

HRes BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
36.038 MHz
89.322 kHz

46.36 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

4:24:11 PH Mo 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5.270000000 GHz|

Span 80 MHz
Sweep 1.067 ms,

18.2 dBm

99.00 %
-26.00 dB

STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

‘Center Freq 5.310000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

]

#Res BW 430 kHz
Occupied Bandwidth
35.947 MHz

96.427 kHz
38.99 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.310000000 GHz
! Trig: Free Run
#Atten: 20 dB

04:25:16 PH Mo 04, 2017
Radio Std: None e
AvglHeld:>1010

Radio Device: BTS

CenterFreq|
5.310000000 GHz|

ot PSR, | i M S bl

\
LT YTV

Span 80 MHz
Sweep 1.067 ms| mon et
16.5 dBm

99.00 %
-26.00 dB

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

STaTUS,

Channel 102 (5510MHz)

Channel 110 (5550MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz
g Trig: Free Run

AFGainiow _ HAtten: 20 dB

Ref Offset 175 dB.
Ref 30.00 dBm

e | LA et
4 L]

‘Center 5.51 GHz

HRes BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
35.914 MHz
94.264 kHz

39.30 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

04:25:43 PH o 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5510000000 GHz

Span 80 MHz
Sweep 1.067 ms,

18.1 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

‘Center Freq 5.550000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.55 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.929 MHz

82.374 kHz
39.06 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5550000000 GHz
G Trig:
#Aten: 20 B

04:26:14 PH Mo 04, 2017
Radio Std: None
AvglHeld:>1010

Radio Device: BTS

Span 80 MHz

#VBW 1.3 MHz Sweep 1.067 ms)

Total Power 21.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 118 (5590MHz)

Channel 134 (5670MHz)

[ Kepught Spectnam Anstyzer - Occupied EW
i AL - 04:26:44 M Ngw 04, 2017

Center Freq: 5.550000000 GHz Radio Std: None

" Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.590000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

AP N pRT -

N
Liephnaaidtings™ bttt b

Center 5.59 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 21.8 dBm
36.027 MHz
52.274 kHz % of OBW Power

39.81 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5590000000 GHz|

[ Keyaight Spectrom Anshyze - Occupied BW
BN > 04:27:15 P Mow 04, 2017 F
Center Freq 5.670000000 GHz Radio Std: None requency

Center Freq: 5.670000000 GHz
gl Trig: Free Run
#FGain:Low HAL

AvglHeld:>1010
Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

CenterFreq|

Center 5.67 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 19.8 dBm
35.967 MHz
3.383 kHz % of OBW Power

39.16 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 142 (5710MHz)

Channel 151 (5755MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
I 04:28:36 PH o 04, 2017
Radio Std: None

Center Freq: 5.710000000 GHz
gl Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.710000000 GHz

HFGainLow Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

gt ol it |ty
L

| — T s Ptmiant i

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 19.5 dBm
36.137 MHz
2.417 kHz % of OBW Power

43.61 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.710000000 GHz|

B eysight Spactiuen natyzes - Occupd EW
] ] 204w 08, 2017

Center Freg: 5.765000000 GHz Radio Std: Nane

Trig: Free Run AvglHeld:>10/110

#Atten: 20 dB

Center Freq 5.755000000 GHz

#F GainiLow - Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

i kil g b

Center 5.755 GHz
#Res BW 390 kHz

Span 80 MHz|

#VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.4 dBm
35.903 MHz

84.583 kHz OBW Power
39.52 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

™ STATUS

Channel 159 (5795MHz)

B eysight Spactiuen natyzes - Occupd EW
7 o i o
Center Freq: 5.785000000 GHz Radio Std: No
o Trig: Free Run AvglHeld:>10/10
#Atten: 20 48

Center Freq 5.795000000 GHz

#FGainzLow Radic Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

gl s,

Center 5.795 GHz
#Res BW 390 kHz

Span 80 MHz|

#VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.7 dBm
35.879 MHz
102.73 kHz OBW Power

39.47 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

FCC ID: TKAWLE1216V520

Page Number: 42 of 688




Report No.: 1710RSU02001

802.11ac-VHT80 26dB Bandwidth & 99% Bandwidth - Ant 1

Channel 42 (5210MHz)

Channel 58 (5290MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
i AL 04:34:06 PH Nov 04, 2017
Radio Std: None

‘Center Freq 5.210000000 GHz Frequency

Center Freq: 5.210000000 GHz
Col A
HFGainLow

" Trig: Free Ru AvglHeld:>1010

#Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5210000000 GHz|

e e

Center 5.21 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 15.8 dBm
75.807 MHz
99.392 kHz % of OBW Power

82.68 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
i R G 04:35:38 PH Nov 04, 2017

Radio Std: None e

Center Freq: 5.290000000 GHz
" Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.290000000 GHz
AFGainion T Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.290000000 GHz|

N"‘W' .‘_~-ww~mwuwm5

Center 5.20 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 15.2 dBm
75.849 MHz
86.307 kHz % of OBW Power

82.87 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 106 (5530MHz)

Channel 122 (5610MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 04:36:13 PH o 04, 2017
Radio Std: None

Center Freq: 5.530000000 GHz Frequency
" Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.530000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.530000000 GHz|

e

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 04:39:12 PH Mo 04, 2017

Radio Std: None e

Center Freq: 5610000000 GHz
! Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.610000000 GHz
AFGainiow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5610000000 GHz|

#Res BW 820 kHz
Occupied Bandwidth
75.693 MHz

240.45 kHz
81.77 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.7 MHz

Total Power

% of OBW Power
x dB

Span 160 MHz|
Sweep 1.067 ms,

17.7 dBm

99.00 %
-26.00 dB

STaTUS,

#Res BW 820 kHz
Occupied Bandwidth
75.918 MHz

-7.884 kHz
83.59 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 2.7 MHz

Total Power

% of OBW Power
x dB

Span 160 MHz|
Sweep 1.067 ms|

19.6 dBm

99.00 %
-26.00 dB

STaTUS,

Channel 138 (5690MHz)

Channel 155 (5775MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.690000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

JMMM“Y'W‘

wmwmwrw’f

‘Center 5.69 GHz
#Res BW 820 kHz
Occupied Bandwidth
75.814 MHz
-22.102 kHz
83.48 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.690000000 GHz
! Trig: Free Run
#Atten: 20 dB

#VBW 2.7 MHz

Total Power

% of OBW Power
x dB

04:41:23 PH Mo 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5690000000 GHz

Span 160 MHz|
Sweep 1.067 ms,

16.5 dBm

99.00 %
-26.00 dB

[ Xeysaght Spactrum Analyzes - Occupud BW
Center Freq 5.775000000 GHz
#F GainiLow -

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.775 GHz
#Res BW 820 kHz
Occupied Bandwidth
76.066 MHz
117.14 kHz
83.46 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.776000000 GHz
AvglHeld:>10/10

Trig: Free Run
#Aten: 20 dB

#VBW 2.4 MHz

Total Power

OBW Power
x dB

Radio Std: None

Radic Device: BTS

Span 160 MHz|
Sweep 1.067 ms|

23.6 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

4TX

802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

[ Feysight Spectrum Ansiyzer - Occupied BW
N AL v

ALIGH 05:36:49 PH Nov 04, 2017

Center Freg: 5.180000000 GHz Radia Std: Nane

)\ Trig: Free Run AvglHold:>10/10
#Atten: 20 dB

Center Freq 5.180000000 GHz Frequency

AFGaintow Radio Davice: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.18 GHz

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power
17.793 MHz
43.802 kHz % of OBW Power

22.30 MHz x dB

14.6 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

[ Keysignt Spectrum Anshyze: - Occupied B
§ AL v

r Ci Fr 5.220000000 GH:
Center Freq 5.220000000 GHz T;:"Ff"::u" Mm“:m —

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5220000000 GHz|

AT A A

L ok

Center 5.22 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power
17.880 MHz
44.454 kHz % of OBW Power

23.77 MHz x dB

15.7 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Channel 48 (5240MHz)

Channel 52 (5260MHz)

[ Keysight Spectrum Ansiyzer  Occupied BW
AL

2 P9 Nov 03, 2017

Radio Std: None Frequency

Center Freg: 5.240000000 GHz
! Trig: Free Run AvglHold:>10/10

" #Atten: 20 dB

‘Center Freq 5.240000000 GHz
#F Gain:Low Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

[ T R T T T e
i

vﬂ‘l” L™ 5
T A B

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power
17.891 MHz
49.513 kHz % of OBW Power

26.28 MHz x dB

15.5 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

[ Keysignt Spectrum Anshyzer - Occupied B
i AL 05:33:30 PM Nov 04, 2017
Radio Std: Nane

Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Frequency
S Trig: Free Run Avg|Hold:>10/10

#F Gain:Low ™ #Atten: 20 0B Radic Device: BTS
Ref Offset 175 dB
Ref 30.00 dBm

Center Freq
5.260000000 GHz|

b st Attt

Span 40 MHz

HRes BW 240 kHz Sweep 1.067 ms|

#VBW 750 kHz

Occupied Bandwidth Total Power
17.773 MHz
41.132 kHz % of OBW Power

21.98 MHz x dB

9.40 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Channel 60 (5300MHz)

Channel 64 (5320MHz)

[ Keysight Spectrum Ansiyzer  Occupied BW
g L

Center Freg: 5.300000000 GHz
Trig: Free Run AvglHold:>10/10
#Atten: 20 dB

‘Center Freq 5.300000000 GHz
AFGaindow Radio Device: BTS

Ref Offset 17.6 dB.
Ref 30.00 dBm

Center Freq
5300000000 GHz

A

Center 5.3 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 8.75dBm
17.757 MHz
37.899 kHz % of OBW Power

22.12 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s staTus,

[ Keysignt Spectrum Anshyzer - Occupied B
AL 14 PH Ny 04, 2017
Radio Std: Nane

Center Freg: 5.320000000 GHz Frequency
Trig: Free Run AvglHold:>10/10

#Aten: 20 4B

Center Freq 5.320000000 GHz

#F Gain:Low Radic Device: BTS
Ref Offset 17.6 dB.
Ref 30.00 dBm

Center Freq
5320000000 GHz

SR T AL

Span 40 MHz

HRes BW 240 kHz Sweep 1.067 ms|

#VBW 750 kHz

Occupied Bandwidth Total Power 8.81 dBm
17.776 MHz
52.233 kHz % of OBW Power

22.37 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

staTus,

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

[ Feysight Spectram Anshys - Occupied B
ot y 05:31.35 PM Nov 04, 2017
Radio Std: None Frequency

r Ci Fr 5.500000000 GH:
Center Freq 5.500000000 GHz i T;:"Ff"::u" Mm":m T

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.5 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 9.87 dBm
17.804 MHz
Transmit Freq Error 45.141 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.15 MHz x dB -26.00 dB

[ Keysignt Spectrum Anshyze: - Occupied B
g AL v

r Ci Fr 5.580000000 GH:
Center Freq 5.580000000 GHz i T;:"Ff"::u" Mm":m T

AFGaindow *__#Atten: 20 dB

05:30:44 PH Nov 04, 2017
Radio Std: None Frequency

Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5580000000 GHz|

Center 5.58 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 11.8 dBm
17.783 MHz
Transmit Freq Error 50.040 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.93 MHz x dB -26.00 dB

Channel 120 (5600MHZz)

Channel 140 (5700MHz)

[ Kepight Spectrum Ansyzer - Occupied B
e 05:30-06 PM Nov 04, 2017
Radio Std: None Frequency

r Ci Fr 5.800000000 GH:
Center Freq 5.600000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

S AR

¥

Center 5.6 GHz

#Res BW 240 kHz #VBW 750 kHz

Occupied Bandwidth Total Power 12.0 dBm
17.758 MHz

Transmit Freq Error 65.396 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.21 MHz x dB -26.00 dB

s staTus,

[ Keysoht Spectrum Ansiyeer - Occupied BW
“ont 05:29:35 PM Nov 03, 2017
Radio Std: None Frequency

r Ci Fr 5.700000000 GH:
Center Freq 5.700000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.700000000 GHz|

‘Center 5.7 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 9.96 dBm
17.826 MHz

Transmit Freq Error 40.301 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.42 MHz x dB -26.00 dB

= staTus,

Channel 144 (5720MHz)

Channel 149 (5745MHz)

| Keysight Spectrum Ansiyzer - Oceupied BW
ot 05:29-03 P v 04, 2017
Radio Std: None Frequency

r Ci Fr 5.720000000 GH:
Center Freq 5.720000000 GHz i T;:"F’"Z';M Mm":m 1010

#F Gain:Low ™ #Amen: 20dB Radic Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.72 GHz

#Res BW 240 kHz #VBW 750 kHz

Total Power 9.67 dBm

Occupied Bandwidth

17.789 MHz
Transmit Freq Error 65.846 kHz
x dB Bandwidth 21.54 MHz x dB -26.00 dB

% of OBW Power 99.00 %

B eysioh Spactrum Anatyzer - Occupied BW &
03:59:25 AM 0w 08, 2017
Radia Std: Nene

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz .
Trig: Free Run AvglHold:> 1010

HFGaindlow | #Atten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

ISUTREET———_

AP A

Center 5.745 GHz
#Res BW 390 kHz

Span 40 MHz

#VBW 1.2 MHz Sweep 1.067 ms

Occupied Bandwidth Total Power 22.7 dBm
22.815 MHz
Transmit Freq Error 751.50 kHz OBW Power 99.00 %

x dB Bandwidth 38.67 MHz xdB -26.00 dB

FCC ID: TKAWLE1216V520
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802.11n-HT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—
Kipsight Spectrum Anahyaer - Occupied B

04:00:38 AM Nov 08, 2017

Center Freq 5.785000000 GHz Center Freg: 5.785000000 GHz Radia Std: None
Trig: Free Run AvglHeld:>1010

HFGainion | SAtten: 20 4B Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.785 GHz ) Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 23.2dBm
20.723 MHz

Transmit Freq Error 531.87 kHz OBW Power 99.00 %

x dB Bandwidth 38.74 MHz x dB -26.00 dB

—
Kipsight Spectrum Anahyaer - Occupied B

NSE INT 04:01:45 A Nov 08, 2017
Center Freq 5.825000000 GHz Center Freg: 5.825000000 GHz Radia Std: None

o Trig: Free Run AvglHeld:>1010
HFGaindow | SAten: 20 d8 Radia Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.825 GHz ) Span 40 MHz
#Res BW 390 kHz #VBW 1.2 MHz Sweep 1.067 ms

Occupied Bandwidth Total Power 23.1 dBm
18.661 MHz

Transmit Freq Error 203.44 kHz OBW Power 99.00 %

x dB Bandwidth 36.15 MHz x dB -26.00 dB

FCC ID: TKAWLE1216V520
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802.11n-HT40 26dB Bandwidth & 99% Bandwidth -Ant 1 /Ant0+1+2+3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
g AL

05:39:06 PH Nov 04, 2017

Radio Std: None Frequency

K C Fi 5180000000 GH;
Center Freq 5.190000000 GHz i T;g“;ﬂ:-;“ Avgm:\a ]

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.190000000 GHz|

e SN, | oAb

Center 5.19 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 13.2 dBm
36.310 MHz
43.345 kHz % of OBW Power

42.72 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
N AL v

T 05:40:02 PH Mov 04, 2017

Center Freq: 5.230000000 GHz Radio Std: None

" Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

Center Freq 5.230000000 GHz Frequency
AFGainiow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.230000000 GHz|

B T AT

y S
YT i 0

Center 5.23 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 15.7 dBm
36.410 MHz
104.50 kHz % of OBW Power

42.14 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 54 (5270MHz)

Channel 62 (5310MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 05:40:36 PH o 04, 2017
Radio Std: None

Center Freq: 5.270000000 GHz Frequency
! Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.270000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.270000000 GHz|

e

e ppae

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 12.6 dBm
36.353 MHz
63.138 kHz % of OBW Power

41.59 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 05:41°51 PH Mo 04, 2017
Radio Std: None

Center Freq: 5.310000000 GHz Frequency
! Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.310000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.310000000 GHz|

AT i o L i
¥ |
i,
it by ool

Span 80 MHz
Sweep 1.067 ms| mg:f""
12.1 dBm

99.00 %
-26.00 dB

AR -

#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power
36.281 MHz
63.967 kHz % of OBW Power

41.81 MHz x dB

Transmit Freq Error
x dB Bandwidth

s STaTUS,

Channel 102 (5510MHz)

Channel 110 (5550MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 05:42:32 PH o 04, 2017
Radio Std: None

Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS
Ref Offset 17.6 dBl
Ref 30.00 dBm

Center Freq
5510000000 GHz

bl e | M A

‘Center 5.51 GHz
#Res BW 430 kHz

Span 80 MHz

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 11.9 dBm
36.323 MHz
100.47 kHz % of OBW Power

41.97 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 05:43:07 PH Mo 04, 2017
Radio Std: None

Center Freq 5.550000000 GHz Center Freq: 5.550000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq|
0000000 GHz|

s lnihpad aba, Hh.w.mwam |

L‘.t.vq-wwﬂ

Center 5.55 GHz
#Res BW 430 kHz

Span 80 MHz

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 14.0 dBm
36.337 MHz
68.759 kHz % of OBW Power

42.28 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520
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802.11n-HT40 26dB Bandwidth & 99% Bandwidth -Ant 1 /Ant0+1+2+3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

[ Kepught Spectnam Anstyzer - Occupied EW
i AL - 05:45:47 PM Nav 04, 2017

Center Freq: 5.550000000 GHz Radio Std: None

" Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.590000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

"ol

».I-JN-}.MWM

Center 5.59 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 15.0 dBm
36.389 MHz
34.961 kHz % of OBW Power

42.33 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5590000000 GHz|

[ Feysight Spectrum Anshyzer - Dccupied BW.
N AL v 05:44:50 PH Nov 04, 2017

Radio Std: None e

‘Center Freq 5.670000000 GHz

Center Freq: 5.670000000 GHz
gl Trig: Free Run
#FGain:Low HAL

AvglHeld:>1010
Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

CenterFreq|
5670000000 GHz|

-n..ur.u,.v,u..v.h.-,,\'

,
e et

Center 5.67 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 14.5 dBm
36.365 MHz
3.147 kHz % of OBW Power

42.70 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 142 (5710MHz)

Channel 151 (5755MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
I 05:47:34 PH o 04, 2017
Radio Std: None

Center Freq: 5.710000000 GHz
! Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.710000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

5 gt A Sk NSOl b o i, Nﬂﬁ-m“‘i\.{
Y )

Y,

e .
il M’"‘"’!““r"\n‘f"ﬁh

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 13.3 dBm
36.379 MHz
11.427 kHz % of OBW Power

42.97 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.710000000 GHz|

B eysight Spactiuen natyzes - Occupd EW
] ] 204w 08, 2017

Center Freg: 5.765000000 GHz Radio Std: Nane

Trig: Free Run AvglHeld:>10/110

#Atten: 20 dB

Center Freq 5.755000000 GHz
#F GainiLow - Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

L bmphamerisind® B T S

Center 5.755 GHz
#Res BW 680 kHz

Span 80 MHz|
Sweep 1.067 ms|

#VBW 2 MHz

Occupied Bandwidth Total Power 23.0 dBm
36.831 MHz

110.34 kHz OBW Power
65.08 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

™ STATUS

Channel 159 (5795MHz)

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW

Center Freq: 5.785000000 GHz
o Trig: Free Run AvglHeld:>10/10
#Atten: 20 48

Center Freq 5.795000000 GHz

#FGainzLow

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BW 680 kHz

Span 80 MHz|

#VBW 2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 23.5 dBm
36.801 MHz

131.72 kHz OBW Power
69.57 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
g AL

‘Center Freq 5.180000000 GHz

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 240 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

el Trig: Free Ry
#F GainLow

Center Freq: 5180000000 GHz
un

#Atten: 20 dB

AT ] NPT Attty

#VBW 750 kHz

Total Power

17.843 MHz
71.338 kHz
22.37 MHz

x dB

% of OBW Power

40 P Mov 04, 2017

dic Std: None R

AvglHeld:>1010

Radio Device: BTS

Center Freq

Span 40 MHz,
Sweep 1.067 ms|

14.9 dBm

99.00 %
-26.00 dB

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

‘Center Freq 5.220000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.22 GHz
#Res BW 240 kHz

Occupied Bandwidth

" Trig: Free Ru

MMy 04, 2017

Radio Std: None e

Center Freq: 5.220000000 GHz
un AvglHeld:>1010

#Atten: 20 dB Radio Device: BTS

CenterFreq|

o R

Span 40 MHz,
#VBW 750 kHz Sweep 1.067 ms|

Total Power 15.4 dBm

17.869 MHz

Transmit Freq Error
x dB Bandwidth

86.493 kHz
28.00 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Channel 48 (5240MHz)

Channel 52 (5260MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.240000000 GHz

Ref Offset 175 dB.
Ref 30.00 dBm

HRes BW 240 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

HFGainLow

e S
~ o v

Center Freq: 5.240000000 GHz
Trig: Free Run
#Atten: 20 dB

#VBW 750 kHz

Total Power

17.882 MHz
72.104 kHz
30.24 MHz

x dB

A P o

% of OBW Power

06:02:07 PH o 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5.240000000 GHz|

Span 40 MHz
Sweep 1.067 ms,

16.0 dBm

99.00 %
-26.00 dB

STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

‘Center Freq 5.260000000 GHz

HFGainLow

Ref Offset 175 dB.
Ref 30.00 dBm

06:03:03 PH o 04, 2017

Radio Std: None e

Center Freq: 5.260000000 GHz
Trig: Free Run AvglHeld:>1010

#Atten: 20 dB Radio Device: BTS

CenterFreq|
5.260000000 GHz|

e

#Res BW 240 kHz

Occupied Bandwidth

Span 40 MHz
#VBW 750 kHz Sweep 1.067 ms)

Total Power 9.27 dBm

17.785 MHz

Transmit Freq Error
x dB Bandwidth

59.912 kHz
21.99 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STaTUS,

Channel 60 (5300MHz)

Channel 64 (5320MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
AL

‘Center Freq 5.300000000 GHz

Ref Offset 175 dB.
Ref 30.00 dBm

‘Center 5.3 GHz
#Res BW 240 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

HFGainLow

Center Freq: 5.300000000 GHz
Trig: Free Run
#Atten: 20 dB

#VBW 750 kHz

Total Power

17.784 MHz
66.524 kHz
22.08 MHz

% of OBW Power
x dB

06:04:10 PH Mo 04, 2017

Radio Std: None Frequency

AvglHeld:>1010

Radio Device: BTS

Center Freq
5300000000 GHz

Span 40 MHz
Sweep 1.067 ms,

9.08 dBm

99.00 %
-26.00 dB

[ Keysight Spectrum Anshyzer - Occupied BW.
g L

‘Center Freq 5.320000000 GHz

Ref Offset 175 dB.
Ref 30.00 dBm

N s

Center 5.32 GHz
#Res BW 240 kHz

Occupied Bandwidth

g Trig:
AFGainLow

06:05:12 PH o 04, 2017

Radio Std: None e

Center Freq: 5.320000000 GHz
AvglHeld:>1010

#Atten: 20 dB Radio Device: BTS

Center Freq|
0000000 GHz|

et e et
4

Span 40 MHz
#VBW 750 kHz Sweep 1.067 ms)

Total Power 9.09 dBm

17.826 MHz

Transmit Freq Error
x dB Bandwidth

46.491 kHz
22.52 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

FCC ID: TKAWLE1216V520
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802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
i AL 06:06:04 PH Nov 04, 2017
Radio Std: None

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Frequency
" Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.500000000 GHz|

Center 5.5 GHz
#Res BW 240 kHz

Span 40 MHz,

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 10.2 dBm
17.817 MHz
85.468 kHz % of OBW Power 99.00 %

22.15 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

Center Freq 5.580000000 GHz Center Freq: 5.580000000 GHz Radio Std: None Frequency
" Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
100000 GHz|

Iy A NN

Center 5.58 GHz

#Res BW 240 kHz #VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 11.4 dBm
17.801 MHz
51.767 kHz % of OBW Power 99.00 %

22.51 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 120 (5600MHZz)

Channel 140 (5700MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:07-26 PH o 04, 2017

Radio Std: None

Center Freq 5.600000000 GHz Center Freq: 5600000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5.600000000 GHz|

A MAAN A AARoh bi fth e ‘.A-.-)l.,\

‘Center 5.6 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 11.6 dBm
17.802 MHz
33.689 kHz % of OBW Power 99.00 %

22.74 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 06:08:07 PH o 04, 2017

Radio Std: None e

r C Fi 5.700000000 GH:
Center Freq 5.700000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.700000000 GHz|

T A M LA

Center 5.7 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 9.44 dBm
17.837 MHz
38.793 kHz % of OBW Power 99.00 %

22.36 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STaTUS,

Channel 144 (5720MHz)

Channel 149 (5745MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:08:46 PH o 04, 2017
Radio Std: None

Center Freq 5.720000000 GHz Center Freq: 5.720000000 GHz Frequency
S Trig: Free Run AvglHold:>10110

A Gain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5720000000 GHz

‘Center 5.72 GHz
#Res BW 240 kHz

Span 40 MHz

#VBW 750 kHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 9.09 dBm
17.796 MHz
4.972 kHz % of OBW Power 99.00 %

22.54 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW
£4:07:2 34 w0
Raio Std: None

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz
Trig: Free Run AvglHold:>10110

AFGainLow | #Aten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

R ——

Center 5.745 GHz
#Res BW 390 kHz

Span 40 MHz|

#VBW 1.2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 22.7 dBm

22.022 MHz
613.20kHz  OBW Power 99.00 %
39.03MHz ~ xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

usc STATUS

FCC ID: TKAWLE1216V520
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802.11ac-VHT20 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

—
Keysight Spectium Analyzes - Occupsed EW

Center Freq 5.785000000 GHz

#FGainzLow

Ref Offset 215 dB
Ref 30.00 dBm

e

Leann

Center 5.785 GHz
#Res BW 390 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq: 5785000000 GHz

04:08:13 A Nov 08, 2017
Radio Std: Nane

Trig: Free Run AvglHeld:>10/10

" #Anen: 20 d8

#VBW 1.2 MHz

Total Power

19.364 MHz
276.84 kHz
37.60MHz  xdB

OBW Power

Radic Device: BTS

N

B e e L

Sweep 1.067 ms|
23.1 dBm

99.00 %
-26.00 dB

STATLS

—
Keysight Spectium Analyzes - Occupsed EW

Center Freq 5.825000000 GHz

AFGainLow | #Aten: 20 dB

Ref Offset 215 dB
Ref 30.00 dBm

e
R

bt

Center 5.825 GHz

#Res BW 390 kHz #VBW 1.2 MHz

Occupied Bandwidth Total Power
18.618 MHz

165.34 kHz OBW Power
36.36 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.825000000 GHz
Trig: Free Run AvglHeld:>10/110

04:09:01 A Nov 08, 2017
Radio Std: Nane

Radic Device: BTS

Pt B

Sweep 1.067 ms|
22.9 dBm

99.00 %
-26.00 dB

STATLS

FCC ID: TKAWLE1216V520
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802.11ac-VHT40 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Keysight Spectium Anshyzer - Occupied BW.
g AL

T 06:16:25 M Ngv 04, 2017
Center Freq: 5.180000000 GHz Radio Std: None
" Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.190000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

AR M, | '/mw'-ﬂ«-’am.wum«w.\

Center 5.19 GHz
#Res BW 430 kHz

Span 80 MHz,
#VBW 1.3 MHz

Occupied Bandwidth Total Power 12.8 dBm
36.318 MHz
38.594 kHz

42.19 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Sweep 1.067 ms|

Frequency

Center Freq
5.190000000 GHz|

[ Feysight Spectrum Anshyzer - Dccupied BW.
g AL v

T 06:17:36 M Nov 04, 2017
Center Freq: 5.230000000 GHz Radio Std: None
" Trig: Free Run AvglHeld:>1010

#Atten: 20 dB

‘Center Freq 5.230000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

AN et TN | o mPt vl AW Aoy
- -
m,w\.wwﬁ\«-"‘"

Center 5.23 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 16.0 dBm
36.360 MHz
50.608 kHz

42.37 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

Frequency

CenterFreq|
5.230000000 GHz|

Channel 54 (5270MHz)

Channel 62 (5310MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:10:47 PH Mo 04, 2017
Radio Std: None

Center Freq: 5.270000000 GHz
! Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.270000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

kot ul

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 12.9 dBm
36.346 MHz
96.427 kHz

42.30 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

Frequency

Center Freq
5.270000000 GHz|

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 06:19-5 PH o 04, 2017
Radio Std: None

Center Freq: 5.310000000 GHz
! Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.310000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Span 80 MHz

#Res BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 13.2 dBm
36.294 MHz
62.103 kHz

42.34 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

s STaTUS,

Frequency

CenterFreq|
5.310000000 GHz|

Channel 102 (5510MHz)

Channel 110 (5550MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:21:10 PH Mo 04, 2017
Radio Std: None

K C Fi 5510000000 GH:
Center Freq 5.510000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

sty by

‘Center 5.51 GHz
#Res BW 430 kHz

Span 80 MHz

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 12.5 dBm
36.347 MHz
91.453 kHz

42.62 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5510000000 GHz

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 06:21°50 PH o 04, 2017
Radio Std: None

r C Fi 5.550000000 GH:
Center Freq 5.550000000 GHz - r;'.?,"’ :;w Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

o oV | et A, .
¥

Center 5.55 GHz
#Res BW 430 kHz

Span 80 MHz

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 13.8 dBm
36.353 MHz
83.406 kHz

41.68 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq|
0000000 GHz|

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2 + 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

[ Kepught Spectnam Anstyzer - Occupied EW
i AL - 06:22:22 PHNav 04, 2017
Center Freq: 5.550000000 GHz Radio Std: None

" Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.590000000 GHz
AFGainion T Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

[T RTRERYT PO RN TSP, TR AT
v ¥ i

/
ta

i

T v

Center 5.59 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 14.5 dBm
36.401 MHz
30.363 kHz % of OBW Power

41.85 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq

5590000000 GHz|

[ Keyaight Spectrom Anshyze - Occupied BW
b 7. G 06:23:05 PH Moy 04, 2017
Center Freq 5.670000000 GHz Radio Std: None

Center Freq: 5670000000 GHz
- Run
AFGainLow

Y Trig: Free AvglHeld:>1010
#Arten: 20 dB Radio Device: BTS

Ref Offset 176 dB

Ref 30.00 dBm

YO STTPA SR BT WY RSO S TR |

Center 5.67 GHz
#Res BW 430 kHz

Span 80 MHz,

#VBW 1.3 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 14.5 dBm
36.348 MHz
-28.938 kHz % of OBW Power

42.59 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

CenterFreq|
5670000000 GHz|

Channel 142 (5710MHz)

Channel 151 (5755MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
I 06:23:36 PH o 04, 2017
Radio Std: None

Center Freq: 5.710000000 GHz
! Trig: Free Run AvglHeld:>1010
#Atten: 20 dB

‘Center Freq 5.710000000 GHz

AFGainLow Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Span 80 MHz

HRes BW 430 kHz #VBW 1.3 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 12.9 dBm
36.373 MHz
46.116 kHz % of OBW Power

42.87 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

Frequency

Center Freq
5.710000000 GHz|

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW
» 04:33:43 34 09, 2017

Center Freq: 6.755000000 GHz Radio Std: None

Trig: Free Run AvglHold:»1011D

#Aten: 20 dB

Center Freq 5.755000000 GHz
#F GainiLow - Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.755 GHz
#Res BW 620 kHz

Span 80 MHz|
Sweep 1.067 ms|

#VBW 2 MHz

Occupied Bandwidth Total Power 23.0 dBm
36.731 MHz

128.44 kHz OBW Power
58.36 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

™ STATUS

Channel 159 (5795MHz)

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW

Center Freq: 5.785000000 GHz
= Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

Center Freq 5.795000000 GHz

#FGainzLow

Ref Offset 215 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BW 620 kHz

Span 80 MHz|

#VBW 2 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 23.0 dBm

36.671 MHz
126.96 kHz OBW Power
58.07 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT80 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+1+2+ 3

Channel 42 (5210MHz)

Channel 58 (5290MHz)

[ Kepught Spectnam Anstyzer - Occupied EW
b . T 06:28:37 M Mav 04, 2017
Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None

" Trig: Free Run AvglHeld:>1010

AFGainiow _ HAtten: 20 dB

Frequency

Center Freq
5210000000 GHz|

Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center 5.21 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 10.7 dBm
76.041 MHz
146.44 kHz % of OBW Power 99.00 %

85.30 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

[ Feysight Spectrum Anshyzer - Dccupied BW.
N AL : 06:31:14 PH Nov 04, 2017

Radio Std: None e

r C Fi 5.290000000 GH:
Center Freq 5.290000000 GHz i T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5.290000000 GHz|

e

Center 5.20 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 121 dBm
76.034 MHz
131.83 kHz % of OBW Power 99.00 %

85.29 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Channel 106 (5530MHz)

Channel 122 (5610MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:32:16 PH o 04, 2017
Radio Std: None

Frequency

Center Freq
5.530000000 GHz|

K C Fi 5530000000 GH:
Center Freq 5.530000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

it it
W‘-&.\«MM

‘Center 5.53 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 11.7 dBm
76.025 MHz
152.25 kHz % of OBW Power 99.00 %

85.81 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

= STaTUS,

[ Keysight Spectrum Anshyzer - Occupied BW.
i L 06:34:24 PH o 04, 2017

Radio Std: None e

r C Fi 5610000000 GH:
Center Freq 5.610000000 GHz - T;g“;':;“ Avgm:\a e

#FGain:Low ™ #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

CenterFreq|
5610000000 GHz|

:mh»memh—«n\ ol o,

Span 160 MHz|

#Res BW 820 kHz #VBW 2.7 MHz Sweep 1.067 ms)

Occupied Bandwidth Total Power 14.5 dBm
76.034 MHz
1.066 kHz % of OBW Power 99.00 %

86.08 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

s STaTUS,

Channel 138 (5690MHz)

Channel 155 (5775MHz)

[ Keysignt Spectrum Anshyzer - Occupied BW.
i AL 06:35:33 PH WO 04, 2017
Radio Std: None

K C Fi 5690000000 GH:
Center Freq 5.690000000 GHz - T;g“;':;“ Avgm:\a e

A Gain:Low #Atten: 20 dB Radio Device: BTS

Ref Offset 175 dB.
Ref 30.00 dBm

Center Freq
5690000000 GHz

rmmnwuw:mwww\mmm&h,

M-Mhﬁr

‘Center 5.69 GHz
#Res BW 820 kHz

Span 160 MHz|

#VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 12.4 dBm
76.059 MHz
-142.52 kHz % of OBW Power 99.00 %

89.34 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

BN Xeysight Spectnuen Ansiyzes - Gccupmd EW

Radio Std: None

Center Freq: 5.776000000 GHz
AvglHeld:>10/10

Center Freq 5.775000000 GHz
Trig: Free Run

AFGainLow | #Aten: 20 dB Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

P N s !

Center 5.775 GHz
#Res BW 1.5 MHz

Span 160 MHz|

#VBW 5 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 23.8 dBm

77.074 MHz
196.27kHz ~ OBW Power 99.00 %
1352MHz ~ xdB -26.00 dB

Transmit Freq Error
x dB Bandwidth

usc STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT80+80 26dB Bandwidth & 99% Bandwidth - Ant 1 /Ant0+ 1 (Ant0+ 1+ 2 + 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
Kiysight Spectrum Analyzer - Dccupied B

i 03:22:20 P Nav 16,2007
Center Freq: 5.210000000 GHz Radio Std: Nane
" Trig: Free Run AvglHeld:>1010

#Atten: 10 4B

Center Freq 5.210000000 GHz

#FGain:Low " Radio Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm
Center Freq|
5210000000 GHz

Center 5.21 GHz

#Res BW 220 kHz #VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 20.9 dBm
75.873 MHz

228.40 kHz OBW Power
83.16 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

m—
Kieysight Spectrum Anabyzer - Occupied EYY

03:23:57 PM Nov 16, 21
Center Freq 5.290000000 GHz Radic Std: None

Center Freq: 5.290000000 GHz
- un
HF Gain:Low

Y Trig: Free R, AvglHeld:>1010
#Atten: 10 4B Radic Device: BTS

Ref Offset 175 dB

Ref 30.00 dBm

Center Freq|
5200000000 GHz

Center 5.29 GHz

#Res BW 220 kHz #VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 18.1 dBm
75.896 MHz

199.32 kHz OBW Power
83.45 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= s oss fgsmus
Channel 106 (5530MHz) Channel 122 (5610MHz)
[ eysght Spactrum Anabyaer - Occupied BW & (B Xeysght Spactrum Anahyzer - Occupted BW &t

03:25:28 P oy 16, 2007
Center Freq 5.530000000 GHz Radic Std: None

Center Freq: 5.530000000 GHz
i GainiLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm

‘Span 160 MHz]

Center 5.53 GHz
? Sweep 1.067 ms|

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 19.3 dBm

75.935 MHz
155.91 kHz OBW Power
83.76 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

S

03:26:27 PHNGY 16,2017

Center Freq 5.610000000 GHz Radic Std: None

Center Freq: 5.610000000 GHz
5 GalniLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

Center Freq|
5.610000000 GHz

B e e S

‘Span 160 MHz]
Sweep 1.067 ms|

Center 5.61 GHz

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 21.9 dBm
75.998 MHz

125.86 kHz OBW Power
84.02 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

S

Channel 138 (5690MHz)

Channel 155 (5775MHz)

BN Keysight Spactrurn Analyses - Occupid B

03.27:23 oy 16,2007
Center Freq 5.690000000 GHz Radic Std: None

Center Freq: 5.690000000 GHz
i GainiLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm

Center 5.69 GHz
#Res BW 820 kHz

‘Span 160 MHz
Sweep 1.067 ms

#VBW 2.7 MHz

Occupied Bandwidth Total Power 22.3 dBm
76.091 MHz

64.345 kHz OBW Power
83.64 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

I Keysight Spectrumn Anslyzes - Dccupied BW =

W 7 I 1148:46 Pl ov 09,2017
- Freq: 5. Frequency
Center Freq 5.775000000 GHz Canter Fr it 57’”“““2%::;” T
B

Radio Std: None
Trig: Free Run
#Atten: 20 df

Radio Device: BTS

Ref Offset 21.5 dB
Ref 30.00 dBm

Center Freq
5.775000000 GHz

Center 5.775 GHz

##Res BW 820 kHz #VBW 2.4 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 25.9 dBm

75.806 MHz
148.48 kHz OBW Power
82.67 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT80+80 26dB Bandwidth & 99% Bandwidth - Ant 3/Ant2+3 (Ant0+ 1+ 2 + 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
Kiysight Spectrum Analyzer - Dccupied B

1 03:33:19 PH Na 16,2017
Center Freq: 5.210000000 GHz Radio Std: Nane
" Trig: Free Run AvglHeld:>1010

#Atten: 10 4B

Center Freq 5.210000000 GHz

#FGain:Low " Radio Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm
Center Freq|
5210000000 GHz

ettt A s o

Center 5.21 GHz

#Res BW 220 kHz #VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 20.6 dBm

75 MHz
125.83 kHz OBW Power
83.25 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

m—
Kieysight Spectrum Anabyzer - Occupied EYY

03:29:33 P Nav 16, 2

Center Freq 5.290000000 GHz Radic Std: None

Center Freq: 5.290000000 GHz
- un
#F Gain:Low

" Trig: Free R, AvglHeld:>1010

#Atten: 10 4B Radic Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

Center Freq|
5200000000 GHz
""-n’»«_.-wmw-«m--‘

‘Span 160 MHz
Sweep 1.067 ms

Center 5.29 GHz

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 19.6 dBm
75.736 MHz

115.92 kHz OBW Power
82.81 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

= s oss— fgsmus
Channel 106 (5530MHz) Channel 122 (5610MHz)
[ eysght Spactrum Anabyaer - Occupied BW & (B Xeysght Spactrum Anahyzer - Occupted BW &t

03.28:40 P oy 16,2007
Center Freq 5.530000000 GHz Radic Std: None

Center Freq: 5.530000000 GHz
i GainiLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm

Center 5.53 GHz
#Res BW 820 kHz

‘Span 160 MHz

#VBW 2.7 MHz Sweep 1.067 ms

Occupied Bandwidth Total Power 19.3 dBm

75.698 MHz
272.23 kHz OBW Power
83.08 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

e

03:28:49 PM Nay 16,2017

Center Freq 5.610000000 GHz Radic Std: None

Center Freq: 5.610000000 GHz
#F GainiLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 175 dB
Ref 30.00 dBm

Center Freq|
5.610000000 GHz

‘Span 160 MHz
Sweep 1.067 ms

Center 5.61 GHz

#Res BW 820 kHz #VBW 2.7 MHz

Occupied Bandwidth Total Power 19.7 dBm
75.800 MHz

190.30 kHz OBW Power
82.42 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

e

Channel 138 (5690MHz)

Channel 155 (5775MHz)

BN Keysight Spactrurn Analyses - Occupid B

03.32:02 oy 16, 2007
Center Freq 5.690000000 GHz Radic Std: None

Center Freq: 5.690000000 GHz
i GainiLow

AvglHeld:>1010
Radic Device: BTS

Ref Offset 17.5 dB
Ref 30.00 dBm

Center 5.69 GHz

#Res BW 220 kHz #VBW 2.7 MHz Sweep 1.067 ms|

Occupied Bandwidth Total Power 20.4 dBm
75.882 MHz

112.36 kHz OBW Power
83.21 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

I Keysight Spectrumn Anslyzes - Dccupied BW =

R 2 'r T B Frequency
Center Freq 5.775000000 GHz e ron ek 100
B

Trig: Free Run
#Atten: 20 df

Radio Device: BTS

Ref Offset 21.5 dB
Ref 30.00 dBm

Center Freq
5.775000000 GHz

St AR e,

Span 160 MHz
Sweep 1.067 ms|

Center 5.775 GHz

#Res BW 820 kHz #VBW 2.4 MHz

Occupied Bandwidth Total Power 26.5 dBm

76.058 MHz
-3.965 kHz OBW Power
84.33 MHz xdB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

7.3. 6dB Bandwidth Measurement

7.3.1.Test Limit

The minimum 6dBbandwidth shall be at least 500 kHz.
7.3.2.Test Procedure Used

KDB 789033 D02v01r04 - Section C.2

7.3.3.Test Setting

Set center frequency to the nominal EUT channel center frequency.
RBW =100 kHz.

VBWz= 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

© N o g k~ 0w bdRE

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6

dB relative to the maximum level measured in the fundamental emission.

7.3.4.Test Setup

Spectrum Analyzer
= 1
é Attenuat?r EUT

FCC ID: TKAWLE1216V520 Page Number: 57 of 688



Report No.: 1710RSU02001

7.3.5.Test Result

Product 4x.4 Wave—Z 802.11ac/a/n Mini PCle Temperature 2300
WiFi Module
Test Engineer Flag Yang Relative Humidity | 52%
Test Site SR2 Test Date 2017/11/08
Test Mode Data Rate/| Channel | Frequency | 6dB Bandwidth Limit Result
MCS No. (MHz) (MHz) (MHz)
1TX_Ant 1
802.11a 6Mbps 149 5745 16.32 =205 Pass
802.11a 6Mbps 157 5785 16.31 =20.5 Pass
802.11a 6Mbps 165 5825 16.31 205 Pass
802.11n-HT20 MCSO 149 5745 17.30 20.5 Pass
802.11n-HT20 MCSO 157 5785 17.55 =20.5 Pass
802.11n-HT20 MCSO 165 5825 16.94 =20.5 Pass
802.11n-HT40 MCSO0 151 5755 35.12 =20.5 Pass
802.11n-HT40 MCSO0 159 5795 35.08 =20.5 Pass
802.11ac-VHT20 MCSO 149 5745 17.55 =20.5 Pass
802.11ac-VHT20 MCSO 157 5785 17.15 =20.5 Pass
802.11ac-VHT20 MCSO 165 5825 17.55 =20.5 Pass
802.11ac-VHT40 MCSO 151 5755 35.12 =20.5 Pass
802.11ac-VHT40 MCSO0 159 5795 35.90 =20.5 Pass
802.11ac-VHT80 MCSO0 155 5775 75.64 =20.5 Pass

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11a 6dB Bandwidth - Ant 1

Channel 149 (5745MHz)

—
Keyssght Spectrum Analyzer - Decupsed EW

Channel 157 (5785MHz)

h 04:50:46 M Nov 08, 2017
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz

—
Keyssght Spectrum Analyzer - Decupsed EW

H; Radio Std: Nane
e Trig: Free Run AvglHeld:>10/10
#AFGainLow #Atten: 20 dB Radio Device: 8BTS
Ref Offset 215 dB

Ref 30.00 dBm

wellpdvimdingad

Center 5.745 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth
16.355 MHz

1.587 kHz

Total Power 22.2 dBm

Transmit Freq Error

OBW Power

99.00 %
16.32 MHz x dB

-6.00 dB

x dB Bandwidth

STATLS

Frequency

Center Freq 5.785000000 GHz

04:52:25 A Nov 08, 2017

Center Freq: 5785000000 GHz Radio Std: None

GH:
Trig: Free Run AvglHeld:>10/10

Fraquency
| #Atten: 20 dB

#FGainLow Radio Device: BTS

Ref Offset 215 dB
Ref 30.00 dBm

e e
U i

Center 5.785 GHz

Span 40 MHz|
#Res BW 100 kHz

Sweep 3.867 ms|
22.7 dBm

#VBW 300 kHz
Occupied Bandwidth

16.347 MHz

5.175 kHz OBW Power
16.31 MHz x dB

Total Power

Transmit Freq Error

99.00 %
x dB Bandwidth

-6.00 dB

Channel 165 (5825MHz)

Keysght Spactruen Analyzer - Dccupasd BW

Center Freq 5.825000000 GHz

04:53:06 2 Now 08, 2017
Radio Std: None

Center Freq: 5.826000000 GHz
Avg|Hold:>10/10

e Trig: Free Run
#AFGainLow #Atten: 20 dB Radio Device: 8BTS
Ref Offset 215 dB

Ref 30.00 dBm

Hastunnsedin

Span 40 MHz|
#Res BW 100 kHz

Sweep 3.867 ms|
22.7 dBm

#VBW 300 kHz
Occupied Bandwidth

16.348 MHz

7.357 kHz

Total Power

Transmit Freq Error OBW Power

99.00 %
16.31 MHz x dB

-6.00 dB

x dB Bandwidth

Frequency

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 6dB Bandwidth - Ant 1

Channel 149 (5745MHz)

—
B ersaght Spectum Analyzer - Occupaed B8

Ch

annel 157 (5785MHz)

Center Freq 5.745000000 GHz

9 A o 08, 2017

—
B ersaght Spectum Analyzer - Occupaed B8

Center Freq: 5745000000 GHz
% Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

FET

Radio Std: None
AFGoinLow Radic Device: BTS

Ref Offset 215 dB

Ref 30.00 dBm

Center 5.745 GHz Span 40 MHz|
#Res BW 100 kHz

Sweep 3.867 ms|
22.4 dBm

#VBW 300 kHz

Occupied Bandwidth
17.563 MHz

-3.933 kHz
17.30 MHz

Total Power

Transmit Freq Error OBW Power

xdB

99.00 %
-6.00 dB

x dB Bandwidth

STATUS

Frequency

Center Freq|
5.745000000 GHz

Center Freq 5.785000000 GHz

#FGai

Ref Offset 215 dB
Ref 30.00 dBm

prn L

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.573

1.700 kHz
17.55 MHz

Transmit Freq Error
x dB Bandwidth

294 Mo 08, 2017

Center Freq: 5.785000000 GHz Radio Std: None

GH;
% Trig: Free Run Avg|Hold:>10/10
#Atten: 20 dB

Frequency
niLow " Radio Device: BTS

Span 40 MHz|
Sweep 3.867 ms|

22.7 dBm

#VBW 300 kHz

Total Power
MHz
OBW Power
x dB

99.00 %
-6.00 dB

Channel 165 (5825MHz)

BN Kyiioht Spectrum Analyze - Dccupad BW

Center Freq 5.825000000 GHz

04:56:12 2 Now 08, 2017

Center Freq: 5.826000000 GHz Radio Std: None

Trig: Free Run Avg|Hold:>10/10

Frequency
| #Atten: 20 dB

AFGoinLow Radic Device: BTS
Ref Offset 215 dB
Ref 30.00 dBm

peoriimsabnpioitilasdh st ]

Span 40 MHz|
#Res BW 100 kHz

Sweep 3.867 ms|
23.0 dBm

#VBW 300 kHz
Occupied Bandwidth

17.569 MHz

490 Hz

16.94 MHz

Total Power

Transmit Freq Error
x dB Bandwidth

OBW Power
xdB

99.00 %
-6.00 dB

STATUS

=

802.11n-HT40 6dB Bandwidth - Ant 1

Channel 151 (5755MHz)

BN Kyiioht Spectrum Analyze - Dccupad BW

Center Freq 5.755000000 GHz

Channel 159 (5795MHz)

Center Freq: 5765000000 GHz

BN Kyiioht Spectrum Analyze - Dccupad BW

Trig: Free Run Avg|Hold:>10/10

FGuinLow | #Atten: 20 d8

Ref Offset 215 dB
Ref 30.00 dBm

R e e T e e

¢

ERTT o —— A bt

Center 5.755 GHz

Span 80 MHz|
#Res BW 100 kHz

Sweep 7.733 ms|
22.4 dBm

#VBW 300 kHz

Occupied Bandwidth

35.919 MHz
-5.493 kHz
35.12 MHz

Total Power

Transmit Freq Error

OBW Power
x dB Bandwidth

xdB

99.00 %
-6.00 dB

STATUS

Center Freq 5.795000000 GHz

#FGain:Low

| #Atten: 20 dB

04:50:34 AN N 08, 20

Center Freq: 5.785000000 GHz adio Std: None

Trig: Free Run Avg|Hold:>10/10

Ref Offset 215 dB
Ref 30.00 dBm

. ,
skt

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.897 MHz

1.890 kHz
35.08 MHz

Transmit Freq Error
x dB Bandwidth

Aty rabkaploda

Radic Device: BTS

W

L U e,

Span 80 MHz|
Sweep 7.733 ms|

22.9 dBm

#VBW 300 kHz

Total Power

OBW Power
xdB

99.00 %
-6.00 dB

STATUS
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Report No.: 1710RSU02001

802.11ac-VHT20 6dB Bandwidth - Ant 1
Channel 149 (5745MHz) Channel 157 (5785MHz)

—
B ersaght Spectum Analyzer - Occupaed B8

—
= [ teyssht Spectrurm Analyzer - Decupsed EW
T IGH MITD__|04:59:57 A Nov 08, 2017 =
Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None raguenay
e Trig: Free Run Avg|Hold:>10/10
AFGuiniLow | #Atten: 20d8 Radio Device: BTS

A N 08, 2017

N IGN MTD_[05:00.33 8
Center Freq 5.785000000 GHz Center Freqg: 5.785000000 GHz Radio Std: None Frequency
e Trig: Free Run Avg|Hold:>10/10
AFGuiniLow | #Atten: 20d8 Radio Device: BTS

Ref Offset 215 dB

Ref Offset 215 dB
Ref 30.00 dBm

Ref 30.00 dBm

Center Freq|
5.745000000 GHz

Center 5.745 GHz

Span 40 MHz|
#Res BW 100 kHz #VBW 300 kHz

Sweep 3.867 ms|
Occupied Bandwidth Total Power 22.2 dBm
17.581 MHz
Transmit Freq Error -2.157 kHz OBW Power 99.00 %
x dB Bandwidth 17.55 MHz x dB -6.00 dB

Center 5.785 GHz Span 40 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 22.4 dBm
17.585 MHz

Transmit Freq Error 1.362 kHz OBW Power 99.00 %
x dB Bandwidth 17.15 MHz x dB -6.00 dB

STATUS

Channel 165 (5825MHz)

BN Kyiioht Spectrum Analyze - Dccupad BW

a7

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None Frequency
o Trig: Free Run AvglHold:>10/1D

#FGain:Low #Atten: 20 d8 Radio Device: BTS

05:01:24 AH Nov 08, 2017

Ref Offset 215 dB
Ref 30.00 dBm

Span 40 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms|

Occupied Bandwidth Total Power 23.0 dBm
17.572 MHz

Transmit Freq Error 2.658 kHz OBW Power 99.00 %
x dB Bandwidth 17.55 MHz x dB -6.00 dB

STATUS

802.11ac-VHT40 6dB Bandwidth - Ant 1
Channel 151 (5755MHz) Channel 159 (5795MHz)

BN Kyiioht Spectrum Analyze - Dccupad BW

| [B Cevscohe Spectmn Anyze - Occupsed BW e
N " 05:02:08 94 v 08, 2 p— T T 0502149 94 N 08, 20 p—
Center Freq 5.755000000 GHz Center Freq: 5755000000 GHz Radio Std: None LT Center Freq 5.795000000 GHz Center Freq: 5785000000 GHz adio Std: None LT
o Trig: Free Run Avg|Hold:>10/10 o Trig: Free Run Avg|Hold:>10/10
FGuinLow | #Atten: 20 d8 Radio Device: BTS FGuinLow | #Atten: 20 d8 Radio Device: BTS

Ref Offset 215 dB set 21.5 dB
Ref 30.00 dBm

Ref O
Ref 30.00 dBm
L i
I

ot i

Center 5.755 GHz Span 80 MHz| Center 5.795 GHz Span 80 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 7.733 ms|

#Res BW 100 kHz #VBW 300 kHz Sweep 7.733 ms|

Occupied Bandwidth Total Power 22.5 dBm
35.921 MHz

Occupied Bandwidth Total Power 22.5 dBm
35.926 MHz

Transmit Freq Error 19.327 kHz OBW Power 99.00 %

x dB Bandwidth 35.90 MHz xdB -6.00 dB

Transmit Freq Error -4.090 kHz OBW Power 99.00 %
x dB Bandwidth 35.12 MHz xdB -6.00 dB

STATUS

STATUS
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802.11ac-VHT80 6dB Bandwidth - Ant 1

Channel 155 (5775MHz)

—
Keyssght Spectrum Analyzer - Decupsed EW

Center Freq 5.775000000 GHz Center Freq: 5.77¢

AFGainiLow | #Atten: 20 4B

Ref Offset 215 dB
Ref 30.00 dBm
\‘;‘
[T N e

Center 5.775 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
75.673 MHz

Transmit Freq Error -9.511 kHz OBW Power

x dB Bandwidth 75.64 MHz xdB

5000000 GHz
Trig: Free Run AvglHeld:>10/10

ANTTIBTITTTN TSI J.UJH.J bl

05:03:45 A Mo 08, 2017
Radio Std: Nane

Radic Device: BTS

|
AN
LU R RTr

Span 160 MHz|
Sweep 15.33 ms|

23.3 dBm

99.00 %
-6.00 dB

FCC ID: TKAWLE1216V520

Page Number: 62 of 688




NR I‘ Report No.: 1710RSU02001

7.4. Output Power Measurement

7.4.1.Test Limit

For client device operating in the band 5.15-5.25 GHz, the maximum conductedoutput power over
the frequency band of operation shall not exceed 250 mW provided the maximumantenna gain does
not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B
is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W (30dBm).

If transmitting antennas of directional gain greater than 6dBi are used, the maximumconducted
output power shall be reduced by the amount in dB that the directional gain of theantenna exceeds

6dBi.

7.4.2.Test Procedure Used

KDB 789033D02v01r04 - Section E) 3) b) Method PM-G
7.4.3.Test Setting

Average power measurements were perform only when the EUT was transmitting at its maximum
power control level using a broadband power meter with a pulse sensor. The power meter
implemented triggering and gating capabilities which were set up such that power measurements
were recorded only during the ON time of the transmitter. The trace was averaged over 100 traces to

obtain the final measured average power.

7.4.4.Test Setup

EUT Attenuator
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7.4.5.Test Result

Power output test was verified over all data rates of each mode shown as below table, and then

choose the maximum power output (yellow marker) for final test of each channel.

For Ant 1:

Test Mode Bandwidth Channel Frequency Data Rate/ Average Power

(MHz) MCS (dBm)

6Mbps 17.62

802.11a 20 36 5180 24Mbps 17.38

54Mbps 17.09

MCSO 17.83

802.11n 20 36 5180 MCS3 17.59

MCS7 17.31

MCSO0 18.97

802.11n 40 38 5190 MCS3 18.73

MCS7 18.54

MCSO0 17.86

802.11ac 20 36 5180 MCS4 17.65

MCS8 17.40

MCSO 18.52

802.11ac 40 38 5190 MCS4 18.19

MCS9 18.03

MCSO 17.51

802.11ac 80 42 5210 MCS4 17.26

MCS9 17.03

MCSO0 16.89

802.11ac 80+80 42 5210 MCS4 16.68

MCS9 16.44
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Report No.: 1710RSU02001

Product 4x.4 Wave—Z 802.11ac/a/n Mini PCle Temperature 240C
WiFi Module
Test Engineer Flag Yang Relative Humidity | 56%
Test Site SR2 Test Date 2017/10/31
Test Mode | Data Rate/ |Channel| Freq. Ant 0 Ant 1 Ant 2 Ant 3 |Average | Result
MCS No. (MHz) |Average |Average | Average | Average| Power
Power | Power | Power | Power | Limit
(dBm) | (dBm) | (dBm) | (dBm) | (dBm)
1TX
11a 6Mbps 36 5180 17.43 | 17.62 | 17.70 | 17.62 |<19.98 | Pass
1la 6Mbps 44 5220 17.85 | 17.88 | 17.73 | 17.64 |<19.98 | Pass
1la 6Mbps 48 5240 18.03 | 17.95 | 17.78 | 18.05 |<19.98 | Pass
11a 6Mbps 52 5260 16.89 | 15.81 | 15.08 | 17.55 |<19.98 | Pass
11a 6Mbps 60 5300 17.00 | 15.63 | 15.03 | 17.40 |<19.98 | Pass
11a 6Mbps 64 5320 17.23 | 15.71 | 1481 | 17.43 |<19.98 | Pass
11a 6Mbps 100 5500 17.48 | 15.11 | 14.70 | 16.24 |<19.98 | Pass
11a 6Mbps 116 5580 17.39 | 1545 | 1490 | 16.35 |=<19.98 | Pass
11a 6Mbps 120 5600 1752 | 15.66 | 15.62 | 16.41 |<19.98 | Pass
11a 6Mbps 140 5700 17.66 | 15.14 | 15.75 | 17.92 |<19.98 | Pass
11a 6Mbps 144 5720 1769 | 1544 | 1581 | 18.10 |=<19.98 | Pass
1lla 6Mbps 149 5745 21.37 20.63 21.13 22.11 | <26.00| Pass
11a 6Mbps 157 5785 | 21.63 | 20.97 | 21.53 | 22.61 | <26.00 | Pass
11a 6Mbps 165 5825 | 21.56 | 21.08 | 21.73 | 22.72 | <26.00 | Pass
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Test Mode Data Rate/| Channel No. Freq. Average Power|Average Power| Result
MCS (MHz) (dBm) Limit (dBm)
1TX _Ant1l
11n-HT20 MCSO0 36 5180 17.83 <19.98 Pass
11n-HT20 MCSO0 44 5220 17.91 <19.98 Pass
11n-HT20 MCSO0 48 5240 17.85 <19.98 Pass
11n-HT20 MCSO0 52 5260 15.76 <19.98 Pass
11n-HT20 MCSO0 60 5300 15.75 <19.98 Pass
11n-HT20 MCSO0 64 5320 15.76 <19.98 Pass
11n-HT20 MCSO 100 5500 15.66 <19.98 Pass
11n-HT20 MCSO0 116 5580 15.52 <19.98 Pass
11n-HT20 MCSO0 120 5600 16.15 <19.98 Pass
11n-HT20 MCSO0 140 5700 15.90 <19.98 Pass
11n-HT20 MCSO0 144 5720 15.97 <19.98 Pass
11n-HT20 MCSO0 149 5745 20.38 <26.00 Pass
11n-HT20 MCSO0 157 5785 20.77 <26.00 Pass
11n-HT20 MCSO0 165 5825 20.79 <26.00 Pass
11n-HT40 MCSO0 38 5180 17.83 <19.98 Pass
11n-HT40 MCSO0 46 5220 17.91 <19.98 Pass
11n-HT40 MCSO0 54 5270 19.01 <19.98 Pass
11n-HT40 MCSO0 62 5310 17.27 <19.98 Pass
11n-HT40 MCSO0 102 5510 16.22 <19.98 Pass
11n-HT40 MCSO0 110 5550 18.72 <19.98 Pass
11n-HT40 MCSO0 118 5590 18.87 <19.98 Pass
11n-HT40 MCSO0 134 5670 17.74 <19.98 Pass
11n-HT40 MCSO0 142 5710 18.76 <19.98 Pass
11n-HT40 MCSO0 151 5755 20.59 <26.00 Pass
11n-HT40 MCSO0 159 5795 20.86 <26.00 Pass
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Test Mode Data Rate/| Channel No. Freq. Average Power|Average Power| Result
MCS (MHz) (dBm) Limit (dBm)
1TX _Ant1l
1lac-VHT20 MCSO0 36 5180 17.86 <19.98 Pass
1lac-VHT20 MCSO0 44 5220 17.93 <19.98 Pass
1lac-VHT20 MCSO0 48 5240 17.95 <19.98 Pass
1lac-VHT20 MCSO0 52 5260 16.27 <19.98 Pass
1lac-VHT20 MCSO0 60 5300 16.25 <19.98 Pass
1lac-VHT20 MCSO 64 5320 15.73 <19.98 Pass
1lac-VHT20 MCSO 100 5500 15.68 <19.98 Pass
1lac-VHT20 MCSO 116 5580 15.54 <19.98 Pass
1lac-VHT20 MCSO 120 5600 15.57 <19.98 Pass
1lac-VHT20 MCSO 140 5700 15.93 <19.98 Pass
1lac-VHT20 MCSO0 144 5720 15.95 <19.98 Pass
1lac-VHT20 MCSO0 149 5745 20.48 <26.00 Pass
1lac-VHT20 MCSO0 157 5785 20.78 <26.00 Pass
1lac-VHT20 MCSO0 165 5825 20.86 <26.00 Pass
1lac-VHT40 MCSO0 38 5190 18.52 <19.98 Pass
1lac-VHT40 MCSO 46 5230 19.68 <19.98 Pass
1lac-VHT40 MCSO0 54 5270 19.03 <19.98 Pass
1lac-VHT40 MCSO 62 5310 17.40 <19.98 Pass
1lac-VHT40 MCSO 102 5510 16.26 <19.98 Pass
1lac-VHT40 MCSO 110 5550 18.14 <19.98 Pass
1lac-VHT40 MCSO 118 5590 18.29 <19.98 Pass
1lac-VHT40 MCSO0 134 5670 17.79 <19.98 Pass
1lac-VHT40 MCSO0 142 5710 18.75 <19.98 Pass
1lac-VHT40 MCSO0 151 5755 20.62 <26.00 Pass
1lac-VHT40 MCSO0 159 5795 20.94 <26.00 Pass
1lac-VHT80 MCSO 42 5210 17.51 <19.98 Pass
1lac-VHT80 MCSO 58 5290 15.93 <19.98 Pass
1lac-VHT80 MCSO 106 5530 15.28 <19.98 Pass
1lac-VHT80 MCSO0 122 5610 19.63 <19.98 Pass
1lac-VHT80 MCSO0 138 5690 19.64 <19.98 Pass
1lac-VHT80 MCSO0 155 5775 19.05 < 26.00 Pass
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Test Mode Data [Channell Freg. | AntO | Ant1 | Ant2 | Ant3 | Total |Average|Result
Rate/ | No. |(MHz)|Average|Average|Average|Average|Average| Power
MCS Power | Power | Power | Power | Power | Limit
(dBm) | (dBm) | (dBm) | (dBm) | (dBm) | (dBm)

ATX_AntO+1+2+3

11n-HT20 MCSO| 36 5180 | 11.62 | 11.90 | 11.21 | 11.23 | 17.52 |<19.98 | Pass

11n-HT20 MCSO| 44 5220 | 12.14 | 12.28 | 11.73 | 11.86 | 18.03 |<19.98| Pass

11n-HT20 MCSO| 48 5240 | 12.24 | 12.13 | 11.76 | 11.95 | 18.04 |<19.98| Pass

11n-HT20 MCSO| 52 5260 | 11.72 | 1091 | 9.61 | 12.21 | 17.24 |<19.98| Pass

11n-HT20 MCSO| 60 5300 | 12.15 | 1097 | 9.71 | 12.17 | 17.38 |<19.98 | Pass

11n-HT20 MCSO| 64 5320 | 11.83 | 10.74 | 9.52 11.97 | 17.14 |<£19.98| Pass

11n-HT20 MCSO| 100 | 5500 | 12.13 | 10.35 | 9.35 10.74 | 16.78 |<19.98| Pass

11n-HT20 MCSO| 116 |5580| 11.53 | 10.20 | 9.55 | 10.59 | 16.55 |=<19.98| Pass

11n-HT20 MCSO| 120 |5600 | 11.89 | 10.59 | 10.23 | 10.93 | 16.98 |=<19.98| Pass

11n-HT20 MCSO| 140 |5700| 11.05 | 10.38 | 10.82 | 11.96 | 17.11 |<19.98| Pass

11n-HT20 MCSO| 144 |5720| 11.08 | 10.51 | 10.83 | 11.95 | 17.15 |<19.98| Pass

11n-HT20 MCSO| 149 |5745| 19.61 | 19.16 | 19.78 | 20.27 | 25.74 |<26.00| Pass

11n-HT20 MCSO| 157 |5785| 19.38 | 18.67 | 19.60 | 20.06 | 25.48 |<26.00| Pass

11n-HT20 MCSO| 165 | 5825 | 19.30 | 18.97 | 19.71 | 20.34 | 25.63 | =< 26.00| Pass

11n-HT40 MCSO| 38 5190 | 13.83 | 13.80 | 13.36 | 13.51 | 19.65 |<19.98| Pass

11n-HT40 MCSO| 46 5230 | 13.82 | 13.88 | 13.29 | 13.62 | 19.68 |<19.98| Pass

11n-HT40 MCSO| 54 5270 | 14.37 | 12.99 | 12.03 | 13.91 | 19.44 |<19.98| Pass

11n-HT40 MCSO| 62 5310 | 14.41 | 12.99 | 12.04 | 13.98 | 19.47 |<19.98| Pass

11n-HT40 MCSO| 102 | 5510 | 14.41 | 12.10 | 12.28 | 12.63 | 18.98 |<19.98 | Pass

11n-HT40 MCSO| 110 |5550 | 14.90 | 12.95 | 1291 | 13.68 | 19.71 |=<19.98| Pass

11n-HT40 MCSO| 118 |5590 | 14.55 | 12.76 | 13.15 | 14.01 | 19.70 |<19.98| Pass

11n-HT40 MCSO| 134 |5670| 13.92 | 12.79 | 13.10 | 14.01 | 19.51 |<19.98| Pass

11n-HT40 MCSO| 142 |5710| 13.55 | 12.61 | 13.35 | 14.36 | 19.53 |<19.98| Pass

11n-HT40 MCSO| 151 | 5755 | 19.81 | 19.01 | 19.58 | 20.63 | 25.82 |<26.00| Pass

11n-HT40 MCSO| 159 |5795| 19.61 | 18.84 | 19.51 | 20.56 | 25.69 | < 26.00| Pass
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Test Mode Data [Channell Freg. | AntO | Ant1 | Ant2 | Ant3 | Total |Average|Result
Rate/ | No. |(MHz)|Average|Average|Average|Average|Average| Power
MCS Power | Power | Power | Power | Power | Limit
(dBm) | (dBm) | (dBm) | (dBm) | (dBm) | (dBm)

ATX_AntO+1+2+3

1lac-VHT20 |[MCSO| 36 5180 | 11.64 | 12.02 | 11.21 | 11.23 | 17.56 |<19.98 | Pass

1lac-VHT20 |[MCSO| 44 5220 | 12.19 | 12.29 | 11.71 | 11.94 | 18.06 |<19.98| Pass

1lac-VHT20 |[MCSO| 48 5240 | 12.35 | 12.14 | 11.74 | 11.96 | 18.07 |<19.98| Pass

1lac-VHT20 |[MCSO| 52 5260 | 11.72 | 10.83 | 9.72 | 12.49 | 17.33 |<19.98 | Pass

1lac-VHT20 |[MCSO| 60 5300 | 12.43 | 1092 | 9.78 | 12.35 | 17.52 |<19.98 | Pass

1lac-VHT20 |MCSO| 64 5320 | 12.11 | 10.84 | 9.72 12.21 | 17.36 |<19.98| Pass

1lac-VHT20 |MCSO| 100 |5500 | 12.34 | 1040 | 9.51 10.71 | 16.89 |<19.98| Pass

1lac-VHT20 |[MCSO| 116 |5580 | 11.51 | 9.94 9.63 | 10.58 | 16.50 |=19.98| Pass

1lac-VHT20 |[MCSO| 120 |5600| 11.95 | 10.67 | 10.47 | 11.19 | 17.13 |<19.98| Pass

1lac-VHT20 |[MCSO| 140 |5700| 11.21 | 10.48 | 10.86 | 12.13 | 17.23 |<19.98| Pass

1lac-VHT20 |[MCSO| 144 |5720| 11.20 | 10.63 | 11.06 | 12.34 | 17.38 |<19.98| Pass

1lac-VHT20 |[MCSO| 149 |5745| 19.56 | 19.31 | 19.87 | 20.61 | 25.89 |=<26.00| Pass

1lac-VHT20 |[MCSO| 157 |5785| 19.26 | 18.78 | 19.56 | 20.38 | 25.56 |=< 26.00| Pass

1lac-VHT20 |MCSO| 165 |5825| 19.34 | 19.13 | 19.70 | 20.69 | 25.78 |<26.00| Pass

1lac-VHT40 |MCSO| 38 5190 | 13.83 | 13.82 | 13.38 | 13.55 | 19.67 |<19.98| Pass

1lac-VHT40 |MCSO| 46 5230 | 13.83 | 13.88 | 13.44 | 13.72 | 19.74 |<£19.98 | Pass

1lac-VHT40 |MCSO| 54 5270 | 14.80 | 13.22 | 12.52 | 14.35 | 19.84 |<19.98| Pass

1lac-VHT40 |[MCSO| 62 5310 | 14.42 | 12.83 | 11.98 | 13.91 | 19.41 |<19.98| Pass

1lac-VHT40 |MCSO| 102 |5510 | 14.34 | 12.08 | 12.18 | 12.75 | 18.96 |=19.98| Pass

1lac-VHT40 |[MCSO| 110 |5550| 14.80 | 12.85 | 12.80 | 13.48 | 19.58 |=<19.98| Pass

1lac-VHT40 |[MCSO| 118 |5590 | 14.72 | 12.93 | 12.98 | 13.90 | 19.72 |<19.98| Pass

1lac-VHT40 |[MCSO| 134 |5670| 13.89 | 12.85 | 12.98 | 14.01 | 19.48 |<19.98| Pass

1lac-VHT40 |MCSO| 142 |5710 | 1345 | 12.73 | 13.11 | 14.29 | 19.45 |<19.98| Pass

1lac-VHT40 |MCSO| 151 |5755| 19.23 | 18.45 | 18.93 | 20.02 | 25.22 |<26.00| Pass

1lac-VHT40 |MCSO| 159 |5795| 19.51 | 18.81 | 19.35 | 20.48 | 25.60 |=26.00| Pass

11lac-VHT80 |MCSO| 42 5210 | 12.08 | 12.04 | 11.72 | 11.73 | 17.59 |<19.98 | Pass

1lac-VHT80 |MCSO| 58 5290 | 12.81 | 11.32 | 10.35 | 12.41 | 17.85 |<19.98| Pass

1lac-VHT80 |MCSO| 106 |5530| 12.97 | 10.53 | 10.44 | 11.15 | 17.42 |<19.98| Pass

1lac-VHT80 |MCSO| 122 |5610| 14.51 | 12.89 | 13.30 | 14.07 | 19.76 |<19.98| Pass

1lac-VHT80 |[MCSO| 138 |5690 | 14.20 | 13.09 | 13.38 | 14.67 | 19.90 |=<19.98| Pass

1lac-VHT80 |MCSO| 155 |5775| 12.21 | 11.57 | 12.22 | 13.38 | 18.42 |<26.00| Pass
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Test Mode Data [Channell Freg. | AntO | Ant1 | Ant2 | Ant3 | Total |Average|Result
Rate/ | No. |(MHz)|Average|Average|Average|Average|Average| Power
MCS Power | Power | Power | Power | Power | Limit
(dBm) | (dBm) | (dBm) | (dBm) | (dBm) | (dBm)

ATX_AntO+1+2+3

Non-contiguous 80+80 MHz mode fall within different UNII band

11ac-VHT80+80|MCSO| 42 5210 | 16.61 | 16.89 -- - 19.76 |<19.98| Pass
11lac-VHT80+80|MCSO| 42 5210 -- -- 17.14 | 16.67 | 19.92 [<19.98| Pass
1lac-VHT80+80|MCSO| 58 5290 | 17.04 | 15.77 -- -- 19.46 |<19.98| Pass
1lac-VHT80+80|MCSO| 58 5290 -- -- 15.95 | 16.86 | 19.44 |<19.98| Pass
11ac-VHT80+80|MCSO| 106 | 5530 | 17.25 | 15.53 -- -- 19.48 [=19.98| Pass
11ac-VHT80+80|MCSO| 106 | 5530 -~ -- 16.03 | 16.88 | 19.49 [<19.98| Pass
11ac-VHT80+80|MCSO| 122 | 5610 | 17.23 | 15.91 -- -- 19.63 [=19.98| Pass
11lac-VHT80+80|MCS0O| 122 | 5610 -- - 15.85 | 17.24 | 19.61 [<19.98| Pass
1lac-VHT80+80|MCSO| 138 |5690 | 17.07 | 16.40 -- - 19.76 |<19.98| Pass
11lac-VHT80+80|MCS0O| 138 | 5690 -- -- 15.84 | 17.20 | 19.58 [=<19.98| Pass
11lac-VHT80+80|MCSO| 155 |5775| 18.77 | 17.75 -- -- 21.30 |=26.00| Pass
11ac-VHT80+80|MCSO| 155 | 5775 -- -- 15.39 | 16.73 | 19.12 |=<26.00| Pass

Non-contiguous 80+80 MHz mode fall within same UNII band

11ac-VHT80+80|MCSO| 106 | 5530 | 13.02 | 13.59 -- --
11ac-VHT80+80|MCSO| 122 | 5610 -~ -- 14.03 | 13.91

19.68 [=19.98| Pass

11ac-VHT80+80|MCSO| 122 | 5530 -- -- 14.04 | 13.45
11ac-VHT80+80|MCSO| 106 | 5610 | 12.93 | 13.66 -- --

19.56 [=19.98| Pass

11lac-VHT80+80|MCSO| 106 |5530 | 12.98 | 13.52 -- --
11lac-VHT80+80|MCS0O| 138 | 5690 -- - 1421 | 1411

19.75 |=19.98| Pass

11lac-VHT80+80|MCS0O| 106 | 5530 -- -- 13.92 | 13.35
11lac-VHT80+80|MCSO| 138 |5690 | 12.87 | 13.73 -- -

19.51 [=19.98| Pass

Notel: TotaI Average Power (dBm) - 10*Iog {1O(Ant0Average Power /10) + lo(AntlAverage Power /10) + 1O(Ant2Average

Power /10) + 1O(Ant3Average Power /10)} (dBm)
Note2: For 802.11ac-VHT80+80 mode fall within different UNII band:
Total Average Power (dBm) - 10*Iog {1O(Ant0Average Power /10) + 10(Ant1Average Power /10)} (dBm)
Total Average Power (dBm) - 10*Iog {lo(AntZAverage Power /10) + 10(Ant3Average Power /10)} (dBm)
For 802.11ac-VHT80+80 mode fall within same UNII band:

Total Average Power (dBm) - lO*lOg {1O(AntOAverage Power /10) + 10(Ant1Average Power /10) + 1O(Ant2Average

Power /10) + 1O(Ant3Average Power/lo)}
Note3: For UNII-1 Band, Power Limit = 23.98dBm - (10dBi - 6dBi) = 19.98dBm
For UNII-3 Band, Power Limit = 30dBm - (10dBi - 6dBi) = 26.00dBm;
For UNII-2A & UNII-2C Band, Power Limit = 23.98dBm - (10dBi - 6dBi) = 19.98dBm.
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7.5. Transmit Power Control
7.5.1.Test Limit

The U-NII device is required to have the capability to operate at least 6 dB below the mean EIRP

value of 30 dBm.

7.5.2.Test Procedure Used

KDB 789033 D02v01- Section E) 3) b) Method PM-G
7.5.3.Test Setting

Average power measurements were perform only when the EUT was transmitting at its maximum
power control level using a broadband power meter with a pulse sensor. The power meter
implemented triggering and gating capabilities which were set up such that power measurements
were recorded only during the ON time of the transmitter. The trace was averaged over 100 traces to

obtain the final measured average power.

7.5.4.Test Setup

EUT

Attenuator
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7.5.5.Test Result

Product 4x-4 Wave—2 802.11ac/a/n Mini PCle Temperature 240C
WiFi Module
Test Engineer Flag Yang Relative Humidity | 56%
Test Site SR2 Test Date 2017/10/31
Test Mode Data | Channel | Freq. Ant 0 Ant 1 Ant 2 Ant 3 Limit | Result
Rate/ No. (MHz) TPC TPC TPC TPC (dBm)
MCS Power Power Power Power
(dBm) (dBm) (dBm) (dBm)
1TX
1la 6Mbps 52 5260 22.18 22.78 22.70 22.49 |<24.00| Pass
1la 6Mbps 60 5300 22.32 22.46 22.01 22.10 |<24.00| Pass
1la 6Mbps 64 5320 22.11 22.47 22.52 22.23 |<24.00| Pass
1la 6Mbps 100 5500 22.11 22.38 22.36 22.11 |<24.00| Pass
1la 6Mbps 116 5580 22.09 22.48 22.59 22.32 |<24.00| Pass
1lla 6Mbps 120 5600 22.27 22.52 22.39 22.23 |<24.00| Pass
1lla 6Mbps 140 5700 22.56 22.39 22.52 22.72 |<24.00| Pass
1lla 6Mbps 144 5720 22.38 22.47 22.71 22.70 |<24.00| Pass
Test Mode Data Rate/ |Channel No. Freq. Ant1 TPC Limit Result
MCS (MHz) Power (dBm) (dBm)
1TX_Ant 1
11n-HT20 MCSO0 52 5260 21.67 <24.00 Pass
11n-HT20 MCSO0 60 5300 21.57 <24.00 Pass
11n-HT20 MCSO 64 5320 21.46 <24.00 Pass
11n-HT20 MCSO 100 5500 21.48 <24.00 Pass
11n-HT20 MCSO 116 5580 21.18 <24.00 Pass
11n-HT20 MCSO 120 5600 21.09 <24.00 Pass
11n-HT20 MCSO 140 5700 21.74 <24.00 Pass
11n-HT20 MCSO0 144 5720 21.59 <24.00 Pass
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Test Mode Data Rate/ |Channel No. Freq. Ant 1 TPC Limit Result
MCS (MHZz) Power (dBm) (dBm)
1TX Ant1l
11n-HT40 MCSO0 54 5270 21.96 <24.00 Pass
11n-HT40 MCSO0 62 5310 21.89 <24.00 Pass
11n-HT40 MCSO0 102 5510 21.84 <24.00 Pass
11n-HT40 MCSO0 110 5550 22.58 <24.00 Pass
11n-HT40 MCSO0 118 5590 21.84 <24.00 Pass
11n-HT40 MCSO0 134 5670 21.71 <24.00 Pass
11n-HT40 MCSO0 142 5710 21.54 <24.00 Pass
1lac-VHT20 MCSO 52 5260 21.97 <24.00 Pass
1lac-VHT20 MCSO 60 5300 21.92 <24.00 Pass
1lac-VHT20 MCSO 64 5320 21.37 <24.00 Pass
1lac-VHT20 MCSO 100 5500 21.55 <24.00 Pass
1lac-VHT20 MCSO0 116 5580 21.35 <24.00 Pass
1lac-VHT20 MCSO0 120 5600 21.36 <24.00 Pass
1lac-VHT20 MCSO0 140 5700 21.58 <24.00 Pass
1lac-VHT20 MCSO0 144 5720 21.83 <24.00 Pass
1lac-VHT40 MCSO0 54 5270 21.69 <24.00 Pass
1lac-VHT40 MCSO0 62 5310 21.18 <24.00 Pass
1lac-VHT40 MCSO 102 5510 21.13 <24.00 Pass
1lac-VHT40 MCSO 110 5550 21.80 <24.00 Pass
1lac-VHT40 MCSO 118 5590 22.13 <24.00 Pass
1lac-VHT40 MCSO 134 5670 22.40 <24.00 Pass
1lac-VHT40 MCSO0 142 5710 21.42 <24.00 Pass
1lac-VHT80 MCSO0 58 5290 21.78 <24.00 Pass
1lac-VHT80 MCSO0 106 5530 22.03 <24.00 Pass
1lac-VHT80 MCSO0 122 5610 21.73 <24.00 Pass
1lac-VHT80 MCSO0 138 5690 21.66 <24.00 Pass
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Test Mode Data [Channel Freq. | Ant0 | Antl | Ant2 | Ant3 Total Limit |Result
Rate/ | No. |[(MHz)| TPC TPC TPC TPC |EIRP TPC| (dBm)
MCS Power | Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm) | (dBm)

ATX_AntO+1+2+3

11n-HT20 MCSO| 52 5260 | 6.34 6.12 6.33 6.21 22.27 £24.00 Pass

11n-HT20 MCSO| 60 5300 | 6.94 6.64 6.44 6.88 22.75 [£24.00 Pass

11n-HT20 MCSO| 64 5320 | 6.52 6.35 6.31 6.71 22.50 [£24.00 Pass

11n-HT20 MCSO| 100 | 5500 | 6.96 6.29 6.18 6.64 22.55 [£24.00 Pass

11n-HT20 MCSO| 116 | 5580 | 6.37 6.36 6.22 6.24 22.32 £ 24.00 Pass

11n-HT20 MCSO| 120 |5600 | 6.71 6.52 6.14 6.61 22.52 [£24.00 Pass

11n-HT20 MCSO| 140 |5700| 6.65 6.27 6.65 6.61 22.57 [£24.00 Pass

11n-HT20 MCSO| 144 | 5720 | 6.38 6.46 6.65 6.74 22.58 [£24.00 Pass

11n-HT40 MCSO| 54 5270 | 6.82 6.58 6.72 6.63 22.71 [£24.00 Pass

11n-HT40 MCSO| 62 5310 | 7.56 7.67 7.54 7.70 23.64 [£24.00 Pass

11n-HT40 MCSO| 102 | 5510 | 7.09 7.03 7.23 7.62 23.27 [£24.00 Pass

11n-HT40 MCSO| 110 |5550 | 7.69 7.87 7.70 7.37 23.68 [£24.00 Pass

11n-HT40 MCSO| 118 |5590 | 7.64 7.54 7.89 7.75 23.73 [£24.00 Pass

11n-HT40 MCSO| 134 |5670| 7.85 7.50 7.59 7.69 23.68 [£24.00 Pass

11n-HT40 MCSO| 142 |5710| 7.85 7.45 7.54 7.73 23.67 [£24.00 Pass

1llac-VHT20 |MCSO| 52 5260 | 6.54 6.66 6.38 6.24 22.48 £24.00 Pass

1llac-VHT20 |MCSO| 60 5300 | 6.35 6.66 6.58 6.57 22.56 [£24.00 Pass

1llac-VHT20 |[MCSO| 64 5320 | 6.63 6.64 6.71 6.83 22.72 £24.00 Pass

1llac-VHT20 |MCSO| 100 |5500 | 7.09 7.30 7.13 7.51 23.28 [£24.00 Pass

1llac-VHT20 |MCSO| 116 |5580 | 6.32 6.88 6.52 6.28 22.53 [£24.00 Pass

1llac-VHT20 |MCSO| 120 |5600 | 6.84 6.38 6.24 6.17 22.44 £24.00 Pass

1lac-VHT20 |[MCSO| 140 |5700| 6.88 6.46 6.63 6.79 2271 £24.00 Pass

1lac-VHT20 |[MCSO| 144 |5720| 6.53 6.53 6.74 6.99 22,72 £24.00 Pass

1lac-VHT40 [MCSO| 54 5270 | 7.74 7.16 7.38 7.24 23.41 £24.00 Pass

1lac-VHT40 |MCSO| 62 5310 | 7.57 7.71 7.26 7.60 23.56 [£24.00 Pass

1llac-VHT40 |[MCSO| 102 |5510| 6.84 6.98 6.88 6.74 22.88 [£24.00 Pass

1llac-VHT40 |MCSO| 110 |5550 | 7.65 7.69 7.48 7.44 23.59 [£24.00 Pass

1llac-VHT40 |MCSO| 118 |5590 | 7.69 7.90 7.81 7.63 23.78 [£24.00 Pass

1llac-VHT40 |[MCSO| 134 |5670 | 7.64 7.52 7.71 7.23 23.55 [£24.00 Pass

1lac-VHT40 [MCSO| 142 |5710| 7.42 7.51 7.68 7.54 23.56 [£24.00 Pass
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Test Mode Data [Channel Freq. | Ant0 | Antl | Ant2 | Ant3 Total Limit |Result
Rate/ | No. |[(MHz)| TPC TPC TPC TPC |EIRP TPC| (dBm)
MCS Power | Power | Power | Power | Power
(dBm) | (dBm) | (dBm) | (dBm) | (dBm)

ATX_AntO+1+2+3

1lac-VHT80 |[MCSO| 58 5290 | 6.63 6.58 6.45 6.31 22.51 [£24.00 Pass

1lac-VHT80 |[MCSO| 106 |5530| 6.84 6.51 6.37 6.86 22.67 [£24.00 Pass

1lac-VHT80 |MCSO| 122 |5610 | 7.33 7.79 7.25 7.68 23.54 £24.00 Pass

1lac-VHT80 |MCSO| 138 |5690 | 7.62 7.99 7.53 7.65 23.72 £24.00 Pass

Non-contiguous 80+80 MHz mode fall within different UNII band

11ac-VHT80+80|MCSO| 58 5290 | 10.32 | 10.45 -- -- 23.40 [£24.00 Pass
11lac-VHT80+80|MCS0O| 58 5290 -- -~ 10.43 | 10.35 23.40 [£24.00 Pass
11ac-VHT80+80|MCS0O| 106 | 5530 | 10.41 | 10.42 -- -- 23.43 [£24.00 Pass
11ac-VHT80+80|MCS0O| 106 | 5530 -- -~ 10.67 | 10.56 23.63 [£24.00 Pass
11lac-VHT80+80|MCS0O| 122 | 5610 | 10.63 | 10.73 -- -- 23.69 [£24.00 Pass
11ac-VHT80+80|MCS0O| 122 | 5610 -- -~ 10.51 | 10.65 23.59 [£24.00 Pass
11ac-VHT80+80|MCS0O| 138 | 5690 | 10.62 | 10.55 -- -- 23.60 [£24.00 Pass
11ac-VHT80+80|MCS0O| 138 | 5690 -- -- 10.57 | 10.41 23.50 [£24.00 Pass

Non-contiguous 80+80 MHz mode fall within same UNII band

11ac-VHT80+80|MCS0O| 106 |5530 | 7.11 7.32 -- --
11lac-VHT80+80|MCS0O| 122 | 5610 -- -- 7.93 7.88

23.59 [£24.00 Pass

11lac-VHT80+80|MCS0O| 122 | 5530 -- -- 7.99 7.52
11ac-VHT80+80|MCS0O| 106 | 5610 | 6.98 7.15 -- --

23.45 [£24.00 Pass

11ac-VHT80+80|MCS0O| 106 | 5530 | 7.02 7.33 -- -
11ac-VHT80+80|MCSO| 138 | 5690 - -- 7.01 7.05

23.13 [£24.00 Pass

11ac-VHT80+80|MCS0O| 106 | 5530 - -- 7.74 7.41
11ac-VHT80+80|MCS0O| 138 | 5690 | 6.97 7.13 -- --

23.34 [£24.00 Pass

Notel. Total EIRP TPC Power (dBm) = 10*log {1O(AntOTPC Power /10) 4 1 (Ant1 TPC Power /10) | 4 (Ant 2 TPC Power
110) 4 1QAnt3TPC Power 0y 4 Antenna Gain (dBi).
Note2: For 802.11ac-VHT80+80 mode fall within different UNII band:
Ant 0 & Ant 1: Total EIRP TPC Power (dBm) = 10*log {10®™" 0 TPC Power/10) 4 7 g(Ant 1 TPC Power /10)y
(dBm) + Antenna Gain (dBi).
Ant 2 & Ant 3: Total EIRP TPC Power (dBm) = 10*log {10""2TPC Power/10) 4 7 gAnt 3 TPC Power /10)y
(dBm) + Antenna Gain (dBi).
For 802.11ac-VHT80+80 mode fall within same UNII band:
TOtaI EIRP TPC POWGr (dBm) — 10*|Og {1O(AntOTPC Power /10) + 10(Ant1TPC Power /10) + 1O(Ant2TPC Power
110) 4 1WAt 3TPC Power/10h 4 Antenna Gain (dBi)
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7.6. Power Spectral Density Measurement

7.6.1.Test Limit

For client device operating in the band 5.15-5.25 GHz, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500kHz band.

If transmitting antennas of directional gain greater than 6dBi are used, the peak power spectral

density shall be reduced by the amount in dB that the directional gain of theantenna exceeds 6dBi.
7.6.2.Test Procedure Used

KDB 789033 D02v01r04 - SectionF

7.6.3.Test Setting

1. Analyzer was set to the center frequency of the UNII channel under investigation

2. Span was set to encompass the entire 26dB EBW of the signal.

3. RBW = 1MHz, if measurement bandwidth of Maximum PSD is specified in 500 kHz,
RBW =100 kHz

VBW = 3MHz

Number of sweep points = 2 x (span / RBW)

Detector = power averaging (Average)

Sweep time = auto

Trigger = free run

© ©®© N o 0 b~

Use the peak search function on the instrument to find the peak of the spectrum and record its

value.

10. Add 10*log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times (because the measurement represents an
average over both the on and off times of the transmission). For example, add 10*log(1/0.25) = 6
dB if the duty cycle is 25 percent.

11. When the measurement bandwidth of Maximum PSD is specified in 500 kHz, add a constant

factor 10*log(500kHz/100kHz) = 6.99 dB to the measured result.
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7.6.4.Test Setup

Spectrum Analyzer

9
Attenuator

EUIE
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7.6.5.Test Result

Product 4x.4 Wave—Z 802.11ac/a/n Mini PCle Temperature 2300
WiFi Module

Test Engineer Flag Yang Relative Humidity | 52%

Test Site SR2 Test Date 2017/11/08

Test Item Power Spectral Density (UNII-Band 1 & UNII-2A & UNII-2C)

Test | Data |Channel| Freq. PSD (dBm/MHz) Duty Cycle| Final PSD | PSD Limit [ Result
Mode | Rate No. |(MHZ)| antolAnt 11Ant 2| Ant 3 (%) (dBm/ (dBm/

MHz) MHz)

1TX_Ant 1
1la | 6Mbps| 36 5180 | 6.44 | 6.72 | 6.74 | 6.71 | 97.04 6.87 <7.00 | Pass
1lla |6Mbps| 44 5220 | 6.50 | 6.37 | 6.45 | 6.79 | 97.04 6.92 <7.00 | Pass
1la | 6Mbps| 48 5240 | 6.80 | 6.40 | 6.34 | 6.65 | 97.04 6.93 <7.00 | Pass
1la |6Mbps| 52 5260 | 6.63 | 6.58 | 6.48 | 6.65 | 97.04 6.78 <7.00 | Pass
1la | 6Mbps| 60 5300 | 6.48 | 6.74 | 6.41 | 6.62 | 97.04 6.87 <7.00 | Pass
1la | 6Mbps| 64 5320 | 6.52 | 6.77 | 6.57 | 6.51 | 97.04 6.90 <7.00 | Pass
1la |6Mbps| 100 |5500 |6.44|6.55|6.78|6.60| 97.04 6.91 <7.00 | Pass
1la |6Mbps| 116 |5580 |6.55|6.75|6.44|6.45| 97.04 6.88 <7.00 | Pass
1la |6Mbps| 120 |5600 |6.42 |6.52 |6.75|6.44| 97.04 6.88 <7.00 | Pass
1la |6Mbps| 140 |5700 |6.61|6.30|6.28 |6.58 | 97.04 6.74 <7.00 | Pass
1la |6Mbps| 144 |5720|6.74 |6.56|6.47 | 6.74 97.04 6.87 <7.00 Pass

Note 1: When EUT duty cycle = 98%, Final PSD (dBm/MHz) = Max Each PSD (dBm/MHz).
Note 2: When EUT duty cycle < 98%, Final PSD (dBm/MHz) = Max Each PSD (dBm/MHz) + 10*log
(1/Duty Cycle).
Note 3: PSD Limit Calculation as below:
For UNII-1 & UNII-2A &UNII-2C & UNII-3 Band
802.11a/n-HT20/n-HT40/ac-VHT20/ac-VHT40/ac-VHT80:
11dBm/MHz - (10dBi - 6dBi) = 7.00dBm/MHz.

FCC ID: TKAWLE1216V520 Page Number: 78 of 688



VT

Report No.: 1710RSU02001

Test Mode | Data Rate/ [Channel|l Freqg. |Ant1 PSD |Duty Cycle|Final PSD| PSD Limit | Result
MCS No. (MH2) (dBm/ (%) (dBm/ |(dBm/MHZz)
MHz) MHz)
1TX Ant1l
11n-HT20 MCSO0 36 5180 6.93 98.68 6.93 <7.00 Pass
11n-HT20 MCSO 44 5220 6.66 98.68 6.66 <7.00 Pass
11n-HT20 MCSO 48 5240 6.54 98.68 6.54 <7.00 Pass
11n-HT20 MCSO 52 5260 6.58 98.68 6.58 <7.00 Pass
11n-HT20 MCSO 60 5300 6.71 98.68 6.71 <7.00 Pass
11n-HT20 MCSO 64 5320 6.59 98.68 6.59 <7.00 Pass
11n-HT20 MCSO 100 5500 6.75 98.68 6.75 <7.00 Pass
11n-HT20 MCSO0 116 5580 6.49 98.68 6.49 <7.00 Pass
11n-HT20 MCSO0 120 5600 6.74 98.68 6.74 <7.00 Pass
11n-HT20 MCSO0 140 5700 6.54 98.68 6.54 <7.00 Pass
11n-HT20 MCSO0 144 5720 6.67 98.68 6.67 <7.00 Pass
11n-HT40 MCSO 38 5190 5.34 97.71 5.44 <7.00 Pass
11n-HT40 MCSO 46 5230 5.97 97.71 6.07 <7.00 Pass
11n-HT40 MCSO 54 5270 6.84 97.71 6.94 <7.00 Pass
11n-HT40 MCSO 62 5310 6.80 97.71 6.90 <7.00 Pass
11n-HT40 MCSO 102 5510 6.68 97.71 6.78 <7.00 Pass
11n-HT40 MCSO 110 5550 6.81 97.71 6.91 <7.00 Pass
11n-HT40 MCSO0 118 5590 6.64 97.71 6.74 <7.00 Pass
11n-HT40 MCSO0 134 5670 6.53 97.71 6.63 <7.00 Pass
11n-HT40 MCSO0 142 5710 6.67 97.71 6.77 <7.00 Pass
1lac-VHT20 MCSO 36 5180 6.90 98.68 6.90 <7.00 Pass
1lac-VHT20 MCSO0 44 5220 6.69 98.68 6.69 <7.00 Pass
1lac-VHT20 MCSO0 48 5240 6.52 98.68 6.52 <7.00 Pass
1lac-VHT20 MCSO0 52 5260 6.59 98.68 6.59 <7.00 Pass
1lac-VHT20 MCSO0 60 5300 6.70 98.68 6.70 <7.00 Pass
1lac-VHT20 MCSO 64 5320 6.44 98.68 6.44 <7.00 Pass
1lac-VHT20 MCSO0 100 5500 6.81 98.68 6.81 <7.00 Pass
1lac-VHT20 MCSO 116 5580 6.50 98.68 6.50 <7.00 Pass
1lac-VHT20 MCSO 120 5600 6.58 98.68 6.58 <7.00 Pass
1lac-VHT20 MCSO 140 5700 6.66 98.68 6.66 <7.00 Pass
1lac-VHT20 MCSO0 144 5720 6.66 98.68 6.66 <7.00 Pass
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Test Mode | Data Rate/ [Channel|l Freqg. |Ant1 PSD |Duty Cycle|Final PSD| PSD Limit | Result
MCS No. (MH2) (dBm/ (%) (dBm/ |(dBm/MHZz)
MHz) MHz)

1TX Ant1l
1lac-VHT40 MCSO0 38 5190 481 97.44 4.92 <7.00 Pass
1lac-VHT40 MCSO0 46 5230 5.84 97.44 5.95 <7.00 Pass
1lac-VHT40 MCSO 54 5270 6.77 97.44 6.88 <7.00 Pass
1lac-VHT40 MCSO 62 5310 6.62 97.44 6.73 <7.00 Pass
1lac-VHT40 MCSO 102 5510 6.76 97.44 6.87 <7.00 Pass
1lac-VHT40 MCSO 110 5550 6.69 97.44 6.80 <7.00 Pass
1lac-VHT40 MCSO 118 5590 6.47 97.44 6.58 <7.00 Pass
1lac-VHT40 MCSO0 134 5670 6.44 97.44 6.55 <7.00 Pass
1lac-VHT40 MCSO0 142 5710 6.63 97.44 6.74 <7.00 Pass
1lac-VHT80 MCSO0 42 5210 0.04 95.03 0.26 <7.00 Pass
11ac-VHT80 MCSO 58 5290 -2.04 95.03 -1.82 <7.00 Pass
1lac-VHT80 MCSO 106 5530 -1.65 95.03 -1.43 <7.00 Pass
1lac-VHT80 MCSO 122 5610 -0.85 95.03 -0.63 <7.00 Pass
1lac-VHT80 MCSO 138 5690 -1.37 95.03 -1.15 <7.00 Pass

Note 1: When EUT duty cycle = 98%, Final PSD (dBm/MHz) = Max Each PSD (dBm/MHz).

Note 2: When EUT duty cycle < 98%, Final PSD (dBm/MHz) = Max Each PSD (dBm/MHz) + 10*log
(1/Duty Cycle).

Note 3: PSD Limit Calculation as below:
For UNII-1 & UNII-2A &UNII-2C & UNII-3 Band
802.11a/n-HT20/n-HT40/ac-VHT20/ac-VHT40/ac-VHT80:
11dBm/MHz - (10dBi - 6dBi) = 7.00dBm/MHz.
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Test Mode Data |Channel| Freq. | Ant0 | Ant1 | Ant2 | Ant 3 [Duty | Total | PSD |Result
Rate/| No. |(MHz)| PSD | PSD | PSD | PSD |Cycle| PSD | Limit
MCS (dBm/ | (dBm/ | (dBm/ | (dBm/ | (%) |(dBm/| (dBm/
MHz) | MHz) | MHz) | MHZz) MHz) | MHZz)

ATX_AntO+1+2+3

11n-HT20 |MCSO| 36 5180 | 0.61 | 0.63 | 0.21 | 0.23 [98.68| 6.45 | <7.00 | Pass

11n-HT20 |MCSO| 44 5220 | 0.87 | 1.01 | 0.83 | 0.65 |98.68| 6.86 | <7.00 | Pass

11n-HT20 |MCSO| 48 5240 | 0.94 | 0.96 | 0.36 | 0.77 |98.68| 6.78 | <7.00 | Pass

11n-HT20 |MCSO0| 52 5260 | 0.85 | 1.22 | 0.37 | -0.14 |98.68| 6.63 | <7.00 | Pass

11n-HT20 |MCSO| 60 5300 | 0.58 | 1.49 | 0.45 | 0.14 |98.68| 6.72 | <7.00 | Pass

11n-HT20 |MCSO| 64 5320 | 0.69 | 0.95 | 0.89 | -0.21 [98.68| 6.62 | <7.00 | Pass

11n-HT20 |MCSO| 100 | 5500 | -0.41| 1.23 | 1.46 | 0.08 |98.68| 6.68 | <7.00 | Pass

11n-HT20 |MCSO| 116 | 5580 | 0.01 | 1.16 | 0.58 | 0.23 |98.68| 6.54 | <7.00 | Pass

11n-HT20 |MCSO| 120 | 5600 | -1.09 | 1.53 | 1.25 | 0.84 |98.68| 6.76 | <7.00 | Pass

11n-HT20 |MCSO| 140 | 5700 | 0.28 | 0.43 | 0.76 | 0.64 |98.68] 6.55 | <7.00 | Pass

11n-HT20 |MCSO| 144 | 5720 | 0.12 | 0.50 | 0.80 | 0.76 |98.68| 6.57 | <7.00 | Pass

11n-HT40 |MCSO| 38 5190 | 0.77 | 0.56 | 0.36 | 0.42 [97.71) 6.65 | <7.00 | Pass

11n-HT40 |MCSO| 46 5230 | 0.75 | 0.72 | 0.32 | 0.66 [97.71 6.74 | <7.00 | Pass

11n-HT40 |MCSO| 54 5270 | 0.73 | 1.27 | 0.56 | 0.12 [97.71} 6.81 | =<7.00 | Pass

11n-HT40 |MCSO| 62 5310 | 0.45 | 1.27 | 0.56 | 0.35 [97.71 6.79 | =7.00 | Pass

11n-HT40 |MCSO| 102 |5510| 0.51 | 1.23 | 1.23 | 0.12 97.71] 6.92 | £7.00 | Pass

11n-HT40 |MCSO| 110 | 5550 | 0.14 | 0.67 | 0.91 | 0.17 |97.71] 6.61 | £7.00 | Pass

11n-HT40 |MCSO| 118 | 5590 | 0.04 | 0.82 | 0.79 | 0.02 |97.71] 6.56 | <7.00 | Pass

11n-HT40 MCSO| 134 | 5670 | 0.06 | 1.04 | 0.94 | 0.82 |97.71] 6.85 | =£7.00 | Pass

11n-HT40 MCSO| 142 | 5710 | 0.30 | 0.76 | 0.86 | 1.05 |97.71] 6.87 | =£7.00 | Pass

11lac-VHT20 |MCSO| 36 5180 | 0.58 | 0.69 | 0.24 | 0.43 |98.68| 6.51 | <7.00 | Pass

1lac-VHT20 [MCSO| 44 5220 | 0.72 | 0.85 | 0.52 | 0.47 |98.68| 6.66 | <7.00 | Pass

1lac-VHT20 [MCSO| 48 5240 | 0.98 | 0.73 | 0.50 | 0.60 [98.68| 6.73 | <7.00 | Pass

1lac-VHT20 [MCSO| 52 5260 | 0.71 | 0.86 | 0.26 | 0.10 [98.68| 6.51 | <7.00 | Pass

1lac-VHT20 [MCSO| 60 5300 | 0.81 | 1.29 | 0.47 | 0.13 [98.68| 6.72 | <7.00 | Pass

1lac-VHT20 [MCSO| 64 5320 | 0.55 | 1.03 | 0.94 | -0.17 [98.68| 6.63 | <7.00 | Pass

1lac-VHT20 (MCSO| 100 | 5500 | 0.15 | 1.24 | 1.19 | 0.05 (98.68] 6.71 | £7.00 | Pass

1lac-VHT20 |MCSO| 116 | 5580 | 0.13 | 1.21 | 0.50 | 0.28 |98.68| 6.57 | =7.00 | Pass

1lac-VHT20 |[MCSO| 120 | 5600 | 0.30 | 1.28 | 0.73 | 0.84 |98.68| 6.82 | =7.00 | Pass

1lac-VHT20 |MCSO| 140 | 5700 | 0.15 | 0.66 | 0.60 | 0.58 |98.68| 6.52 | <7.00 | Pass

1lac-VHT20 |MCSO| 144 | 5720 | 0.31 | 0.72 | 0.60 | 0.74 |98.68| 6.62 | <7.00 | Pass

FCC ID: TKAWLE1216V520 Page Number: 81 of 688



y Report No.: 1710RSU02001

Test Mode Data |Channel| Freq. | Ant0 | Ant1 | Ant2 | Ant 3 [ Duty | Total | PSD |Result
Rate/| No. |(MHz)| PSD | PSD | PSD | PSD |Cycle| PSD | Limit
MCS (dBm/ | (dBm/ | (dBm/ | (dBm/ | (%) [(dBm/| (dBm/
MHz) | MHz) | MHz) | MHZz) MHz) | MHz)

ATX_AntO+1+2+3

1lac-VHT40 |MCSO| 38 5190 | 0.93 | 0.85 | 0.38 | 0.58 |97.44| 6.82 | =7.00 | Pass

1lac-VHT40 |MCSO| 46 5230 | 0.62 | 0.55 | 0.31 | 0.44 |97.44| 6.61 | <7.00 | Pass

1lac-VHT40 |MCSO| 54 5270 | 0.86 | 1.31 | 0.23 | 0.15 |97.44| 6.80 | <7.00 | Pass

1lac-VHT40 |MCSO| 62 5310 | 0.77 | 1.21 | 0.46 | 0.29 |97.44| 6.83 | <7.00 | Pass

1lac-VHT40 |MCSO| 102 | 5510 | 0.08 | 1.11 | 1.12 | 0.13 |97.44| 6.77 | £7.00 | Pass

1lac-VHT40 (MCSO| 110 | 5550 | 0.06 | 1.25 | 0.90 | 0.11 |97.44| 6.74 | £7.00 | Pass

1lac-VHT40 (MCSO| 118 | 5590 | 0.13 | 0.86 | 0.72 | 0.26 |97.44| 6.64 | £7.00 | Pass

1lac-VHT40 |MCSO| 134 | 5670 | 0.18 | 0.86 | 0.97 | 0.80 |97.44| 6.85 | =£7.00 | Pass

1lac-VHT40 |MCSO| 142 | 5710 | 0.42 | 0.70 | 0.92 | 1.19 |97.44| 6.95 | £7.00 | Pass

1lac-VHT80 |MCSO| 42 5210 | -5.61 | -6.81 | -7.18 | -5.68 [95.03| -0.02 | =7.00 | Pass

1lac-VHT80 |MCSO| 58 5290 | -5.43 | -6.50 | -7.37 | -5.35 [95.03| 0.16 | =7.00 | Pass

1lac-VHT80 [MCSO| 106 | 5530 |-4.80| -7.21 | -7.17 | -6.69 |95.03| -0.11 | £7.00 | Pass

1lac-VHT80 [MCSO| 122 | 5610 | 3.63 | 1.88 | 2.27 | 3.11 |95.03| 9.02 | £7.00 | Pass

1lac-VHT80 |MCSO| 138 | 5690 | 1.63 | 0.23 | 0.60 | 1.74 |95.03| 7.34 | £7.00 | Pass

Non-contiguous 80+80 MHz mode fall within different UNII band

11ac-VHT80+80/MCSO| 42 5210 | -0.58 | -0.59 -- -- [95.03| 2.65 | =7.00 | Pass
11ac-VHT80+80/MCS0O| 42 5210 -- -- -0.90 | -1.48 [95.03| 2.05 | =7.00 | Pass
11lac-VHT80+80/MCSO| 58 5290 | -1.23 | -2.22 - -- (95.03| 1.53 | =7.00 | Pass
11lac-VHT80+80/MCSO| 58 5290 -- -- -3.33 | -2.05 [95.03| 0.59 | =7.00 | Pass
11ac-VHT80+80|MCS0O| 106 | 5530 | 0.11 | -1.74 -- -- ]95.03| 251 | £7.00 | Pass
11ac-VHT80+80{MCSO| 106 | 5530 -- -- -1.98 | -0.95 |95.03| 1.80 | =7.00 | Pass
11ac-VHT80+80|MCS0O| 122 | 5610 | -0.36 | -1.20 -- -- |95.03| 2.47 | £7.00 | Pass
11ac-VHT80+80|MCSO| 122 | 5610 -- -- -0.27 | 1.00 |95.03| 3.64 | =7.00 | Pass
11ac-VHT80+80|MCS0O| 138 | 5690 | -0.97 | -1.94 -- -- |95.03| 1.80 | £7.00 | Pass
11ac-VHT80+80{MCSO| 138 | 5690 -- -- -0.20 | 1.42 |95.03| 3.92 | =7.00 | Pass
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11ac-VHT80+80/MCSO| 138 | 5690 | -4.67 | -3.24 -

Test Mode Data |Channel| Freq. | Ant0 | Ant1 | Ant2 | Ant 3 | Duty | Total | PSD |Result
Rate/| No. |(MHz)| PSD | PSD | PSD | PSD |Cycle| PSD | Limit
MCS (dBm/ | (dBm/ | (dBm/ | (dBm/ | (%) |(dBm/| (dBm/
MHz) | MHz) | MHz) | MHZ) MHz) | MHZz)
Non-contiguous 80+80 MHz mode fall within same UNII band
11ac-VHT80+80|MCS0O| 106 | 5530 | -4.59 | -3.47 - -
95.03| 2.65 | <7.00 | Pass
1lac-VHT80+80|MCS0O| 122 | 5610 - - -3.07 | -3.39
11lac-VHT80+80|MCS0O| 122 | 5530 - - -3.59 | -3.98
95.03| 2.43 | £7.00 | Pass
11lac-VHT80+80|MCS0O| 106 | 5610 | -4.32 | -3.43 - -
11ac-VHT80+80|MCS0O| 106 | 5530 | -4.55 | -3.89 - -
95.03| 2.53 | £7.00 | Pass
11ac-VHT80+80|MCS0O| 138 | 5690 - - -3.24 | -3.31
11lac-VHT80+80/MCS0O| 106 | 5530 - - -3.42 | -4.26
95.03| 2.38 | <7.00 | Pass

Note 1: When EUT duty cycle = 98%, Total PSD (dBm/MHz) = 10*log {10"™© PSPI10) 1. 1 gAnt 1 PSDIL0)

10(Ant2 PSDIL0) | 4 (Ant 3 PSD/lO)}

Note 2: When EUT duty cycle < 98%, Total PSD (dBm/MHz) = 10*log {10 PSP/10) 4 7 glAnt1PSDIL0)

10(Am2PSD/10) + 10(Ant3 PSD/lO)} + 10*'09 (1/Duty Cycle)

Note 3: For 802.11ac-VHT80+80 mode fall within different UNII band:
Ant 0 & Ant 1: Total PSD (dBm/MHz) = 10*log {10“™°PSP/0) 4 7 gAnt1 PSP (gBm/MHZ) +

10*log (1/Duty Cycle).

Ant 2 & Ant 3: Total PSD (dBm/MHz) = 10*log {10“™?2PSP/0) 4 1 gAnt3 PSDI0Y (gBm/MHZ) +

10*log (1/Duty Cycle).

For 802.11ac-VHT80+80 mode fall within same UNII band:
TOtal PSD (dBm/MHZ) - 10*'09 {10(Am0 PSD/10) + lo(AntlF’SD/IO) + 10(Ant2PSD/10) + lo(An'[?)PSD/lO)} +

10*log (1/Duty Cycle).
Note 4: PSD Limit Calculation as below:
For UNII-1 & UNII-2A &UNII-2C & UNII-3 Band

802.11a/n-HT20/n-HT40/ac-VHT20/ac-VHT40/ac-VHT8O0:

11dBm/MHz - (10dBi - 6dBi) = 7.00dBm/MHz.
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Product 4x-4 .Wave—2 802.11ac/a/n Mini PCle Temperature 2300
WiFi Module

Test Engineer Alex Ma Relative Humidity | 52%
Test Site SR2 Test Date 2017/11/08
Test Item Power Spectral Density (UNII-Band 3)
Test | Data |Channel| Freq. PSD (dBm/100kHzZ) Duty |[Constant|Final PSD | Limit [Result
Mode | Rate No. (MHz) Cycle | Factor (dBm/ (dBm/

AntO |Antl | Ant2 | Ant3 | (op) (dB) 500kHz) | 500kHz)
1TX
1lla |6Mbps| 149 5745 | 1.30 | 0.63 | 0.94 | 2.15 | 97.04 6.99 9.27 <26.00 | Pass
1lla |6Mbps| 157 5785 | 1.41 | 0.82 | 0.95 | 2.62 | 97.04 6.99 9.74 <26.00 | Pass
1la |6Mbps| 165 5825 | 1.42 | 0.85 | 1.18 | 2.50 | 97.04 6.99 9.62 <26.00 | Pass

Note 1: When EUT duty cycle = 98%, Final PSD (dBm/500kHz) = Max each PSD (dBm/100kHz).

Note 2: When EUT duty cycle < 98%, Final PSD (dBm/500kHz) = Max each PSD (dBm/100kHz) + 10*log
(1/Duty Cycle).

Note 3: PSD Limit Calculation as below:
For 5725-5850MHz
30dBm/500kHz - (10dBi - 6dBi) = 26.00dBm/500kHz.

Test Mode |Data Rate/|{Channel| Freq. | Ant1PSD | Duty |Constant| Total PSD Limit Result
MCS No. (MHz) (dBm/ Cycle Factor (dBm/ (dBm/
100kHz) (%) 500kHz) | 500kHz)
1TX
11n-HT20 MCSO0 149 5745 0.60 98.68 6.99 7.59 <26.00 | Pass
11n-HT20 MCSO0 157 5785 0.61 98.68 6.99 7.60 £26.00 | Pass
11n-HT20 MCSO0 165 5825 0.29 98.68 6.99 7.28 £26.00 | Pass
11n-HT40 MCSO0 151 5755 -2.15 97.71 6.99 4.94 £26.00 | Pass
11n-HT40 MCSO0 159 5795 -1.91 97.71 6.99 5.18 £26.00 | Pass
11ac-VHT20 MCSO0 149 5745 0.50 98.68 6.99 7.49 £26.00 | Pass
11ac-VHT20 MCSO0 157 5785 0.54 98.68 6.99 7.53 £26.00 | Pass
1lac-VHT20 MCS0 165 5825 0.46 98.68 6.99 7.45 <26.00 | Pass
1lac-VHT40 MCSO0 151 5755 -2.24 97.44 6.99 4.86 £26.00 | Pass
1lac-VHT40 MCSO0 159 5795 -2.05 97.44 6.99 5.05 £26.00 | Pass
11ac-VHT80 MCSO0 155 5775 -7.43 95.03 6.99 -0.22 £26.00 | Pass
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Test Mode Data [Channel|Freg.| AntO | Ant1l | Ant2 | Ant3 |Duty Constant Total | Limit |Result

Rate/| No. |MHz)| PSD | PSD | PSD | PSD |Cycle| Factor | PSD | (dBm/

MCS (dBm/ | (dBm/ | (dBm/ | (dBm/ | (%) (dBm/ [500kHz)

100kHz)[100kHz){100kHZ)[100kHz) 500kHz)
A4TX_ Ant0O+1+2+3

11n-HT20 |MCSO| 149 |5745| 0.14 | -0.43 | 0.70 0.79 (98.68| 6.99 13.34 |<26.00| Pass
11n-HT20 |MCSO| 157 |5785| 0.35 0.11 0.30 0.62 |98.68| 6.99 13.36 |=26.00| Pass
11n-HT20 |MCSO| 165 |5825| 0.23 -0.46 | 0.31 0.23 |98.68| 6.99 13.10 |=26.00| Pass
11n-HT40 |MCSO| 151 |5755| -3.13 | -4.37 | -3.94 | -2.09 |97.71| 6.99 9.82 |<26.00| Pass
11n-HT40 |MCSO| 159 |5795| -3.66 | -3.13 | -3.07 | -1.49 |97.71| 6.99 10.35 |=26.00| Pass
1llac-VHT20 [MCSO| 149 |5745| 0.37 | -0.21 | 0.29 | 0.83 |98.68| 6.99 | 13.35 |<26.00| Pass
1l1ac-VHT20 |[MCSO| 157 |5785| 0.29 0.03 0.75 1.60 |98.68| 6.99 13.72 |<26.00| Pass
1llac-VHT20 [MCSO| 165 |5825| 0.34 | -0.37 | 0.35 | 1.28 |98.68| 6.99 | 13.45 |<26.00| Pass
1lac-VHT40 |[MCSO| 151 |5755| -4.51 | -5.11 | -4.35 | -3.21 |97.44| 6.99 8.88 |=<26.00| Pass
1lac-VHT40 |[MCSO| 159 |(5795| -4.15 | -4.80 | -3.63 | -3.15 (97.44| 6.99 9.23 |<26.00| Pass
1l1ac-VHT80 [MCSO| 155 |5775]|-14.53 |-16.49 |-14.34 | -11.47 |95.03| 6.99 -0.59 |=26.00| Pass
1lac-VHT80+80MCS0O| 155 |5775| -8.26 | -9.05 -- -- 95.03| 6.99 1.58 [<26.00| Pass
11ac-VHT80+80[MCSO| 155 |[5775 -- -- -5.86 | -7.42 |95.03| 6.99 3.65 |<26.00| Pass

Note 1: When EUT duty cycle = 98%, Total PSD (dBm/500kHz) = 10*log {10“™ 0 PSP/10) ;. 1 gt 1 PSDILO) 4 4 glAnt 2

PSDIL0) 4 1AM 3PSPIOY (41Bm/100kHZ) + Constant Factor.

Note 2: When EUT duty cycle < 98%, Total PSD (dBm/500kHz) = 10*log {10A™°PSP10) 4 1glAnt1PSDI0) 4 g plAnt2
PSDIL0) 4 1AM 3 PSDIOY (41Bm/100kHZ) + Constant Factor + 10*log (1/Duty Cycle).
Note 3: For 802.11ac-VHT80+80:
Ant 0 & Ant 1: Total PSD (dBm/500kHz) = 10*log {10A™°PSP/10) 4 1 gAnt PSDIOY (4B m/100kHzZ) + Constant Factor
+ 10*log (1/Duty Cycle).
Ant 2 & Ant 3: Total PSD (dBm/500kHz) = 10*log {10%"2PSP10) 4 1 oAnt3 PSPIOY (4BmM/100kHzZ) + Constant Factor
+ 10*log (1/Duty Cycle).

Note 3: PSD Limit Calculation as below:
For 5725-5850MHz
30dBm/500kHz - (10dBi - 6dBi) = 26.00dBm/500kHz.

FCC ID: TKAWLE1216V520

Page Number: 85 of 688




Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 0

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.182560000000 GHz
o o

o Trig: Free Run
#Aten: 20 B

Ref Offset 2156 dB
Ref 25.00 dBm

Span 40.00 MHz|

enter 5.18000 GHz
b Sweep 1.067 ms (2001 pts

Res BW 1.0 MHz #VBW 3.0 MHz*

—
B it Spectrum Anayae - g SA

Marker 1 5.219020000000 GHz
PNO:

Ref Offset 2156 dB
Ref 25.00 dBm

enter 5.22000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
® Trig: Free Run AvglHeld: 100/100

#Aten: 20 B

: Fast ~b-
1F Gain:Low

1

B e |

Span 40.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts]

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.243180000000 GHz
PNO:

1F Gain:Low

Fast s Trig: Free Run
#Atten: 20 dB

Mkr1 5.243 18 GH

Ref Offset 215 dB
6.795 dBm|

Ref 25.00 dBm

Span 40.00 MHz|

Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Next Pk Right|

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.261080000000 GHz
PHO:

Ref Offset 215 dB.
Ref 21.50 dBm

10 dB/di

Center 5.26000 GHz
#Res BW 1.0 MHz

= e
Tvg Type: RMS Peak Search
ast e Trig: Free Run AvglHold: 100/100

IFGainLow  #Atten: 10 4B

1 Next Pk Right

B T e an e S

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.302980000000 GHz
PHO:

IFGain:Low

st ~+ Trig: Free Run
#Aten: 10 4B
Mkr1 5.302 98 GHz

Ref Offset 215 dB
of 21,5 6.476 dBm

Ref 21.50 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

m TATUS

#VBW 3.0 MHZz*

Peak Search

BN e Spacrum Aabyze - Swapt SA

Marker 1 5323220000000 GHz
PHO:

Ref Offset 215 dB.

10 dBldiv Ref 21.50 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

= e
Tvg Type: RMS Paak Search
Fast ~+- 17ig: Free Run AvglHold: 100/100

IFGainLow  #Atten: 10 4B

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

#VBW 3.0 MHz*

TATUS
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802.11a Power Spectral Density - Ant 0

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.503460000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA e =
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5582820000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
10:10:28 P
® Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.602140000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.

Mkr1 5.602
Bidiv  Ref 21.50 dBm 6.4

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & jui]

v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.697080000000 GHz
PNO: Fast ~+- 11g: Free Run

IFGainLow  #Atten: 10 4B

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.725540000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Avg Type: RMS
AvgiHold: 1001100

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 & jui]

v Type: AMS Peak Search

Marker 1 5.744340000000 GHz
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B
Mkr1 5.744 34 GHz

Ref Offset 215 dB
1.298 dBm

10 dBldiv  Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 0

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.784400000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
5.00 dBm

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS.

B vt Spectum Analyzer - Swept 5 ]

Marker 1 5823740000000 GHz Avg Type: RMS

D Fast e Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

e STATUS
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 1

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.177460000000 GHz
P

NG Fast -v- Trig: FreeRun
1F Gain:Low #Atten: 20 dB

Ref Offsel dB
Ref 25.00 dBm

1
sl bt e,

Span 40.00 MHz|

enter 5.18000 GHz
R 067 ms (2001 pts)

es BW 1.0 MHz #VBW 3.0 MHz*

—
B it Spectrum Anayae - g SA

Marker 1 5.223220000000 GHz
PNO:

Ref Offset 2156 dB
Ref 25.00 dBm

Avg Type: RMS
Trig: Free Run AvglHeld: 100/100

#Aten: 20 B

: Fast ~br
1F Gain:Low

1

s i o st

Span 40.00 MHz

BN Agitern Spacteum Anahzar - Sept SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.239160000000 GHz
PNO:

1F Gain:Low

Fast s Trig: Free Run
#Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Span 40.00 MHz|

Res BW 1.0 MHz #VBW 3.0 MHz*

Next Pk Right|

Mkr—RefLvi

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.263120000000 GHz
PHO:

Ref Offset 215 dB.
Ref 21.50 dBm

Center 5.26000 GHz
#Res BW 1.0 MHz

Tvg Type: RMS Peak Search
ast e Trig: Free Run AvglHold: 100/100

IFGainLow  #Atten: 10 4B

Next Pk Right

Mkr—RefLvi

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

TATUS

#VBW 3.0 MHZz*

Channel 60 (5300MHz)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.2973940000000 GHz
PHO:

IFGain:Low

st ~+ Trig: Free Run
#Aten: 10 4B

Mkr1 5.297 94 GHz

6.736 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

#VBW 3.0 MHZz*

Peak Search

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.322980000000 GHz
PHO:

Ref Offset 215 dB.
Ref 21.50 dBm

10 dB/di

Center 5.32000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
st ~+- Trig: Free Run AvgiHold: 1001100

IFGainLow  #Atten: 10 4B

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 1

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.503880000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 10 4B
Mkr1 5.503 88 GHz

Ref Offset 215 dB. 6.545 dBm

Bidiv  Ref 21.50 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S

Marker 1 5577660000000 GHz

Tvg Type: RMS Peak Search
LB Trig: Free Run AvglHold: 100/100

IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.

Ref 21.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

1

R ey

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

sTATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.603140000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Next Pk Right

e ]

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.703900000000 GHz
PHO:

Ref Offset 215 dB.

Ref 21.50 dBm

10 dB/di

Center 5.70000 GHz
#Res BW 1.0 MHz

i _fuion]
Avg Type: RMS Peak Search
ast —e- Trig: Free Run AvglHald: 1001100
\FGainlow  #Atten: 10 d8
Mkr1 5.703
6.302 dBm

Next Pk Right

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.725140000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.747500000000 GHz
PHO:

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

= e
v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.747 &
0.626 dBm

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

#VBW 300 kHz*

STATUS
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 1

Channel 157 (5785MHz) Channel 165 (5825MHz)

B Koysioht Spectrum Analyzer - Suegt SA 5 B Fenight Spectrum Analyzer - Swegt SA |

Marker 1 5827520000000 GHz Avg Type: RMS

SN Fast —e- Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Marker 1 5.787840000000 GHz Avg Type: RMS
PHO:

Fast == Trig: Free Run AvglHold: 100/100
1FGaincLow #Atten: 20 dB
GHz

GHz
Ref Offset 215 dB8
0.851 dBm

Ref 25.00 dBm 0.819 dBm

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS. = STATUS.

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 2

Channel 36 (5180MHz) Channel 44 (5220MHz)

— —
(B Al Spectrum Anahsr - Swept 4 (B Al Spectrum Anahsr - Swept 4

Marker 1 5.180820000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
1F Gain:Low #Atten: 20 dB

Marker 1 5.221120000000 GHz Aug Type: RMS
PNO:

Fast e Trig: Free Run AvglHeld: 100/100
1F Gain:Low #Atten: 20 dB

Ref Offset 215 dB Mkr1 §

.1 o
Ref Offset 215 dB
Ref 25.00 dBm 6.740 dBm) Ref 25.00 dBm

\'\-""'”'"w.

enter 5.18000 GHz Span 40.00 MHz|

enter 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts]

BN Agitern Spacteum Anahzar - Sept SA

BN e Spacrum Aabyze - Swapt SA & jui]

Marker 1 5.237540000000 GHz Aug Type: RMS
PNO:

Fast -0~ Trig: FreeRun AvglHeld: 100100

Marker 1 5257260000000 GHz Avg Type: RMS - Peak Search
FGaindon __#Atten: 20 4B PNO. v

Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 10 4B

Ref Offset 2156 dB
Ref 25.00 dBm

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Next Pk Right| Next Pk Right|

1

e e

Span 40.00 MHz|

Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

#Res BW 1.0 MHz #VBW 3.0 MHZz* #Sweep 1.067 ms (2001 pts)

(B it Spectrom awyne - Swpr 4 2 BN e Spacrum Aabyze - Swapt SA & i

Marker 1 5.303600000000 GHz Avg Type: RMS T Peak Search
BHO: Fast ~+= Trig: Free Run AvglHold: 100/100

Fast o= Trig: Free Run AvglHald: 1001100
\FGainLow __ #Afen: 10 dB

IFGainLow  #Atten: 10 4B

Marker 1 5323220000000 GHz Avg Type: RMS Peak Search
PHO: v

Ref Offset 215 dB. Mkr1 5.30:
Ref 21.50 dBm

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

1

e e L

Center 5.30000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1,067 ms (2001 pts)

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" #Sweep 1,067 ms (2001 pts)

5320.png> saved

m TATUS
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 2

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

iz Peak Search
Marker 1 5.498620000000 GHz Avg Type: RMS R
InE M rig: Free Run AvgiHold: 100/100

\Fosinon . #Atien: 10d8
Mkr1 5.498 62 GHz|

Ref Offset 215 dB. 6.780 dBm

Bidiv  Ref 21.50 dBm

1
JUSSPUIGI GV A PCIUSE A—
g e

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA e =
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5577780000000 GHz
PNO: Fast ~+- 11g: Free Run
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#VBW 3.0 MHZ" #Sweep 1.067 ms (2001 pts)

= STATUS

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.603480000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & jui]

Marker 1 5.703180000000 GHz Peak Search
NG Fast —+- Trig: Free Run

IFGainLow  #Atten: 10 4B

Avg Type: RMS
AvgiHold: 1001100

Ref Offset 215 dB.
Ref 21.50 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.725600000000 GHz
PNO: Fast ~+- Trig: Free Run
IFGain:Low #Atten: 10 4B

Mkr1 5.725 60 GHz

Ref Offset 215 dB
215 [ X0

Bidiv  Ref 21.50 dBm

1
e

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 & jui]

Marker 1 5.747800000000 GHz Avg Type: RMS Peak Search
PHO: Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 20 4B
Mkr1 5.747 80 GHz

Ref Offset 215 dB
0.937 dBm

Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 2

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.787840000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
5.00 dBm

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS.

B vt Spectum Analyzer - Swept 5 ]

Marker 1 5.825600000000 GHz Avg Type: RMS

D Fast e Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

e STATUS
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Marker 1 5.177620000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
1F Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

enter 5.18000 GHz Span 40.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

—
B it Spectrum Anayae - g SA

Marker 1 5.218700000000 GHz Aug Type: RMS
PNO:

Fast e Trig: Free Run AvglHeld: 100/100
1F Gain:Low #Atten: 20 dB

enter 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts]

BN Agitern Spacteum Anahzar - Sept SA

Marker 1 5.242480000000 GHz Aug Type: RMS
PNO:

Fast -0~ Trig: FreeRun AvglHeld: 100100
1F Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

1

Y

Span 40.00 MHz|
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Next Pk Right|

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.263180000000 GHz Avg Type: RMS
PHO:

Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)|

]
Peak Search

Next Pk Right

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.302780000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 10 4B

5 Mkr1 5.302 78 GHz
Ref Offset 215 dB
Ref 21.50 dBm 6.623 dBm

Center 5.30000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1,067 ms (2001 pts)

m TATUS

Peak Search

BN e Spacrum Aabyze - Swapt SA

Marker 1 5322220000000 GHz Avg Type: RMS
PHO:

Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

1

e T Sy

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" #Sweep 1,067 ms (2001 pts)

hisc TATUS

]
Peak Search

FCC ID: TKAWLE1216V520

Page Number: 95 of 688




Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.501260000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA e =
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5578660000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

48 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.596820000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & jui]

Marker 1 5.704740000000 GHz Avg Type: RMS Peak Search
st e Trig: Free Run AvglHold: 100100 7

\FGainlow  #Atten: 10 d8
Ref Offset 215 dB Mkr1 5. Félés?été;E}:;

Ref 21.50 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.723160000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Avg Type: RMS
AvgiHold: 1001100

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN Feysiont Spectrum Anslaer - Swegt 54 ]
OL10:47 PO
Marker 1 5.745640000000 GHz Avg Type: RMS Peak Search
S Fast o Trig: Free Run AvglHold: 100100
\FGaindow  #Atten: 20 dB
Mkr1 5.745 64 GHz

Ref Offset 215 d8. 2.151 dBm

10 dBldiv  Ref 25.00 dBm

IR

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11a Power Spectral Density - Ant 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5
Marker 1 5.784380000000 GHz
Fuinon

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

Fast ~+— Trig: Free Run

#VBW 300 kHZ*

OL:1E:16 PHNo
Avg Type: RMS

AvgiHold: 1001100

#Aren: 20 4B

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5

Marker 1 5.824060000000 GHz
PHO:

JFGaincLow

Center 5.82500 GHz
#Res BW 100 kHz

Fast ~+-

#VBW 300 kHz*

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100
#Aten: 20 4B

Mkr1 §

C Hz
501 dBm

Span 40.00 MHz

STATUS

Sweep 5.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 1

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Aug Type: RMS o el

AvglHeld: 100100

Marker 1 5.184240000000 GHz
P

O: Fast —+- Trig: Free Run
IF Gain:Low #Atten: 20 dB

Ref Offset 215 dB Mkr1 5.

Ref 25.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

—
B it Spectrum Anayae - g SA

Aug Type: RMS LA LD

AvglHeld: 100/100

Marker 1 5.216180000000 GHz
TNG: Fast - Trig: FreeRun
IF Gain:Low #Atten: 20 dB

N Mkr1 5.216 18 GHz
Ref 25,00 dBm 6.664 dBm

Center 5.22000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 48 (5240MHz)

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA 3

Aug Type: RMS o el

AvglHeld: 100100

Marker 1 5.241340000000 GHz
TNG: Fast - Trig: FreeRun
IFGain:Low #Atten: 20 dB
Mkr1 5.241 34 G

Ref Offset 215 dB 6.539 dBm

Ref 25.00 dBm

Next Pk Right

Center 5.24000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)|

#VBW 3.0 MHz*

BN e Spacrum Aabyze - Swapt SA & jui]

Marker 1 5.263920000000 GHz Avg Type: RMS Peak Search
S Tast o Trig: Free Run AvglHold: 100100
\FGaintow  #Atten: 10 dB
Ref Offset 215 dB. Mkr1 5.2
10 dBldiv Ref 21.50 dBm

Next Pk Right

Center 5.26000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA 3

v Type: AMS Peak Search

Marker 1 5.296320000000 GHz
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow _ #Atten: 10 dB
Mkr1 5.296 32 GHz

Ref Offset 215 dB
215 6.708 dBm

Bidiv  Ref 21.50 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN e Spacrum Aabyze - Swapt SA & jui]

v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.319100000000 GHz
PNO: Fast ~+- 11g: Free Run

IFGainLow  #Atten: 10 4B

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHz*
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802.11n-HT20 Power Spectral Density - Ant 1

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

Marker 1 5.504000000000 GHz Avg Type: RMS Peak Search
BHO: Fast ~+= Trig: Free Run AvglHold: 100/100
IFGainLow _ #Atten: 10 dB
Mkr1 5.504 00 GHz

Ref Offset 215 dB. 6.750 dBm

Bidiv  Ref 21.50 dBm

1
e e et

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S =

Marker 1 5584280000000 GHz Avg Type: RMS Peak Search

PHO: Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.596340000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: FreeRun AvglHald: 1001100
\FGainLow __ #Afen: 10 dB

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & jui]

Marker 1 5.704040000000 GHz Avg Type: RMS Peak Search
PHO: Fast == Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 10 4B
Mkr1 5.704 04 GHz
6.542 dBm

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.723920000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

P e e

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 & jui]

Marker 1 5.746240000000 GHz Avg Type: RMS Peak Search
PHO:

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.746 24 GHz

Ref Offset 215 d8. 0.595 dBm

10 dBldiv  Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 1

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.788760000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

2 G
Ref Offset 215 dB
Ref 25.00 dBm 0.612 dBm

Center 5.78500 GHz
#Res BW 100 kHz #VBW 300 kHz*

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5

Marker 1 5.824700000000 GHz
PHO:

JFGaincLow

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

Fast ~+-

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100
#Aten: 20 4B

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant 1

Channel 38 (5190MHz)

Channel 46 (5230MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.187360000000 GHz
o om

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.187 36 GHz

5.338 dBm

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

Peak Search

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 100/100

Marker 1 5.238200000000 GHz
PNO:

Fast ~e- Trig: Free Run
iF Gain:Low

#Aten: 20 dB

R T

Center 5.23000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Peak Search

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.275040000000 GHz
— Trig: Free Run
#Atten: 20 4B

Fast b
IFGain:Low

Ref Offset 215 dB.
Bidiv  Ref 31.50 dBm

PSR, Y

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
#Sweep 1.067 ms (2001 pts)

STATUS

#VBW 3.0 MHZ*

Peak Search

Next Pk Right

BN e Spacrum Aabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5317480000000 GHz
PHO:

JFGaincLow

ot e Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.

10 dBldiv Ref 31.50 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

]
Peak Search

Next Pk Right

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.517040000000 GHz
— Trig: Free Run
#Atten: 20 4B

Fast b
IFGain:Low

Ref Offset 215 dB.
Bidiv  Ref 31.50 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#Sweep 1,067 ms (2001 pts)

#VBW 3.0 MHZz*

STATUS

Peak Search

BN e Spacrum Aabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5551960000000 GHz
PHO; Fast ~5-

JFGaincLow

Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.
Ref 31.50 dBm

10 dB/di

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

STATUS

]
Peak Search

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant 1

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Paak Search

Marker 1 5.582920000000 GHz
SN Fast —+- Trig: Free Run AvglHold: 100/100

IFGain:Low #Atten: 20 4B

Ref Offsef dB.
Ref 31.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.676240000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 31.50 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#Sweep 1.067 ms (2001 pts)

= sTATUS

#VBW 3.0 MHZz*

Channel 142 (5710MHz)

Channel 151 (5755MHz)

B it Spectrum Anayre - Swaph Sh > ]
Peak Search

Avg Type: RMS

Marker 1 5.702520000000 GHz
SN Fast —+- Trig: Free Run AvglHold: 100/100

IFGuinLow #Atten: 20 dB
Ref Offset 215 dB.
Ref 31.50 dBm

Next Pk Right

Mkr—Ref Lvi|

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
#Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZ*

BN Kysioht Spectrum Anahzer - Swept S5

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.749960000000 GHz
BNO: Fast ~+- Trig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB.
Ref 25.00 dBm

Next Pk Right

’,,,..mww

~«p.'nwm.w‘-“"-"""""""’”'“

Mkr—Ref Lvi|

Center 5.75500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

Jusc STATUS.

#VBW 300 kHz*

Channel 159 (5795MHz)

(BN eyt Spectrum Analyzer - Swept S & s
v Type: AMS Paak Search

Marker 1 5.788120000000 GHz
SN Fast —+- Trig: Free Run AvglHold: 100/100

1FGaincLow #Atten: 20 dB
Mkr1 5.788 12 GHz
-1.910 dBm

1
r‘"wwrmwm'mw‘ de-mmmw

¥

> Y
.,mf.q\:nmi.\'."'(*“""""‘m Mﬂ\mﬁ'wm‘“"*-"w«'&-.f.

b

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz

#VBW 300 kHz* Sweep 10.00 ms (2001 pts)
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1

Channel 36 (5180MHz) Channel 44 (5220MHz)

— —
(B Al Spectrum Anahsr - Swept 4 | (B Al Spectrum Anahsr - Swept 4

Peak Search

Marker 1 5.176320000000 GHz Aug Type: RMS Peak Search
P

NG Fast -v- Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.221940000000 GHz Aug Type: RMS
TNG: Fast - Trig: FreeRun AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

Mkr1 5.176 32 GHz

o Offest 2 Mkr1 5.221 94 GHz
Ref Offset dB Ref Offset 215 dB
Ref 25.00 dBm 6.895 dBm

Ref 25.00 dBm 6.690 dBm

1

e T s At b,

Center 5.18000 GHz Span 40.00 MHz Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz) Channel 52 (5260MHz)

et Spactrum Anabat - Swagh 54 o e B e Spectrum Ay - Swapt Sh &
Peak Search Peak Search

Marker 1 5.243460000000 GHz Aug Type: RMS
PNO:

Fast -0~ Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.264660000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB Mkr1 5.243 46 GHz

6.524 dBm Ref Offset 215 dB Mkr1 5.264 66 GHz
Ref 25.00 dBm .

Ref 21.50 dBm 6.591 dBm

Next Pk Right Next Pk Right

Mkr—RefLvi Mkr—RefLvi

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)|

usc STATUS Jusc STATUS

Channel 60 (5300MHz) Channel 64 (5320MHz)

(B it Spectrom awyne - Swpr 4 & i BN e Spacrum Aabyze - Swapt SA o]
Peak Search

Marker 1 5.302540000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 10 4B

Marker 1 5.323900000000 GHz Avg Type: RMS
PHO:

Fast ~+= Trig: Free Run AvgiHold: 1001100

IFGainLow  #Atten: 10 dB
Mkr1 5.302 54 GHz
6.698 dBm

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Center 5.30000 GHz Span 40.00 MHz Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1,067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz" #Sweep 1,067 ms (2001 pts)

ATUS o STATUS
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.500800000000 GHz
PNO: Fast ~+- Trig: Free Run
IFGain:Low #Atten: 10 4B

Mkr1 5.500 80 GHz

Ref Offset 215 dB
215 6.812 dBm

Bidiv  Ref 21.50 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S =

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.578780000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 10 4B

Ref Offset 215 dB.
Ref 21.50 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.601040000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1.067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & jui]
Tvg Type: RMS Peak Search
AvglHald: 1001100

Marker 1 5.704360000000 GHz
PNO: Fast ~+- 11g: Free Run
IFGainLow  #Atten: 10 4B
Mkr1 5.704 36 GHz
6.657 dBm

Ref Offset 215 dB
10 dBldiv Ref 21.50 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.723980000000 GHz
PNO: Fast ~+- Trig: Free Run

IFGain:Low #Atten: 10 4B

Ref Offset 215 dB.
Bidiv  Ref 21.50 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#Sweep 1,067 ms (2001 pts)

[ STATUS

#VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 & jui]

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.742500000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.742 50 GHz

Ref Offset 215 d8. 0.498 dBm

10 dBldiv  Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Jusc STATUS

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

#VBW 300 kHz*

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1

Channel 157 (5785MHz) Channel 165 (5825MHz)

B Koysioht Spectrum Analyzer - Suegt SA 5 B Fenight Spectrum Analyzer - Swegt SA & i

Marker 1 5831260000000 GHz Avg Type: RMS

D Fast e Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

Marker 1 5.785640000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Mkr1 §
1]

Tt Ll

|-1rfl‘ i i

Center 5.78500 GHz Span 40.00 MHz Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS. = STATUS
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant 1

Channel 38 (5190MHz)

Channel 46 (5230MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.193800000000 GHz
o om

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.193 80 GHz

4.814 dBm

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

Peak Search

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 100/100

Marker 1 5.234480000000 GHz
PNO:

Fast ~e- Trig: Free Run
iF Gain:Low

#Aten: 20 dB

i
\
Al
\
T s,

Center 5.23000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Peak Search

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.273680000000 GHz
— Trig: Free Run
#Atten: 20 4B

Feuinion
Mkr1 5.273 68 GHz|

Ref Offset 215 dB e
315 6.770 dBm

Bidiv  Ref 31.50 dBm

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
#Sweep 1.067 ms (2001 pts)

STATUS

#VBW 3.0 MHZ*

Next Pk Right

BN e Spacrum Aabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5313760000000 GHz
PHO:

JFGaincLow

ot e Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.

10 dBldiv Ref 31.50 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

]
Peak Search

Next Pk Right

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.518080000000 GHz
— Trig: Free Run
#Atten: 20 4B

Fast b
IFGain:Low

Ref Offset 215 dB.
Bidiv  Ref 31.50 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#Sweep 1,067 ms (2001 pts)

#VBW 3.0 MHZz*

STATUS

BN e Spacrum Aabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5556160000000 GHz
PHO; Fast ~5-

JFGaincLow

Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.
Ref 31.50 dBm

10 dB/di

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz

#VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)

STATUS

]
Peak Search

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant 1

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

Marker 1 5.581600000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv - Ref 31.50 dBm

Center 5.59000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)|

uss STATUS.

Peak Search

B et Spectrum Aayre - Swept S

Marker 1 5.672080000000 GHz Avg Type: RMS Peak Search

NG Fast —+- Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB.
Ref 31.50 dBm

Center 5.67000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)|

Jusa sTATUS

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.715160000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB.
10 aBidiv - Ref 31.50 dBm

Center 5.71000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.067 ms (2001 pts)|

= STATUS

Mkr—Ref Lvi|

Marker 1 5.750000000000 GHz Avg Type: RMS
PHO:

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

1
lmmemw-wwwm] Ay

¥

o 'I“‘ml\,,'.nn-v.r-vlw

Mkr—Ref Lvi|

Center 5.75500 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 10.00 ms (2001 pts)

Jusc STATUS.

Marker 1 5.798760000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

1
f’ ‘hw,rmm'rm-r,lnwwu [‘W"“”‘**’ﬂvhrrm-f.

¥

" 4
i

Center 5.79500 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 10.00 ms (2001 pts)

)
Peak Search

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT80 Power Spectral Density - Ant 1

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B it Spectrum Anayae - g SA

Marker 1 5.224240000000 GHz Avg Type: RMS Peak Search
TNG: Fast - Trig: FreeRun AvglHeld: 1001100
IFGain:Low #Atten: 20 dB
Offset2 Mkr1 5.224 24 GHz
Ref Offset 215 dB
Ref 25.00 dBm 0.041 dBm

1

e P

¥

4
STy

Center 5.21000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*

B vt Spectum Analyzer - Swept 5 ==

Marker 1 5.296160000000 GHz Avg Type: RMS PeskBaarch
AL T1ig: Fres Run AvglHold: 1001100
\Flainlow | #Atten: 20 B
o Mkr1 5.296 16 GHz
Ref Offset 215 dB
Ref 25.00 dBm -2.043 dBm

1
W-ﬂ-«“-ﬂlﬂ‘r—"—m“.\

Center 5.29000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Jusa STATUS

B eysiont Spactrum Anshyzer - Swept 54 3

Marker 1 5.542560000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB. Mkr1 5.542 56 GHz

di Ref 25.00 dBm -1.645 dBm

Next Pk Right

Center 5.53000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[ STATUS

BN eiant Spectrum Anshzer - Swept 54 & jui]

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Marker 1 5.623040000000 GHz Avg Type: RMS Peak Search
PHO: v

Ref Offset 215 dB 23
10 dB/div  Ref 25.00 dBm -0.852 dBm

Next Pk Right

f

e b et
o y s -y

Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 138 (5690MHz)

B eysiont Spactrum Anshyzer - Swept 54 3

Marker 1 5.713600000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 25.00 dBm

1
R S
1

Center 5.69000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[ STATUS

BN eiant Spectrum Anshzer - Swept 54 & jui]

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Marker 1 5.762440000000 GHz Avg Type: RMS Peak Search
PHO: v

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.77500 GHz Span 160.0 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 19.87 ms (2001 pts)

Jusc STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.187440000000 GHz
o om

Y Trig: Free Run
#Aten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.18000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Peak Search

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)|

—
B it Spectrum Anayae - g SA

Marker 1 5.221060000000 GHz
P

Ref Offset 2156 dB
Ref 25.00 dBm

Fi
B

Center 5.22000 GHz
#Res BW 1.0 MHz

Aug Type: RMS LA LD
% Trig: Free Run AvglHald: 100/100

#Aten: 20 dB

©: Fast >
IF Gain:L.ow

06 GHz
3 dBm

Mkr1 5.221
0.87.

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.246130000000 GHz
FCanion

Y Trig: Free Run
#Aten: 20 dB

Ref Offset 215 0B Mkr1 5.246

Ref 25.00 dBm 0.9

Center 5.24000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)|

Peak Search

18 GHz
43 dBm

Next Pk Right

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.262240000000 GHz
PHO:

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.26000 GHz
#Res BW 1.0 MHz

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Next Pk Right

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 60 (5300MHz)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100

#Atten: 20 4B

Marker 1 5.298700000000 GHz
PHO; Fast b
IFGain:Low

Ref Offset 215 dB.

Mkr1 5.298
div  Ref 20.00 dBm 0.

Center 5.30000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

]
Peak Search

70 GHz|

582 dBm

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.318640000000 GHz
PHO:

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

o=

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.318 64 GHz
0.687 dBm

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.503840000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.50000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss STATUS.

[ B Agilet Spectrum Anabyzer - Swept SA ==
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5581920000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.58000 GHz Span 40.00 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.597720000000 GHz
PNO: Fast ~+ Trig: Free Run

1FGaincLow #Atten: 20 dB
Ref Offset 215 dB8
av  Ref 20,00 dBm
Next Pk Right

¢
P,

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss. STATUS

BN e Spacrum Aabyze - Swapt SA & juis)
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.702440000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.702 44 GHz

Ref Offset 215 d8. 0.280 dBm

10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

m

BN Agiern Specsrum Arabyze - Swapt SA 3
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.724420000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

s, STATUS

]
Peak Search

BN Kysioht Spectrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.746940000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.746 94 GHz

Ref Offset 215 dB 0.142 dBm

Ref 25.00 dBm

Ty

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 157 (5785MHz) Channel 165 (5825MHz)

B Keysight Spectrum Analyzer - Swept 54 5 B Keysight Spectrum Analyzr - Swept S5 =
= NT 06:55:19 4K ;
Marker 1 5.826960000000 GHz Avg Type: RMS

st e Trig: Free Run AvglHald: 1001100

IFGainlow  #Atten: 20 dB

Marker 1 5.785720000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS = STATUS
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant0/Ant0+1+2 + 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Agilend Spectrum Anabyzer - Swept SA ] - } o=
Marker 1 5.181040000000 GHz Avg Type: RMS Faek Gearsh
AR 1115: Free Run AvglHold: 1001100
IFGain:Low #Atten: 20 dB
o Mkr1 5.181 04 GHz|
Ref Offset 215 dB -
i Ref 25.00 dBm 0.772 dBm

Center 5.19000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss STATUS

—
B it Spectrum Anayae - g SA

Marker 1 5.238080000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Peak Search
O: Fast —+- Trig: Free Run AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

Mkr1 5.238 08 GHz

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.273320000000 GHz Avg Type: RMS
PHO:

Fast ~+— Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
Ref Offset 215 dB.
Ref 20.00 dBm

Next Pk Right

Center 5.27000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss. STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5317240000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Peak Search
Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Next Pk Right

Span 80.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.506800000000 GHz g Type: AMS
oHz S A
IFGain:Low #Atten: 20 dB
5 Mkr1 5.506 80 GHz
Ref Offset 215 dB
Ref 20.00 dBm 0.513 dBm

Center 5.51000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

s, STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5555960000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Span 80.00 MHz
#VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant0/Ant0+1+2 + 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Paak Search
¥ Trig: FreeRun AvglHold: 100/100

#Atten: 20 4B

Marker 1 5.586960000000 GHz
PHO: Fast ~-
IFGain:Low

Ref Offset 215 dB.
Ref 20.00 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B et Spectrum Aayre - Swept S

Marker 1 5.667680000000 GHz

Center 5.67000 GHz
#Res BW 1.0 MHz

v Type: AMS Paak Search
AL Trig: Free Run AvglHold: 100/100

IFGainLow  #Atten: 20 4B

1

v

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

us

#VBW 3.0 MHZz*

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

v Type: AMS Paak Search

Marker 1 5.713800000000 GHz
BHO: Fast ~+ AvglHold: 100/100

IFGain:Low

Trig: Free Run
#Aten: 20 4B
o Mkr1 5.7

Ref Offset 215 dB. @
10 deiaiv  Ref 20.00 dBm 0.302 dBm

Next Pk Right

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.759440000000 GHz
PHO:

Ref Offset 215
10 dB/di

Center 5.75500 GHz
#Res BW 100 kHz

dB.
Ref 25.00 dBm

v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.759 44

Next Pk Right

1
m.u-mmmllmwml Ay

\
[ ¥

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

STATUS

#VBW 300 kHz*

(BN eyt Spectrum Analyzer - Swept S .
v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100
#Aen: 20 B

Marker 1 5.790680000000 GHz
PHO; Fast b
IFGain:Low

Ref Offset 215 dB.

10 aBidiv  Ref 25.00 dBm

f

ARy | NP iy

¥

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

= STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 36 (5180MHz) Channel 44 (5220MHz)

—
[ Agiemt Specirum Ansher - Swept SA e
IR Peak Search

—
[ Agiemt Specirum Ansher - Swept SA o
' W peak search

Marker 1 5.181380000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.216360000000 GHz Aug Type: RMS
P

U | froerun  AvgHol: 100100
IFGain:Low #Atten: 20 dB

< n
Mkr1 5. Ref Ofoet 215 0B Mkr1 5.216 36 GHz

Ref Offset 215 dB
Ref 25.00 dBm 0.724 dBm

Ref 25.00 dBm

1
P e e

Center 5.18000 GHz Span 40.00 MHz Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz) Channel 52 (5260MHz)

B e Specum A St 54 ) BN 2o Specrum Ansiee - ot 2 o
Peak Search L Peak Search

Marker 1 5.245740000000 GHz Aug Type: RMS
P

NG Fast -v- Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.263740000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB Mkr1 5.245 74 GHz

0 980 B Ref Offset 21,5 dB Mkr1 5.263 74 GHz
Ref 25.00 dBm -

10 dB/div Ref 20.00 dBm 0.711 dBm

Next Pk Right Next Pk Right

Center 5.24000 GHz Span 40.00 MHz Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz) Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

BN e Spacrum Aabyze - Swapt SA

]
Peak Search

Marker 1 5.303260000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5321340000000 GHz Avg Type: RMS
PHO:

Fast o Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

/ 30326 G
Ref Offset 215 dB. Mkr1 5.303 26 GHz

ef Offset 2° Mkr1 5.321
av  Ref 20,00 dBm 811 dBm Ref Offset 215 48 !

10 dB/div Ref 20.00 dBm 0.

Center 5.30000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS Jusc st

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.502620000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.

Mkr1 5.502 62 GHz
Ref 20.00 dBm 0.

149 dBm

1

e e e oY

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S ]

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5578300000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.598300000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Mkr1 5.598 30 GHz

Ref Offset 215 dB. 0.303 dBm

10 aBidiv  Ref 20.00 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & i

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.704420000000 GHz
PNO: Fast ~+- 17g: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

08:04:3:
Avg Type: RMS "
AvgiHold: 1001100

Marker 1 5.723000000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

[N Kiysagt Spactrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.743200000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offs
10 dBldiv  Ref 25.|

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 157 (5785MHz) Channel 165 (5825MHz)

B Ky Spectrien Az - Suept S5 & B erisht Specrum Ay - Suept S5 =
- T - : -
Marker 1 5.829140000000 GHz Avg Type: RMS

D Fast e Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

Marker 1 5.786920000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Ref Offset 215 dB.
Ref 25.00 dBm

o
L
PRTIL g L

|

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS = STATUS
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802.11ac-VHT40 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 38 (5190MHz) Channel 46 (5230MHz)

—
[ Agiemt Specirum Ansher - Swept SA o
' W peak search

B e Spectrum Aayre - Sweph SA ]

Marker 1 5.198440000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHeld: 1001100
IFGain:Low #Atten: 20 4B

Marker 1 5.238120000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

Ref Offset 215 dB.
di Ref 25.00 dBm

Ref Offset 2156 dB
Ref 25.00 dBm

g

s it

Center 5.19000 GHz Span £0.00 MHz Center 5.23000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss sTATUS = STATUS

(B it Spectrom awyne - Swpr 4 BN e Spacrum Aabyze - Swapt SA o]

Marker 1 5.281480000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5.316560000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B

Ref Offset 215 d8. Mkr1 5.281 48 GHz

av  Ref 20,00 dBm 0.861 dBm Ref Offset 215 d8

10 dBldiv Ref 20.00 dBm

Next Pk Right
|

- s (s S
f ' \
/ ¥ 1

Center 5.27000 GHz Span £0.00 MHz Center 5.31000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)
s sTATUS fusc STATuS

(B gt Spactrum Ansdyzas - Swapt S& o) B giiern Spectrum Ansdyzar - Swapt SA

Marker 1 5.518760000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5.547280000000 GHz Avg Type: RMS
PHO:

Fast ~+= Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
Ref Offset 215 d8. Mkr1 5.518 76 GHz|
Ref 20.00 dBm

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.51000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Center 5.55000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)

= STATUS Jusc st
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802.11ac-VHT40 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh =
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.587400000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA P
v Type: AMS Paak Search
AvglHold: 100/100

Marker 1 5.671920000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 142 (5710MHz)

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA i
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.716400000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Next Pk Right

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[N Kiysagt Spactrum Analyzer - Swept S .
v Type: AMS Paak Search
AvglHold: 100/100

Marker 1 5.752880000000 GHz
BNO: Fast ~+- Trig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm
Next Pk Right]
1
4
\|,..».mp«uwmw1nw1 sy

s )

Center 5.75500 GHz
#Res BW 100 kHz

Span 80.00 MHz

#VBW 300 kHz* Sweep 10.00 ms (2001 pts)

Channel 159 (5795MHz)

(BN eyt Spactrum Analyzer - Swept S (===
v Type: AMS Paak Search
AvglHold: 100/100

Marker 1 5.790680000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.790 68 GHz

Ref Offset 215 dB8
148 dBm

di Ref 25.00 dBm

1
rmm\wmwmwm‘ .-mv.m-:,n.m-umch
|

/

W
pisptrsnt™
H,.an

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz

#VBW 300 kHz* Sweep 10.00 ms (2001 pts)
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802.11ac-VHT80 Power Spectral Density - Ant0/Ant0+1+2+ 3

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B Keysght Spectum Anabzes - Swept

Marker 1 5.237760000000 GHz Avg Type: RMS Peak Search
e e Trig: Free Run AvglHold: 100100
(FGainLow ___ #Atten: 20 0B
Ref Offset 215 dB Mkr1 5.237 76 GHz

Ref 25.00 dBm -5.612 dBm

1
4
P e e

Center 5.21000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B vt Spectum Analyzer - Swept 5

Marker 1 5.296000000000 GHz Avg Type: RMS
P

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.29000 GHz
#Res BW 1.0 MHz

Peak Search
Fast ~+= Trig: Free Run AvglHold: 100/100
IFGainiLow  #Atten: 20 dB
Mkr1 5.296 00 GHz
-5.427 dBm

e T R

Span 160.0 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

STATUS

Channel 106 (5530MHz)

B eysiont Spactrum Anshyzer - Swept 54 & juis)
Peak Search

Marker 1 5.562240000000 GHz Avg Type: RMS
AL B Trig: Free Run AvglHold: 1001100
\FGainion  #Aften: 20 dB
Ref Offset 215 48 Mkr1 5.562 24 GHz|

di Ref 25.00 dBm -4.804 dBm

Next Pk Right

Center 5.53000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss. STATUS

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.641120000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.641

3.

Next Pk Right

1
gt e e,
[
¥

Span 160.0 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 155 (5775MHz)

m

B eysiont Spactrum Anshyzer - Swept 54 3
Peak Search

Marker 1 5.726880000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB.
div Ref 25.00 dBm

Center 5.69000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

s, STATUS

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.812440000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB
Mkr1 5.812
.534

Span 160.0 MHz
#VBW 300 kHz" Sweep 19.87 ms (2001 pts)
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Report No.: 1710RSU02001

802.11ac-VHT80+80 Power Spectral Density -Ant0/Ant0+ 1 (Ant0+1+ 2+ 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.241520000000 GHz
o om

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.241 52 GHz

Ref Offset 215 dB -0.580 dBm

Ref 25.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

Peak Search

B vt Spectum Analyzer - Swept 5

Marker 1 5.304880000000 GHz

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.29000 GHz
#Res BW 1.0 MHz

v Type: AMS Peak Search
¥ Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

PHO: Fast >
JFGaincLow

Mkr1 5.30

1

e e | s St

¥

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

sTATUS

#VBW 3.0 MHZz*

Channel 122 (5610MHz)

BN Xeysight Spactrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.563040000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

usc TATUS

#VBW 3.0 MHZ*

Peak Search

Next Pk Right

I Keysigh Soecrm At -Swept 54

Ref Offset 2156 d8
i Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

Marker 1 5.626800000000 Gz - ;';‘J:m }m’f-mu

pe: RMS
Trig: Free Run
#Atten: 20 dB

Next Pk Right|
| e——

Next Pk Left

Span 160.0 MHZ

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts);

Channel 138 (5690MHz)

Avg Type: RMS
AvglHold: 100100

A 1
Marker 1 5.697200000000 GHz _
PHO: Fast

IFGainLow
Mkr1 5.697 20 GHz|
-0.96

Trig: Free Run
#Aten: 20 dB

Ref Offset 2156 d8
Ref 25.00 dBm

Span 160.0 MHZ
7 ms (2001 pts)

ICenter 5.69000 GHz
BW 1.0 MHz

#VBW 3.0 MHz*

e

NextPeak

Next Pk Right|
\E—

Next Pk Left

Marker 1 5803720000000 GHz
PHO:

o=

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

For the Emission Bandwidth Contained within the Same Band:

802.11ac-VHT80+80 Power Spectral Density - Ant0/Ant0+ 1 (Ant0+ 1+ 2 + 3) (CDD Mode)

Group 1_Channel 106 (5530MHz)

Group 2_Channel 122 (5610MHz)

BN Xeysight Spactrum Anahzer - Swept S5
Marker 1 5.543760000000 GHz
Fuinon

Ref Offset 215 dB.
Ref 25.00 dBm

Fast b

Avg Type: RMS

Trig: Free Run AvglHeld: 1001100

Atten: 20 dB
Mkr1 5.543 76 GHz|
-4.592 dBm

1

e
f \

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHZz*

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.608160000000 GHz
PHO:

Ref Offset 215 dB
Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
Trig: Free Run AvgiHold: 100/100

#Atten: 20 dB

Fast b
IFGain:Low

Mkr1 5.608 16 GHz
-4.323 dBm

1
Al TN | o S
I
¥

Span 160.0 MHz

#VBW 3.0 MHZz* 1.067 ms (2001 pts)

NO: Fast =

IFGainiLow

Ref Offs
Ref 25.

Center 5.53000 GHz
#Res BW 1.0 MHz

> Trig: FreeRun

#VBW 3.0 MHZz*

Avg Typs: RMS
Avg|Hold: 1001100
#Arten: 20 4B
[ 56 GHz
-4.554 dBm

Mkr—RefLvl

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

Center 5.69000 GHz
#Res BW 1.0 MHz

Avg Type: RMS
e Fast —e- Trig: FreeRun AvglHold: 1001100
IFGainlow _ #Atten: 20 dB.
Mkr1 5.708 GHz
-4.666 dBm

e

Al | B A i
1 1

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Mkr—RefLvl
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density -Ant 1 /Ant0+1+2 + 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

B e Spectrum Aayre - Sweph SA

Marker 1 5.176740000000 GHz
PHO:

Fast ~+-

Y Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
di Ref 25.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

Avg Type: RMS
AvglHeold: 1001100

Peak Search

Span 40.00 MHz

Sweep 1.067 ms (2001 pts)

S

—
B it Spectrum Anayae - g SA

Marker 1 5.221460000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.22000 GHz
#Res BW 1.0 MHz

Peak Search
O Fast —+- Trig: Free Run AvglHeld: 100/100
IFGain:Low #Atten: 20 dB
Mkr1 5.221 46 GHz
1.011 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz)

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA

Marker 1 5.239080000000 GHz
P

NO: Fast =+

Trig: Free Run

IF Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Avg Type: RMS
AvglHeld: 1001100

Peak Search

Mkr1 5.239 08 GHz

Sweep 1.067 ms (2001 pts)

0.962 dBm

Next Pk Right

Span 40.00 MHz

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.262920000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.26000 GHz
#Res BW 1.0 MHz

Peak Search
Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.262 92 GHz
1.220 dBm

Next Pk Right

Span 40.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.297080000000 GHz
PHO:

Fast b

Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZz*

Avg Type: RMS
AvgiHold: 1001100

]
Peak Search

Mkr1 5.2

1.492 dBm

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.316980000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Span 40.00 MHz
#VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density -Ant 1 /Ant0+1+2 + 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh

Marker 1 5.501300000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Peak Search
Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

STATUS

B et Spectrum Aayre - Swept S ]

Marker 1 5.576900000000 GHz Avg Type: RMS Peak Search
“me: Fast ~e- Trig: Free Run AvglHold: 100/100
\FGuindiow  #Atien: 20 4B

Ref Offset 215 dB. Mkr1 5.57

Ref 20.00 dBm 1.163 dBm

Center 5.58000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Jusa sTATUS

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Peak Search

Marker 1 5.597980000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.60000 GHz
#Res BW 1.0 MHz

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Mkr1 5.597 98 GHz
1.530 dBm

Next Pk Right

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

STATUS

BN e Spacrum Aabyze - Swapt SA & juis)
Peak Search

Marker 1 5.701160000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B
Ref Offset 215 dB Mkr1 5.701 16 GHz

10 dB/div Ref 20.00 dBm 0.428 dBm

Next Pk Right

Center 5.70000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.723380000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

STATUS

]
Peak Search

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.753200000000 GHz Avg Type: RMS
PHO:

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Ref Offset 215 dB. Mkr1 5.75;
10 dBldiv  Ref 25.00 dBm -0.

TR sy
W

Center 5.74500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 5.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density -Ant 1 /Ant0+1+2 + 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

(B Keysight Spectrum Analyzer - Swept 54

Marker 1 5.784480000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz #VBW 300 kHz*

06
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5

Marker 1 5.822880000000 GHz

NG Fast ~+= Trig: Free Run

JFGaincLow

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

06:58:15 A
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density -Ant 1 /Ant0+1+2 + 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[N Agilert Spectrum Anabyaer - Swept SA - i o= ==
Marker 1 5.196960000000 GHz Avg Type: RMS Faek Gearsh
AT vig: Free Run AuglHold: 1001100
IFGain:Low #Atten: 20 dB
o Mkr1 5.196 96 GHz|
Ref Offset 215 dB
¢iv Ref 25.00 dBm 0.558 dBm

Center 5.19000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss STATUS

—
B it Spectrum Anayae - g SA

Marker 1 5.238240000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Peak Search
O: Fast —+- Trig: Free Run AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

Mkr1 5.2:

Span 80.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 54 (5270MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Marker 1 5.266720000000 GHz Avg Type: RMS
PHO:

Fast ~+— Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
Ref Offset 215 dB.
Ref 20.00 dBm

Next Pk Right

Center 5.27000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss. STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5307440000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Peak Search
Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Next Pk Right

Span 80.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.508400000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB.
Ref 20.00 dBm

Center 5.51000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

s, STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.546520000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Span 80.00 MHz
#VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density -Ant 1 /Ant0+1+2 + 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

Marker 1 5.587040000000 GHz Avg Type: RMS Peak Search
PNO.

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 4B

5 Mkr1 5.587 04 GHz|
Ref Offset 215 dB
Ref 20.00 dBm 0.819 dBm

1

S e et o B
! W \

Center 5.59000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B et Spectrum Aayre - Swept S

Marker 1 5.675720000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Center 5.67000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZz*

v Type: AMS Paak Search

AvglHold: 100/100

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

us

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.705760000000 GHz Avg Type: RMS Peak Search
PNO.

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB.

Mkr1 5.705 76 GHz|
10 éBiclv_ Ref 20.00 dBm 0.758

58 dBm

Next Pk Right

Center 5.71000 GHz Span £0.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN Kysioht Spectrum Anahzer - Swept S5

Marker 1 5.758800000000 GHz
PHO:

Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215
10 dB/div Ref 25.00

Center 5.75500 GHz
#Res BW 100 kHz

a8
dBm

e

#VBW 300 kHz*

v Type: AMS Paak Search

AvglHold: 100/100

Next Pk Right

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

STATUS

B eysiont Spactrum Anshyzer - Swept 54 P e

Marker 1 5.782560000000 GHz Avg Type: RMS Peak Search
PNO.

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB.
10 aBidiv  Ref 25.00 dBm

g gusebisrihiny | ooy,

o
-
o™ L

"‘Tfrﬂ‘k'vw,}ﬁ

)
o

Center 5.79500 GHz Span 80.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 10.00 ms (2001 pts)

= STATUS
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 36 (5180MHz) Channel 44 (5220MHz)

—
[ Agiemt Specirum Ansher - Swept SA e
ST Peak Search

—
[ Agiemt Specirum Ansher - Swept SA o
' W peak search

Marker 1 5.176260000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.220960000000 GHz Aug Type: RMS
P

o rat e Trig: Free Run AvglHeld: 1001100
(FGainLow ___ #Atten: 20 0B
X 2
Ref Offset 215 dB Mkr1 5.176 26 GHz

Ref Offset 215 dB
Ref 25.00 dBm 0.688 dBm

Ref 25.00 dBm

Center 5.18000 GHz Span 40.00 MHz Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz) Channel 52 (5260MHz)

B e Specum A St 54 ) BN 2o Specrum Ansiee - ot 2 o
Peak Search L Peak Search

Marker 1 5.244260000000 GHz Aug Type: RMS
P

NG Fast -v- Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.263600000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB Mkr1 5.244 26 GHz

ef Offset 2 Mkr1 5.263 60 GHz|
Ref 25.00 dBm 0.733 dBm Ref Offset 215 d8

10 dB/div Ref 20.00 dBm 0.855 dBm

Next Pk Right Next Pk Right

Center 5.24000 GHz Span 40.00 MHz Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz) Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

BN e Spacrum Aabyze - Swapt SA

]
Peak Search

Marker 1 5.298320000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5317200000000 GHz Avg Type: RMS
PHO:

Fast -+ Trig: Free Run AvgHold: 100/100
\FGuinlow  #Atten: 20 B
r 298 39
Ref Offset 215 d8. Mkr1 5.298 32 GHz

Ref Offset 215 dB
Ref 20.00 dBm 1.289 dBm

Ref 20.00 dBm

Center 5.30000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS Jusc st

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Marker 1 5.502460000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvglHold: 100/100

IFGain:Low #Atten: 20 4B

Mkr1 5.502

Ref Offset 215 dB.
1.242 dBm

Ref 20.00 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA ==
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5577200000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.598140000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB Mkr1 5.59(1
10 a8y Ref 20.00 dBm 1.2

Next Pk Right
1
i oo, N
\

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & i

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.701640000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.701 64 GHz

Ref Offset 215 0.659 dBm

dB
10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.724320000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

[N Kiysagt Spactrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.747240000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offs
10 dBldiv  Ref 25.|

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.787240000000 GHz
PHO:

IFGain:Low

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

10
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5
Marker 1 5.825680000000 GHz
Fuinow

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

Fast ~+-

Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Agilend Spectrum Anabyzer - Swept SA ===
g Type: RMS Peak Search
AvglHold: 1001100

Marker 1 5.181560000000 GHz
PHO: Fast ~-

IFGain:Low

" Trig: Free Run
#Atten: 20 4B
Mkr1 5.181 56 GHz,

Ref Offset 215 dB 0.848 dBm

di Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS

#VBW 3.0 MHZ*

—
B it Spectrum Anayae - g SA

Marker 1 5.236680000000 GHz
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Aug Type: RMS LA LD
% Trig: Free Run AvglHald: 100/100

#Aten: 20 dB

O: Fast
IF Gain:Low

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.271720000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
Atten: 20 B
Ref Offset 215 dB. Mkr1
di Ref 20.00 dBm

Next Pk Right

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA

Marker 1 5305720000000 GHz
PHO:

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

Next Pk Right

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100

#Atten: 20 4B

Marker 1 5.521120000000 GHz
PHO; Fast b
IFGain:Low

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

BN e Spacrum Aabyze - Swapt SA

Marker 1 5547760000000 GHz
PHO:

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz

o=

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.547 76 GHz
1.245 dBm

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

Marker 1 5.583080000000 GHz
PHO; Fast b
IFGain:Low
Mkr1 5.583 08 GHz

Ref Offset 215 dB. 0.856 dBm

Ref 20.00 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B et Spectrum Aayre - Swept S

Marker 1 5.671800000000 GHz

Center 5.67000 GHz
#Res BW 1.0 MHz

Peak Search

Avg Type: RMS
AvgiHold: 1001100

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Span 80.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

us

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.705600000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 20 4B
Mkr1 5.705 60 GHz

Ref Offset 215 dB. 0.699 dBm

10 aBidiv  Ref 20.00 dBm

Next Pk Right

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN eiant Spectrum Anshzer - Swept 54 P e

Marker 1 5.751320000000 GHz
PHO:

Ref Offset 215 dB.
dBm

10 dB/div Ref 25.00

Center 5.75500 GHz
#Res BW 100 kHz

v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.751 32 GHz
-5.114 dBm

Next Pk Right

1
ittty |.m.nwr.ni,'m,tm,,.“
¥

Span 80.00 MHz
#VBW 300 kHz" Sweep 10.00 ms (2001 pts)

STATUS

Channel 159 (5795MHz)

(BN eyt Spectrum Analyzer - Swept S .
v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100
#Aen: 20 B

Marker 1 5.791280000000 GHz
PHO: Fast b=
1FGainiLow
Ref Offset 215 dB. Mkr1
Ref 25.00 dBm

1
e

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz
#VBW 300 kHz" Sweep 10.00 ms (2001 pts)

= STATUS
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Report No.: 1710RSU02001

802.11ac-VHT80 Power Spectral Density - Ant 1 /Ant0+1+2+ 3

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B Keysght Spectum Anabzes - Swept

Aug Type: RMS o el

AvglHeld: 100100

Marker 1 5.244160000000 GHz
P

NG Fast -v- Trig: FreeRun
IFGain:Low #Atten: 20 dB
Mkr1 5.244 16 GHz

Ref Offset dB
Ref 25.00 dBm -6.808 dBm

Center 5.21000 GHz Span 0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[N Keysight Spectrum Analyzer - Swegt SA ]
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5.313840000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.29000 GHz Span 160.0 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 122 (5610MHz)

(BN eyt Spectrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.562800000000 GHz
NG Fast ~+- Trig: Free Run
IFGainiLow  #Atten: 20 dB
Ref Offset 215 dB.
10 aBidiv  Ref 25.00 dBm

Next Pk Right

Mkr—RefLvi

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZ*

uss. STATUS

BN eiant Spectrum Anshzer - Swept 54 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.642240000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.642 24 GHz

Ref Offset 215 d8. 1.882 dBm

Ref 25.00 dBm
Next Pk Right

1

SRR U ISR A S
f \f \
¥

Mkr—RefLvi

Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHZz*

Channel 138 (5690MHz)

Channel 155 (5775MHz)

(BN eyt Spectrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.717680000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Center 5.69000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

L File <5690.png> saved TS

BN Kysioht Spectrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.752440000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB 4G 1
10 dB/div  Ref 25.00 dBm 4

Clear Write

Trace Average

Max Hold

Min Hold

View Blank
Trace On

Center 5.77500 GHz
#Res BW 100 kHz

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11ac-VHT80+80 Power Spectral Density -Ant 1 /Ant0+ 1 (Ant0+ 1+ 2+ 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
Trig: Free Run AvglHeld: 1001100

#Aten: 20 dB

Marker 1 5.219360000000 GHz
FCanion

Mkr1 5.219 36 GHz

Ref Offset 215 dB
-0.585 dBm

Ref 25.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

Peak Search

B vt Spectum Analyzer - Swept 5

Marker 1 5325920000000 GHz

v Type: AMS Peak Search
¥ Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

PHO: Fast >
JFGaincLow

Ref Offset 215 dB.
Ref 25.00 dBm <.

Center 5.29000 GHz
#Res BW 1.0 MHz

kL,
N""’-‘J«mﬁwnh

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

sTATUS

#VBW 3.0 MHZz*

Channel 106 (5530MHz)

Channel 122 (5610MHz)

BN Xeysight Spactrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.565840000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 20 4B
Mkr1 5.565 84 GHz

Ref Offset 215 dB. -1.744 dBm

Ref 25.00 dBm

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

usc TATUS

#VBW 3.0 MHZ*

Peak Search

Next Pk Right

I Keysigh Soecrm At -Swept 54

Ref Offset 2156 d8
i Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

Marker 1 5.592640000000 GHz ) Avg Ty
PHO: Fa

pe: RMS

Trig: Free Run AvglHold: 100100

#htten: 20 0B
Mkr1 5.592 64 GHz,
-1.

Next Pk Right|
| e——

Next Pk Left

i o A
}

- T ey
r rmpre ¥ ‘

#VBW 3.0 MHz*

Channel 138 (5690MHz)

Avg Type: RMS
Trig: Free Run AvglHold: 100100

#Atten: 20 dB

Marker 1 5.672560000000 GHz
PHO: Fast

IF Gain:Low

Ref Offset 2156 d8
Ref 25.00 dBm

1

T e e

¥

Span 160.0 MHZ
7 ms (2001 pts)

ICenter 5.69000 GHz
BW 1.0 MHz

#VBW 3.0 MHz*

==
| B
i

NextPeak

Next Pk Right|
\E—

Next Pk Left

Marker 1 5.788760000000 GHz
PHO:

o=

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*
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Report No.: 1710RSU02001

For the Emission Bandwidth Contained within the Same Band:

802.11ac-VHT80+80 Power Spectral Density - Ant 1 /Ant 0+ 1 (Ant 0+ 1+ 2 + 3) (CDD Mode)

Group 1_Channel 106 (5530MHz) Group 2_Channel 122 (5610MHz)

B eyight Spectum Anabyes - Swept e ] B v Spactum Anaber - Swept S [rem |
Marker 1 5.546720000000 GHz Avg Type: RMS . Marker 1 5.613440000000 GHz Avg Type: RMS

AL B Trig: Free Run AvglHold: 1001100 AL B Trig: Free Run AvgiHold: 100/100

1FGaincLow #Atten: 20 dB IFGain:Low #Atten: 20 dB.

Akr1 5.546 72
Ref Offset 215 48 Mkr1 5.546 72 GHz Ref Offset 215 d8

Mkr1 5.6
Ref 25.00 dBm -3.466 dBm v Ref 25.00 dBm 3.4

1

S R—— P AP
! | |

Center 5.53000 GHz Span 160.0 MHz Center 5.61000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* 7 #Res BW 1.0 MHz #VBW 3.0 MHz* sep 1.067 ms (2001 pts)

Avg Type: RMS ) Avg Type: RMS
AR Trig: FreeRun AvglHold: 100100 LB Trig: Free Run AvglHold: 100100
\FGoinlow __ #Atten: 20 B \FGoinlow __ #Atten: 20 B

o Mkr1 5.547 52 GHz
Ror 26.00 dB ~3.889 dBm

Mkr—RefLvl Mkr—RefLvl

Center 5.53000 GHz Span 160.0 MHz Center 5.69000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 2/Ant0+1+2 + 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Marker 1 5.184620000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.18000 GHz Span 40.00 MHz
Sweep 1.067 ms (2001 pts)|

#Res BW 1.0 MHz #VBW 3.0 MHz*

—
B it Spectrum Anayae - g SA

Marker 1 5.221220000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.22000 GHz

#Res BW 1.0 MHz

Peak Search
O: Fast —+- Trig: Free Run AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

1
i ey s

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz)

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA

Marker 1 5.241000000000 GHz Aug Type: RMS
TNG: Fast - Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Ref Offset 215 dB

1

I e
/

Center 5.24000 GHz Span 40.00 MHz
Sweep 1.067 ms (2001 pts)|

#Res BW 1.0 MHz #VBW 3.0 MHz*

Mkr1 5.241 00
Ref 25.00 dBm .356 dBm

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.261600000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.26000 GHz

#Res BW 1.0 MHz

Peak Search
Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.261 60 GHz
0.370 dBm

Next Pk Right

Span 40.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.297320000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Ref Offset 215 dB Mkr1 5.2

di Ref 20.00 dBm 0.452 dBm

1

s L

Center 5.30000 GHz Span 40.00 MHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

s, STATUS

Sweep 1.067 ms (2001 pts)

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.321900000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.32000 GHz

#Res BW 1.0 MHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.321 90 GHz
0.887 dBm

Span 40.00 MHz
#VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 2/Ant0+1+2 + 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Marker 1 5.502260000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow _ ®Atten: 20 dB
Mkr1 5.502 26 GHz

Ref Offset 215 dB. 1.463 dBm

Ref 20.00 dBm

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S ]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5573740000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.587200000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Mkr1 5.597 20 GHz

Ref Offset 215 dB. 1.253 dBm

10 aBidiv  Ref 20.00 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN ixgiart Spactrum Anabyzer - Swpt 84 & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.697420000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.723720000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

[N Kiysagt Spactrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.741960000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B

o Mkr1 5.741 96 GHz,
(0 ceiai Rel 28, 0.700 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 2/Ant0+1+2 + 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.784760000000 GHz
PHO:

IFGain:Low

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

06:50:5
Avg Type: RMS
AvgiHold: 1001100

302 dBm

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5
Marker 1 5.831300000000 GHz
Fuinow

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

Fast ~+-

Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant 2/Ant0+1+2 + 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Agilend Spectrum Anabyzer - Swept SA ===
g Type: RMS Peak Search
AvglHold: 1001100

Marker 1 5.194040000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.194 04 GHz|

Ref Offset 215 d8. 0.364 dBm

di Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S ]

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.233720000000 GHz

SN Fast —e- Trig: FreeRun
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS.

#VBW 3.0 MHZ*

Channel 54 (5270MHz)

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.274040000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.274 04 GHz

Ref Offset 215 dB. 0.562 dBm

Ref 20.00 dBm

Next Pk Right

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA o]

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.314360000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.314 36 GHz

Ref Offset 215 d8. 0.555 dBm

10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA o]

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.507600000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

BN e Spacrum Aabyze - Swapt SA

o=
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.548280000000 GHz
NG Fast ~+= Trig: Free Run
\FGainiow  #Atten: 20 4B
Ref Offset 215 d8 Mkr1 5.548 28 G
10 dB/div Ref 20.00 dBm [1X:]

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*
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Report No.: 1710RSU02001

802.11n-HT40 Power Spectral Density - Ant 2/Ant0+1+2 + 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

Marker 1 5.585080000000 GHz
PHO; Fast b

IFGain:Low

07:17:49 A
Avg Type: RMS " Peak Search
Trig: Free Run AvglHald: 1001100

#Atten: 20 4B

Ref Offset 215 dB.
Ref 20.00 dBm

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

Center 5.58000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S

Peak Search

Avg Type: RMS

Marker 1 5.675160000000 GHz
— AvglHold: 100/100

0: Fast =
JFGaincLow

= Trig: Free Run
#Atten: 20 4B

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

Center 5.67000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz*

= STATUS

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.713880000000 GHz
PHO; Fast b

IFGain:Low

v Type: AMS Paak Search
Trig: Free Run AvglHold: 100/100

#Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Next Pk Right

R i

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

Center 5.71000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

e o T =

E ~ 12:52:59 AM Nov 10, 2017 m
Marker 1 5.750000000000 Gz - Trig: Frea Run ;“;J:IF;' m‘lfm

#Atten: 20 dB

Ref Offset 216 d8. Mkr1

Ref 25,
Next Pk Right|
| e——

1
Next Pk Left

Wwwwwmﬁme| llmmwvmﬁﬁﬁ\w

[
] | !
|
! 3
m.i&'ﬂ""‘*“""‘*mwm ww‘"“‘“’-\“?‘%u.w

Span 20.00 MHzZ
Sweep 10.00 ms (2001 pts);

Center 5.75500 GHz
#VBW 300 kHz*

[ eysght Spactrum Analyer - Swapt S ]
Marker 1 5.807560000000 GHz Avg Type: RMS PeskBaarch
NG Fast AvglHold: 1001100

IFGain:Low

Trig: Free Run
#Aten: 20 4B

Ref Offset 215 dB. Mkr1
10 aBidiv - Ref 25.00 dBm

B
e ST AT ‘\rm'r.»\'-«lwmmw

o

- gt

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

STATUS

Center 5.79500 GHz

#Res BW 100 kHz #VBW 300 kHz*

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

B e Spectrum Aayre - Sweph SA

Marker 1 5.183820000000 GHz
PHO:

Fast ~+-

Y Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
di Ref 25.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZ*

Avg Type: RMS
AvglHeold: 1001100

Peak Search

Mkr1 5.183 82 GHz

0.236 dBm

Span 40.00 MHz

Sweep 1.067 ms (2001 pts)

S

—
B it Spectrum Anayae - g SA

Marker 1 5.216620000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.22000 GHz
#Res BW 1.0 MHz

Peak Search
O Fast —+- Trig: Free Run AvglHeld: 100/100
IFGain:Low #Atten: 20 dB
Mkr1 5.216 62 GHz
0.520 dBm

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 48 (5240MHz)

BN Agitern Spacteum Anahzar - Sept SA

Marker 1 5.243320000000 GHz
P

Fast s Trig: Free Run

IF Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Avg Type: RMS
AvglHeld: 1001100

Peak Search

Mkr1 5.243 32 GHz

Sweep 1.067 ms (2001 pts)

0.495 dBm

Next Pk Right

Span 40.00 MHz

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.258800000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.26000 GHz
#Res BW 1.0 MHz

Peak Search
Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.258 80
0.263

Next Pk Right

Span 40.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.301320000000 GHz
PHO:

Fast b

Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHZz*

Avg Type: RMS
AvgiHold: 1001100

]
Peak Search

Mkr1 5.301 32 GHz

474 dBm

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

STATUS

BN e Spacrum Aabyze - Swapt SA

Marker 1 5317260000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.32000 GHz
#Res BW 1.0 MHz

]
Peak Search

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Mkr1 5.31
0.

Span 40.00 MHz
#VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.498020000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.

Mkr1 5.498 02 GHz|
Ref 20.00 dBm 1

188 dBm

1
i o, b

Center 5.50000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA ==
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5575660000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Mkr1 5.575 66 GHz
0.501 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.594840000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow _ ®Atten: 20 dB
Mkr1 5.594 84 GHz

Ref Offset 215 dB. 0.734 dBm

10 aBidiv  Ref 20.00 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & i

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.702360000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215

™ Mkr1 5.702 36 GHz
10 dBldiv Ref 20.00 dBm n

0.597 dBmr

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

Jusc STATUS

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.721320000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

’1
e e g

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

[N Kiysagt Spactrum Analyzer - Swept S & s
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.749420000000 GHz
BNO: Fast ~+- Trig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offs
10 dBldiv  Ref 25.|

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

Jusc STATUS

#VBW 300 kHz*

FCC ID: TKAWLE1216V520

Page Number: 141 of 688




Report No.: 1710RSU02001

802.11ac-VHT20 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.786920000000 GHz
PHO:

IFGain:Low

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

10:404
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5
Marker 1 5.826940000000 GHz
Fuinow

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

Fast ~+-

10:16:45 4K
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 38 (5190MHz)

Channel 46 (5230MHz)

[ Agilend Spectrum Anabyzer - Swept SA ===
g Type: RMS Peak Search
AvglHold: 1001100

Marker 1 5.191600000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.191 60 GHz

Ref Offset 215 d8. 0.383 dBm

di Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA ===
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5.228160000000 GHz

PNO: Fast ~+- 1rig: Free Run
1FGaincLow #Atten: 20 dB
Mkr1 5.228 16 GHz

0.313 dBm

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS.

#VBW 3.0 MHZ*

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.273600000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.

di Ref 20.00 dBm 0.229 dBm

Next Pk Right
1

e e i
7 \/

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA o]

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.304200000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.304 20 GHz

Ref Offset 215 d8. 0.455 dBm

10 dBldiv Ref 20.00 dBm
Next Pk Right]

"\

e ————— '.mmmqu‘l‘

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.512960000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.512 96 GHz

Ref Offset 215 dB. 1.123 dBm

di Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

s, STATUS

BN e Spacrum Aabyze - Swapt SA

o=
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.545440000000 GHz
PNO: Fast ~+- 17g: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

802.11ac-VHT40 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Paak Search

Marker 1 5.592920000000 GHz
SN Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow _ ®Atten: 20 dB
Mkr1 5.592 92 GHz

Ref Offset 215 dB. 0.716 dBm

Ref 20.00 dBm

1

e ———_——— | o e,

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B et Spectrum Aayre - Swept S

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.665440000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Mkr1 5.665 44 GHz
0.967 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.712800000000 GHz
NG Fast ~+- Trig: Free Run
IFGainiLow  #Atten: 20 dB
Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Next Pk Right

s A

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN eiant Spectrum Anshzer - Swept 54 P e

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.760040000000 GHz
BNO: Fast ~+- Trig: Free Run
\FGaindow  #Atten: 20 dB
Mkr1 5.760 04 GHz
-4.354 dBm

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Next Pk Right

1
m.ammww-hmm.vl by

Center 5.75500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

Jusc STATUS.

#VBW 300 kHz*

B eysiont Spactrum Anshyzer - Swept 54 P e

Marker 1 5.790680000000 GHz Avg Type: RMS Peak Search
SO Fast —r- Trig: Free Run AvglHald: 1001100
1FGaincLow HAtten: 20 B
Ref Offset 215 dB. Mkr1
10 dBidi Ref 25.00 dBm

f

muwmmwmmﬂwm “"""‘"““"‘"‘“"“W""W

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

= STATUS

#VBW 300 kHz*
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Report No.: 1710RSU02001

802.11ac-VHT80 Power Spectral Density - Ant2/Ant0+1+2+ 3

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B Keysght Spectum Anabzes - Swept

Aug Type: RMS o el
AvglHald: 100100

Marker 1 5.245360000000 GHz
P

O: Fast —+- Trig: Free Run
IFGain:Low #Atten: 20 dB
Mkr1 5.245 36 GHz

Ref Offset 215 dB -7.182 dBm

Ref 25.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

[N Keysight Spectrum Analyzer - Swegt SA ==
vg Type: RMS Peak Search

Marker 1 5314160000000 GHz
NG Fast —+- Trig: Free Run AvglHold: 100/100

\FGuinlow  #Atten: 20 B
Mkr1 5.314 16 GHz
-7.370 dBm

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

1

A, | e bt b,
i ¥

Center 5.29000 GHz Span 160.0 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 122 (5610MHz)

B eysiont Spactrum Anshyzer - Swept 54 & juis)
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.554240000000 GHz
PNO: Fast ~+— 17ig: Free Run
IFGain:Low #Aten: 20 dB
Ref Offset 215 dB.
Ref 25.00 dBm

Next Pk Right

1

A et | A e,

¥

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN eiant Spectrum Anshzer - Swept 54 & juis)
Peak Search

Marker 1 5.613920000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 20 4B
Mkr1 5.61

Ref Offset 215 dB
2.265 dBm

10 dBldiv  Ref 25.00 dBm

Next Pk Right

Center 5.61000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 155 (5775MHz)

m

B eysiont Spactrum Anshyzer - Swept 54 3
Peak Search

Marker 1 5.725120000000 GHz Avg Type: RMS
st e Trig: Free Run AvglHold: 100100
1FGaincLow #Atten: 20 dB
Ref Offset 215 dB. Mkr1 5.
di Ref 25.00 dBm

M,
M"““\“'\-‘w«».\_.“"

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

Center 5.69000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

]
Peak Search

BN Kysioht Spectrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.752440000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.752 44 GHz
-1

Ref Offset 215 dB
4.337 dBm

10 dBldiv  Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*
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Page Number: 145 of 688



Report No.: 1710RSU02001

802.11ac-VHT80+80 Power Spectral Density -Ant2/Ant2 +3 (Ant0+ 1+ 2 + 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B it Spectrum Anayae - g SA

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.224400000000 GHz
o om

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.224 40 GHz

Ref Offset 215 dB
-0.895 dBm

Ref 25.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

Peak Search

B vt Spectum Analyzer - Swept 5

Marker 1 5.300000000000 GHz

Avg Type: RMS
™ Trig: Free Run AvgiHold: 1001100

#Atten: 20 4B

PHO: Fast >
JFGaincLow

Mkr1 5.300 00 GHz

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.29000 GHz
#Res BW 1.0 MHz

-3.325 dBm

s,

ja S

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

sTATUS

#VBW 3.0 MHZz*

Peak Search

Channel 122 (5610MHz)

BN Xeysight Spactrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.554160000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 20 4B
Mkr1 5.554 16 GHz

Ref Offset 215 dB8
979 dBm

Ref 25.00 dBm -1

1
e | e eatiamarhans e
¥ !

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

usc TATUS

#VBW 3.0 MHZ*

Peak Search

Next Pk Right

I Keysigh Soecrm At -Swept 54

Ref Offset 2156 d8
i Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

pe: RMS

Marker 1 5.605840000000 Gz - ;';‘J:m }m’f-mu

Trig: Free Run
#Atten: 20 dB

#VBW 3.0 MHz*

Next Pk Right|
| e——

Next Pk Left

Avg Type: RMS
AvglHold: 100100

Marker 1 5.682400000000 GHz
PHO: Fast

IF Gain:Low

Trig: Free Run
#Aten: 20 dB

Ref Offset 2156 d8
Ref 25.00 dBm

Span 160.0 MHZ
7 ms (2001 pts)

ICenter 5.69000 GHz
BW 1.0 MHz

#VBW 3.0 MHz*

Next Pk Right|
\E—

Next Pk Left

Marker 1 5.775000000000 GHz
PHO:

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100

#Atten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.775 00 GHz

Ref Offset 215 dB

Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

-5.860 dBm

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*

]
Peak Search
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Report No.: 1710RSU02001

For the Emission Bandwidth Contained within the Same Band:

802.11ac-VHT80+80 Power Spectral Density - Ant 2/Ant2 + 3 (Ant0+ 1+ 2 + 3) (CDD Mode)

Group 1_Channel 122 (5610MHz)

Group 2_Channel 106 (5530MHz)

B eysiont Spactrum Anshyzer - Swept 54 a7

Marker 1 5.603120000000 GHz Avg Type: RMS
BNO: Fast ~+= Trig: Free Run AvglHeold: 1001100
|FGainiow  #Atten: 20 dB.

Ref Offset 215 dB.
Ref 25.00 dBm

1
P |
f v —

Center 5.61000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 a7

Marker 1 5.534720000000 GHz Avg Type: RMS
PHO:

Past e Trig: FreeRun AvglHald: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB
Ref 25.00 dBm

1
B ey
{ ¥ 1
I

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHZz* 1.067 ms (2001 pts)

Avg Typs: RMS

O Fast —e- Trig: FreeRun AvglHold: 100100

IFGainiLow #Atten: 20 4B

Ref Offs
Ref 25.

S

Mkr—RefLvl

Center 5.69000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Avg Type: RMS
et e Trig: FresRun AvglHald: 100100

IFGainiLow #Atten: 20 4B

1

A il

Mkr—RefLvl

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)
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Report No.: 1710RSU02001

802.11n-HT20 Power Spectral Density - Ant 3/Ant0+1+2 + 3

Channel 36 (5180MHz) Channel 44 (5220MHz)

—
[ Agiemt Specirum Ansher - Swept SA e
S Peak Search

—
[ Agiemt Specirum Ansher - Swept SA o
' W peak search

Marker 1 5.187620000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.219400000000 GHz Aug Type: RMS
P

O: Fast —+- Trig: Free Run AvglHeld: 100/100
IF Gain:Low #Atten: 20 dB

Mkr1 5. Ref Ofoet 215 0B Mkr1 5.219 40 GHz

Ref Offset 215 dB
Ref 25.00 dBm 0.647 dBm

Ref 25.00 dBm

Center 5.18000 GHz Span 40.00 MHz Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B At Spactrum Anabae - Swagh 54 o e B e Spectrum Ay - Swapt Sh rem =,
Peak Search Peak Search

Marker 1 5.244360000000 GHz Aug Type: RMS
P

NG Fast -v- Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Marker 1 5.258840000000 GHz Avg Type: RMS
PHO:

Fast o Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
. 244 3
Ref Offset 215 dB Mkr1 5.244 36 GHz

Ref Offset 215 dB
Ref 25.00 dBm 0.772 dBm 0.

Ref 20.00 dBm =0

Next Pk Right Next Pk Right

Center 5.24000 GHz Span 40.00 MHz Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz) Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

BN e Spacrum Aabyze - Swapt SA

]
Peak Search

Marker 1 5.298820000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5322600000000 GHz Avg Type: RMS
PHO:

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Ref Offset 215 dB. Mkr1 5.322

Ref Offset 215 dB.
Ref 20.00 dBm -0.211 dBm

di Ref 20.00 dBm

Center 5.30000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS Jusc o

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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802.11n-HT20 Power Spectral Density - Ant 3/Ant0+1+2 + 3

Channel 100 (5500MHz) Channel 116 (5580MHz)

[ Agilent Specirum Anabyes - Swept SA = [ B sgilert Spectrum Anabyaer - Swept SA =
Peak Search Peak Search

Marker 1 5578880000000 GHz Avg Type: RMS

NG Fast —+- Trig: Free Run AvglHold: 100/100
IFGainLow  #Atten: 20 4B

Marker 1 5.503380000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Ref Offset 215 dB.
Ref 20.00 dBm

Center 5.50000 GHz Span 40.00 MHz Center 5.58000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

uss STATUS = sTATUS

Channel 120 (5600MHz) Channel 140 (5700MHz)

(B it Spectrom awyne - Swpr 4 i BN e Spacrum Aabyze - Swapt SA P e
Peak Search Peak Search

Marker 1 5.601980000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5.703020000000 GHz Avg Type: RMS
PHO:

Fast ~+= Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
Ref Offset 215 d8. Mkr1 5.601 98 GHz

o Ref Offset 215 dB
di Ref 20.00 dBm 0.839 dBm

10 dBldiv Ref 20.00 dBm

Next Pk Right Next Pk Right

Center 5.70000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Center 5.60000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS Jusc st

Channel 144 (5720MHz) Channel 149 (5745MHz)

=

= &
Peak Search

Peak Search

BN Kysioht Spectrum Anahzer - Swept S5

BN Agiern Specsrum Arabyze - Swapt SA

Marker 1 5.721820000000 GHz Avg Type: RMS
PHO:

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Marker 1 5.748180000000 GHz Avg Type: RMS
PHO:

Fast ~+= Trig: Free Run AvgiHold: 1001100
IFGainiLow  #Atten: 20 dB
Ref Offset 215 dB Mkr1 5.748 18 GHz

Ref Offset 215 dB.
10 dB/div  Ref 25.00 dBm 0.785 dBm

di Ref 20.00 dBm

Center 5.74500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz" Sweep 5.067 ms (2001 pts)

Center 5.72000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS Jusc st
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Channel 157 (5785MHz)

Channel 165 (5825MHz)

B Kieyight Specrum Snalyzer - Swept 5

Marker 1 5.783200000000 GHz
PHO:

IFGain:Low

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

06:52:0
Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

B vt Spectum Analyzer - Swept 5
Marker 1 5.828200000000 GHz
Fuinow

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.82500 GHz

#Res BW 100 kHz #VBW 300 kHz*

Fast ~+-

Avg Type: RMS
AvgiHold: 1001100

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

STATUS

FCC ID: TKAWLE1216V520
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Channel 38 (5190MHz)

Channel 46 (5230MHz)

B e Spectrum Aayre - Sweph SA " " ]
Marker 1 5.196680000000 GHz Avg Type: RMS Peak Search
“me Fast 0= Trig: FreeRun AvglHold: 1001100
1FGaincLow HAtten: 20 B
Mkr1 5.196 68 GHz|

Ref Offset 215 d8. 0.419 dBm

di Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS

#VBW 3.0 MHZ*

—
B it Spectrum Anayae - g SA o
Avg Type: RMIS Peak Search

AvglHold: 1001100

Marker 1 5.233880000000 GHz
P

O Fast —+- Trig: Free Run
IFGain:Low #Atten: 20 dB
Mkr1 5.233 88 GHz

Ref Offset 215 dB 0.662 dBm

Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.272480000000 GHz
PNO: Fast ~+— 17ig: Free Run
IFGain:Low #Aten: 20 dB
Ref Offset 215 dB.
dv  Ref 20.00 dBm

Next Pk Right

at
T s ol

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN ixgiart Spactrum Anabyzer - Swpt 84 .
v Type: AMS Peak Search
AvglHold: 100/100

Marker 1 5.305440000000 GHz
PNO: Fast ~+- 17g: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.31000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.513000000000 GHz Avg Type: RMS
SN Fast —+- Trig: Free Run AvglHold: 100/100

IFGain:Low #Atten: 20 4B

Mkr1 5.513 00 GHz

Ref Offset 215 dB.
0.122 dBm

di Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

BN e Spacrum Aabyze - Swapt SA

m

v Type: AMS Peak Search

AvglHold: 100/100

Marker 1 5.554720000000 GHz
BHO: Fast ~+- 17ig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

f

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*
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Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh =
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.586400000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

B et Spectrum Aayre - Swept S >

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.667880000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 142 (5710MHz)

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA i
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.707000000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Next Pk Right

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[N Kiysagt Spactrum Analyzer - Swept S .
v Type: AMS Paak Search
AvglHold: 100/100

Marker 1 5.767520000000 GHz
BNO: Fast ~+- Trig: Free Run

IFGainLow  #Atten: 20 4B

Ref Offset 215 dB

Mkr1 5.76
Ref 25.00 dBm =<

Next Pk Right

1
|;.,,umn.w.wm|‘nrm.| rﬁ.\‘mmmnmwMW

'M'\M‘MWW\m
A

1
. gt
O
Jedgn

Center 5.75500 GHz
#Res BW 100 kHz

Span 80.00 MHz

#VBW 300 kHz* Sweep 10.00 ms (2001 pts)

B Keysioh Spactrum Anshaer - Swegt 54 ~ § =
Marker 1 5.804440000000 GHz Avg Type: RMS Peak Search
SO Fast —r- Trig: Free Run AvglHald: 1001100
1FGaincLow #Atten: 20 dB
Ref Offset 215 dB. Mkr1 5.804
Ref 25.00 dBm

W«I-WN»WI“"‘"M\FMM P

}
ey
s w

e

Center 5.79500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

#VBW 300 kHz*
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802.11ac-VHT20 Power Spectral Density - Ant 3/Ant0+1+2+ 3

Channel 36 (5180MHz)

Channel 44 (5220MHz)

—
B it Spectrum Anayae - g SA

Marker 1 5.184500000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

Peak Search
O: Fast —+- Trig: Free Run AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Mkr1 5.

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B et Spectrum Aayre - Swept S ]

Marker 1 5.224560000000 GHz Avg Type: RMS Peak Search

SN Fast —e- Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv  Ref 25.00 dBm

Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

= STATUS.

Channel 52 (5260MHz)

BN Agitern Spacteum Anahzar - Sept SA

Marker 1 5.243920000000 GHz Aug Type: RMS
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

Peak Search
NG Fast -v- Trig: FreeRun AvglHeld: 100100
IF Gain:Low #Atten: 20 dB

Mkr1 5.243 92 GHz
0.595 dBm

Next Pk Right

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN e Spacrum Aabyze - Swapt SA & juis)
Marker 1 5.261760000000 GHz Avg Type: RMS Peak Search
PHO:

Fast o= Trig: Free Run AvglHald: 1001100
\FGainiLow __ #Atien: 20 dB

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.26000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

Channel 60 (5300MHz)

Channel 64 (5320MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Marker 1 5.298640000000 GHz Avg Type: RMS
PHO:

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.30000 GHz
#Res BW 1.0 MHz

Fast —+- Trig: Free Run AvglHald: 1001100
|FGainLow _ #Afen: 20 B

Span 40.00 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

STATUS

BN e Spacrum Aabyze - Swapt SA

=)
Marker 1 5322860000000 GHz Avg Type: RMS PeskBaarch
ARLSNMN 115 Free Run AvglHold: 1001100
\FGainilow | #Atien: 20 B
o Mkr1 5.322 86 GHz
Ref Offset 215 dB
10 dBldiv  Ref 20,00 dBm -0.165 dBm

Center 5.32000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz" Sweep 1.067 ms (2001 pts)
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802.11ac-VHT20 Power Spectral Density - Ant 3/Ant0+1+2+ 3

Channel 100 (5500MHz)

Channel 116 (5580MHz)

B e Spectrum Aayre - Sweph Sh ]
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.504380000000 GHz
OO Fast ~+= Trig: Free Run
IFGain:Low #Atten: 20 dB
5 Mkr1 5.504 38 GHz|
Ref Offset 215 dB
civ Ref 20.00 dBm 0.045 dBm

Center 5.50000 GHz Span 40.00 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

uss STATUS.

#VBW 3.0 MHZ*

[ B Agilet Spectrum Anabyzer - Swept SA ==
vg Type: RMS Peak Search
AvglHold: 100/100

Marker 1 5577960000000 GHz

NG Fast —+- Trig: Free Run
IFGainLow  #Atten: 20 4B

Ref Offset 215 dB
10 dBldiv Ref 20.00 dBm

1

f,*—lr—dlow'-d“mh\_"‘w—vlﬂ v,

Center 5.58000 GHz Span 40.00 MHz
#Res BW 1.0 MHz Sweep 1.067 ms (2001 pts)

= STATUS

#VBW 3.0 MHZz*

Channel 120 (5600MHz)

Channel 140 (5700MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.537880000000 GHz
OO Fast ~+= Trig: Free Run
IFGain:Low #Atten: 20 dB
5 Mkr1 5.597 88 GHz|
Ref Offset 215 dB
civ Ref 20.00 dBm 0.841 dBm

Next Pk Right

Center 5.60000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA & juis)
Peak Search

Marker 1 5.701980000000 GHz Avg Type: RMS
NG Fast —+- Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 4B
Mkr1 5.701 98 GHz

Ref Offset 215 d8. 0.580 dBm

10 dBldiv Ref 20.00 dBm

Next Pk Right

Center 5.70000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 144 (5720MHz)

Channel 149 (5745MHz)

m

BN Agiern Specsrum Arabyze - Swapt SA 3
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.717540000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
div Ref 20.00 dBm

Center 5.72000 GHz
#Res BW 1.0 MHz

Span 40.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

s, STATUS

]
Peak Search

BN Kysioht Spectrum Anahzer - Swept S5

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.742580000000 GHz
PNO: Fast ~+- 17g: Free Run
IFGainLow  #Atten: 20 4B
Mkr1 5.742 58 GHz

Ref Offset 215 d8. 0.831 dBm

10 dBldiv  Ref 25.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

Span 40.00 MHz
Sweep 5.067 ms (2001 pts)

#VBW 300 kHz*
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802.11ac-VHT20 Power Spectral Density - Ant 3/Ant0+1+2+ 3

Channel 157 (5785MHz) Channel 165 (5825MHz)

B Koysioht Spectrum Analyzer - Suegt SA 5 B Fenight Spectrum Analyzer - Swegt SA —
INT] 10:10:0: T = =
Marker 1 5.823180000000 GHz Avg Type: RMS

D Fast e Trig: Free Run AvgiHold: 1001100
IFGainLow  #Atten: 20 dB

Marker 1 5.788140000000 GHz Avg Type: RMS
PHO:

Fast e+ Trig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Ref Offset 215 dB.
Ref 25.00 dBm

il

e

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

Center 5.82500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 5.067 ms (2001 pts)

uss STATUS = STATUS
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Channel 38 (5190MHz)

Channel 46 (5230MHz)

B e Spectrum Aayre - Sweph SA ]

Avg Type: RMS
AvglHeold: 1001100

Marker 1 5.196240000000 GHz
PHO: Fast ~-

IFGain:Low

Y Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.
di Ref 25.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss STATUS

#VBW 3.0 MHZ*

—
B it Spectrum Anayae - g SA

Marker 1 5.237920000000 GHz
P

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

Aug Type: RMS LA LD
% Trig: Free Run AvglHald: 100/100

#Aten: 20 dB

O: Fast
IF Gain:Low

Mkr1 5.

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 62 (5310MHz)

BN Agiern Specsrum Arabyze - Swapt SA 5
Peak Search

Avg Type: RMS
AvgiHold: 1001100

Marker 1 5.273760000000 GHz
PHO; Fast b

IFGain:Low

Trig: Free Run
#Atten: 20 4B

Ref Offset 215 dB.
Ref 20.00 dBm

Next Pk Right

Center 5.27000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz
Sweep 1.067 ms (2001 pts)

uss. STATUS

#VBW 3.0 MHZ*

BN e Spacrum Aabyze - Swapt SA

Marker 1 5.308560000000 GHz
PHO:

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.31000 GHz
#Res BW 1.0 MHz

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Mkr1 5.308 56 GHz
0.289 dBm

Next Pk Right

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHZz*

Channel 102 (5510MHz)

Channel 110 (5550MHz)

BN Agiern Specsrum Arabyze - Swapt SA

]
Peak Search

Avg Type: RMS
Trig: Free Run AvgiHold: 1001100

#Atten: 20 4B

Marker 1 5.513360000000 GHz
PHO; Fast b
IFGain:Low

Ref Offset 215 dB.
Ref 20.00 dBm

Center 5.51000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

s, STATUS

#VBW 3.0 MHZz*

BN e Spacrum Aabyze - Swapt SA

Marker 1 5555080000000 GHz
PHO:

o=

v Type: AMS Peak Search
Trig: Free Run AvglHold: 100/100
#tten: 20 4B

Fast ~+-
JFGaincLow

Ref Offset 215 dB

10 dBldiv Ref 20.00 dBm

Center 5.55000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*
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Channel 118 (5590MHz)

Channel 134 (5670MHz)

B e Spectrum Aayre - Sweph Sh

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.584480000000 GHz
PNO: Fast ~+ Trig: Free Run
IFGain:Low #Atten: 20 4B

Mkr1 5.584 Hz

Ref Offset 215 dB. 0.260 dBm

Ref 20.00 dBm

1

AR | it

Center 5.58000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

[ B Agilet Spectrum Anabyzer - Swept SA
v Type: AMS Paak Search
AvglHold: 100/100

Marker 1 5.678000000000 GHz
BNO: Fast ~+- Trig: Free Run

IFGainLow  #Atten: 20 4B

Mkr1 5.678 00 GHz
0.803 dBm

Center 5.67000 GHz
#Res BW 1.0 MHz

Span 80.00 MHz
#VBW 3.0 MHZ" Sweep 1.067 ms (2001 pts)

= STATUS

Channel 142 (5710MHz)

Channel 151 (5755MHz)

BN Agiern Specsrum Arabyze - Swapt SA

v Type: AMS Paak Search

AvglHold: 100/100

Marker 1 5.716840000000 GHz
PNO: Fast ~+ Trig: Free Run

IFGain:Low #Atten: 20 4B

Ref Offset 215 dB.
10 aBidiv  Ref 20.00 dBm

Next Pk Right

Center 5.71000 GHz
#Res BW 1.0 MHz

Span £0.00 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

BN Xeysght Spectnuen Analyzes - Swapt 54

Marker 1 5.750080000000 GHz Avg Type: RMS Peak Search

AT Trig: FreeRun AvlHole: 100100 A
FGaindon | #Atten: 20 dB m
o Mkr1 5.750 08 GHz
Ref Offset 215 dB
Ref 25.00 dBm -3.206 dBm
Next Pk Right

10 dBig

1
r«wuwnww%ﬂ»] et ana b
y

Center 5.75500 GHz
#Res BW 100 kHz

Span 80.00 MHz
Sweep 10.00 ms (2001 pts)

#VBW 300 kHz*

Avg Type: RMS
CNO: Fast v Trig: Free Run AvglHeld: 1001100

IF Gain:Low #Atten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Mwmwwmm«ml F\\Mmm.-md MRy

\ \ |
L" |

4

Center 5.79500 GHz
#Res BW 100 kHz

Span 20.00 MHz
Sweep 10.00 ms (2001 pts)|

#VBW 300 kHz*
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Channel 42 (5210MHz)

Channel 58 (5290MHz)

—
B Keysght Spectum Anabzes - Swept

Marker 1 5.232240000000 GHz
P

O: Fast

IF Gain:Low

Ref Offset 2156 dB
Ref 25.00 dBm

Y Trig: Free Run

Aug Type: RMS o el
AvglHald: 100100
sAtien: 20 8

Mkr1 5.232 24 GHz
-5.678 dBm

JET———— R L
f V \

Center 5.21000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)|

—
B Keysght Spectum Anabzes - Swept

Marker 1 5.316560000000 GHz
P

O: Fast

IF Gain:Low

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

Y Trig: Free Run

#VBW 3.0 MHz*

Aug Type: RMS LA LD
AvglHald: 100/100
sAtien: 20 8

Mkr1 5.316 56 GHz
-5.353 dBm

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

Channel 106 (5530MHz)

Channel 122 (5610MHz)

BN Xeysght Spectnuen Analyzes - Swapt 54

Marker 1 5.563520000000 GHz
P

NO: Fast =+

IF Gain:Low

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.53000 GHz
#Res BW 1.0 MHz

#Aten: 20 dB

#VBW 3.0 MHz*

Aug Type: RMS o el

Trig: Free Run AvglHeld: 100100

Mkr1 5.563 52 GHz
-6.689 dBm

Next Pk Right

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)|

BN Xeysght Spectnuen Analyzes - Swapt 54

Marker 1 5.595200000000 GHz
P

NO: Fast =+

IF Gain:Low

Ref Offset 215 dB
10 dBic Ref 25.00 dBm

Center 5.61000 GHz
#Res BW 1.0 MHz

#Aten: 20 dB

#VBW 3.0 MHz*

Peak Search

Avg Type: RMS

Trig: Free Run AvglHeld: 100/100

Next Pk Right

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

Channel 138 (5690MHz)

BN Xeysght Spectnuen Analyzes - Swapt 54

Marker 1 5.664720000000 GHz
P

O: Fast

IF Gain:Low

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.69000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Aug Type: RMS o el

AvglHeld: 100100

Y Trig: Free Run
#Aten: 20 dB

Mkr1 5.664 72 GHz
1.739 dBm

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)|

BN Xeysght Spectnuen Analyzes - Swapt 54

Marker 1 5.774920000000 GHz
P

O: Fast

IF Gain:Low

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

#VBW 300 kHz*

Avg Type: RMS
Trig: Free Run AvglHeld: 100/100

#Aten: 20 dB

Mkr1 5.774 92 GHz
-11.469 dBm

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)
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802.11ac-VHT80+80 Power Spectral Density - Ant 3/Ant2 +3 (Ant0+ 1+ 2+ 3)

Channel 42 (5210MHz)

Channel 58 (5290MHz)

T Fatert Spetnam e St A —
IR Peak Search

Avg Type: RMS
AvglHeld: 1001100

Marker 1 5.224000000000 GHz
o om

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.224 00 GHz

Ref Offset 215 dB -1.479 dBm

Ref 25.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz

#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)|

—
B Keysght Spectum Anabzes - Swept

Aug Type: RMS LA LD
% Trig: Free Run AvglHald: 100/100

#Aten: 20 dB

Marker 1 5.322960000000 GHz
P

O: Fast
IF Gain:Low

Mkr1 5.322 96 GHz

Ref Offset 215 dB 048 dBm

Ref 25.00 dBm -2

Center 5.20000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

Channel 122 (5610MHz)

B Feysoht Specrum Anahre - Smept S =
Aug Type: RMS o el
AvglHald: 100100

Marker 1 5.555040000000 GHz
FCanion

® Trig: Free Run
#Aten: 20 dB
Mkr1 5.555 04 GHz

Ref Offset 215 dB -0.949 dBm

Ref 25.00 dBm

Next Pk Right|

Center 5.53000 GHz
#Res BW 1.0 MHz

Span 160.0 MHz
#VBW 3.0 MHz* Sweep 1.067 ms (2001 pts)

B Kieysight Spectruen Anayae: - Swept SA

Marker 1 5.593200000000 GHz
- Trig: Free Run

I #Atten: 20 dB.

Avg Type: RMS.
AvglHold: 1001100

Mkr1 5.593 20 GHZ NextPeak

Ref Offset 216 d8 1.003 dBm|

Ref 25.00 dBm

Next Pk Right|

1

A 8N i
{

b

Center 5.61000 GHz
[#Res BW 1.0 MHz

Span 160.0 MHz|
Sweep 1.067 ms (2001 pts)

STATUS

#VBW 3.0 MHz*

Channel 138 (5690MHz)

Channel 155 (5775MHz)

ot 58

Marker 1 5.665840000000 GHz
PNO:

ast
IFGain:Low

Avg Type: RMS
Trig: Free Run Avgl|Hold: 1001100
#Atten: 20 4B
Mkr1 5.665 84 GHZ NextPeak

Ref Offset 215 dB 1.424 dBm)|

Ref 25.00 dBm

Next Pk Right|

ICenter 5.69000 GHz

Span 0 MHZ
Sweep 1.067 ms (2001 pts)

#VBW 3.0 MHz*

STATUS

BN Xeysght Spectnuen Analyzes - Swapt 54

Peak Search

Marker 1 5.748680000000 GHz
P

O: Fast
IF Gain:Low

Avg Type: RMS
Trig: Free Run AvglHeld: 100/100

#Aten: 20 dB

Ref Offset 2156 dB
Ref 25.00 dBm

Center 5.77500 GHz
#Res BW 100 kHz

Span 160.0 MHz
Sweep 19.87 ms (2001 pts)

#VBW 300 kHz*

FCC ID: TKAWLE1216V520

Page Number: 159 of 688




Report No.: 1710RSU02001

For the Emission Bandwidth Contained within the Same Band:

802.11ac-VHT80+80 Power Spectral Density - Ant 3/Ant2 +3 (Ant0+ 1+ 2 + 3) (CDD Mode)

Group 1_Channel 122 (5610MHz)

Group 2_Channel 106 (5530MHz)

B eysiont Spactrum Anshyzer - Swept 54 a7

Marker 1 5.605920000000 GHz Avg Type: RMS
PHO:

Past e Trig: FreeRun AvglHeld: 1001100
IFGain:Low #Atten: 20 dB

Ref Offset 215 dB.
Ref 25.00 dBm

Center 5.61000 GHz Span 160.0 MHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

BN eiant Spectrum Anshzer - Swept 54 a7

Marker 1 5.551840000000 GHz Avg Type: RMS
BNO: Fast ~+= Trig: Free Run AvgiHold: 100/100
|FGainiow  #Atten: 20 dB.

Ref Offset 215 dB
Ref 25.00 dBm

o
e EmSatinas e et
[ Y

|

\

‘l‘h-u-"u.,,_ A

Span 160.0 MHz
1,067 ms (2001 pts)

Center 5.53000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

Avg Typs: RMS

Past e Trig: FreeRun AvglHold: 100100

IFGainiLow #Atten: 20 4B

Ref Offs
Ref 25.

1
g ot et

Mkr—RefLvl

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

Center 5.69000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*

Avg Type: RMS
AvglHald: 100100

Past e Trig: FreeRun
IFGainiLow #Atten: 20 4B

Mkr1 5.544 48 GHz|
-4.259 dBm

1

P e

Mkr—RefLvl

Span 160.0 MHz
Sweep 1.067 ms (2001 pts)

Center 5.53000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHZz*
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7.7. Frequency Stability Measurement

7.7.1.Test Limit

Manufactures of U-NII devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the
user’s manual.

The transmitter center frequency tolerance shall be £20 ppm maximum for the 5GHz band (IEEE

802.11 specification).
7.7.2.Test Procedure Used

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input rated
voltage. RF output was connected to a frequency counter or spectrum analyzer via feed through
attenuators. The EUT was placed inside the temperature chamber. Set the spectrum analyzer RBW
low enough to obtain the desired frequency resolution and measure EUT 20°C operating frequency
as reference frequency. Turn EUT off and set the chamber temperature to highest. After the
temperature stabilized for approximately 30 minutes recorded the frequency. Repeat step measure
with 10°C decreased per stage until the lowest temperature reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power the
EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to obtain the
desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe

maximum frequency change.
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7.7.3.Test Setup

Standard Temperature
& Humidity Chamber

Spectrum Analyzer

DCBlock &
Anenr:ator E UT

Power Supply
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7.7.4.Test Result

Test Engineer Lewis Huang Temperature -30 ~ 50°C
Test Time 2017/11/03 Relative Humidity | 55%RH
Test Mode 5180MHz (Carrier Mode) Test Site TR3
Voltage Power Temp Frequency Tolerance (ppm)
(%) (VAC) (°C) 0 minutes 2 minutes 5 minutes | 10 minutes
- 30 -2.96 -3.17 -3.97 -3.76
-20 -3.79 -2.46 -3.52 -3.59
-10 -3.10 -2.56 -3.10 -2.09
0 -3.10 -4.21 -1.68 -1.80
100% 120 +10 -1.95 -4.35 -2.57 -2.21
+ 20 (Ref) -1.41 -1.85 -1.79 -2.06
+30 -3.31 -2.39 -2.29 -1.97
+40 -2.33 -2.58 -3.30 -4.96
+50 -2.98 -4.73 -1.91 -1.44
115% 138 +20 -1.56 -2.48 -2.44 -1.63
85% 102 +20 -2.90 -3.11 -2.99 -2.58

Note: Frequency Tolerance (ppm) = {[Measured Frequency (Hz) - Declared Frequency (Hz)] /
Declared Frequency (Hz)} *10°.
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7.8. Radiated Spurious Emission Measurement

7.8.1.Test Limit

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title

47CFR must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209

Frequency Field Strength Measured Distance
[MHZz] [uVv/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30 - 88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

7.8.2.Test Procedure Used
KDB 789033 D02v01r04 - Section G

7.8.3.Test Setting

Quasi-Peak& Average Measurements below30MHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

2. Span was set greater than 1MHz

3. RBW = 200Hz for 9kHz to 150kHz frequency; RBW = 9kHz for 0.15MHz to 30MHz frequency

4. Detector = CISPR quasi-peak or power average (Average)

5. Sweep time = auto couple

6. Trace was allowed to stabilize

FCC ID: TKAWLE1216V520
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Quasi-Peak Measurements below 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. Span was set greater than 1MHz

3. RBW =120 kHz

4. Detector = CISPR quasi-peak

5. Sweep time = auto couple

6. Trace was allowed to stabilize

Peak Measurements above 1GHz

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest
2. RBW = 1MHz

3. VBW = 3MHz

4. Detector = peak

5. Sweep time = auto couple

6. Trace mode = max hold

7. Trace was allowed to stabilize

Average Measurements above 1GHz (Method VB)

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest

2. RBW = 1MHz

3. VBW If the EUT is configured to transmit with duty cycle = 98%, set VBW < RBW/100 (i.e., 10 kHz)
but not less than 10 Hz. If the EUT duty cycle is < 98%, set VBW = 1/T.

4. Detector = Peak

5. Sweep time = auto

6. Allow max hold to run for at least 50 traces if the transmitted signal is continuous or has at least 98%
duty cycle. For lower duty cycles, increase the minimum number of traces by a factor of 1/x, where

X is the duty cycle.
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7.8.4.Test Setup

9kHz ~30MHz Test Setup:

EUT

(Turntable)

30MHz ~ 1GHz Test Setup:

Antenna
EUT J{ _ v

x

| J A |
0.8 m 3m » I
(Turntable) .
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1GHz ~18GHz Test Setup:

1~4m

(Antenna Tower)

(Turntable)

Spectrum Analyzer

) 4

18GHz ~40GHz Test Setup:

(Turntable)

—

1~4m ' (Antenna Tower)
Antenna
__D:{_, — Spectrum Analyzer
e°'mp|7l‘ef % -
T ! [ —4
—1m — L -1
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7.8.5.Test Result

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.
Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8896.5 37.3 9.2 46.5 68.2 -21.7 Peak | Horizontal
* 9755.0 35.9 11.4 47.3 68.2 -20.9 Peak | Horizontal
10996.0 36.8 13.0 49.8 74.0 -24.2 Peak | Horizontal
11565.5 35.9 12.7 48.6 74.0 -25.4 Peak | Horizontal
* 8811.5 36.6 9.0 45.6 68.2 -22.6 Peak Vertical
* 9814.5 36.2 11.6 47.8 68.2 -20.4 Peak Vertical
10911.0 36.0 13.0 49.0 74.0 -25.0 Peak Vertical
15543.5 39.4 12.2 51.6 74.0 -22.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength

limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of

-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8879.5 36.5 9.2 45.7 68.2 -22.5 Peak | Horizontal
* 9874.0 35.5 11.6 47.1 68.2 -21.1 Peak | Horizontal
10987.5 36.0 13.0 49.0 74.0 -25.0 Peak | Horizontal
12101.0 35.8 12.0 47.8 74.0 -26.2 Peak | Horizontal
* 8828.5 35.8 9.1 44.9 68.2 -23.3 Peak Vertical
* 10324.5 36.4 12.1 48.5 68.2 -19.7 Peak Vertical
12237.0 36.3 11.8 48.1 74.0 -25.9 Peak Vertical
15662.0 42.6 12.0 54.6 74.0 -19.4 Peak Vertical
15662.0 30.1 12.0 42.1 54.0 -11.9 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8854.0 36.1 9.1 45.2 68.2 -23.0 Peak | Horizontal
* 9840.0 35.3 11.6 46.9 68.2 -21.3 Peak | Horizontal
10749.5 35.9 12.5 48.4 74.0 -25.6 Peak | Horizontal
11582.5 35.9 12.6 48.5 74.0 -25.5 Peak | Horizontal
* 8837.0 36.3 9.1 45.4 68.2 -22.8 Peak Vertical
* 9882.5 35.7 11.6 47.3 68.2 -20.9 Peak Vertical
11514.5 35.5 12.8 48.3 74.0 -25.7 Peak Vertical
15713.5 40.1 11.8 51.9 74.0 -22.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8718.0 36.0 9.0 45.0 68.2 -23.2 Peak | Horizontal
* 9755.0 35.6 11.4 47.0 68.2 -21.2 Peak | Horizontal
11353.0 36.0 12.5 48.5 74.0 -25.5 Peak | Horizontal
12135.0 35.4 11.9 47.3 74.0 -26.7 Peak | Horizontal
* 8599.0 36.2 8.7 44.9 68.2 -23.3 Peak Vertical
* 9746.5 35.4 11.3 46.7 68.2 -21.5 Peak Vertical
11251.0 35.9 12.4 48.3 74.0 -25.7 Peak Vertical
11837.5 35.5 11.9 47.4 74.0 -26.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8905.0 35.8 9.2 45.0 68.2 -23.2 Peak | Horizontal
* 9772.0 34.9 11.4 46.3 68.2 -21.9 Peak | Horizontal
11072.5 35.1 12.8 47.9 74.0 -26.1 Peak | Horizontal
11514.5 36.3 12.8 49.1 74.0 -24.9 Peak | Horizontal
* 8692.5 35.8 9.0 44.8 68.2 -23.4 Peak Vertical
* 9865.5 35.3 11.6 46.9 68.2 -21.3 Peak Vertical
10979.0 35.7 13.0 48.7 74.0 -25.3 Peak Vertical
11548.5 35.6 12.7 48.3 74.0 -25.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 36.6 9.1 45.7 68.2 -22.5 Peak | Horizontal
* 9670.0 35.7 10.9 46.6 68.2 -21.6 Peak | Horizontal
10851.5 36.2 12.8 49.0 74.0 -25.0 Peak | Horizontal
12084.0 36.1 12.0 48.1 74.0 -25.9 Peak | Horizontal
* 8854.0 35.9 9.1 45.0 68.2 -23.2 Peak Vertical
* 9729.5 35.8 11.1 46.9 68.2 -21.3 Peak Vertical
10945.0 35.7 13.1 48.8 74.0 -25.2 Peak Vertical
11540.0 35.2 12.7 47.9 74.0 -26.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 36.0 9.1 45.1 68.2 -23.1 Peak | Horizontal
* 9797.5 35.0 11.5 46.5 68.2 -21.7 Peak | Horizontal
10902.5 36.3 13.0 49.3 74.0 -24.7 Peak | Horizontal
11472.0 35.6 12.7 48.3 74.0 -25.7 Peak | Horizontal
* 8616.0 37.0 8.8 45.8 68.2 -22.4 Peak Vertical
* 9814.5 34.6 11.6 46.2 68.2 -22.0 Peak Vertical
10851.5 35.2 12.8 48.0 74.0 -26.0 Peak Vertical
11523.0 35.6 12.7 48.3 74.0 -25.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 36.4 9.0 45.4 68.2 -22.8 Peak | Horizontal
* 9806.0 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
10800.5 36.0 12.6 48.6 74.0 -254 Peak | Horizontal
11650.5 35.9 12.3 48.2 74.0 -25.8 Peak | Horizontal
* 8726.5 35.8 9.0 44.8 68.2 -234 Peak Vertical
* 9882.5 35.2 11.6 46.8 68.2 -21.4 Peak Vertical
10894.0 35.3 12.9 48.2 74.0 -25.8 Peak Vertical
12058.5 35.6 12.0 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8565.0 36.1 8.7 44.8 68.2 -23.4 Peak | Horizontal
* 9848.5 35.3 11.6 46.9 68.2 -21.3 Peak | Horizontal
10894.0 35.3 12.9 48.2 74.0 -25.8 Peak | Horizontal
11540.0 35.7 12.7 48.4 74.0 -25.6 Peak | Horizontal
* 8675.5 36.0 8.9 44.9 68.2 -23.3 Peak Vertical
* 9721.0 33.8 11.1 44.9 68.2 -23.3 Peak Vertical
11064.0 35.3 12.8 48.1 74.0 -25.9 Peak Vertical
11548.5 35.7 12.7 48.4 74.0 -25.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 35.8 8.8 44.6 68.2 -23.6 Peak | Horizontal
* 9755.0 35.1 11.4 46.5 68.2 -21.7 Peak | Horizontal
10843.0 35.9 12.7 48.6 74.0 -25.4 Peak | Horizontal
11625.0 36.2 12.5 48.7 74.0 -25.3 Peak | Horizontal
* 8633.0 37.0 8.8 45.8 68.2 -22.4 Peak Vertical
* 9874.0 34.8 11.6 46.4 68.2 -21.8 Peak Vertical
11089.5 36.7 12.8 49.5 74.0 -24.5 Peak Vertical
12084.0 35.5 12.0 47.5 74.0 -26.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8769.0 36.3 8.9 45.2 68.2 -23.0 Peak | Horizontal
* 9831.5 35.4 11.6 47.0 68.2 -21.2 Peak | Horizontal
10936.5 35.6 13.0 48.6 74.0 -25.4 Peak | Horizontal
11557.0 35.9 12.7 48.6 74.0 -25.4 Peak | Horizontal
* 8896.5 35.7 9.2 44.9 68.2 -23.3 Peak Vertical
* 9882.5 35.0 11.6 46.6 68.2 -21.6 Peak Vertical
10979.0 36.3 13.0 49.3 74.0 -24.7 Peak Vertical
12033.0 35.4 12.0 47.4 74.0 -26.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8871.0 36.1 9.1 45.2 68.2 -23.0 Peak | Horizontal
* 9806.0 35.5 11.5 47.0 68.2 -21.2 Peak | Horizontal
11004.5 35.3 13.0 48.3 74.0 -25.7 Peak | Horizontal
11812.0 35.7 11.9 47.6 74.0 -26.4 Peak | Horizontal
* 8692.5 36.7 9.0 45.7 68.2 -22.5 Peak Vertical
10979.0 35.0 13.0 48.0 74.0 -26.0 Peak Vertical
12313.5 35.7 11.6 47.3 74.0 -26.7 Peak Vertical
* 17226.5 43.2 16.0 59.2 68.2 -9.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 35.0 9.0 44.0 68.2 -24.2 Peak | Horizontal
* 9653.0 35.0 11.0 46.0 68.2 -22.2 Peak | Horizontal
10877.0 35.2 12.9 48.1 74.0 -25.9 Peak | Horizontal
11557.0 35.6 12.7 48.3 74.0 -25.7 Peak | Horizontal
* 8803.0 35.9 8.9 44.8 68.2 -23.4 Peak Vertical
11565.5 36.6 12.7 49.3 74.0 -24.7 Peak Vertical
12152.0 35.4 11.8 47.2 74.0 -26.8 Peak Vertical
* 17345.5 38.0 16.8 54.8 68.2 -134 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 0 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 36.0 8.8 44.8 68.2 -23.4 Peak | Horizontal
* 9831.5 35.9 11.6 47.5 68.2 -20.7 Peak | Horizontal
11013.0 35.1 13.0 48.1 74.0 -25.9 Peak | Horizontal
11540.0 35.2 12.7 47.9 74.0 -26.1 Peak | Horizontal
* 8905.0 36.3 9.2 45.5 68.2 -22.7 Peak Vertical
11650.5 37.1 12.3 49.4 74.0 -24.6 Peak Vertical
12288.0 35.1 11.7 46.8 74.0 -27.2 Peak Vertical
* 17473.0 38.8 17.2 56.0 68.2 -12.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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y Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8871.0 36.2 9.1 45.3 68.2 -22.9 Peak | Horizontal
* 9984.5 35.4 11.4 46.8 68.2 -21.4 Peak | Horizontal
10834.5 35.9 12.7 48.6 74.0 -25.4 Peak | Horizontal
11523.0 35.6 12.7 48.3 74.0 -25.7 Peak | Horizontal
* 8930.5 36.8 9.0 45.8 68.2 -22.4 Peak Vertical
* 9857.0 35.5 11.6 47.1 68.2 -21.1 Peak Vertical
11064.0 36.3 12.8 49.1 74.0 -24.9 Peak Vertical
11514.5 35.7 12.8 48.5 74.0 -25.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8556.5 36.2 8.6 44.8 68.2 -23.4 Peak | Horizontal
* 9687.0 35.8 10.9 46.7 68.2 -21.5 Peak | Horizontal
11234.0 35.8 12.4 48.2 74.0 -25.8 Peak | Horizontal
12050.0 35.2 12.0 47.2 74.0 -26.8 Peak | Horizontal
* 8607.5 36.6 8.8 45.4 68.2 -22.8 Peak Vertical
* 9602.0 35.5 10.9 46.4 68.2 -21.8 Peak Vertical
10834.5 37.1 12.7 49.8 74.0 -24.2 Peak Vertical
15662.5 38.0 12.0 50.0 74.0 -24.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8548.0 35.9 8.6 44.5 68.2 -23.7 Peak | Horizontal
* 9636.0 35.4 11.0 46.4 68.2 -21.8 Peak | Horizontal
10860.0 36.4 12.8 49.2 74.0 -24.8 Peak | Horizontal
11565.5 35.3 12.7 48.0 74.0 -26.0 Peak | Horizontal
* 8641.5 35.8 8.8 44.6 68.2 -23.6 Peak Vertical
* 9763.5 34.6 11.4 46.0 68.2 -22.2 Peak Vertical
11157.5 36.2 12.6 48.8 74.0 -25.2 Peak Vertical
15722.0 40.5 11.8 52.3 74.0 -21.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 36.0 8.8 44.8 68.2 -23.4 Peak | Horizontal
* 9806.0 35.0 11.5 46.5 68.2 -21.7 Peak | Horizontal
10834.5 35.8 12.7 48.5 74.0 -25.5 Peak | Horizontal
12101.0 35.6 12.0 47.6 74.0 -26.4 Peak | Horizontal
* 8845.5 36.3 9.1 45.4 68.2 -22.8 Peak Vertical
* 9780.5 34.7 11.4 46.1 68.2 -22.1 Peak Vertical
11149.0 35.3 12.6 47.9 74.0 -26.1 Peak Vertical
12058.5 35.8 12.0 47.8 74.0 -26.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8709.5 36.2 9.0 45.2 68.2 -23.0 Peak | Horizontal
* 9763.5 35.1 11.4 46.5 68.2 -21.7 Peak | Horizontal
10962.0 35.3 13.1 48.4 74.0 -25.6 Peak | Horizontal
11633.5 36.0 12.4 48.4 74.0 -25.6 Peak | Horizontal
* 8871.0 35.8 9.1 44.9 68.2 -23.3 Peak Vertical
* 9636.0 36.0 11.0 47.0 68.2 -21.2 Peak Vertical
11013.0 35.0 13.0 48.0 74.0 -26.0 Peak Vertical
11948.0 35.2 11.9 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8905.0 35.9 9.2 45.1 68.2 -23.1 Peak | Horizontal
* 9814.5 35.6 11.6 47.2 68.2 -21.0 Peak | Horizontal
11013.0 36.7 13.0 49.7 74.0 -24.3 Peak | Horizontal
12024.5 35.5 12.0 47.5 74.0 -26.5 Peak | Horizontal
* 8794.5 35.6 8.9 44.5 68.2 -23.7 Peak Vertical
* 9721.0 35.2 11.1 46.3 68.2 -21.9 Peak Vertical
11047.0 35.3 12.9 48.2 74.0 -25.8 Peak Vertical
12024.5 36.5 12.0 48.5 74.0 -25.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8667.0 36.4 8.9 45.3 68.2 -22.9 Peak | Horizontal
10953.5 35.1 13.1 48.2 74.0 -25.8 Peak | Horizontal
11472.0 35.7 12.7 48.4 74.0 -25.6 Peak | Horizontal

* 16691.0 36.7 14.4 51.1 68.2 -17.1 Peak | Horizontal

* 8922.0 37.2 9.1 46.3 68.2 -21.9 Peak Vertical

* 9916.5 35.0 11.5 46.5 68.2 -21.7 Peak Vertical
11285.0 35.9 12.4 48.3 74.0 -25.7 Peak Vertical
11727.0 35.7 11.9 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 36.2 8.8 45.0 68.2 -23.2 Peak | Horizontal
* 9823.0 34.9 11.6 46.5 68.2 -21.7 Peak | Horizontal
11013.0 35.7 13.0 48.7 74.0 -25.3 Peak | Horizontal
11531.5 35.4 12.7 48.1 74.0 -25.9 Peak | Horizontal
* 8862.5 36.1 9.1 45.2 68.2 -23.0 Peak Vertical
* 9772.0 35.4 11.4 46.8 68.2 -21.4 Peak Vertical
11293.5 35.8 12.5 48.3 74.0 -25.7 Peak Vertical
12007.5 35.2 11.9 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8675.5 36.3 8.9 45.2 68.2 -23.0 Peak | Horizontal
* 9687.0 35.7 10.9 46.6 68.2 -21.6 Peak | Horizontal
10945.0 36.0 13.1 49.1 74.0 -24.9 Peak | Horizontal
11608.0 35.8 12.5 48.3 74.0 -25.7 Peak | Horizontal
* 8735.0 36.7 8.9 45.6 68.2 -22.6 Peak Vertical
* 9797.5 34.6 11.5 46.1 68.2 -22.1 Peak Vertical
10936.5 34.9 13.0 47.9 74.0 -26.1 Peak Vertical
11557.0 34.8 12.7 47.5 74.0 -26.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 35.9 8.8 44.7 68.2 -23.5 Peak | Horizontal
* 9746.5 35.3 11.3 46.6 68.2 -21.6 Peak | Horizontal
11166.0 36.2 12.6 48.8 74.0 -25.2 Peak | Horizontal
11803.5 35.3 11.8 47.1 74.0 -26.9 Peak | Horizontal
* 8888.0 36.0 9.2 45.2 68.2 -23.0 Peak Vertical
* 9848.5 34.7 11.6 46.3 68.2 -21.9 Peak Vertical
10817.5 36.0 12.7 48.7 74.0 -25.3 Peak Vertical
11880.0 35.3 11.8 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8582.0 36.3 8.6 44.9 68.2 -23.3 Peak | Horizontal
* 9755.0 35.1 11.4 46.5 68.2 -21.7 Peak | Horizontal
10860.0 36.3 12.8 49.1 74.0 -24.9 Peak | Horizontal
11540.0 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
* 8616.0 36.0 8.8 44.8 68.2 -23.4 Peak Vertical
* 9814.5 36.1 11.6 47.7 68.2 -20.5 Peak Vertical
10996.0 354 13.0 48.4 74.0 -25.6 Peak Vertical
11438.0 35.8 12.6 48.4 74.0 -25.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8726.5 35.8 9.0 44.8 68.2 -23.4 Peak | Horizontal
* 9772.0 34.9 11.4 46.3 68.2 -21.9 Peak | Horizontal
10987.5 35.1 13.0 48.1 74.0 -25.9 Peak | Horizontal
11820.5 35.5 11.9 47.4 74.0 -26.6 Peak | Horizontal
* 8845.5 36.7 9.1 45.8 68.2 -22.4 Peak Vertical
10800.5 35.8 12.6 48.4 74.0 -25.6 Peak Vertical
11489.0 40.5 12.8 53.3 74.0 -20.7 Peak Vertical
* 17243.5 42.8 16.0 58.8 68.2 -9.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 193 of 688



Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 9593.5 35.0 10.9 45.9 68.2 -22.3 Peak | Horizontal
10894.0 35.5 12.9 48.4 74.0 -25.6 Peak | Horizontal
11922.5 34.9 11.8 46.7 74.0 -27.3 Peak | Horizontal

* 17354.0 36.6 16.9 53.5 68.2 -14.7 Peak | Horizontal

* 8803.0 34.7 8.9 43.6 68.2 -24.6 Peak Vertical
11574.0 39.1 12.6 51.7 74.0 -22.3 Peak Vertical
12313.5 35.5 11.6 47.1 74.0 -26.9 Peak Vertical

* 17354.0 46.9 16.9 63.8 68.2 -4.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 1 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 35.6 8.8 44.4 68.2 -23.8 Peak | Horizontal
* 9916.5 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
10860.0 35.9 12.8 48.7 74.0 -25.3 Peak | Horizontal
11531.5 35.0 12.7 47.7 74.0 -26.3 Peak | Horizontal
* 8845.5 35.1 9.1 44.2 68.2 -24.0 Peak Vertical
10945.0 35.3 13.1 48.4 74.0 -25.6 Peak Vertical
11650.5 39.1 12.3 51.4 74.0 -22.6 Peak Vertical
* 17473.0 39.0 17.2 56.2 68.2 -12.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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y Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 36.4 9.1 45.5 68.2 -22.7 Peak | Horizontal
* 9797.5 34.9 11.5 46.4 68.2 -21.8 Peak | Horizontal
11531.5 36.4 12.7 49.1 74.0 -24.9 Peak | Horizontal
15543.5 39.2 12.2 51.4 74.0 -22.6 Peak | Horizontal
* 8905.0 36.1 9.2 45.3 68.2 -22.9 Peak Vertical
* 9848.5 35.7 11.6 47.3 68.2 -20.9 Peak Vertical
11157.5 36.1 12.6 48.7 74.0 -25.3 Peak Vertical
15543.5 41.5 12.2 53.7 74.0 -20.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8769.0 33.9 8.9 42.8 68.2 -25.4 Peak | Horizontal
* 9857.0 35.4 11.6 47.0 68.2 -21.2 Peak | Horizontal
11540.0 35.3 12.7 48.0 74.0 -26.0 Peak | Horizontal
15662.5 39.8 12.0 51.8 74.0 -22.2 Peak | Horizontal
* 8658.5 35.9 8.8 44.7 68.2 -23.5 Peak Vertical
* 9619.0 354 10.9 46.3 68.2 -21.9 Peak Vertical
10953.5 36.2 13.1 49.3 74.0 -24.7 Peak Vertical
15660.1 46.6 12.0 58.6 74.0 -15.4 Peak Vertical
15660.1 34.4 12.0 46.4 54.0 -7.6 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8701.0 36.1 9.0 45.1 68.2 -23.1 Peak | Horizontal
* 9661.5 35.7 11.0 46.7 68.2 -21.5 Peak | Horizontal
10834.5 36.6 12.7 49.3 74.0 -24.7 Peak | Horizontal
15730.5 39.3 11.8 51.1 74.0 -22.9 Peak | Horizontal
* 8675.5 36.2 8.9 45.1 68.2 -23.1 Peak Vertical
* 9806.0 35.6 11.5 47.1 68.2 -21.1 Peak Vertical
11004.5 36.0 13.0 49.0 74.0 -25.0 Peak Vertical
15720.0 48.0 11.8 59.8 74.0 -14.2 Peak Vertical
15720.0 34.8 11.8 46.6 54.0 -7.4 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 36.3 9.0 45.3 68.2 -22.9 Peak | Horizontal
* 9916.5 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
11021.5 35.2 13.0 48.2 74.0 -25.8 Peak | Horizontal
11888.5 35.2 11.8 47.0 74.0 -27.0 Peak | Horizontal
* 8828.5 35.8 9.1 44.9 68.2 -23.3 Peak Vertical
* 9865.5 34.6 11.6 46.2 68.2 -22.0 Peak Vertical
11055.5 35.4 12.9 48.3 74.0 -25.7 Peak Vertical
11531.5 35.7 12.7 48.4 74.0 -25.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8684.0 35.7 9.0 44.7 68.2 -23.5 Peak | Horizontal
* 9814.5 34.9 11.6 46.5 68.2 -21.7 Peak | Horizontal
10868.5 354 12.8 48.2 74.0 -25.8 Peak | Horizontal
11540.0 35.6 12.7 48.3 74.0 -25.7 Peak | Horizontal
* 8684.0 354 9.0 44.4 68.2 -23.8 Peak Vertical
* 9806.0 34.9 11.5 46.4 68.2 -21.8 Peak Vertical
11013.0 35.6 13.0 48.6 74.0 -25.4 Peak Vertical
15892.0 39.7 11.7 51.4 74.0 -22.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8879.5 35.8 9.2 45.0 68.2 -23.2 Peak | Horizontal
* 9763.5 34.6 11.4 46.0 68.2 -22.2 Peak | Horizontal
10996.0 35.2 13.0 48.2 74.0 -25.8 Peak | Horizontal
12135.0 35.6 11.9 47.5 74.0 -26.5 Peak | Horizontal
* 8905.0 35.1 9.2 44.3 68.2 -23.9 Peak Vertical
* 9780.5 34.7 11.4 46.1 68.2 -22.1 Peak Vertical
11557.0 35.0 12.7 47.7 74.0 -26.3 Peak Vertical
15959.7 41.8 11.7 53.5 74.0 -20.5 Peak Vertical
15959.7 28.2 11.7 39.9 54.0 -14.1 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8743.5 34.7 9.0 43.7 68.2 -24.5 Peak | Horizontal
* 9857.0 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
11574.0 34.7 12.6 47.3 74.0 -26.7 Peak | Horizontal
12551.5 35.4 11.3 46.7 74.0 -27.3 Peak | Horizontal
* 8922.0 35.8 9.1 44.9 68.2 -23.3 Peak Vertical
* 9721.0 34.3 11.1 45.4 68.2 -22.8 Peak Vertical
10894.0 34.1 12.9 47.0 74.0 -27.0 Peak Vertical
11735.5 35.9 11.9 47.8 74.0 -26.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8769.0 34.4 8.9 43.3 68.2 -24.9 Peak | Horizontal
* 9755.0 33.5 11.4 44.9 68.2 -23.3 Peak | Horizontal
10902.5 34.9 13.0 47.9 74.0 -26.1 Peak | Horizontal
11446.5 34.3 12.7 47.0 74.0 -27.0 Peak | Horizontal
* 8675.5 34.7 8.9 43.6 68.2 -24.6 Peak Vertical
* 9704.0 34.2 11.0 45.2 68.2 -23.0 Peak Vertical
11038.5 35.4 12.9 48.3 74.0 -25.7 Peak Vertical
11531.5 32.8 12.7 45.5 74.0 -28.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8752.0 35.0 9.0 44.0 68.2 -24.2 Peak | Horizontal
* 9814.5 34.5 11.6 46.1 68.2 -22.1 Peak | Horizontal
11004.5 34.2 13.0 47.2 74.0 -26.8 Peak | Horizontal
11387.0 34.8 12.6 47.4 74.0 -26.6 Peak | Horizontal
* 8709.5 35.6 9.0 44.6 68.2 -23.6 Peak Vertical
* 9755.0 33.7 11.4 45.1 68.2 -23.1 Peak Vertical
10800.5 34.5 12.6 47.1 74.0 -26.9 Peak Vertical
11701.5 34.7 12.0 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 35.4 9.1 44.5 68.2 -23.7 Peak | Horizontal
* 9738.0 34.7 11.2 45.9 68.2 -22.3 Peak | Horizontal
11021.5 35.1 13.0 48.1 74.0 -25.9 Peak | Horizontal
12092.5 34.4 12.0 46.4 74.0 -27.6 Peak | Horizontal
* 8879.5 34.3 9.2 43.5 68.2 -24.7 Peak Vertical
* 9848.5 34.3 11.6 45.9 68.2 -22.3 Peak Vertical
10962.0 34.9 13.1 48.0 74.0 -26.0 Peak Vertical
12075.5 34.2 12.0 46.2 74.0 -27.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8803.0 35.1 8.9 44.0 68.2 -24.2 Peak | Horizontal
* 9848.5 34.8 11.6 46.4 68.2 -21.8 Peak | Horizontal
11064.0 34.6 12.8 47.4 74.0 -26.6 Peak | Horizontal
11540.0 34.0 12.7 46.7 74.0 -27.3 Peak | Horizontal
* 8896.5 35.0 9.2 44.2 68.2 -24.0 Peak Vertical
* 9806.0 34.4 11.5 45.9 68.2 -22.3 Peak Vertical
10962.0 35.4 13.1 48.5 74.0 -25.5 Peak Vertical
11829.0 35.6 11.9 47.5 74.0 -26.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8845.5 34.9 9.1 44.0 68.2 -24.2 Peak | Horizontal
* 9831.5 34.2 11.6 45.8 68.2 -22.4 Peak | Horizontal
11565.5 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
12118.0 34.5 11.9 46.4 74.0 -27.6 Peak | Horizontal
* 9806.0 34.9 11.5 46.4 68.2 -21.8 Peak Vertical
11489.0 36.2 12.8 49.0 74.0 -25.0 Peak Vertical
12551.5 34.8 11.3 46.1 74.0 -27.9 Peak Vertical
* 17243.5 37.6 16.0 53.6 68.2 -14.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8871.0 34.6 9.1 43.7 68.2 -24.5 Peak | Horizontal
* 9619.0 33.6 10.9 44.5 68.2 -23.7 Peak | Horizontal
11259.5 35.9 12.4 48.3 74.0 -25.7 Peak | Horizontal
12092.5 34.1 12.0 46.1 74.0 -27.9 Peak | Horizontal
* 8803.0 35.2 8.9 44.1 68.2 -24.1 Peak Vertical
* 9959.0 34.6 11.4 46.0 68.2 -22.2 Peak Vertical
11571.8 40.0 12.6 52.6 74.0 -21.4 Peak Vertical
11571.8 27.2 12.6 39.8 54.0 -14.2 |Average| Vertical
12220.0 35.0 11.7 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 2 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8803.0 34.2 8.9 43.1 68.2 -25.1 Peak | Horizontal
* 9636.0 34.9 11.0 45.9 68.2 -22.3 Peak | Horizontal
10987.5 34.8 13.0 47.8 74.0 -26.2 Peak | Horizontal
11744.0 35.7 11.9 47.6 74.0 -26.4 Peak | Horizontal
* 8820.0 34.4 9.0 43.4 68.2 -24.8 Peak Vertical
* 9857.0 34.2 11.6 45.8 68.2 -22.4 Peak Vertical
11072.5 35.9 12.8 48.7 74.0 -25.3 Peak Vertical
11650.0 42.4 12.3 54.7 74.0 -19.3 Peak Vertical
11650.0 30.3 12.3 42.6 54.0 -11.4 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 209 of 688



y Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8573.5 36.3 8.7 45.0 68.2 -23.2 Peak | Horizontal
* 9585.0 35.0 10.9 45.9 68.2 -22.3 Peak | Horizontal
10817.5 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
15535.0 38.0 12.2 50.2 74.0 -23.8 Peak | Horizontal
* 8811.5 35.6 9.0 44.6 68.2 -23.6 Peak Vertical
* 9848.5 34.7 11.6 46.3 68.2 -21.9 Peak Vertical
10911.0 34.7 13.0 47.7 74.0 -26.3 Peak Vertical
15539.4 44.4 12.2 56.6 74.0 -17.4 Peak Vertical
15539.4 30.4 12.2 42.6 54.0 -11.4 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8845.5 35.5 9.1 44.6 68.2 -23.6 Peak | Horizontal
* 9848.5 34.2 11.6 45.8 68.2 -22.4 Peak | Horizontal
11531.5 35.1 12.7 47.8 74.0 -26.2 Peak | Horizontal
15654.0 38.6 12.0 50.6 74.0 -234 Peak | Horizontal
* 8675.5 33.8 8.9 42.7 68.2 -25.5 Peak Vertical
* 9746.5 34.5 11.3 45.8 68.2 -22.4 Peak Vertical
11616.5 34.7 12.5 47.2 74.0 -26.8 Peak Vertical
15655.2 45.9 12.0 57.9 74.0 -16.1 Peak Vertical
15655.2 31.7 12.0 43.7 54.0 -10.3 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization

(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8607.5 34.6 8.8 43.4 68.2 -24.8 Peak | Horizontal

* 9636.0 34.2 11.0 45.2 68.2 -23.0 Peak | Horizontal
10996.0 34.9 13.0 47.9 74.0 -26.1 Peak | Horizontal
15721.2 41.6 11.8 53.4 74.0 -20.6 Peak | Horizontal
15721.2 29.0 11.8 40.8 54.0 -13.2 |Average | Horizontal

* 8811.5 34.7 9.0 43.7 68.2 -24.5 Peak Vertical

* 9840.0 34.1 11.6 45.7 68.2 -22.5 Peak Vertical
11200.0 35.1 12.5 47.6 74.0 -26.4 Peak Vertical
15721.3 43.9 11.8 55.7 74.0 -18.3 Peak Vertical
15721.3 30.5 11.8 42.3 54.0 -11.7 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 34.6 9.0 43.6 68.2 -24.6 Peak | Horizontal
* 9644.5 34.5 11.0 45.5 68.2 -22.7 Peak | Horizontal
10775.0 34.6 12.5 47.1 74.0 -26.9 Peak | Horizontal
11506.0 34.9 12.8 47.7 74.0 -26.3 Peak | Horizontal
* 8828.5 34.4 9.1 43.5 68.2 -24.7 Peak Vertical
* 9814.5 34.3 11.6 45.9 68.2 -22.3 Peak Vertical
10953.5 34.8 13.1 47.9 74.0 -26.1 Peak Vertical
12041.5 34.4 12.0 46.4 74.0 -27.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8573.5 35.1 8.7 43.8 68.2 -24.4 Peak | Horizontal
* 9823.0 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
10987.5 34.8 13.0 47.8 74.0 -26.2 Peak | Horizontal
11591.0 34.5 12.6 47.1 74.0 -26.9 Peak | Horizontal
* 8616.0 35.0 8.8 43.8 68.2 -24.4 Peak Vertical
* 9874.0 33.3 11.6 44.9 68.2 -23.3 Peak Vertical
10868.5 34.7 12.8 47.5 74.0 -26.5 Peak Vertical
11514.5 34.4 12.8 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 35.0 8.8 43.8 68.2 -24.4 Peak | Horizontal
* 9814.5 33.3 11.6 44.9 68.2 -23.3 Peak | Horizontal
11047.0 34.2 12.9 47.1 74.0 -26.9 Peak | Horizontal
11582.5 34.6 12.6 47.2 74.0 -26.8 Peak | Horizontal
* 8633.0 35.5 8.8 44.3 68.2 -23.9 Peak Vertical
* 9840.0 334 11.6 45.0 68.2 -23.2 Peak Vertical
11123.5 34.0 12.7 46.7 74.0 -27.3 Peak Vertical
12220.0 35.0 11.7 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8531.0 35.2 8.4 43.6 68.2 -24.6 Peak | Horizontal
* 9823.0 33.8 11.6 45.4 68.2 -22.8 Peak | Horizontal
11004.5 34.7 13.0 47.7 74.0 -26.3 Peak | Horizontal
12254.0 35.0 11.7 46.7 74.0 -27.3 Peak | Horizontal
* 8845.5 35.1 9.1 44.2 68.2 -24.0 Peak Vertical
* 9797.5 34.9 11.5 46.4 68.2 -21.8 Peak Vertical
10945.0 34.4 13.1 47.5 74.0 -26.5 Peak Vertical
12067.0 33.9 12.0 45.9 74.0 -28.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8879.5 34.8 9.2 44.0 68.2 -24.2 Peak | Horizontal
* 9746.5 34.4 11.3 45.7 68.2 -22.5 Peak | Horizontal
11021.5 34.2 13.0 47.2 74.0 -26.8 Peak | Horizontal
11761.0 34.5 11.9 46.4 74.0 -27.6 Peak | Horizontal
* 8828.5 35.2 9.1 44.3 68.2 -23.9 Peak Vertical
* 9823.0 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
10826.0 34.2 12.7 46.9 74.0 -27.1 Peak Vertical
11531.5 33.9 12.7 46.6 74.0 -27.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 33.3 9.0 42.3 68.2 -25.9 Peak | Horizontal
* 9823.0 35.2 11.6 46.8 68.2 -21.4 Peak | Horizontal
10885.5 34.3 12.9 47.2 74.0 -26.8 Peak | Horizontal
11854.5 35.0 11.9 46.9 74.0 -27.1 Peak | Horizontal
* 8845.5 34.7 9.1 43.8 68.2 -24.4 Peak Vertical
* 9619.0 33.6 10.9 44.5 68.2 -23.7 Peak Vertical
10851.5 34.0 12.8 46.8 74.0 -27.2 Peak Vertical
11659.0 34.5 12.3 46.8 74.0 -27.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8879.5 34.5 9.2 43.7 68.2 -24.5 Peak | Horizontal
* 9806.0 34.1 11.5 45.6 68.2 -22.6 Peak | Horizontal
10885.5 34.1 12.9 47.0 74.0 -27.0 Peak | Horizontal
11684.5 33.4 12.1 45.5 74.0 -28.5 Peak | Horizontal
* 8845.5 35.1 9.1 44.2 68.2 -24.0 Peak Vertical
* 9687.0 34.7 10.9 45.6 68.2 -22.6 Peak Vertical
10936.5 34.5 13.0 47.5 74.0 -26.5 Peak Vertical
11531.5 35.2 12.7 47.9 74.0 -26.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 34.6 8.8 43.4 68.2 -24.8 Peak | Horizontal
* 9789.0 34.1 11.4 45.5 68.2 -22.7 Peak | Horizontal
10673.0 35.2 12.3 47.5 74.0 -26.5 Peak | Horizontal
11574.0 34.4 12.6 47.0 74.0 -27.0 Peak | Horizontal
* 8709.5 34.8 9.0 43.8 68.2 -24.4 Peak Vertical
* 9797.5 33.9 11.5 45.4 68.2 -22.8 Peak Vertical
10783.5 34.8 12.6 47.4 74.0 -26.6 Peak Vertical
11506.0 34.1 12.8 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8675.5 35.6 8.9 44.5 68.2 -23.7 Peak | Horizontal
* 9755.0 35.2 11.4 46.6 68.2 -21.6 Peak | Horizontal
10885.5 34.6 12.9 47.5 74.0 -26.5 Peak | Horizontal
11795.0 35.9 11.8 47.7 74.0 -26.3 Peak | Horizontal
* 8845.5 35.3 9.1 44.4 68.2 -23.8 Peak Vertical
* 9687.0 34.3 10.9 45.2 68.2 -23.0 Peak Vertical
11055.5 34.5 12.9 47.4 74.0 -26.6 Peak Vertical
12101.0 34.2 12.0 46.2 74.0 -27.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8539.5 33.0 8.5 41.5 68.2 -26.7 Peak | Horizontal
* 10851.5 34.1 12.8 46.9 68.2 -21.3 Peak | Horizontal
11548.5 35.9 12.7 48.6 74.0 -25.4 Peak | Horizontal
17158.5 35.7 15.7 51.4 74.0 -22.6 Peak | Horizontal
* 9806.0 35.0 11.5 46.5 68.2 -21.7 Peak Vertical
10996.0 34.0 13.0 47.0 74.0 -27.0 Peak Vertical
11914.0 34.7 11.8 46.5 74.0 -27.5 Peak Vertical
* 17362.5 38.4 16.9 55.3 68.2 -12.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11a - Ant 3 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8701.0 34.0 9.0 43.0 68.2 -25.2 Peak | Horizontal
* 9899.5 33.0 11.6 44.6 68.2 -23.6 Peak | Horizontal
11251.0 35.1 12.4 47.5 74.0 -26.5 Peak | Horizontal
12203.0 34.4 11.7 46.1 74.0 -27.9 Peak | Horizontal
* 8726.5 35.0 9.0 44.0 68.2 -24.2 Peak Vertical
11251.0 34.6 12.4 47.0 74.0 -27.0 Peak Vertical
12067.0 35.8 12.0 47.8 74.0 -26.2 Peak Vertical
* 17473.0 37.4 17.2 54.6 68.2 -13.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 35.2 8.8 44.0 68.2 -24.2 Peak | Horizontal
* 9806.0 34.4 11.5 45.9 68.2 -22.3 Peak | Horizontal
11004.5 34.5 13.0 47.5 74.0 -26.5 Peak | Horizontal
11812.0 34.5 11.9 46.4 74.0 -27.6 Peak | Horizontal
* 8684.0 35.0 9.0 44.0 68.2 -24.2 Peak Vertical
* 9797.5 33.7 11.5 45.2 68.2 -23.0 Peak Vertical
10911.0 34.2 13.0 47.2 74.0 -26.8 Peak Vertical
11548.5 34.6 12.7 47.3 74.0 -26.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8667.0 34.9 8.9 43.8 68.2 -24.4 Peak | Horizontal
* 9763.5 33.7 11.4 45.1 68.2 -23.1 Peak | Horizontal
11089.5 34.6 12.8 47.4 74.0 -26.6 Peak | Horizontal
11854.5 34.2 11.9 46.1 74.0 -27.9 Peak | Horizontal
* 8624.5 35.1 8.8 43.9 68.2 -24.3 Peak Vertical
* 9925.0 34.8 11.5 46.3 68.2 -21.9 Peak Vertical
11242.5 35.7 12.4 48.1 74.0 -25.9 Peak Vertical
15662.5 38.0 12.0 50.0 74.0 -24.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 225 of 688



Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8786.0 33.3 8.9 42.2 68.2 -26.0 Peak | Horizontal
* 9636.0 32.9 11.0 43.9 68.2 -24.3 Peak | Horizontal
10945.0 34.5 13.1 47.6 74.0 -26.4 Peak | Horizontal
11616.5 34.7 12.5 47.2 74.0 -26.8 Peak | Horizontal
* 8658.5 33.6 8.8 42.4 68.2 -25.8 Peak Vertical
* 9721.0 31.9 11.1 43.0 68.2 -25.2 Peak Vertical
11523.0 34.7 12.7 47.4 74.0 -26.6 Peak Vertical
15771.1 41.1 11.7 52.8 74.0 -21.2 Peak Vertical
15771.1 28.9 11.7 40.6 54.0 -13.4 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8650.0 35.2 8.8 44.0 68.2 -24.2 Peak | Horizontal
* 9585.0 34.4 10.9 45.3 68.2 -22.9 Peak | Horizontal
10851.5 34.6 12.8 47.4 74.0 -26.6 Peak | Horizontal
11506.0 34.5 12.8 47.3 74.0 -26.7 Peak | Horizontal
* 8845.5 34.8 9.1 43.9 68.2 -24.3 Peak Vertical
* 9882.5 34.4 11.6 46.0 68.2 -22.2 Peak Vertical
11013.0 34.9 13.0 47.9 74.0 -26.1 Peak Vertical
12084.0 34.8 12.0 46.8 74.0 -27.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 35.5 9.1 44.6 68.2 -23.6 Peak | Horizontal
* 9772.0 33.6 11.4 45.0 68.2 -23.2 Peak | Horizontal
10885.5 34.7 12.9 47.6 74.0 -26.4 Peak | Horizontal
12075.5 35.3 12.0 47.3 74.0 -26.7 Peak | Horizontal
* 8896.5 34.8 9.2 44.0 68.2 -24.2 Peak Vertical
* 9814.5 33.9 11.6 45.5 68.2 -22.7 Peak Vertical
10928.0 35.1 13.0 48.1 74.0 -25.9 Peak Vertical
12177.5 34.7 11.8 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8701.0 34.3 9.0 43.3 68.2 -24.9 Peak | Horizontal
* 9857.0 34.1 11.6 45.7 68.2 -22.5 Peak | Horizontal
10885.5 35.0 12.9 47.9 74.0 -26.1 Peak | Horizontal
11718.5 34.9 12.0 46.9 74.0 -27.1 Peak | Horizontal
* 8769.0 34.0 8.9 42.9 68.2 -25.3 Peak Vertical
* 9678.5 324 10.9 43.3 68.2 -24.9 Peak Vertical
10928.0 34.0 13.0 47.0 74.0 -27.0 Peak Vertical
11540.0 34.4 12.7 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8718.0 34.7 9.0 43.7 68.2 -24.5 Peak | Horizontal
* 9636.0 33.9 11.0 44.9 68.2 -23.3 Peak | Horizontal
10817.5 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
11540.0 34.5 12.7 47.2 74.0 -26.8 Peak | Horizontal
* 8743.5 34.4 9.0 43.4 68.2 -24.8 Peak Vertical
* 9602.0 34.4 10.9 45.3 68.2 -22.9 Peak Vertical
11055.5 34.5 12.9 47.4 74.0 -26.6 Peak Vertical
11523.0 34.5 12.7 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 35.3 8.8 44.1 68.2 -24.1 Peak | Horizontal
* 9619.0 33.6 10.9 44.5 68.2 -23.7 Peak | Horizontal
11055.5 35.0 12.9 47.9 74.0 -26.1 Peak | Horizontal
11778.0 34.9 11.9 46.8 74.0 -27.2 Peak | Horizontal
* 8633.0 35.5 8.8 44.3 68.2 -23.9 Peak Vertical
* 9721.0 33.7 11.1 44.8 68.2 -23.4 Peak Vertical
11055.5 34.5 12.9 47.4 74.0 -26.6 Peak Vertical
11718.5 34.7 12.0 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8650.0 34.5 8.8 43.3 68.2 -24.9 Peak | Horizontal
* 9823.0 34.8 11.6 46.4 68.2 -21.8 Peak | Horizontal
11055.5 34.2 12.9 47.1 74.0 -26.9 Peak | Horizontal
11854.5 34.8 11.9 46.7 74.0 -27.3 Peak | Horizontal
* 8794.5 34.6 8.9 43.5 68.2 -24.7 Peak Vertical
* 9806.0 334 11.5 44.9 68.2 -23.3 Peak Vertical
11021.5 33.8 13.0 46.8 74.0 -27.2 Peak Vertical
12016.0 34.5 11.9 46.4 74.0 -27.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8820.0 34.3 9.0 43.3 68.2 -24.9 Peak | Horizontal
* 9806.0 33.5 11.5 45.0 68.2 -23.2 Peak | Horizontal
11463.5 34.9 12.7 47.6 74.0 -26.4 Peak | Horizontal
12169.0 34.2 11.8 46.0 74.0 -28.0 Peak | Horizontal
* 8862.5 34.9 9.1 44.0 68.2 -24.2 Peak Vertical
* 9840.0 33.6 11.6 45.2 68.2 -23.0 Peak Vertical
10928.0 33.2 13.0 46.2 74.0 -27.8 Peak Vertical
12305.0 34.6 11.6 46.2 74.0 -27.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 35.2 8.8 44.0 68.2 -24.2 Peak | Horizontal
* 9840.0 33.7 11.6 45.3 68.2 -22.9 Peak | Horizontal
10860.0 34.8 12.8 47.6 74.0 -26.4 Peak | Horizontal
11625.0 34.1 12.5 46.6 74.0 -27.4 Peak | Horizontal
* 8641.5 34.6 8.8 43.4 68.2 -24.8 Peak Vertical
* 9814.5 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11438.0 34.5 12.6 47.1 74.0 -26.9 Peak Vertical
12118.0 34.4 11.9 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8726.5 34.6 9.0 43.6 68.2 -24.6 Peak | Horizontal
11081.0 34.4 12.9 47.3 74.0 -26.7 Peak | Horizontal
12092.5 34.5 12.0 46.5 74.0 -27.5 Peak | Horizontal

* 17226.5 36.8 16.0 52.8 68.2 -15.4 Peak | Horizontal

* 8794.5 34.1 8.9 43.0 68.2 -25.2 Peak Vertical
10826.0 34.2 12.7 46.9 74.0 -27.1 Peak Vertical
11489.0 37.3 12.8 50.1 74.0 -23.9 Peak Vertical

* 17235.0 40.2 15.9 56.1 68.2 -12.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 35.5 8.8 44.3 68.2 -23.9 Peak | Horizontal
* 9636.0 34.9 11.0 45.9 68.2 -22.3 Peak | Horizontal
10936.5 34.3 13.0 47.3 74.0 -26.7 Peak | Horizontal
11497.5 34.2 12.8 47.0 74.0 -27.0 Peak | Horizontal
* 9772.0 32.4 11.4 43.8 68.2 -24.4 Peak Vertical
10843.0 34.5 12.7 47.2 74.0 -26.8 Peak Vertical
11565.5 36.9 12.7 49.6 74.0 -24.4 Peak Vertical
* 17362.5 43.0 16.9 59.9 68.2 -8.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20 - Ant 1 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8633.0 35.2 8.8 44.0 68.2 -24.2 Peak | Horizontal
* 9823.0 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
10970.5 33.6 13.1 46.7 74.0 -27.3 Peak | Horizontal
11642.0 35.0 12.4 47.4 74.0 -26.6 Peak | Horizontal
* 9831.5 33.9 11.6 45.5 68.2 -22.7 Peak Vertical
11106.5 34.1 12.8 46.9 74.0 -27.1 Peak Vertical
11659.0 37.9 12.3 50.2 74.0 -23.8 Peak Vertical
* 17464.5 38.4 17.2 55.6 68.2 -12.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 38
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8709.5 34.6 9.0 43.6 68.2 -24.6 Peak | Horizontal
* 9746.5 33.8 11.3 45.1 68.2 -23.1 Peak | Horizontal
11472.0 34.8 12.7 47.5 74.0 -26.5 Peak | Horizontal
11761.0 35.3 11.9 47.2 74.0 -26.8 Peak | Horizontal
* 8828.5 34.5 9.1 43.6 68.2 -24.6 Peak Vertical
* 9806.0 33.7 11.5 45.2 68.2 -23.0 Peak Vertical
11004.5 34.2 13.0 47.2 74.0 -26.8 Peak Vertical
11803.5 35.4 11.8 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 46
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 35.1 8.8 43.9 68.2 -24.3 Peak | Horizontal
* 9695.5 35.3 10.9 46.2 68.2 -22.0 Peak | Horizontal
10936.5 34.4 13.0 47.4 74.0 -26.6 Peak | Horizontal
15705.0 36.9 11.8 48.7 74.0 -25.3 Peak | Horizontal
* 8888.0 34.6 9.2 43.8 68.2 -24.4 Peak Vertical
* 9831.5 335 11.6 45.1 68.2 -23.1 Peak Vertical
11395.5 34.4 12.6 47.0 74.0 -27.0 Peak Vertical
15705.0 36.0 11.8 47.8 74.0 -26.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 54
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8590.5 35.7 8.7 44.4 68.2 -23.8 Peak | Horizontal
* 9755.0 34.3 11.4 45.7 68.2 -22.5 Peak | Horizontal
11548.5 34.9 12.7 47.6 74.0 -26.4 Peak | Horizontal
12279.5 34.7 11.7 46.4 74.0 -27.6 Peak | Horizontal
* 8811.5 35.2 9.0 44.2 68.2 -24.0 Peak Vertical
* 9789.0 34.4 11.4 45.8 68.2 -22.4 Peak Vertical
12041.5 34.7 12.0 46.7 74.0 -27.3 Peak Vertical
15824.0 38.6 11.7 50.3 74.0 -23.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 62
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8667.0 35.1 8.9 44.0 68.2 -24.2 Peak | Horizontal
* 9823.0 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
10979.0 34.1 13.0 47.1 74.0 -26.9 Peak | Horizontal
11540.0 33.9 12.7 46.6 74.0 -27.4 Peak | Horizontal
* 8667.0 34.7 8.9 43.6 68.2 -24.6 Peak Vertical
* 9636.0 34.2 11.0 45.2 68.2 -23.0 Peak Vertical
11157.5 33.5 12.6 46.1 74.0 -27.9 Peak Vertical
11735.5 34.7 11.9 46.6 74.0 -27.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 102
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8726.5 34.3 9.0 43.3 68.2 -24.9 Peak | Horizontal
* 9814.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
10962.0 34.5 13.1 47.6 74.0 -26.4 Peak | Horizontal
11497.5 34.2 12.8 47.0 74.0 -27.0 Peak | Horizontal
* 8667.0 34.6 8.9 43.5 68.2 -24.7 Peak Vertical
* 9848.5 33.6 11.6 45.2 68.2 -23.0 Peak Vertical
10953.5 34.7 13.1 47.8 74.0 -26.2 Peak Vertical
11489.0 34.4 12.8 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 110
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8735.0 34.0 8.9 42.9 68.2 -25.3 Peak | Horizontal
* 9797.5 33.7 11.5 45.2 68.2 -23.0 Peak | Horizontal
11123.5 32.7 12.7 45.4 74.0 -28.6 Peak | Horizontal
12322.0 35.1 11.6 46.7 74.0 -27.3 Peak | Horizontal
* 8854.0 34.2 9.1 43.3 68.2 -24.9 Peak Vertical
* 9763.5 34.7 11.4 46.1 68.2 -22.1 Peak Vertical
10800.5 34.7 12.6 47.3 74.0 -26.7 Peak Vertical
12033.0 34.3 12.0 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 118
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8735.0 34.8 8.9 43.7 68.2 -24.5 Peak | Horizontal
* 9789.0 34.1 11.4 45.5 68.2 -22.7 Peak | Horizontal
10834.5 34.4 12.7 47.1 74.0 -26.9 Peak | Horizontal
11531.5 33.9 12.7 46.6 74.0 -27.4 Peak | Horizontal
* 8837.0 34.4 9.1 43.5 68.2 -24.7 Peak Vertical
* 9789.0 33.9 11.4 45.3 68.2 -22.9 Peak Vertical
10613.5 34.8 12.4 47.2 74.0 -26.8 Peak Vertical
11574.0 34.4 12.6 47.0 74.0 -27.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 134
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8633.0 35.2 8.8 44.0 68.2 -24.2 Peak | Horizontal
* 9925.0 34.2 11.5 45.7 68.2 -22.5 Peak | Horizontal
10868.5 34.9 12.8 47.7 74.0 -26.3 Peak | Horizontal
11489.0 34.0 12.8 46.8 74.0 -27.2 Peak | Horizontal
* 8854.0 34.6 9.1 43.7 68.2 -24.5 Peak Vertical
* 9755.0 33.7 11.4 45.1 68.2 -23.1 Peak Vertical
10970.5 34.0 13.1 47.1 74.0 -26.9 Peak Vertical
12033.0 34.4 12.0 46.4 74.0 -27.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 142
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8539.5 34.7 8.5 43.2 68.2 -25.0 Peak | Horizontal
* 9636.0 34.5 11.0 45.5 68.2 -22.7 Peak | Horizontal
10613.5 34.5 12.4 46.9 74.0 -27.1 Peak | Horizontal
11472.0 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8624.5 35.6 8.8 44.4 68.2 -23.8 Peak Vertical
* 9831.5 33.7 11.6 45.3 68.2 -22.9 Peak Vertical
10851.5 34.3 12.8 47.1 74.0 -26.9 Peak Vertical
11548.5 34.7 12.7 47.4 74.0 -26.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 151
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 34.9 8.8 43.7 68.2 -24.5 Peak | Horizontal
* 9840.0 34.1 11.6 45.7 68.2 -22.5 Peak | Horizontal
10928.0 32.8 13.0 45.8 74.0 -28.2 Peak | Horizontal
11514.5 35.6 12.8 48.4 74.0 -25.6 Peak | Horizontal
* 9627.5 34.2 11.0 45.2 68.2 -23.0 Peak Vertical
11514.5 35.8 12.8 48.6 74.0 -25.4 Peak Vertical
12492.0 34.7 11.4 46.1 74.0 -27.9 Peak Vertical
* 17269.0 40.6 16.1 56.7 68.2 -11.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40 - Ant 1 Test Channel: 159
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8752.0 34.9 9.0 43.9 68.2 -24.3 Peak | Horizontal
* 9797.5 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
11548.5 35.2 12.7 47.9 74.0 -26.1 Peak | Horizontal
12007.5 34.3 11.9 46.2 74.0 -27.8 Peak | Horizontal
* 9823.0 34.8 11.6 46.4 68.2 -21.8 Peak Vertical
11565.5 35.3 12.7 48.0 74.0 -26.0 Peak Vertical
12288.0 34.5 11.7 46.2 74.0 -27.8 Peak Vertical
* 17379.5 39.1 17.0 56.1 68.2 -12.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8845.5 34.2 9.1 43.3 68.2 -24.9 Peak | Horizontal
* 9763.5 33.8 11.4 45.2 68.2 -23.0 Peak | Horizontal
10979.0 34.6 13.0 47.6 74.0 -26.4 Peak | Horizontal
11591.0 34.2 12.6 46.8 74.0 -27.2 Peak | Horizontal
* 8718.0 34.6 9.0 43.6 68.2 -24.6 Peak Vertical
* 9772.0 33.7 11.4 45.1 68.2 -23.1 Peak Vertical
11072.5 34.3 12.8 47.1 74.0 -26.9 Peak Vertical
12101.0 34.3 12.0 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8726.5 34.1 9.0 43.1 68.2 -25.1 Peak | Horizontal
* 9619.0 33.8 10.9 44.7 68.2 -23.5 Peak | Horizontal
10919.5 35.1 13.0 48.1 74.0 -25.9 Peak | Horizontal
11540.0 35.8 12.7 48.5 74.0 -25.5 Peak | Horizontal
* 8871.0 35.2 9.1 44.3 68.2 -23.9 Peak Vertical
* 9619.0 34.5 10.9 454 68.2 -22.8 Peak Vertical
11021.5 34.4 13.0 47.4 74.0 -26.6 Peak Vertical
15645.5 35.6 12.0 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 34.1 8.8 42.9 68.2 -25.3 Peak | Horizontal
* 9636.0 33.7 11.0 44.7 68.2 -23.5 Peak | Horizontal
10894.0 34.1 12.9 47.0 74.0 -27.0 Peak | Horizontal
11659.0 34.4 12.3 46.7 74.0 -27.3 Peak | Horizontal
* 8658.5 32.7 8.8 41.5 68.2 -26.7 Peak Vertical
* 9593.5 35.0 10.9 45.9 68.2 -22.3 Peak Vertical
11183.0 33.9 12.6 46.5 74.0 -27.5 Peak Vertical
15722.0 38.1 11.8 49.9 74.0 -24.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8684.0 34.1 9.0 43.1 68.2 -25.1 Peak | Horizontal
* 9610.5 34.2 10.9 45.1 68.2 -23.1 Peak | Horizontal
10970.5 32.8 13.1 45.9 74.0 -28.1 Peak | Horizontal
12084.0 35.1 12.0 47.1 74.0 -26.9 Peak | Horizontal
* 8633.0 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9695.5 34.3 10.9 45.2 68.2 -23.0 Peak Vertical
11013.0 34.7 13.0 47.7 74.0 -26.3 Peak Vertical
11548.5 34.6 12.7 47.3 74.0 -26.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 34.3 8.8 43.1 68.2 -25.1 Peak | Horizontal
* 9755.0 34.3 11.4 45.7 68.2 -22.5 Peak | Horizontal
10945.0 34.5 13.1 47.6 74.0 -26.4 Peak | Horizontal
11540.0 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8641.5 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9806.0 34.3 11.5 45.8 68.2 -22.4 Peak Vertical
10987.5 34.8 13.0 47.8 74.0 -26.2 Peak Vertical
11582.5 32.5 12.6 45.1 74.0 -28.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8701.0 34.6 9.0 43.6 68.2 -24.6 Peak | Horizontal
* 9602.0 35.3 10.9 46.2 68.2 -22.0 Peak | Horizontal
11055.5 34.7 12.9 47.6 74.0 -26.4 Peak | Horizontal
11540.0 34.3 12.7 47.0 74.0 -27.0 Peak | Horizontal
* 8692.5 34.3 9.0 43.3 68.2 -24.9 Peak Vertical
* 9780.5 34.0 11.4 45.4 68.2 -22.8 Peak Vertical
10792.0 34.7 12.6 47.3 74.0 -26.7 Peak Vertical
11506.0 35.1 12.8 47.9 74.0 -26.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 35.6 8.8 44.4 68.2 -23.8 Peak | Horizontal
* 9772.0 34.0 11.4 45.4 68.2 -22.8 Peak | Horizontal
10979.0 34.1 13.0 47.1 74.0 -26.9 Peak | Horizontal
11548.5 34.0 12.7 46.7 74.0 -27.3 Peak | Horizontal
* 8641.5 34.5 8.8 43.3 68.2 -24.9 Peak Vertical
* 9593.5 34.4 10.9 45.3 68.2 -22.9 Peak Vertical
10843.0 34.3 12.7 47.0 74.0 -27.0 Peak Vertical
11803.5 34.8 11.8 46.6 74.0 -27.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 34.5 9.0 43.5 68.2 -24.7 Peak | Horizontal
* 9780.5 33.5 11.4 44.9 68.2 -23.3 Peak | Horizontal
10843.0 35.1 12.7 47.8 74.0 -26.2 Peak | Horizontal
11710.0 34.9 12.0 46.9 74.0 -27.1 Peak | Horizontal
* 8616.0 34.6 8.8 43.4 68.2 -24.8 Peak Vertical
* 9840.0 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11030.0 34.0 13.0 47.0 74.0 -27.0 Peak Vertical
11693.0 34.7 12.0 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8633.0 34.6 8.8 43.4 68.2 -24.8 Peak | Horizontal
* 9797.5 34.0 11.5 45.5 68.2 -22.7 Peak | Horizontal
11514.5 35.5 12.8 48.3 74.0 -25.7 Peak | Horizontal
12364.5 34.7 11.5 46.2 74.0 -27.8 Peak | Horizontal
* 8641.5 34.7 8.8 43.5 68.2 -24.7 Peak Vertical
* 9882.5 34.3 11.6 45.9 68.2 -22.3 Peak Vertical
10987.5 34.5 13.0 47.5 74.0 -26.5 Peak Vertical
11684.5 32.5 12.1 44.6 74.0 -29.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8837.0 34.8 9.1 43.9 68.2 -24.3 Peak | Horizontal
* 9763.5 33.6 11.4 45.0 68.2 -23.2 Peak | Horizontal
11055.5 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
11735.5 34.3 11.9 46.2 74.0 -27.8 Peak | Horizontal
* 8803.0 34.4 8.9 43.3 68.2 -24.9 Peak Vertical
* 9704.0 33.7 11.0 44.7 68.2 -23.5 Peak Vertical
11225.5 33.8 12.4 46.2 74.0 -27.8 Peak Vertical
11846.0 34.4 11.9 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8650.0 35.6 8.8 44.4 68.2 -23.8 Peak | Horizontal
* 9831.5 34.5 11.6 46.1 68.2 -22.1 Peak | Horizontal
11013.0 33.8 13.0 46.8 74.0 -27.2 Peak | Horizontal
11497.5 34.4 12.8 47.2 74.0 -26.8 Peak | Horizontal
* 8684.0 34.9 9.0 43.9 68.2 -24.3 Peak Vertical
* 9772.0 32.7 11.4 44.1 68.2 -24.1 Peak Vertical
10868.5 34.9 12.8 47.7 74.0 -26.3 Peak Vertical
11472.0 35.1 12.7 47.8 74.0 -26.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8599.0 34.8 8.7 43.5 68.2 -24.7 Peak | Horizontal
* 9636.0 34.1 11.0 45.1 68.2 -23.1 Peak | Horizontal
10639.0 35.1 12.3 47.4 74.0 -26.6 Peak | Horizontal
11531.5 33.9 12.7 46.6 74.0 -27.4 Peak | Horizontal
* 8786.0 33.9 8.9 42.8 68.2 -25.4 Peak Vertical
11013.0 33.2 13.0 46.2 74.0 -27.8 Peak Vertical
11497.5 36.3 12.8 49.1 74.0 -24.9 Peak Vertical
* 17226.5 41.2 16.0 57.2 68.2 -11.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8913.5 34.8 9.1 43.9 68.2 -24.3 Peak | Horizontal
* 9772.0 33.8 11.4 45.2 68.2 -23.0 Peak | Horizontal
10945.0 33.7 13.1 46.8 74.0 -27.2 Peak | Horizontal
11565.5 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
* 9789.0 32.8 11.4 44.2 68.2 -24.0 Peak Vertical
11565.5 37.0 12.7 49.7 74.0 -24.3 Peak Vertical
12458.0 34.5 11.5 46.0 74.0 -28.0 Peak Vertical
* 17354.0 42.2 16.9 59.1 68.2 -9.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant 1 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8803.0 35.2 8.9 44.1 68.2 -24.1 Peak | Horizontal
* 9644.5 34.3 11.0 45.3 68.2 -22.9 Peak | Horizontal
10945.0 34.3 13.1 47.4 74.0 -26.6 Peak | Horizontal
11905.5 35.2 11.8 47.0 74.0 -27.0 Peak | Horizontal
* 8616.0 34.6 8.8 43.4 68.2 -24.8 Peak Vertical
10843.0 35.1 12.7 47.8 74.0 -26.2 Peak Vertical
11650.5 37.0 12.3 49.3 74.0 -24.7 Peak Vertical
* 17490.0 36.9 17.4 54.3 68.2 -13.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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y Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 38
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8888.0 35.9 9.2 45.1 68.2 -23.1 Peak | Horizontal
* 9823.0 34.9 11.6 46.5 68.2 -21.7 Peak | Horizontal
11123.5 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
12058.5 34.7 12.0 46.7 74.0 -27.3 Peak | Horizontal
* 8667.0 35.2 8.9 44.1 68.2 -24.1 Peak Vertical
* 9814.5 33.3 11.6 44.9 68.2 -23.3 Peak Vertical
11021.5 35.5 13.0 48.5 74.0 -25.5 Peak Vertical
11999.0 35.4 11.9 47.3 74.0 -26.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 46
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 34.5 9.1 43.6 68.2 -24.6 Peak | Horizontal
* 9746.5 33.9 11.3 45.2 68.2 -23.0 Peak | Horizontal
11055.5 35.5 12.9 48.4 74.0 -25.6 Peak | Horizontal
11531.5 33.7 12.7 46.4 74.0 -27.6 Peak | Horizontal
* 8658.5 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9636.0 33.8 11.0 44.8 68.2 -23.4 Peak Vertical
11582.5 34.5 12.6 47.1 74.0 -26.9 Peak Vertical
15696.5 36.1 11.9 48.0 74.0 -26.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 54
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8641.5 35.4 8.8 44.2 68.2 -24.0 Peak | Horizontal
* 9712.5 34.6 11.0 45.6 68.2 -22.6 Peak | Horizontal
11098.0 33.9 12.8 46.7 74.0 -27.3 Peak | Horizontal
11718.5 34.7 12.0 46.7 74.0 -27.3 Peak | Horizontal
* 8582.0 34.7 8.6 43.3 68.2 -24.9 Peak Vertical
* 9840.0 33.6 11.6 45.2 68.2 -23.0 Peak Vertical
11752.5 34.5 11.9 46.4 74.0 -27.6 Peak Vertical
15807.0 35.9 11.7 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 62
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 35.1 9.0 44.1 68.2 -24.1 Peak | Horizontal
* 9823.0 33.8 11.6 45.4 68.2 -22.8 Peak | Horizontal
11302.0 34.8 12.5 47.3 74.0 -26.7 Peak | Horizontal
12041.5 34.3 12.0 46.3 74.0 -27.7 Peak | Horizontal
* 8616.0 34.6 8.8 43.4 68.2 -24.8 Peak Vertical
* 9831.5 34.3 11.6 45.9 68.2 -22.3 Peak Vertical
10911.0 33.8 13.0 46.8 74.0 -27.2 Peak Vertical
11633.5 34.4 12.4 46.8 74.0 -27.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 102
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8667.0 35.2 8.9 44.1 68.2 -24.1 Peak | Horizontal
* 9848.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
10877.0 33.9 12.9 46.8 74.0 -27.2 Peak | Horizontal
11735.5 34.6 11.9 46.5 74.0 -27.5 Peak | Horizontal
* 8675.5 34.2 8.9 43.1 68.2 -25.1 Peak Vertical
* 9729.5 34.4 11.1 45.5 68.2 -22.7 Peak Vertical
11047.0 33.8 12.9 46.7 74.0 -27.3 Peak Vertical
11565.5 33.8 12.7 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 110
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 34.1 9.0 43.1 68.2 -25.1 Peak | Horizontal
* 9814.5 33.7 11.6 45.3 68.2 -22.9 Peak | Horizontal
10860.0 34.5 12.8 47.3 74.0 -26.7 Peak | Horizontal
11480.5 33.2 12.7 45.9 74.0 -28.1 Peak | Horizontal
* 8735.0 35.1 8.9 44.0 68.2 -24.2 Peak Vertical
* 9695.5 33.9 10.9 44.8 68.2 -23.4 Peak Vertical
10945.0 35.2 13.1 48.3 74.0 -25.7 Peak Vertical
12118.0 34.2 11.9 46.1 74.0 -27.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 118
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8667.0 36.2 8.9 45.1 68.2 -23.1 Peak | Horizontal
* 9840.0 33.5 11.6 45.1 68.2 -23.1 Peak | Horizontal
10877.0 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
11591.0 34.1 12.6 46.7 74.0 -27.3 Peak | Horizontal
* 8828.5 34.6 9.1 43.7 68.2 -24.5 Peak Vertical
* 9865.5 33.1 11.6 44.7 68.2 -23.5 Peak Vertical
11013.0 33.8 13.0 46.8 74.0 -27.2 Peak Vertical
11676.0 35.1 12.1 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 134
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8650.0 35.0 8.8 43.8 68.2 -24.4 Peak | Horizontal
* 9848.5 34.6 11.6 46.2 68.2 -22.0 Peak | Horizontal
10996.0 34.5 13.0 47.5 74.0 -26.5 Peak | Horizontal
11786.5 34.7 11.9 46.6 74.0 -27.4 Peak | Horizontal
* 8658.5 33.1 8.8 41.9 68.2 -26.3 Peak Vertical
* 9823.0 335 11.6 45.1 68.2 -23.1 Peak Vertical
11276.5 35.4 12.4 47.8 74.0 -26.2 Peak Vertical
12228.5 36.7 11.7 48.4 74.0 -25.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 142
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 34.9 9.0 43.9 68.2 -24.3 Peak | Horizontal
* 9814.5 35.1 11.6 46.7 68.2 -21.5 Peak | Horizontal
11081.0 34.3 12.9 47.2 74.0 -26.8 Peak | Horizontal
11829.0 34.9 11.9 46.8 74.0 -27.2 Peak | Horizontal
* 8658.5 33.3 8.8 42.1 68.2 -26.1 Peak Vertical
* 9678.5 32.9 10.9 43.8 68.2 -24.4 Peak Vertical
10996.0 34.6 13.0 47.6 74.0 -26.4 Peak Vertical
11531.5 34.2 12.7 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 151
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8675.5 35.5 8.9 44.4 68.2 -23.8 Peak | Horizontal
* 9874.0 34.3 11.6 45.9 68.2 -22.3 Peak | Horizontal
11293.5 34.5 12.5 47.0 74.0 -27.0 Peak | Horizontal
12288.0 34.4 11.7 46.1 74.0 -27.9 Peak | Horizontal
* 8658.5 34.2 8.8 43.0 68.2 -25.2 Peak Vertical
10766.5 34.0 12.5 46.5 74.0 -27.5 Peak Vertical
11514.5 35.4 12.8 48.2 74.0 -25.8 Peak Vertical
* 17269.0 40.4 16.1 56.5 68.2 -11.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant 1 Test Channel: 159
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8709.5 34.9 9.0 43.9 68.2 -24.3 Peak | Horizontal
* 9814.5 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
11064.0 34.8 12.8 47.6 74.0 -26.4 Peak | Horizontal
11829.0 35.0 11.9 46.9 74.0 -27.1 Peak | Horizontal
* 8675.5 34.5 8.9 43.4 68.2 -24.8 Peak Vertical
10868.5 35.6 12.8 48.4 74.0 -25.6 Peak Vertical
11514.5 34.7 12.8 47.5 74.0 -26.5 Peak Vertical
* 17379.5 38.1 17.0 55.1 68.2 -13.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 42
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8871.0 35.3 9.1 44.4 68.2 -23.8 Peak | Horizontal
* 9823.0 33.5 11.6 45.1 68.2 -23.1 Peak | Horizontal
10843.0 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
11540.0 34.4 12.7 47.1 74.0 -26.9 Peak | Horizontal
* 8871.0 34.6 9.1 43.7 68.2 -24.5 Peak Vertical
* 9831.5 35.3 11.6 46.9 68.2 -21.3 Peak Vertical
10987.5 34.1 13.0 47.1 74.0 -26.9 Peak Vertical
11531.5 33.8 12.7 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 58
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8820.0 35.3 9.0 44.3 68.2 -23.9 Peak | Horizontal
* 9687.0 33.9 10.9 44.8 68.2 -23.4 Peak | Horizontal
11132.0 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
11829.0 34.6 11.9 46.5 74.0 -27.5 Peak | Horizontal
* 8803.0 34.5 8.9 43.4 68.2 -24.8 Peak Vertical
* 9542.5 34.4 10.8 45.2 68.2 -23.0 Peak Vertical
10902.5 34.4 13.0 47.4 74.0 -26.6 Peak Vertical
11846.0 35.1 11.9 47.0 74.0 -27.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 275 of 688




Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 106
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8675.5 34.4 8.9 43.3 68.2 -24.9 Peak | Horizontal
* 9661.5 34.0 11.0 45.0 68.2 -23.2 Peak | Horizontal
10843.0 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
11480.5 33.5 12.7 46.2 74.0 -27.8 Peak | Horizontal
* 8735.0 34.0 8.9 42.9 68.2 -25.3 Peak Vertical
* 9823.0 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
10868.5 35.3 12.8 48.1 74.0 -25.9 Peak Vertical
11582.5 34.1 12.6 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 122
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8769.0 35.5 8.9 44.4 68.2 -23.8 Peak | Horizontal
* 9755.0 34.3 11.4 45.7 68.2 -22.5 Peak | Horizontal
11055.5 34.1 12.9 47.0 74.0 -27.0 Peak | Horizontal
11854.5 34.7 11.9 46.6 74.0 -27.4 Peak | Horizontal
* 8684.0 34.8 9.0 43.8 68.2 -24.4 Peak Vertical
* 9559.5 33.8 10.9 44.7 68.2 -23.5 Peak Vertical
11183.0 35.0 12.6 47.6 74.0 -26.4 Peak Vertical
12118.0 34.7 11.9 46.6 74.0 -27.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 138
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8854.0 35.7 9.1 44.8 68.2 -23.4 Peak | Horizontal
* 9772.0 32.4 11.4 43.8 68.2 -24.4 Peak | Horizontal
11089.5 34.0 12.8 46.8 74.0 -27.2 Peak | Horizontal
11650.5 34.8 12.3 47.1 74.0 -26.9 Peak | Horizontal
* 9644.5 34.5 11.0 45.5 68.2 -22.7 Peak Vertical
11404.0 34.9 12.6 47.5 74.0 -26.5 Peak Vertical
12271.0 35.1 11.7 46.8 74.0 -27.2 Peak Vertical
* 17065.0 39.7 15.6 55.3 68.2 -12.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant 1 Test Channel: 155
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8743.5 34.4 9.0 43.4 68.2 -24.8 Peak | Horizontal
* 9814.5 33.6 11.6 45.2 68.2 -23.0 Peak | Horizontal
11582.5 34.8 12.6 47.4 74.0 -26.6 Peak | Horizontal
12211.5 34.5 11.7 46.2 74.0 -27.8 Peak | Horizontal
* 8548.0 35.1 8.6 43.7 68.2 -24.5 Peak Vertical
* 9644.5 35.6 11.0 46.6 68.2 -21.6 Peak Vertical
11072.5 34.9 12.8 47.7 74.0 -26.3 Peak Vertical
11548.5 35.2 12.7 47.9 74.0 -26.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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y Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 35.2 9.1 44.3 68.2 -23.9 Peak | Horizontal
* 9823.0 33.8 11.6 45.4 68.2 -22.8 Peak | Horizontal
10885.5 34.7 12.9 47.6 74.0 -26.4 Peak | Horizontal
11625.0 34.4 12.5 46.9 74.0 -27.1 Peak | Horizontal
* 8522.5 36.1 8.4 44.5 68.2 -23.7 Peak Vertical
* 10596.5 36.0 12.4 48.4 68.2 -19.8 Peak Vertical
11540.0 34.4 12.7 47.1 74.0 -26.9 Peak Vertical
12407.0 35.0 11.5 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization

(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8675.5 34.9 8.9 43.8 68.2 -24.4 Peak | Horizontal

* 9806.0 34.8 11.5 46.3 68.2 -21.9 Peak | Horizontal
11948.0 35.0 11.9 46.9 74.0 -27.1 Peak | Horizontal
15661.1 42.0 11.9 53.9 74.0 -20.1 Peak | Horizontal
15661.1 29.3 12.0 41.3 54.0 -12.7 |Average| Horizontal

* 8862.5 35.8 9.1 44.9 68.2 -23.3 Peak Vertical

* 9857.0 34.2 11.6 45.8 68.2 -22.4 Peak Vertical
10877.0 33.0 12.9 45.9 74.0 -28.1 Peak Vertical
15661.1 50.6 11.9 62.5 74.0 -11.5 Peak Vertical
15661.1 37.1 12.0 49.1 54.0 -4.9 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization

(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8582.0 34.7 8.6 43.3 68.2 -24.9 Peak | Horizontal

* 9814.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
11574.0 34.8 12.6 47.4 74.0 -26.6 Peak | Horizontal
15715.7 44.1 11.8 55.9 74.0 -18.1 Peak | Horizontal
15715.7 33.0 11.8 44.8 54.0 -9.2 |Average | Horizontal

* 8616.0 35.5 8.8 44.3 68.2 -23.9 Peak Vertical

* 9585.0 35.2 10.9 46.1 68.2 -22.1 Peak Vertical
11565.5 35.5 12.7 48.2 74.0 -25.8 Peak Vertical
15715.7 48.5 11.8 60.3 74.0 -13.7 Peak Vertical
15715.7 39.4 11.8 51.2 54.0 -2.8 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8607.5 34.6 8.8 43.4 68.2 -24.8 Peak | Horizontal
* 9814.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
11404.0 35.5 12.6 48.1 74.0 -25.9 Peak | Horizontal
12084.0 35.3 12.0 47.3 74.0 -26.7 Peak | Horizontal
* 8548.0 35.8 8.6 44.4 68.2 -23.8 Peak Vertical
* 9840.0 34.8 11.6 46.4 68.2 -21.8 Peak Vertical
11523.0 34.7 12.7 47.4 74.0 -26.6 Peak Vertical
12254.0 34.8 11.7 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 34.1 8.8 42.9 68.2 -25.3 Peak | Horizontal
* 9763.5 34.8 11.4 46.2 68.2 -22.0 Peak | Horizontal
11429.5 35.1 12.6 47.7 74.0 -26.3 Peak | Horizontal
12296.5 35.0 11.6 46.6 74.0 -27.4 Peak | Horizontal
* 8675.5 34.5 8.9 43.4 68.2 -24.8 Peak Vertical
* 9772.0 34.6 11.4 46.0 68.2 -22.2 Peak Vertical
10911.0 34.3 13.0 47.3 74.0 -26.7 Peak Vertical
11514.5 34.1 12.8 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8616.0 32.6 8.8 41.4 68.2 -26.8 Peak | Horizontal
* 9814.5 317 11.6 43.3 68.2 -24.9 Peak | Horizontal
10928.0 33.6 13.0 46.6 74.0 -27.4 Peak | Horizontal
11557.0 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8514.0 34.3 8.4 42.7 68.2 -25.5 Peak Vertical
* 9831.5 33.9 11.6 45.5 68.2 -22.7 Peak Vertical
11098.0 34.5 12.8 47.3 74.0 -26.7 Peak Vertical
11846.0 33.3 11.9 45.2 74.0 -28.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 35.0 9.1 44.1 68.2 -24.1 Peak | Horizontal
* 9857.0 33.5 11.6 45.1 68.2 -23.1 Peak | Horizontal
11140.5 34.0 12.6 46.6 74.0 -27.4 Peak | Horizontal
12373.0 35.0 11.5 46.5 74.0 -27.5 Peak | Horizontal
* 8692.5 34.0 9.0 43.0 68.2 -25.2 Peak Vertical
* 9891.0 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11200.0 34.5 12.5 47.0 74.0 -27.0 Peak Vertical
12228.5 35.2 11.7 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8837.0 34.8 9.1 43.9 68.2 -24.3 Peak | Horizontal
* 9797.5 34.0 11.5 45.5 68.2 -22.7 Peak | Horizontal
10970.5 33.8 13.1 46.9 74.0 -27.1 Peak | Horizontal
11531.5 34.0 12.7 46.7 74.0 -27.3 Peak | Horizontal
* 8794.5 34.6 8.9 43.5 68.2 -24.7 Peak Vertical
* 9840.0 34.2 11.6 45.8 68.2 -22.4 Peak Vertical
10851.5 35.0 12.8 47.8 74.0 -26.2 Peak Vertical
11531.5 34.1 12.7 46.8 74.0 -27.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8667.0 35.1 8.9 44.0 68.2 -24.2 Peak | Horizontal
* 9831.5 33.6 11.6 45.2 68.2 -23.0 Peak | Horizontal
11174.5 34.3 12.6 46.9 74.0 -27.1 Peak | Horizontal
11531.5 34.2 12.7 46.9 74.0 -27.1 Peak | Horizontal
* 8658.5 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9891.0 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11004.5 33.9 13.0 46.9 74.0 -27.1 Peak Vertical
11531.5 34.4 12.7 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8837.0 34.5 9.1 43.6 68.2 -24.6 Peak | Horizontal
* 9772.0 33.5 11.4 44.9 68.2 -23.3 Peak | Horizontal
10877.0 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
12092.5 34.7 12.0 46.7 74.0 -27.3 Peak | Horizontal
* 8854.0 34.2 9.1 43.3 68.2 -24.9 Peak Vertical
* 9823.0 33.2 11.6 44.8 68.2 -23.4 Peak Vertical
10843.0 34.6 12.7 47.3 74.0 -26.7 Peak Vertical
11574.0 34.7 12.6 47.3 74.0 -26.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8794.5 34.1 8.9 43.0 68.2 -25.2 Peak | Horizontal
* 9704.0 33.8 11.0 44.8 68.2 -23.4 Peak | Horizontal
10800.5 334 12.6 46.0 74.0 -28.0 Peak | Horizontal
11327.5 33.1 12.5 45.6 74.0 -28.4 Peak | Horizontal
* 8658.5 35.0 8.8 43.8 68.2 -24.4 Peak Vertical
* 9585.0 34.0 10.9 44.9 68.2 -23.3 Peak Vertical
10588.0 35.4 12.4 47.8 74.0 -26.2 Peak Vertical
11531.5 33.8 12.7 46.5 74.0 -27.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 9738.0 33.3 11.2 44.5 68.2 -23.7 Peak | Horizontal
11497.5 34.4 12.8 47.2 74.0 -26.8 Peak | Horizontal
12271.0 35.0 11.7 46.7 74.0 -27.3 Peak | Horizontal

* 17252.0 43.1 16.1 59.2 68.2 -9.0 Peak | Horizontal

* 9542.5 33.7 10.8 44.5 68.2 -23.7 Peak Vertical
10877.0 33.0 12.9 45.9 74.0 -28.1 Peak Vertical
11489.0 39.4 12.8 52.2 74.0 -21.8 Peak Vertical

* 17243.5 50.4 16.0 66.4 68.2 -1.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8743.5 35.1 9.0 44.1 68.2 -24.1 Peak | Horizontal
11565.5 36.9 12.7 49.6 74.0 -24.4 Peak | Horizontal
12424.0 35.6 11.5 47.1 74.0 -26.9 Peak | Horizontal

* 17345.5 44.9 16.8 61.7 68.2 -6.5 Peak | Horizontal

* 8837.0 35.3 9.1 44.4 68.2 -23.8 Peak Vertical
11038.5 37.2 12.9 50.1 74.0 -23.9 Peak Vertical
11573.1 41.2 12.6 53.8 74.0 -20.2 Peak Vertical
11573.1 29.7 12.6 42.3 54.0 -11.7 |Average| Vertical

* 17345.5 47.9 16.8 64.7 68.2 -3.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT20-Ant0+1+2+3 Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8769.0 34.4 8.9 43.3 68.2 -24.9 Peak | Horizontal
10834.5 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
11650.5 36.6 12.3 48.9 74.0 -25.1 Peak | Horizontal

* 17481.5 42.5 17.3 59.8 68.2 -8.4 Peak | Horizontal

* 8862.5 34.7 9.1 43.8 68.2 -24.4 Peak Vertical
10834.5 34.0 12.7 46.7 74.0 -27.3 Peak Vertical
11658.4 43.8 12.3 56.1 74.0 -17.9 Peak Vertical
11658.4 32.1 12.3 44.4 54.0 -9.6 |Average| Vertical

* 17456.0 48.5 17.1 65.6 68.2 -2.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 38
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8854.0 32.9 9.1 42.0 68.2 -26.2 Peak | Horizontal
* 9806.0 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
11684.5 35.6 12.1 47.7 74.0 -26.3 Peak | Horizontal
12517.5 34.1 11.4 45.5 74.0 -28.5 Peak | Horizontal
* 8675.5 34.9 8.9 43.8 68.2 -24.4 Peak Vertical
* 9687.0 34.2 10.9 45.1 68.2 -23.1 Peak Vertical
11132.0 34.2 12.7 46.9 74.0 -27.1 Peak Vertical
11914.0 34.9 11.8 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 46
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8837.0 34.4 9.1 43.5 68.2 -24.7 Peak | Horizontal
* 9823.0 34.8 11.6 46.4 68.2 -21.8 Peak | Horizontal
11132.0 34.9 12.7 47.6 74.0 -26.4 Peak | Horizontal
15671.0 36.7 11.9 48.6 74.0 -25.4 Peak | Horizontal
* 8811.5 34.6 9.0 43.6 68.2 -24.6 Peak Vertical
* 9636.0 34.4 11.0 45.4 68.2 -22.8 Peak Vertical
11259.5 35.0 12.4 47.4 74.0 -26.6 Peak Vertical
15680.2 41.3 11.9 53.2 74.0 -20.8 Peak Vertical
15680.2 29.5 11.9 41.4 54.0 -12.6 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 54
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8735.0 33.1 8.9 42.0 68.2 -26.2 Peak | Horizontal
* 9806.0 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
10894.0 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
11548.5 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8582.0 35.5 8.6 44.1 68.2 -24.1 Peak Vertical
* 9814.5 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11395.5 35.1 12.6 47.7 74.0 -26.3 Peak Vertical
12271.0 34.1 11.7 45.8 74.0 -28.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 62
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 36.0 9.1 45.1 68.2 -23.1 Peak | Horizontal
* 9814.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
11055.5 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
11565.5 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
* 8854.0 34.5 9.1 43.6 68.2 -24.6 Peak Vertical
* 9840.0 34.5 11.6 46.1 68.2 -22.1 Peak Vertical
11531.5 35.2 12.7 47.9 74.0 -26.1 Peak Vertical
12126.5 34.4 11.9 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 102
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8675.5 35.3 8.9 44.2 68.2 -24.0 Peak | Horizontal
* 9865.5 33.6 11.6 45.2 68.2 -23.0 Peak | Horizontal
10928.0 34.0 13.0 47.0 74.0 -27.0 Peak | Horizontal
11786.5 35.4 11.9 47.3 74.0 -26.7 Peak | Horizontal
* 8862.5 34.3 9.1 43.4 68.2 -24.8 Peak Vertical
* 9678.5 34.0 10.9 44.9 68.2 -23.3 Peak Vertical
11064.0 34.3 12.8 47.1 74.0 -26.9 Peak Vertical
11608.0 34.7 12.5 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 110
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8769.0 34.0 8.9 42.9 68.2 -25.3 Peak | Horizontal
* 9933.5 34.1 11.5 45.6 68.2 -22.6 Peak | Horizontal
10826.0 34.5 12.7 47.2 74.0 -26.8 Peak | Horizontal
11514.5 34.4 12.8 47.2 74.0 -26.8 Peak | Horizontal
* 8650.0 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9644.5 34.6 11.0 45.6 68.2 -22.6 Peak Vertical
10996.0 334 13.0 46.4 74.0 -27.6 Peak Vertical
11888.5 35.2 11.8 47.0 74.0 -27.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 118
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 34.6 9.1 43.7 68.2 -24.5 Peak | Horizontal
* 9746.5 35.3 11.3 46.6 68.2 -21.6 Peak | Horizontal
10851.5 34.7 12.8 47.5 74.0 -26.5 Peak | Horizontal
11548.5 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8582.0 35.1 8.6 43.7 68.2 -24.5 Peak Vertical
* 9687.0 34.1 10.9 45.0 68.2 -23.2 Peak Vertical
10928.0 34.1 13.0 47.1 74.0 -26.9 Peak Vertical
11514.5 34.5 12.8 47.3 74.0 -26.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 134
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 35.6 9.0 44.6 68.2 -23.6 Peak | Horizontal
* 9653.0 34.5 11.0 45.5 68.2 -22.7 Peak | Horizontal
10970.5 33.9 13.1 47.0 74.0 -27.0 Peak | Horizontal
11506.0 34.2 12.8 47.0 74.0 -27.0 Peak | Horizontal
* 8692.5 33.9 9.0 42.9 68.2 -25.3 Peak Vertical
* 9806.0 34.5 11.5 46.0 68.2 -22.2 Peak Vertical
10970.5 34.0 13.1 47.1 74.0 -26.9 Peak Vertical
12101.0 34.9 12.0 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 142
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8820.0 35.5 9.0 44.5 68.2 -23.7 Peak | Horizontal
* 9831.5 33.7 11.6 45.3 68.2 -22.9 Peak | Horizontal
10860.0 34.3 12.8 47.1 74.0 -26.9 Peak | Horizontal
11812.0 35.1 11.9 47.0 74.0 -27.0 Peak | Horizontal
* 8667.0 35.5 8.9 44.4 68.2 -23.8 Peak Vertical
* 9738.0 33.9 11.2 45.1 68.2 -23.1 Peak Vertical
11395.5 34.7 12.6 47.3 74.0 -26.7 Peak Vertical
12016.0 35.3 11.9 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 151
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8820.0 34.3 9.0 43.3 68.2 -24.9 Peak | Horizontal
* 9840.0 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
11064.0 34.7 12.8 47.5 74.0 -26.5 Peak | Horizontal
12135.0 35.5 11.9 47.4 74.0 -26.6 Peak | Horizontal
* 8871.0 35.2 9.1 44.3 68.2 -23.9 Peak Vertical
10911.0 34.4 13.0 47.4 74.0 -26.6 Peak Vertical
11523.0 38.4 12.7 51.1 74.0 -22.9 Peak Vertical
* 17260.5 40.7 16.1 56.8 68.2 -11.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11n-HT40-Ant0+1+2+3 Test Channel: 159
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 9865.5 34.9 11.6 46.5 68.2 -21.7 Peak | Horizontal
11030.0 34.1 13.0 47.1 74.0 -26.9 Peak | Horizontal
11693.0 35.4 12.0 47.4 74.0 -26.6 Peak | Horizontal

* 17362.5 38.9 16.9 55.8 68.2 -12.4 Peak | Horizontal

* 9797.5 34.7 11.5 46.2 68.2 -22.0 Peak Vertical
11599.5 39.3 12.6 51.9 74.0 -22.1 Peak Vertical
12118.0 32.9 11.9 44.8 74.0 -29.2 Peak Vertical

* 17379.5 45.0 17.0 62.0 68.2 -6.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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y Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 36
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8582.0 34.6 8.6 43.2 68.2 -25.0 Peak | Horizontal
* 9840.0 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
11225.5 35.3 12.4 47.7 74.0 -26.3 Peak | Horizontal
12050.0 34.3 12.0 46.3 74.0 -27.7 Peak | Horizontal
* 8675.5 34.8 8.9 43.7 68.2 -24.5 Peak Vertical
* 9857.0 34.5 11.6 46.1 68.2 -22.1 Peak Vertical
11548.5 34.7 12.7 47.4 74.0 -26.6 Peak Vertical
12160.5 34.5 11.8 46.3 74.0 -27.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 305 of 688



Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 44
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization

(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8616.0 34.9 8.8 43.7 68.2 -24.5 Peak | Horizontal

* 9585.0 34.6 10.9 45.5 68.2 -22.7 Peak | Horizontal
12126.5 34.2 11.9 46.1 74.0 -27.9 Peak | Horizontal
15662.1 45.9 12.0 57.9 74.0 -16.1 Peak | Horizontal
15662.1 33.3 12.0 45.3 54.0 -8.7 |Average| Horizontal

* 8641.5 34.6 8.8 43.4 68.2 -24.8 Peak Vertical

* 9772.0 33.1 11.4 44.5 68.2 -23.7 Peak Vertical
11302.0 35.0 12.5 47.5 74.0 -26.5 Peak Vertical
15655.6 49.0 12.0 61.0 74.0 -13.0 Peak Vertical
15655.6 37.8 12.0 49.8 54.0 -4.2 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 48
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization

(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8641.5 35.0 8.8 43.8 68.2 -24.4 Peak | Horizontal

* 9721.0 33.4 111 44.5 68.2 -23.7 Peak | Horizontal
11574.0 34.4 12.6 47.0 74.0 -27.0 Peak | Horizontal
15731.0 45.0 11.8 56.8 74.0 -17.2 Peak | Horizontal
15731.0 32.1 11.8 43.9 54.0 -10.1 |Average| Horizontal

* 8862.5 35.1 9.1 44.2 68.2 -24.0 Peak Vertical

* 9678.5 334 10.9 44.3 68.2 -23.9 Peak Vertical
10953.5 33.6 13.1 46.7 74.0 -27.3 Peak Vertical
15714.2 52.0 11.8 63.8 74.0 -10.2 Peak Vertical
15714.2 40.1 11.8 51.9 54.0 -2.1 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 52
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 34.3 9.0 43.3 68.2 -24.9 Peak | Horizontal
* 9738.0 33.3 11.2 44.5 68.2 -23.7 Peak | Horizontal
10843.0 34.2 12.7 46.9 74.0 -27.1 Peak | Horizontal
11548.5 34.9 12.7 47.6 74.0 -26.4 Peak | Horizontal
* 8633.0 34.7 8.8 43.5 68.2 -24.7 Peak Vertical
* 9763.5 34.2 11.4 45.6 68.2 -22.6 Peak Vertical
11038.5 34.7 12.9 47.6 74.0 -26.4 Peak Vertical
11565.5 34.7 12.7 47.4 74.0 -26.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 60
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8803.0 35.0 8.9 43.9 68.2 -24.3 Peak | Horizontal
* 9772.0 32.3 11.4 43.7 68.2 -24.5 Peak | Horizontal
10970.5 33.9 13.1 47.0 74.0 -27.0 Peak | Horizontal
11633.5 34.5 12.4 46.9 74.0 -27.1 Peak | Horizontal
* 8769.0 325 8.9 41.4 68.2 -26.8 Peak Vertical
* 9814.5 34.0 11.6 45.6 68.2 -22.6 Peak Vertical
11106.5 33.6 12.8 46.4 74.0 -27.6 Peak Vertical
11667.5 34.5 12.2 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 64
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8607.5 35.5 8.8 44.3 68.2 -23.9 Peak | Horizontal
* 9874.0 34.0 11.6 45.6 68.2 -22.6 Peak | Horizontal
10885.5 35.0 12.9 47.9 74.0 -26.1 Peak | Horizontal
11531.5 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
* 8811.5 33.8 9.0 42.8 68.2 -25.4 Peak Vertical
* 9636.0 33.0 11.0 44.0 68.2 -24.2 Peak Vertical
10877.0 32.8 12.9 45.7 74.0 -28.3 Peak Vertical
11548.5 34.0 12.7 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 100
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 34.2 9.0 43.2 68.2 -25.0 Peak | Horizontal
* 9780.5 33.8 11.4 45.2 68.2 -23.0 Peak | Horizontal
10970.5 32.8 13.1 45.9 74.0 -28.1 Peak | Horizontal
11574.0 34.7 12.6 47.3 74.0 -26.7 Peak | Horizontal
* 8837.0 34.0 9.1 43.1 68.2 -25.1 Peak Vertical
* 9823.0 33.8 11.6 454 68.2 -22.8 Peak Vertical
10979.0 34.6 13.0 47.6 74.0 -26.4 Peak Vertical
11880.0 34.9 11.8 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 116
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8726.5 33.6 9.0 42.6 68.2 -25.6 Peak | Horizontal
* 9780.5 32.1 11.4 43.5 68.2 -24.7 Peak | Horizontal
11021.5 32.6 13.0 45.6 74.0 -28.4 Peak | Horizontal
11531.5 33.6 12.7 46.3 74.0 -27.7 Peak | Horizontal
* 8633.0 34.6 8.8 43.4 68.2 -24.8 Peak Vertical
* 9602.0 34.6 10.9 45.5 68.2 -22.7 Peak Vertical
10953.5 34.2 13.1 47.3 74.0 -26.7 Peak Vertical
11752.5 34.3 11.9 46.2 74.0 -27.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 120
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 34.0 9.0 43.0 68.2 -25.2 Peak | Horizontal
* 9797.5 33.6 11.5 45.1 68.2 -23.1 Peak | Horizontal
11106.5 34.1 12.8 46.9 74.0 -27.1 Peak | Horizontal
11642.0 35.5 12.4 47.9 74.0 -26.1 Peak | Horizontal
* 8828.5 35.1 9.1 44.2 68.2 -24.0 Peak Vertical
* 9806.0 34.3 11.5 45.8 68.2 -22.4 Peak Vertical
10979.0 34.3 13.0 47.3 74.0 -26.7 Peak Vertical
11540.0 34.9 12.7 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Product 4x4 Wa\./e.—2 802.11ac/a/n Mini Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 140
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8599.0 34.9 8.7 43.6 68.2 -24.6 Peak | Horizontal
* 9789.0 32.9 11.4 44.3 68.2 -23.9 Peak | Horizontal
10834.5 33.9 12.7 46.6 74.0 -27.4 Peak | Horizontal
11531.5 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
* 8650.0 34.8 8.8 43.6 68.2 -24.6 Peak Vertical
* 9831.5 35.1 11.6 46.7 68.2 -21.5 Peak Vertical
11268.0 36.2 12.4 48.6 74.0 -25.4 Peak Vertical
11837.5 35.0 11.9 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 144
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8701.0 33.9 9.0 42.9 68.2 -25.3 Peak | Horizontal
* 9772.0 33.2 11.4 44.6 68.2 -23.6 Peak | Horizontal
10834.5 34.5 12.7 47.2 74.0 -26.8 Peak | Horizontal
11497.5 34.7 12.8 47.5 74.0 -26.5 Peak | Horizontal
* 8837.0 35.3 9.1 44.4 68.2 -23.8 Peak Vertical
* 9721.0 33.9 11.1 45.0 68.2 -23.2 Peak Vertical
10911.0 33.8 13.0 46.8 74.0 -27.2 Peak Vertical
11667.5 34.2 12.2 46.4 74.0 -27.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 149
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8811.5 33.7 9.0 42.7 68.2 -25.5 Peak | Horizontal
10817.5 34.9 12.7 47.6 74.0 -26.4 Peak | Horizontal
11489.0 39.6 12.8 52.4 74.0 -21.6 Peak | Horizontal
11489.0 28.0 12.8 40.8 54.0 -13.2 |Average | Horizontal

* 17226.5 48.1 16.0 64.1 68.2 -4.1 Peak | Horizontal

* 8633.0 34.3 8.8 43.1 68.2 -25.1 Peak Vertical
10792.0 34.0 12.6 46.6 74.0 -27.4 Peak Vertical
11498.0 41.2 12.8 54.0 74.0 -20.0 Peak Vertical
11498.0 30.7 12.8 43.5 54.0 -10.5 |Average| Vertical

* 17243.5 49.4 16.0 65.4 68.2 -2.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 157
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 8616.0 35.1 8.8 43.9 68.2 -24.3 Peak | Horizontal
10826.0 34.5 12.7 47.2 74.0 -26.8 Peak | Horizontal
11744.0 34.5 11.9 46.4 74.0 -27.6 Peak | Horizontal

* 17371.0 37.1 17.0 54.1 68.2 -14.1 Peak | Horizontal

* 9772.0 34.3 11.4 45.7 68.2 -22.5 Peak Vertical
10834.5 33.7 12.7 46.4 74.0 -27.6 Peak Vertical
11574.6 41.4 12.6 54.0 74.0 -20.0 Peak Vertical
11574.6 30.0 12.6 42.6 54.0 -11.4 |Average| Vertical

* 17354.0 43.9 16.9 60.8 68.2 -7.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT20 - Ant0 + 1 + 2 + 3 | Test Channel: 165
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)

* 9746.5 33.6 11.3 44.9 68.2 -23.3 Peak | Horizontal
11344.5 34.6 12.5 47.1 74.0 -26.9 Peak | Horizontal
11642.0 34.7 12.4 47.1 74.0 -26.9 Peak | Horizontal

* 17473.0 37.9 17.2 55.1 68.2 -13.1 Peak | Horizontal

* 9653.0 33.8 11.0 44.8 68.2 -23.4 Peak Vertical
10919.5 33.8 13.0 46.8 74.0 -27.2 Peak Vertical
11653.7 45.1 12.3 57.4 74.0 -16.6 Peak Vertical
11653.7 30.7 12.3 43.0 54.0 -11.0 |Average| Vertical

* 17481.5 46.5 17.3 63.8 68.2 -4.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 38
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 35.1 8.8 43.9 68.2 -24.3 Peak | Horizontal
* 9814.5 35.9 11.6 47.5 68.2 -20.7 Peak | Horizontal
10792.0 35.4 12.6 48.0 74.0 -26.0 Peak | Horizontal
11846.0 34.5 11.9 46.4 74.0 -27.6 Peak | Horizontal
* 8658.5 34.5 8.8 43.3 68.2 -24.9 Peak Vertical
* 9772.0 34.2 11.4 45.6 68.2 -22.6 Peak Vertical
10792.0 35.8 12.6 48.4 74.0 -25.6 Peak Vertical
11548.5 34.9 12.7 47.6 74.0 -26.4 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 46
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8590.5 34.5 8.7 43.2 68.2 -25.0 Peak | Horizontal
* 9831.5 35.5 11.6 47.1 68.2 -21.1 Peak | Horizontal
11497.5 34.3 12.8 47.1 74.0 -26.9 Peak | Horizontal
15696.5 38.2 11.9 50.1 74.0 -23.9 Peak | Horizontal
* 8845.5 34.8 9.1 43.9 68.2 -24.3 Peak Vertical
* 9729.5 35.6 11.1 46.7 68.2 -21.5 Peak Vertical
11157.5 35.7 12.6 48.3 74.0 -25.7 Peak Vertical
15679.9 43.1 11.9 55.0 74.0 -19.0 Peak Vertical
15679.9 30.1 11.9 42.0 54.0 -12.0 |Average| Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 54
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8718.0 36.2 9.0 45.2 68.2 -23.0 Peak | Horizontal
* 9814.5 34.7 11.6 46.3 68.2 -21.9 Peak | Horizontal
10800.5 34.8 12.6 47.4 74.0 -26.6 Peak | Horizontal
11557.0 34.8 12.7 47.5 74.0 -26.5 Peak | Horizontal
* 8582.0 34.6 8.6 43.2 68.2 -25.0 Peak Vertical
* 9738.0 34.0 11.2 45.2 68.2 -23.0 Peak Vertical
10809.0 34.5 12.7 47.2 74.0 -26.8 Peak Vertical
11514.5 34.3 12.8 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 321 of 688



Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 62
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 34.7 8.8 43.5 68.2 -24.7 Peak | Horizontal
* 9959.0 35.7 11.4 47.1 68.2 -21.1 Peak | Horizontal
11183.0 34.8 12.6 47.4 74.0 -26.6 Peak | Horizontal
11812.0 34.8 11.9 46.7 74.0 -27.3 Peak | Horizontal
* 8811.5 34.9 9.0 43.9 68.2 -24.3 Peak Vertical
* 9814.5 34.3 11.6 45.9 68.2 -22.3 Peak Vertical
10630.5 34.7 12.4 47.1 74.0 -26.9 Peak Vertical
11574.0 34.9 12.6 47.5 74.0 -26.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 102
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8633.0 34.7 8.8 43.5 68.2 -24.7 Peak | Horizontal
* 9797.5 34.1 11.5 45.6 68.2 -22.6 Peak | Horizontal
10741.0 35.5 12.5 48.0 74.0 -26.0 Peak | Horizontal
11472.0 34.7 12.7 47.4 74.0 -26.6 Peak | Horizontal
* 8692.5 34.3 9.0 43.3 68.2 -24.9 Peak Vertical
* 9678.5 34.0 10.9 44.9 68.2 -23.3 Peak Vertical
11072.5 35.2 12.8 48.0 74.0 -26.0 Peak Vertical
11574.0 34.9 12.6 47.5 74.0 -26.5 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 110
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 35.6 9.1 44.7 68.2 -23.5 Peak | Horizontal
* 9772.0 33.9 11.4 45.3 68.2 -22.9 Peak | Horizontal
10622.0 35.4 12.4 47.8 74.0 -26.2 Peak | Horizontal
11497.5 35.8 12.8 48.6 74.0 -25.4 Peak | Horizontal
* 8684.0 35.3 9.0 44.3 68.2 -23.9 Peak Vertical
* 9840.0 34.8 11.6 46.4 68.2 -21.8 Peak Vertical
10860.0 35.5 12.8 48.3 74.0 -25.7 Peak Vertical
11531.5 34.3 12.7 47.0 74.0 -27.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 118
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 34.0 9.0 43.0 68.2 -25.2 Peak | Horizontal
* 9806.0 33.9 11.5 45.4 68.2 -22.8 Peak | Horizontal
10987.5 34.7 13.0 47.7 74.0 -26.3 Peak | Horizontal
11531.5 34.3 12.7 47.0 74.0 -27.0 Peak | Horizontal
* 8837.0 36.0 9.1 45.1 68.2 -23.1 Peak Vertical
* 9789.0 34.7 11.4 46.1 68.2 -22.1 Peak Vertical
11004.5 34.8 13.0 47.8 74.0 -26.2 Peak Vertical
11523.0 34.7 12.7 47.4 74.0 -26.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 134
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8871.0 34.6 9.1 43.7 68.2 -24.5 Peak | Horizontal
* 9772.0 34.6 11.4 46.0 68.2 -22.2 Peak | Horizontal
11072.5 35.2 12.8 48.0 74.0 -26.0 Peak | Horizontal
11735.5 36.0 11.9 47.9 74.0 -26.1 Peak | Horizontal
* 8701.0 35.0 9.0 44.0 68.2 -24.2 Peak Vertical
* 9763.5 34.6 11.4 46.0 68.2 -22.2 Peak Vertical
10902.5 35.1 13.0 48.1 74.0 -25.9 Peak Vertical
11531.5 34.0 12.7 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 142
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 35.3 9.0 44.3 68.2 -23.9 Peak | Horizontal
* 9772.0 34.1 11.4 45.5 68.2 -22.7 Peak | Horizontal
10562.5 35.2 12.5 47.7 74.0 -26.3 Peak | Horizontal
11353.0 35.6 12.5 48.1 74.0 -25.9 Peak | Horizontal
* 8658.5 35.6 8.8 44.4 68.2 -23.8 Peak Vertical
* 9831.5 33.9 11.6 45.5 68.2 -22.7 Peak Vertical
10987.5 34.7 13.0 47.7 74.0 -26.3 Peak Vertical
11659.0 34.9 12.3 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 151
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8726.5 34.7 9.0 43.7 68.2 -24.5 Peak | Horizontal
* 9840.0 34.6 11.6 46.2 68.2 -22.0 Peak | Horizontal
11055.5 35.4 12.9 48.3 74.0 -25.7 Peak | Horizontal
11540.0 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
* 8675.5 34.7 8.9 43.6 68.2 -24.6 Peak Vertical
10843.0 34.7 12.7 47.4 74.0 -26.6 Peak Vertical
11514.5 39.5 12.8 52.3 74.0 -21.7 Peak Vertical
* 17277.5 41.0 16.2 57.2 68.2 -11.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT40 - Ant0 + 1 + 2 + 3 | Test Channel: 159
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8947.5 35.6 9.0 44.6 68.2 -23.6 Peak | Horizontal
* 9831.5 33.9 11.6 45.5 68.2 -22.7 Peak | Horizontal
10877.0 33.7 12.9 46.6 74.0 -27.4 Peak | Horizontal
11540.0 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
* 8667.0 34.0 8.9 42.9 68.2 -25.3 Peak Vertical
11030.0 34.3 13.0 47.3 74.0 -26.7 Peak Vertical
11599.5 38.3 12.6 50.9 74.0 -23.1 Peak Vertical
* 17396.5 39.1 17.1 56.2 68.2 -12.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 42
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 32.9 9.0 41.9 68.2 -26.3 Peak | Horizontal
* 9695.5 33.7 10.9 44.6 68.2 -23.6 Peak | Horizontal
10843.0 33.7 12.7 46.4 74.0 -27.6 Peak | Horizontal
11625.0 34.6 12.5 47.1 74.0 -26.9 Peak | Horizontal
* 8565.0 34.2 8.7 42.9 68.2 -25.3 Peak Vertical
* 9653.0 34.3 11.0 45.3 68.2 -22.9 Peak Vertical
10885.5 34.2 12.9 47.1 74.0 -26.9 Peak Vertical
11531.5 34.2 12.7 46.9 74.0 -27.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 58
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8633.0 34.3 8.8 43.1 68.2 -25.1 Peak | Horizontal
* 9772.0 33.1 11.4 44.5 68.2 -23.7 Peak | Horizontal
10885.5 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
11540.0 33.5 12.7 46.2 74.0 -27.8 Peak | Horizontal
* 8845.5 354 9.1 44.5 68.2 -23.7 Peak Vertical
* 9678.5 32.8 10.9 43.7 68.2 -24.5 Peak Vertical
10877.0 34.7 12.9 47.6 74.0 -26.4 Peak Vertical
11557.0 34.4 12.7 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 106
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 33.7 9.0 42.7 68.2 -25.5 Peak | Horizontal
* 9593.5 32.6 10.9 43.5 68.2 -24.7 Peak | Horizontal
10834.5 34.1 12.7 46.8 74.0 -27.2 Peak | Horizontal
11514.5 34.4 12.8 47.2 74.0 -26.8 Peak | Horizontal
* 8684.0 34.6 9.0 43.6 68.2 -24.6 Peak Vertical
* 9797.5 33.8 11.5 45.3 68.2 -22.9 Peak Vertical
11055.5 33.5 12.9 46.4 74.0 -27.6 Peak Vertical
11531.5 34.0 12.7 46.7 74.0 -27.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 122
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 9780.5 32.3 11.4 43.7 68.2 -24.5 Peak | Horizontal
* 11081.0 33.5 12.9 46.4 68.2 -21.8 Peak | Horizontal
12075.5 34.1 12.0 46.1 74.0 -27.9 Peak | Horizontal
16861.0 37.9 15.2 53.1 74.0 -20.9 Peak | Horizontal
* 9593.5 33.0 10.9 43.9 68.2 -24.3 Peak Vertical
11030.0 34.8 13.0 47.8 74.0 -26.2 Peak Vertical
11684.5 34.5 12.1 46.6 74.0 -27.4 Peak Vertical
* 16844.0 41.6 15.0 56.6 68.2 -11.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 138
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8735.0 33.1 8.9 42.0 68.2 -26.2 Peak | Horizontal
* 9814.5 31.9 11.6 43.5 68.2 -24.7 Peak | Horizontal
10996.0 34.4 13.0 47.4 74.0 -26.6 Peak | Horizontal
12356.0 35.0 11.5 46.5 74.0 -27.5 Peak | Horizontal
* 8582.0 33.8 8.6 42.4 68.2 -25.8 Peak Vertical
10902.5 34.4 13.0 47.4 74.0 -26.6 Peak Vertical
12092.5 33.8 12.0 45.8 74.0 -28.2 Peak Vertical
* 17082.0 37.5 15.7 53.2 68.2 -15.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
Test Mode: 802.11ac-VHT80 - Ant0 + 1 + 2 + 3 | Test Channel: 155
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8624.5 34.4 8.8 43.2 68.2 -25.0 Peak | Horizontal
* 9780.5 35.1 11.4 46.5 68.2 -21.7 Peak | Horizontal
10834.5 35.2 12.7 47.9 74.0 -26.1 Peak | Horizontal
11557.0 34.6 12.7 47.3 74.0 -26.7 Peak | Horizontal
* 8905.0 34.8 9.2 44.0 68.2 -24.2 Peak Vertical
* 9746.5 33.7 11.3 45.0 68.2 -23.2 Peak Vertical
11336.0 34.5 12.5 47.0 74.0 -27.0 Peak Vertical
12313.5 34.6 11.6 46.2 74.0 -27.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 42
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8828.5 33.8 9.1 42.9 68.2 -25.3 Peak | Horizontal
* 9840.0 33.7 11.6 45.3 68.2 -22.9 Peak | Horizontal
10987.5 34.0 13.0 47.0 74.0 -27.0 Peak | Horizontal
11599.5 33.8 12.6 46.4 74.0 -27.6 Peak | Horizontal
* 8811.5 34.2 9.0 43.2 68.2 -25.0 Peak Vertical
* 9857.0 33.8 11.6 454 68.2 -22.8 Peak Vertical
11081.0 34.6 12.9 47.5 74.0 -26.5 Peak Vertical
11531.5 34.4 12.7 47.1 74.0 -26.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 58
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 34.7 8.8 43.5 68.2 -24.7 Peak | Horizontal
* 9806.0 34.0 11.5 45.5 68.2 -22.7 Peak | Horizontal
11234.0 34.7 12.4 47.1 74.0 -26.9 Peak | Horizontal
11829.0 34.6 11.9 46.5 74.0 -27.5 Peak | Horizontal
* 8845.5 34.5 9.1 43.6 68.2 -24.6 Peak Vertical
* 9568.0 34.2 10.9 45.1 68.2 -23.1 Peak Vertical
10639.0 33.1 12.3 45.4 74.0 -28.6 Peak Vertical
11055.5 35.4 12.9 48.3 74.0 -25.7 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 337 of 688



Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 106
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8811.5 33.3 9.0 42.3 68.2 -25.9 Peak | Horizontal
* 9882.5 34.8 11.6 46.4 68.2 -21.8 Peak | Horizontal
10766.5 35.2 12.5 47.7 74.0 -26.3 Peak | Horizontal
11633.5 34.7 12.4 47.1 74.0 -26.9 Peak | Horizontal
* 8684.0 35.2 9.0 44.2 68.2 -24.0 Peak Vertical
* 9814.5 34.1 11.6 45.7 68.2 -22.5 Peak Vertical
10894.0 35.2 12.9 48.1 74.0 -25.9 Peak Vertical
11565.5 35.0 12.7 47.7 74.0 -26.3 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 122
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8692.5 33.5 9.0 42.5 68.2 -25.7 Peak | Horizontal
* 9687.0 32.2 10.9 43.1 68.2 -25.1 Peak | Horizontal
11540.0 33.7 12.7 46.4 74.0 -27.6 Peak | Horizontal
12356.0 35.3 11.5 46.8 74.0 -27.2 Peak | Horizontal
* 8862.5 34.5 9.1 43.6 68.2 -24.6 Peak Vertical
11557.0 35.5 12.7 48.2 74.0 -25.8 Peak Vertical
12330.5 34.2 11.6 45.8 74.0 -28.2 Peak Vertical
* 16878.0 38.8 15.2 54.0 68.2 -14.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 138
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8879.5 34.5 9.2 43.7 68.2 -24.5 Peak | Horizontal
* 9687.0 32.7 10.9 43.6 68.2 -24.6 Peak | Horizontal
10987.5 33.6 13.0 46.6 74.0 -27.4 Peak | Horizontal
11531.5 33.9 12.7 46.6 74.0 -27.4 Peak | Horizontal
11353.0 36.1 12.5 48.6 74.0 -25.4 Peak Vertical
11565.5 37.0 12.7 49.7 74.0 -24.3 Peak Vertical
* 17107.5 40.4 15.6 56.0 68.2 -12.2 Peak Vertical
* 17345.5 36.4 16.8 53.2 68.2 -15.0 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 0 + 1/
Test Mode: Test Channel: 155
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8752.0 33.6 9.0 42.6 68.2 -25.6 Peak | Horizontal
* 9823.0 32.8 11.6 44.4 68.2 -23.8 Peak | Horizontal
11047.0 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
12007.5 33.9 11.9 45.8 74.0 -28.2 Peak | Horizontal
* 8607.5 35.0 8.8 43.8 68.2 -24.4 Peak Vertical
* 9814.5 33.8 11.6 45.4 68.2 -22.8 Peak Vertical
11140.5 34.2 12.6 46.8 74.0 -27.2 Peak Vertical
12288.0 34.2 11.7 45.9 74.0 -28.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 42
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8820.0 34.0 9.0 43.0 68.2 -25.2 Peak | Horizontal
* 9772.0 34.6 11.4 46.0 68.2 -22.2 Peak | Horizontal
11523.0 35.1 12.7 47.8 74.0 -26.2 Peak | Horizontal
12067.0 34.3 12.0 46.3 74.0 -27.7 Peak | Horizontal
11548.5 34.1 12.7 46.8 74.0 -27.2 Peak Vertical
12152.0 34.3 11.8 46.1 74.0 -27.9 Peak Vertical
* 16861.0 38.6 15.2 53.8 68.2 -14.4 Peak Vertical
* 17371.0 41.4 17.0 58.4 68.2 -9.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 58
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8862.5 35.0 9.1 44.1 68.2 -24.1 Peak | Horizontal
* 9916.5 34.6 11.5 46.1 68.2 -22.1 Peak | Horizontal
10630.5 34.8 12.4 47.2 74.0 -26.8 Peak | Horizontal
11548.5 34.8 12.7 47.5 74.0 -26.5 Peak | Horizontal
* 8862.5 35.0 9.1 44.1 68.2 -24.1 Peak Vertical
* 9772.0 32.3 11.4 43.7 68.2 -24.5 Peak Vertical
10885.5 34.4 12.9 47.3 74.0 -26.7 Peak Vertical
12092.5 34.8 12.0 46.8 74.0 -27.2 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 106
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8752.0 33.6 9.0 42.6 68.2 -25.6 Peak | Horizontal
* 9823.0 32.8 11.6 44.4 68.2 -23.8 Peak | Horizontal
11047.0 34.5 12.9 47.4 74.0 -26.6 Peak | Horizontal
12007.5 33.9 11.9 45.8 74.0 -28.2 Peak | Horizontal
* 8607.5 35.0 8.8 43.8 68.2 -24.4 Peak Vertical
* 9814.5 33.8 11.6 45.4 68.2 -22.8 Peak Vertical
11140.5 34.2 12.6 46.8 74.0 -27.2 Peak Vertical
12288.0 34.2 11.7 45.9 74.0 -28.1 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 122
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8845.5 34.5 9.1 43.6 68.2 -24.6 Peak | Horizontal
* 9857.0 33.8 11.6 45.4 68.2 -22.8 Peak | Horizontal
10868.5 34.2 12.8 47.0 74.0 -27.0 Peak | Horizontal
11565.5 34.5 12.7 47.2 74.0 -26.8 Peak | Horizontal
* 8820.0 34.0 9.0 43.0 68.2 -25.2 Peak Vertical
* 9823.0 34.2 11.6 45.8 68.2 -22.4 Peak Vertical
11064.0 34.1 12.8 46.9 74.0 -27.1 Peak Vertical
11888.5 34.6 11.8 46.4 74.0 -27.6 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 138
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8658.5 34.2 8.8 43.0 68.2 -25.2 Peak | Horizontal
* 9763.5 33.9 11.4 45.3 68.2 -22.9 Peak | Horizontal
10945.0 34.5 13.1 47.6 74.0 -26.4 Peak | Horizontal
12041.5 34.2 12.0 46.2 74.0 -27.8 Peak | Horizontal
11591.0 34.2 12.6 46.8 74.0 -27.2 Peak Vertical
12135.0 34.2 11.9 46.1 74.0 -27.9 Peak Vertical
* 17082.0 38.9 15.7 54.6 68.2 -13.6 Peak Vertical
* 17328.5 41.6 16.7 58.3 68.2 -9.9 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

4x4 Wave-2 802.11ac/a/n Mini
Product o Temperature 26°C
PCle WiFi Module
Test Engineer Alex Ma Relative Humidity 57 %
Test Site AC1 Test Date 2017/11/10
802.11ac-VHT80+80 - Ant 2 + 3/
Test Mode: Test Channel: 155
Ant0O+1+2+3
Remark: 1. Average measurement was not performed if peak level lower than average
limit.
2. Other frequency was 20dB below limit line within 1-18GHz, there is not show
in the report.

Mark | Frequency | Reading Factor | Measure Limit Margin |Detector [Polarization
(MH2) Level (dB) Level (dBpV/m) (dB)
(dBuV) (dBuV/m)
* 8854.0 34.4 9.1 43.5 68.2 -24.7 Peak | Horizontal
* 9814.5 33.5 11.6 45.1 68.2 -23.1 Peak | Horizontal
11004.5 34.9 13.0 47.9 74.0 -26.1 Peak | Horizontal
12033.0 34.6 12.0 46.6 74.0 -27.4 Peak | Horizontal
* 8658.5 33.7 8.8 42.5 68.2 -25.7 Peak Vertical
* 9670.0 34.4 10.9 45.3 68.2 -22.9 Peak Vertical
10979.0 34.7 13.0 47.7 74.0 -26.3 Peak Vertical
11582.5 34.6 12.6 47.2 74.0 -26.8 Peak Vertical

Note 1: “*” is not in restricted band, its limit is -27dBm/MHz. At a distance of 3 meters, the field strength
limit in dBuV/m can be determined by adding a “conversion” factor of 95.2dB to the EIRP limit of
-27dBm/MHz to obtain the limit for out of band spurious emissions.

Note 2: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

The Worst Case of Radiated Emission below 1GHz:

Site: AC1 Time: 2017/11/16 - 00:37

Limit: FCC_Part15.109_RE(3m)_Class B Engineer: Alex Ma

Probe: VULB 9168 _20-2000MHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Worst Case Mode: Transmit by 802.11n-HT20 at Channel 5785MHz
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Srequsncy(Miz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 108.570 27.860 16.020 -15.640 43.500 11.840 QP
2 253.140 34.453 21.450 -11.547 46.000 13.003 QP
3 309.600 35.607 21.050 -10.393 46.000 14.557 QP
4 374.587 37.256 21.260 -8.744 46.000 15.996 QP
5 417.515 39.200 22.240 -6.800 46.000 16.959 QP
6 875.460 37.074 13.060 -8.926 46.000 24.014 QP

Note 1: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m)

Note 2: The test trace is same as the ambient noise and the amplitude of the emissions are attenuated more
than 20dB below the permissible (the test frequency range: 9kHz ~ 30MHz, 18GHz ~ 40GHz), therefore no data

appear in the report.
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/16 - 00:37

Limit: FCC_Part15.109_RE(3m)_Class B Engineer: Alex Ma

Probe: VULB 9168 _20-2000MHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Worst Case Mode: Transmit by 802.11n-HT20 at Channel 5785MHz

80
70
60
50
2 [ ' 3 4
§ = 1 2 + 1 > 4
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| | |
-20 ‘ ‘ ‘
30 100 1000
drequstoy(iiiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 56.190 30.653 17.020 -9.347 40.000 13.633 QP
2 151.220 29.814 14.630 -13.686 43.500 15.184 QP
3 374.560 35.355 19.360 -10.645 46.000 15.995 QP
4 418.250 37.452 20.470 -8.548 46.000 16.982 QP
5 625.150 32.047 11.020 -13.953 46.000 21.027 QP
6 875.630 33.269 9.250 -12.731 46.000 24.019 QP

Note 1: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m)

Note 2: The test trace is same as the ambient noise and the amplitude of the emissions are attenuated more
than 20dB below the permissible (the test frequency range: 9kHz ~ 30MHz, 18GHz ~ 40GHz), therefore no data

appear in the report.
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Report No.: 1710RSU02001

7.9. Radiated Restricted Band Edge Measurement

7.9.1.Test Limit

For 15.205 Requirement:

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15,

must also comply with the radiated emission limits specified in Section 15.209(a).

Frequency Frequency Frequency Frequency
(MHZz) (MH2) (MH2z) (GHz2)
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45 - 515
1 0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25 - 7.75
4.125 - 4.128 25.5- 25.67 1300 - 1427 8.25 - 85
4.17725 - 4.17775 37.5 - 38.25 1435 - 1626.5 9.0 - 9.2
4.20725 - 4.20775 73 - 74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25 - 134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.525 2483.5 - 2500 17.7 - 21.4
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 - 23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 - 24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2 - 31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 - 3354 3600 - 4400 )

13.36 - 13.41

For 15.407(b) Requirement:

For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz

band shall not exceed an e.i.r.p. of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band: All emissions within the frequency range

from the band edge to 10 MHz above or below the band edge shall not exceed an e.i.r.p. of -17

dBm/MHz; for frequencies 10 MHz or greater above or below the band edge, emissions shall not

exceed an e.i.r.p. of -27 dBm/MHz.

Refer to KDB 789033 D02v01r04 G)2)c), as specified in § 15.407(b), emissions above 1000 MHz

that are outside of the restricted bands are subject to a maximum emission limit of -27 dBm/MHz (or

-17 dBm/MHz as specified in § 15.407(b)(4)). However, an out-of-band emission that complies with

FCC ID: TKAWLE1216V520
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both the peak and average limits of 8 15.209 is not required to satisfy the -27 dBm/MHz or -17

dBm/MHz maximum emission limit.
All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title

47CFR must not exceed the limits shown in Table per Section 15.209.

FCC Part 15 Subpart C Paragraph 15.209

Frequency Field Strength Measured Distance
[MHZz] [uv/m] [Meters]
0.009 - 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F (kHz) 30
1.705 - 30 30 30
30 - 88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3
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7.9.2.Test Result

Site: AC1 Time: 2017/11/03 - 03:55

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 0
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5134.255 | 59.184 55.875 -14.816 74.000 3.309 PK
2 5150.000 | 56.794 53.485 -17.206 74.000 3.309 PK
3 * 5177.410 | 93.901 90.626 N/A N/A 3.276 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 0

Time: 2017/11/03 - 03:56

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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fraquency(Milz) _
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 44.025 40.716 -9.975 54.000 3.309 AV
2 * 5178.535 | 82.662 79.388 N/A N/A 3.274 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 03:54

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 0
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5148.070 | 66.483 63.174 -7.517 74.000 3.309 PK
2 5150.000 | 66.466 63.157 -7.534 74.000 3.309 PK
3 * 5183.710 114.489 111.220 N/A N/A 3.269 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 0

Report No.: 1710RSU02001

Time: 2017/11/03 - 03:54

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.684 49.375 -1.316 54.000 3.309 AV
2 * 5183.125 | 102.210 98.940 N/A N/A 3.269 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Time: 2017/11/03 - 23:03

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 0

130
1
£ P e
3
% 80
)
3 7of
60 - 3
CONP JOPRY WTPTERU (IPTUN| TT TP I VR ST o 1 " .‘.‘.vt.. PTG AR | R AL AU AN s
50
40
30
5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5322.600 | 89.581 86.513 N/A N/A 3.068 PK
2 5350.000 | 53.490 50.458 -20.510 74.000 3.032 PK
3 5354.600 | 56.021 52.993 -17.979 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/03 - 23:05

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 0
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5324.000 | 77.800 74.735 N/A N/A 3.065 AV
2 5350.000 | 41.611 38.579 -12.389 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Time: 2017/11/03 - 23:01

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 0
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.240 | 109.693 106.614 N/A N/A 3.079 PK
2 5350.000 | 56.313 53.281 -17.687 74.000 3.032 PK
3 5351.000 | 57.707 54.676 -16.293 74.000 3.032 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/03 - 23:03

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 0
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5323.160 | 97.357 94.290 N/A N/A 3.067 AV
2 5350.000 | 43.920 40.888 -10.080 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/03 - 23:08

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 0
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5452.815 | 57.238 53.798 -16.762 74.000 3.440 PK
2 5460.000 | 55.913 52.431 -18.087 74.000 3.482 PK
3 5464.875 57.714 54.204 -16.286 74.000 3.510 PK
4 5470.000 | 56.059 52.520 -17.941 74.000 3.539 PK
5 * 5497.050 | 91.395 87.866 N/A N/A 3.530 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/03 - 23:10

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 0
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: Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 42.655 39.173 -11.345 54.000 3.482 AV
2 * 5502.315 | 80.176 76.652 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Time: 2017/11/03 - 23:11

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 0
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5459.475 | 59.562 56.083 -14.438 74.000 3.478 PK
2 5460.000 | 58.099 54.617 -15.901 74.000 3.482 PK
3 5468.250 | 59.365 55.836 -14.635 74.000 3.529 PK
4 5470.000 | 57.952 54.413 -16.048 74.000 3.539 PK
5 * 5502.405 | 109.953 106.429 N/A N/A 3.524 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 23:17

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 0
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 44.340 40.858 -9.660 54.000 3.482 AV
2 * 5501.775 | 97.255 93.731 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 363 of 688




Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 04:34

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 0
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5702.940 | 93.254 89.531 N/A N/A 3.723 PK
2 5725.000 | 56.329 52.538 -17.671 74.000 3.791 PK
3 5726.763 | 58.130 54.334 -15.870 74.000 3.796 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/04 - 04:38
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 0
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.055 | 81.092 77.371 N/A N/A 3.720 AV
2 5725.000 | 42.605 38.814 -11.395 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:32

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 0
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5703.005 | 109.356 105.632 N/A N/A 3.723 PK
2 5725.000 | 61.102 57.311 -12.898 74.000 3.791 PK
3 5725.040 | 62.105 58.314 -11.895 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 04:34
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 0
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5698.910 | 97.592 93.875 N/A N/A 3.717 AV
2 5725.000 | 47.086 43.295 -6.914 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1 Time: 2017/11/03 - 04:05

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 0
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5617.737 | 62.531 58.996 -11.469 74.000 3.534 PK
2 5650.000 | 60.370 56.743 -13.630 74.000 3.627 PK
3 5700.000 | 60.658 56.939 -44.542 105.200 3.719 PK
4 5720.000 | 62.104 58.328 -48.696 110.800 3.776 PK
5 5725.000 | 69.499 65.708 -52.701 122.200 3.791 PK
6 5747.840 | 99.215 95.352 N/A N/A 3.864 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:08
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 0
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fraquencylMilz) _
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.189 44.562 -5.811 54.000 3.627 AV
2 * 5743.550 | 87.310 83.463 N/A N/A 3.847 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Time: 2017/11/03 - 04:04

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 0
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fraquencylMilz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5641.910 | 63.738 60.122 -10.262 74.000 3.616 PK
2 5650.000 | 61.840 58.213 -12.160 74.000 3.627 PK
3 5700.000 | 64.367 60.648 -40.833 105.200 3.719 PK
4 5720.000 | 74.987 71.211 -35.813 110.800 3.776 PK
5 5725.000 | 84.297 80.506 -37.903 122.200 3.791 PK
6 * 5747.757 | 114.190 110.327 N/A N/A 3.863 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:05
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 0
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5600 5610 5620 5630 5640 5650 5660 5670 5680 5690 5700 5710 5720 5730 5740 5750 5765
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.500 44.873 -5.500 54.000 3.627 AV
2 * 5748.005 | 101.935 98.071 N/A N/A 3.864 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 04:13

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 0
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5819.723 97.886 93.893 N/A N/A 3.994 PK
2 5850.000 | 62.455 58.398 -59.745 122.200 4.058 PK
3 5855.000 | 62.974 58.914 -47.826 110.800 4.060 PK
4 5875.000 | 62.094 57.989 -43.106 105.200 4.105 PK
5 5925.000 | 61.826 57.573 -12.174 74.000 4.254 PK
6 * 5933.603 63.571 59.303 -10.429 74.000 4.267 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 04:15

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 0
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5828.205 | 86.017 82.004 N/A N/A 4.013 AV
2 5925.000 | 49.332 45.079 -4.668 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:09

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 0
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fraquencylMilz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5828.010 | 112.672 108.660 N/A N/A 4.012 PK
2 5850.000 | 75.035 70.978 -47.165 122.200 4.058 PK
3 5855.000 | 73.812 69.752 -36.988 110.800 4.060 PK
4 5875.000 | 63.480 59.375 -41.720 105.200 4.105 PK
5 5925.000 | 62.044 57.791 -11.956 74.000 4.254 PK
6 5945.303 | 63.399 59.127 -10.601 74.000 4.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 04:12

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 0
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Frequency(MHz) ]
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5828.010 | 100.519 96.507 N/A N/A 4.012 AV
2 5925.000 | 49.665 45.412 -4.335 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:36

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5142.400 | 58.826 55.517 -15.174 74.000 3.310 PK
2 5150.000 | 56.786 53.477 -17.214 74.000 3.309 PK
3 * 5182.855 | 96.177 92.907 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:39
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.658 40.349 -10.342 54.000 3.309 AV
2 * 5181.325 | 84.606 81.334 N/A N/A 3.272 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 377 of 688




NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 04:35

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5150.000 | 65.119 61.810 -8.881 74.000 3.309 PK
2 * 5181.055 | 114.963 111.691 N/A N/A 3.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 04:35

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 1
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Frequency(MHz) ]
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 51.592 48.283 -2.408 54.000 3.309 AV
2 * 5178.670 | 102.673 99.399 N/A N/A 3.274 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:18

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 1
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5322.920 | 89.848 86.781 N/A N/A 3.067 PK
2 5350.000 | 54.761 51.729 -19.239 74.000 3.032 PK
3 5356.200 | 56.622 53.596 -17.378 74.000 3.026 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:20

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 1
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5318.680 | 78.674 75.598 N/A N/A 3.075 AV
2 5350.000 | 41.634 38.602 -12.366 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 1

Time: 2017/11/03 - 23:22

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5316.560 | 112.092 109.012 N/A N/A 3.081 PK
2 5350.000 | 56.703 53.671 -17.297 74.000 3.032 PK
3 5352.760 | 57.815 54.785 -16.185 74.000 3.030 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:23

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5322.160 | 100.469 97.400 N/A N/A 3.069 AV
2 5350.000 | 45.165 42.133 -8.835 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:25

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5456.640 | 57.656 54.194 -16.344 74.000 3.462 PK
2 5460.000 | 56.756 53.274 -17.244 74.000 3.482 PK
3 5462.625 | 57.647 54.150 -16.353 74.000 3.497 PK
4 5470.000 | 56.154 52.615 -17.846 74.000 3.539 PK
5 * 5499.030 | 87.642 84.115 N/A N/A 3.528 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 23:28

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.749 39.267 -11.251 54.000 3.482 AV
2 * 5495.475 | 75.823 72.292 N/A N/A 3.531 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:32

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 1
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No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5456.865 | 58.181 54.718 -15.819 74.000 3.464 PK
2 5460.000 | 56.458 52.976 -17.542 74.000 3.482 PK
3 5466.945 | 58.921 55.399 -15.079 74.000 3.522 PK
4 5470.000 | 57.244 53.705 -16.756 74.000 3.539 PK
5 * 5495.970 | 110.062 106.531 N/A N/A 3.531 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 23:33

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 44.756 41.274 -9.244 54.000 3.482 AV
2 * 5502.855 | 98.187 94.664 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 04:41

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 1
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5702.842 | 91.565 87.842 N/A N/A 3.723 PK
2 5725.000 | 56.208 52.417 -17.792 74.000 3.791 PK
3 5741.257 59.087 55.247 -14.913 74.000 3.840 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:44

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5698.910 | 79.651 75.934 N/A N/A 3.717 AV
2 5725.000 | 42.737 38.946 -11.263 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:39

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 1
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5696.895 | 111.250 107.535 N/A N/A 3.714 PK
2 5725.000 | 60.575 56.784 -13.425 74.000 3.791 PK
3 5725.072 61.428 57.637 -12.572 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:41

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.250 | 99.551 95.830 N/A N/A 3.721 AV
2 5725.000 | 46.292 42.501 -7.708 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:26

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5635.310 | 63.382 59.788 -10.618 74.000 3.594 PK
2 5650.000 | 61.206 57.579 -12.794 74.000 3.627 PK
3 5700.000 | 61.027 57.308 -44.173 105.200 3.719 PK
4 5720.000 | 63.527 59.751 -47.273 110.800 3.776 PK
5 5725.000 | 73.674 69.883 -48.526 122.200 3.791 PK
6 5748.005 | 98.466 94.602 N/A N/A 3.864 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:29
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D_1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 1
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.183 44.556 -5.817 54.000 3.627 AV
2 * 5743.303 | 86.095 82.249 N/A N/A 3.846 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 04:23

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 1
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fraquencylMilz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5635.062 | 62.958 59.365 -11.042 74.000 3.593 PK
2 5650.000 | 60.966 57.339 -13.034 74.000 3.627 PK
3 5700.000 | 72.634 68.915 -32.566 105.200 3.719 PK
4 5720.000 | 80.976 77.200 -29.824 110.800 3.776 PK
5 5725.000 | 92.426 88.635 -29.774 122.200 3.791 PK
6 * 5747.757 | 116.221 112.358 N/A N/A 3.863 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:26
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 49.026 45.399 -4.974 54.000 3.627 AV
2 * 5745.942 | 103.761 99.905 N/A N/A 3.856 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:20

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5828.010 | 99.246 95.234 N/A N/A 4.012 PK
2 5850.000 | 64.726 60.669 -57.474 122.200 4.058 PK
3 5855.000 | 62.898 58.838 -47.902 110.800 4.060 PK
4 5875.000 | 61.583 57.478 -43.617 105.200 4.105 PK
5 5925.000 | 61.959 57.706 -12.041 74.000 4.254 PK
6 * 5957.490 | 64.029 59.737 -9.971 74.000 4.293 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:22

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5828.205 | 87.078 83.065 N/A N/A 4.013 AV
2 5925.000 | 49.389 45.136 -4.611 54.000 4.254 AV

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 04:17

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5827.815 | 114.559 110.547 N/A N/A 4.011 PK
2 5850.000 | 78.437 74.380 -43.763 122.200 4.058 PK
3 5855.000 | 75.520 71.460 -35.280 110.800 4.060 PK
4 5875.000 | 66.511 62.406 -38.689 105.200 4.105 PK
5 5925.000 | 62.262 58.009 -11.738 74.000 4.254 PK
6 5929.605 | 64.320 60.054 -9.680 74.000 4.265 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 04:19

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5821.868 | 101.985 97.987 N/A N/A 3.998 AV
2 5925.000 | 49.638 45.385 -4.362 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 05:01

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5140.060 | 58.918 55.608 -15.082 74.000 3.309 PK
2 5150.000 | 56.843 53.534 -17.157 74.000 3.309 PK
3 * 5182.855 | 94.494 91.224 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 2

Time: 2017/11/03 - 05:05

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.912 40.603 -10.088 54.000 3.309 AV
2 * 5178.400 | 82.036 78.762 N/A N/A 3.275 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 2

Report No.: 1710RSU02001

Time: 2017/11/03 - 04:53

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5149.195 | 68.634 65.325 -5.366 74.000 3.309 PK
2 5150.000 | 66.932 63.623 -7.068 74.000 3.309 PK
3 * 5183.035 114.451 111.181 N/A N/A 3.270 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 04:58

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 2
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 53.735 50.426 -0.265 54.000 3.309 AV
2 * 5182.855 | 102.273 99.003 N/A N/A 3.270 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 23:36

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5325.800 | 89.645 86.584 N/A N/A 3.062 PK
2 5350.000 | 53.715 50.683 -20.285 74.000 3.032 PK
3 5355.480 | 56.008 52.981 -17.992 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:37

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 2

130
E
=
2 g .
T
2 70
60
50 \ 5
40 '
30
5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5322.920 | 77.054 73.987 N/A N/A 3.067 AV
2 5350.000 | 41.683 38.651 -12.317 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:38
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.120 | 109.777 106.698 N/A N/A 3.079 PK
2 5350.000 | 56.826 53.794 -17.174 74.000 3.032 PK
3 5350.880 | 57.664 54.633 -16.336 74.000 3.032 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:40

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5318.800 | 97.568 94.492 N/A N/A 3.076 AV
2 5350.000 | 43.971 40.939 -10.029 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:41

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 2
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No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5456.010 | 56.941 53.482 -17.059 74.000 3.458 PK
2 5460.000 | 56.226 52.744 -17.774 74.000 3.482 PK
3 5467.575 | 57.310 53.785 -16.690 74.000 3.526 PK
4 5470.000 | 55.601 52.062 -18.399 74.000 3.539 PK
5 * 5503.035 | 93.625 90.102 N/A N/A 3.523 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 2

Report No.: 1710RSU02001

Time: 2017/11/03 - 23:44

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.792 39.310 -11.208 54.000 3.482 AV
2 * 5504.115 81.247 77.725 N/A N/A 3.522 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:46

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 2
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fraquencylMilz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5456.505 | 58.990 55.529 -15.010 74.000 3.461 PK
2 5460.000 | 56.860 53.378 -17.140 74.000 3.482 PK
3 5466.540 | 60.422 56.903 -13.578 74.000 3.520 PK
4 5470.000 | 58.164 54.625 -15.836 74.000 3.539 PK
5 * 5503.035 | 112.145 108.622 N/A N/A 3.523 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 23:47

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 44.321 40.839 -9.679 54.000 3.482 AV
2 * 5498.715 | 99.115 95.587 N/A N/A 3.528 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:44

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5702.908 | 94.344 90.621 N/A N/A 3.723 PK
2 5725.000 | 55.933 52.142 -18.067 74.000 3.791 PK
3 5727.900 | 57.927 54.127 -16.073 74.000 3.800 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 04:47
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 2
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.250 | 82.966 79.245 N/A N/A 3.721 AV
2 5725.000 | 43.003 39.212 -10.997 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:47

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 2
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5702.973 | 110.167 106.444 N/A N/A 3.723 PK
2 5725.000 | 60.461 56.670 -13.539 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:50

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5703.167 | 98.261 94.537 N/A N/A 3.724 AV
2 5725.000 | 45.780 41.989 -8.220 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:10

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 2
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5608.498 | 63.186 59.677 -10.814 74.000 3.510 PK
2 5650.000 | 60.813 57.186 -13.187 74.000 3.627 PK
3 5700.000 | 60.669 56.950 -44.531 105.200 3.719 PK
4 5720.000 | 63.046 59.270 -47.754 110.800 3.776 PK
5 5725.000 | 72.905 69.114 -49.295 122.200 3.791 PK
6 5748.005 | 96.495 92.631 N/A N/A 3.864 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:12

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 2
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.079 44 .452 -5.921 54.000 3.627 AV
2 * 5747.840 | 84.817 80.954 N/A N/A 3.864 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:06

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 2
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5645.540 | 62.516 58.895 -11.484 74.000 3.622 PK
2 5650.000 | 61.591 57.964 -12.409 74.000 3.627 PK
3 5700.000 | 68.200 64.481 -37.000 105.200 3.719 PK
4 5720.000 | 77.992 74.216 -32.808 110.800 3.776 PK
5 5725.000 | 89.421 85.630 -32.779 122.200 3.791 PK
6 * 5747.757 113.131 109.268 N/A N/A 3.863 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:09
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 2
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.350 44.723 -5.650 54.000 3.627 AV
2 * 5744.127 | 100.667 96.818 N/A N/A 3.850 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:15

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 2
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5827.913 | 97.607 93.595 N/A N/A 4.012 PK
2 5850.000 | 62.259 58.202 -59.941 122.200 4.058 PK
3 5855.000 | 62.147 58.087 -48.653 110.800 4.060 PK
4 5875.000 | 61.744 57.639 -43.456 105.200 4.105 PK
5 5925.000 | 61.843 57.590 -12.157 74.000 4.254 PK
6 * 5938.575 | 63.711 59.441 -10.289 74.000 4.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:17

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 2
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5819.430 | 85.550 81.557 N/A N/A 3.992 AV
2 5925.000 | 49.256 45.003 -4.744 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 421 of 688
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:13

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 2

130
1
E
3
T 80 2 3
o
& 70 4 =16
: Rl o " - 3. N
. o b y
50
40
30
5805 5820 5830 5840 5850 5860 5870 5880 5830 5900 5910 5920 5930 5940 5950 5960 5970 5980 5990 6000
, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5827.913 | 111.223 107.211 N/A N/A 4.012 PK
2 5850.000 | 73.553 69.496 -48.647 122.200 4.058 PK
3 5855.000 | 72.233 68.173 -38.567 110.800 4.060 PK
4 5875.000 | 63.538 59.433 -41.662 105.200 4.105 PK
5 5925.000 | 61.996 57.743 -12.004 74.000 4.254 PK
6 * 5931.555 | 63.195 58.928 -10.805 74.000 4.268 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 2

Report No.: 1710RSU02001

Time: 2017/11/03 - 05:14

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5819.430 | 99.112 95.119 N/A N/A 3.992 AV
2 5925.000 | 49.406 45.153 -4.594 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:24

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 3
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5134.975 | 58.569 55.260 -15.431 74.000 3.309 PK
2 5150.000 | 57.652 54.343 -16.348 74.000 3.309 PK
3 * 5182.810 | 94.001 90.731 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 05:26

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.571 40.262 -10.429 54.000 3.309 AV
2 * 5176.285 | 81.757 78.481 N/A N/A 3.276 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 05:23

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5149.870 | 66.468 63.159 -7.532 74.000 3.309 PK
2 5150.000 | 66.347 63.038 -7.653 74.000 3.309 PK
3 * 5182.855 | 112.490 109.220 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 05:22

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5180MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.740 49.431 -1.260 54.000 3.309 AV
2 * 5183.035 | 100.389 97.119 N/A N/A 3.270 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 23:50

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 3
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5325.000 | 91.647 88.584 N/A N/A 3.064 PK
2 5350.000 | 54.886 51.854 -19.114 74.000 3.032 PK
3 5354.400 | 56.083 53.055 -17.917 74.000 3.028 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 23:57

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 3
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5324.160 | 79.582 76.517 N/A N/A 3.065 AV
2 5350.000 | 41.950 38.918 -12.050 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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mn Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 3

Time: 2017/11/04 - 00:02

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.000 | 110.615 107.536 N/A N/A 3.079 PK
2 5350.000 | 58.993 55.961 -15.007 74.000 3.032 PK
3 5351.000 | 59.093 56.062 -14.907 74.000 3.032 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 00:03

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5320MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5323.640 | 97.941 94.875 N/A N/A 3.066 AV
2 5350.000 | 45.478 42.446 -8.522 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 00:05

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 3
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fraquencylMilz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5457.135 | 57.534 54.069 -16.466 74.000 3.465 PK
2 5460.000 | 56.399 52.917 -17.601 74.000 3.482 PK
3 5464.335 | 57.909 54.402 -16.091 74.000 3.506 PK
4 5470.000 | 57.293 53.754 -16.707 74.000 3.539 PK
5 * 5503.035 | 94.445 90.922 N/A N/A 3.523 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 432 of 688




NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 00:11

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 3
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: Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 42.753 39.271 -11.247 54.000 3.482 AV
2 * 5503.305 | 82.268 78.745 N/A N/A 3.523 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 00:12

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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fraquency(Mtiz) _
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5454.615 | 58.134 54.684 -15.866 74.000 3.450 PK
2 5460.000 | 57.276 53.794 -16.724 74.000 3.482 PK
3 * 5497.050 | 110.031 106.502 N/A N/A 3.530 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 00:17

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5500MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 44.124 40.642 -9.876 54.000 3.482 AV
2 * 5502.045 | 97.345 93.821 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:51

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 3
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5697.187 | 92.637 88.922 N/A N/A 3.715 PK
2 5725.000 | 56.351 52.560 -17.649 74.000 3.791 PK
3 5726.958 | 57.915 54.118 -16.085 74.000 3.796 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:53

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5696.603 | 79.691 75.977 N/A N/A 3.714 AV
2 5725.000 | 42.827 39.036 -11.173 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 437 of 688




Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 04:53

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5702.908 | 110.372 106.649 N/A N/A 3.723 PK
2 5725.000 | 60.162 56.371 -13.838 74.000 3.791 PK
3 5725.040 | 60.989 57.198 -13.011 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 04:55
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5700MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5696.538 | 98.484 94.770 N/A N/A 3.713 AV
2 5725.000 | 45.559 41.768 -8.441 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:30

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 3
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Fraquency(Miiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5645.458 | 62.280 58.659 -11.720 74.000 3.622 PK
2 5650.000 | 60.371 56.744 -13.629 74.000 3.627 PK
3 5700.000 | 60.850 57.131 -44.350 105.200 3.719 PK
4 5720.000 | 62.781 59.005 -48.019 110.800 3.776 PK
5 5725.000 | 71.531 67.740 -50.669 122.200 3.791 PK
6 5747.840 94.154 90.291 N/A N/A 3.864 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:32

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 3
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Frequency(MHz) ]
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.066 44.439 -5.934 54.000 3.627 AV
2 * 5741.075 | 82.081 78.241 N/A N/A 3.840 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:27

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5630.690 | 62.525 58.948 -11.475 74.000 3.577 PK
2 5650.000 | 61.272 57.645 -12.728 74.000 3.627 PK
3 5700.000 | 71.260 67.541 -33.940 105.200 3.719 PK
4 5720.000 | 79.300 75.524 -31.500 110.800 3.776 PK
5 5725.000 | 91.449 87.658 -30.751 122.200 3.791 PK
6 * 5747.922 113.201 109.337 N/A N/A 3.864 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:30
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11a at Channel 5745MHz Ant 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5650.000 | 48.519 44.892 -5.481 54.000 3.627 AV
2 * 5748.005 | 101.005 97.141 N/A N/A 3.864 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:36

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 3
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Fraquency(Mblz),
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5819.625 | 98.721 94.728 N/A N/A 3.994 PK
2 5850.000 | 65.178 61.121 -57.022 122.200 4.058 PK
3 5855.000 | 63.349 59.289 -47.451 110.800 4.060 PK
4 5875.000 | 62.457 58.352 -42.743 105.200 4.105 PK
5 5925.000 | 61.614 57.361 -12.386 74.000 4.254 PK
6 * 5945595 | 63.081 58.809 -10.919 74.000 4.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 05:38

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 3
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5821.868 | 87.115 83.117 N/A N/A 3.998 AV
2 5925.000 | 49.341 45.088 -4.659 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:33

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 3
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No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5827.913 | 111.608 107.596 N/A N/A 4.012 PK
2 5850.000 | 74.911 70.854 -47.289 122.200 4.058 PK
3 5855.000 | 73.055 68.995 -37.745 110.800 4.060 PK
4 5875.000 | 63.537 59.432 -41.663 105.200 4.105 PK
5 5925.000 | 62.268 58.015 -11.732 74.000 4.254 PK
6 * 5953.103 | 64.119 59.838 -9.881 74.000 4.281 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 05:35

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11a at Channel 5825MHz Ant 3
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Frequency(MHz) ]
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5831.325 | 99.507 95.487 N/A N/A 4.020 AV
2 5925.000 | 49.460 45.207 -4.540 54.000 4.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 05:49

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5138.935 | 58.833 55.523 -15.167 74.000 3.311 PK
2 5150.000 | 57.795 54.486 -16.205 74.000 3.309 PK
3 * 5181.325 | 96.670 93.398 N/A N/A 3.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:52
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D_1-18GHz Polarity: Horizontal
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.653 40.344 -10.347 54.000 3.309 AV
2 * 5183.035 | 84.866 81.596 N/A N/A 3.270 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 05:48

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant 1
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5149.870 | 68.636 65.327 -5.364 74.000 3.309 PK
2 5150.000 | 67.402 64.093 -6.598 74.000 3.309 PK
3 * 5179.390 115.018 111.745 N/A N/A 3.273 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/03 - 05:48

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

130
2
g
=
2 80
T
B 70
60 1
50 '
40
30
5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 53.060 49.751 -0.940 54.000 3.309 AV
2 * 5183.035 102.935 99.665 N/A N/A 3.270 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 00:20

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5321.400 | 90.997 87.927 N/A N/A 3.070 PK
2 5350.000 | 54.965 51.933 -19.035 74.000 3.032 PK
3 5352.200 | 57.378 54.348 -16.622 74.000 3.030 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 00:26

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5323.040 | 78.642 75.575 N/A N/A 3.067 AV
2 5350.000 | 41.786 38.754 -12.214 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 00:27

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5321.480 | 113.883 110.813 N/A N/A 3.070 PK
2 5350.000 | 57.790 54.758 -16.210 74.000 3.032 PK
3 5351.360 | 58.806 55.775 -15.194 74.000 3.030 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 00:33

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.720 | 99.426 96.348 N/A N/A 3.078 AV
2 5350.000 | 44.280 41.248 -9.720 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:02

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 55.741 52.259 -18.259 74.000 3.482 PK
2 5467.260 | 57.608 54.084 -16.392 74.000 3.523 PK
3 5470.000 | 56.598 53.059 -17.402 74.000 3.539 PK
4 * 5501.595 | 89.033 85.509 N/A N/A 3.524 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 05:05

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant 1
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, Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.600 39.118 -11.400 54.000 3.482 AV
2 * 5496.870 | 77.681 74.151 N/A N/A 3.530 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 457 of 688



Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 04:58

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 57.301 53.819 -16.699 74.000 3.482 PK
2 5463.075 | 59.763 56.264 -14.237 74.000 3.499 PK
3 5470.000 | 58.068 54.529 -15.932 74.000 3.539 PK
4 * 5501.595 113.811 110.287 N/A N/A 3.524 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 05:01
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 45.504 42.022 -8.496 54.000 3.482 AV
2 * 5502.450 | 101.339 97.815 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:06

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant 1
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fraquencylMilz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.607 | 91.877 88.156 N/A N/A 3.721 PK
2 5725.000 | 56.635 52.844 -17.365 74.000 3.791 PK
3 5729.005 | 57.491 53.688 -16.509 74.000 3.803 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 05:09

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant 1

130
£
> 1
250
7
3 70
60
50 J \_" 2
40 i
30
5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5698.520 | 79.537 75.820 N/A N/A 3.716 AV
2 5725.000 | 42.988 39.197 -11.012 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 05:10

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant 1
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fraquency(Mblz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5701.413 | 112.760 109.039 N/A N/A 3.721 PK
2 5725.000 | 62.220 58.429 -11.780 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 05:12

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5696.993 | 100.563 96.848 N/A N/A 3.714 AV
2 5725.000 | 47.450 43.659 -6.550 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:53

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5745MHz Ant 1
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Eraquency(Mblz),
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5618.150 | 62.552 59.016 -11.448 74.000 3.536 PK
2 5650.000 | 60.405 56.778 -13.595 74.000 3.627 PK
3 5700.000 | 61.431 57.712 -43.769 105.200 3.719 PK
4 5720.000 | 65.557 61.781 -45.243 110.800 3.776 PK
5 5725.000 | 73.020 69.229 -49.180 122.200 3.791 PK
6 5746.768 | 97.915 94.056 N/A N/A 3.859 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 05:57

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5745MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5640.920 | 63.089 59.474 -10.911 74.000 3.615 PK
2 5650.000 | 60.948 57.321 -13.052 74.000 3.627 PK
3 5700.000 | 72.110 68.391 -33.090 105.200 3.719 PK
4 5720.000 | 82.751 78.975 -28.049 110.800 3.776 PK
5 5725.000 | 90.564 86.773 -31.636 122.200 3.791 PK
6 * 5746.603 | 114.879 111.020 N/A N/A 3.859 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 05:59

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5825MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5818.163 | 99.989 95.999 N/A N/A 3.990 PK
2 5850.000 | 68.152 64.095 -54.048 122.200 4.058 PK
3 5855.000 | 64.506 60.446 -46.294 110.800 4.060 PK
4 5875.000 | 61.757 57.652 -43.443 105.200 4.105 PK
5 5925.000 | 61.280 57.027 -12.720 74.000 4.254 PK
6 * 5927.460 | 63.314 59.054 -10.686 74.000 4.260 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5825MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/03 - 06:01

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5829.570 | 114.580 110.564 N/A N/A 4.015 PK
2 5850.000 | 83.640 79.583 -38.560 122.200 4.058 PK
3 5855.000 | 76.928 72.868 -33.872 110.800 4.060 PK
4 5875.000 | 68.771 64.666 -36.429 105.200 4.105 PK
5 5925.000 | 62.295 58.042 -11.705 74.000 4.254 PK
6 5964.413 | 63.786 59.478 -10.214 74.000 4.307 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:10

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant 1
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5126.650 | 58.542 55.241 -15.458 74.000 3.301 PK
2 5150.000 | 57.576 54.267 -16.424 74.000 3.309 PK
3 * 5186.900 | 91.748 88.483 N/A N/A 3.264 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 06:13

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.714 40.405 -10.286 54.000 3.309 AV
2 * 5196.050 | 79.860 76.606 N/A N/A 3.253 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/03 - 06:09

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200 5205 5210
Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5149.900 | 68.764 65.455 -5.236 74.000 3.309 PK
2 5150.000 | 67.806 64.497 -6.194 74.000 3.309 PK
3 * 5195.100 | 110.928 107.673 N/A N/A 3.255 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 06:09

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant 1
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 53.665 50.356 -0.335 54.000 3.309 AV
2 * 5195.800 | 98.543 95.289 N/A N/A 3.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:27

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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fraquencylMilz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5306.600 | 89.526 86.421 N/A N/A 3.105 PK
2 5350.000 | 55.018 51.986 -18.982 74.000 3.032 PK
3 5353.000 | 56.875 53.846 -17.125 74.000 3.029 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant 1

Time: 2017/11/04 - 05:30

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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fraquencylMilz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.450 | 77.799 74.721 N/A N/A 3.078 AV
2 5350.000 | 41.678 38.646 -12.322 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 05:27

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant 1
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fraquencylMilz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5314.000 | 110.148 107.063 N/A N/A 3.085 PK
2 5350.000 | 68.030 64.998 -5.970 74.000 3.032 PK
3 5350.450 | 68.481 65.449 -5.519 74.000 3.032 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 05:26
Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang
Probe: BBHA9120D 1-18GHz Polarity: Vertical
EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant 1
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5316.300 | 98.049 94.969 N/A N/A 3.080 AV
2 5350.000 | 52.623 49.591 -1.377 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:39

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 56.145 52.663 -17.855 74.000 3.482 PK
2 5468.600 | 58.033 54.502 -15.967 74.000 3.531 PK
3 5470.000 | 55.670 52.131 -18.330 74.000 3.539 PK
4 * 5514.850 | 85.230 81.720 N/A N/A 3.511 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant 1

Time: 2017/11/04 - 05:42

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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fraquency(Milz) _
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 42.315 38.833 -11.685 54.000 3.482 AV
2 * 5505.050 | 73.222 69.701 N/A N/A 3.521 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:38

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Froquency(Mtiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 62.516 59.034 -11.484 74.000 3.482 PK
2 5468.800 | 67.192 63.660 -6.808 74.000 3.533 PK
3 5470.000 | 65.957 62.418 -8.043 74.000 3.539 PK
4 * 5514.200 110.027 106.516 N/A N/A 3.511 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 05:38

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant 1
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Frequency(MHz) 1
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 49.041 45.559 -4.959 54.000 3.482 AV
2 * 5507.400 | 97.940 94.422 N/A N/A 3.518 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:47

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Froquency(Mtlz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5671.650 | 87.710 84.046 N/A N/A 3.664 PK
2 5725.000 | 55.367 51.576 -18.633 74.000 3.791 PK
3 5732.900 | 58.216 54.401 -15.784 74.000 3.815 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 05:50

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant 1
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Eraquency(Mbiz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5667.850 | 76.444 72.786 N/A N/A 3.658 AV
2 5725.000 | 42.791 39.000 -11.209 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:46

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Froquency(Mtlz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5675.350 | 108.927 105.257 N/A N/A 3.670 PK
2 5725.000 | 66.324 62.533 -7.676 74.000 3.791 PK
3 5725.550 | 66.844 63.052 -7.156 74.000 3.792 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 05:46

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant 1
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5673.100 | 96.675 93.009 N/A N/A 3.667 AV
2 5725.000 | 52.475 48.684 -1.525 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 483 of 688



|
AN

NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:15

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5755MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5635.788 | 62.375 58.779 -11.625 74.000 3.596 PK
2 5650.000 | 60.393 56.766 -13.607 74.000 3.627 PK
3 5700.000 | 61.968 58.249 -43.232 105.200 3.719 PK
4 5720.000 | 73.237 69.461 -37.563 110.800 3.776 PK
5 5725.000 | 76.577 72.786 -45.623 122.200 3.791 PK
6 5764.237 | 97.411 93.501 N/A N/A 3.910 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:17

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5755MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5649.175 | 65.783 62.157 -8.217 74.000 3.626 PK
2 5650.000 | 64.489 60.862 -9.511 74.000 3.627 PK
3 5700.000 | 75.694 71.975 -29.506 105.200 3.719 PK
4 5720.000 | 89.795 86.019 -21.005 110.800 3.776 PK
5 5725.000 | 92.179 88.388 -30.021 122.200 3.791 PK
6 5745.862 | 111.919 108.063 N/A N/A 3.856 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:19

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5795MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5804.250 | 98.886 94.921 N/A N/A 3.965 PK
2 5850.000 | 62.888 58.831 -59.312 122.200 4.058 PK
3 5855.000 | 62.399 58.339 -48.401 110.800 4.060 PK
4 5875.000 | 61.322 57.217 -43.878 105.200 4.105 PK
5 5925.000 | 62.805 58.552 -11.195 74.000 4.254 PK
6 * 5971.987 | 64.031 59.736 -9.969 74.000 4.296 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:22

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5795MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5804.138 | 112.474 108.509 N/A N/A 3.966 PK
2 5850.000 | 75.850 71.793 -46.350 122.200 4.058 PK
3 5855.000 | 74.689 70.629 -36.111 110.800 4.060 PK
4 5875.000 | 69.407 65.302 -35.793 105.200 4.105 PK
5 5925.000 | 62.949 58.696 -11.051 74.000 4.254 PK
6 * 5935.650 | 64.517 60.249 -9.483 74.000 4.268 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 487 of 688



Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 06:31

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5180MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5130.655 | 58.833 55.526 -15.167 74.000 3.308 PK
2 5150.000 | 56.476 53.167 -17.524 74.000 3.309 PK
3 * 5181.415 | 96.697 93.425 N/A N/A 3.271 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:35
Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5180MHz Ant 1

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.631 40.322 -10.369 54.000 3.309 AV
2 * 5182.585 | 84.908 81.638 N/A N/A 3.271 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 06:31

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5180MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5149.825 | 69.152 65.843 -4.848 74.000 3.309 PK
2 5150.000 | 67.057 63.748 -6.943 74.000 3.309 PK
3 * 5181.595 115.096 111.824 N/A N/A 3.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5180MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/03 - 06:30

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.333 49.024 -1.667 54.000 3.309 AV
2 * 5177.815 | 102.558 99.283 N/A N/A 3.275 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:54

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5321.440 | 89.945 86.875 N/A N/A 3.070 PK
2 5350.000 | 53.474 50.442 -20.526 74.000 3.032 PK
3 5378.760 | 57.255 54.226 -16.745 74.000 3.029 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 05:56

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5322.880 | 77.793 74.726 N/A N/A 3.068 AV
2 5350.000 | 41.337 38.305 -12.663 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 05:52

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5321.480 | 113.720 110.650 N/A N/A 3.070 PK
2 5350.000 | 57.483 54.451 -16.517 74.000 3.032 PK
3 5353.560 | 58.349 55.320 -15.651 74.000 3.028 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 05:54

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5322.880 | 101.618 98.551 N/A N/A 3.068 AV
2 5350.000 | 45.122 42.090 -8.878 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:06

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5454.480 | 58.197 54.748 -15.803 74.000 3.450 PK
2 5460.000 | 55.711 52.229 -18.289 74.000 3.482 PK
3 5470.000 | 56.403 52.864 -17.597 74.000 3.539 PK
4 * 5501.640 | 88.475 84.951 N/A N/A 3.524 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 06:08

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant 1
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.526 39.044 -11.474 54.000 3.482 AV
2 * 5502.630 | 76.430 72.907 N/A N/A 3.523 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:03

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 57.611 54.129 -16.389 74.000 3.482 PK
2 5469.510 | 59.993 56.456 -14.007 74.000 3.537 PK
3 5470.000 | 58.196 54.657 -15.804 74.000 3.539 PK
4 * 5501.460 113.577 110.052 N/A N/A 3.525 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:05

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) 2
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5460.000 | 45.111 41.629 -8.889 54.000 3.482 AV
2 * 5502.720 | 101.273 97.750 N/A N/A 3.523 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:09

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.575 | 90.100 86.379 N/A N/A 3.721 PK
2 5725.000 | 55.964 52.173 -18.036 74.000 3.791 PK
3 5741.550 | 58.261 54.420 -15.739 74.000 3.841 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:12

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5702.745 | 78.051 74.328 N/A N/A 3.723 AV
2 5725.000 | 42.523 38.732 -11.477 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:12

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant 1
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Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5701.510 | 112.099 108.378 N/A N/A 3.720 PK
2 5725.000 | 62.728 58.937 -11.272 74.000 3.791 PK
3 5726.795 | 63.236 59.440 -10.764 74.000 3.796 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 06:15

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5698.520 | 99.813 96.096 N/A N/A 3.716 AV
2 5725.000 | 47.435 43.644 -6.565 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:36

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5745MHz Ant 1
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, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5636.877 | 62.619 59.019 -11.381 74.000 3.600 PK
2 5650.000 | 60.372 56.745 -13.628 74.000 3.627 PK
3 5700.000 | 61.509 57.790 -43.691 105.200 3.719 PK
4 5720.000 | 67.301 63.525 -43.499 110.800 3.776 PK
5 5725.000 | 74.554 70.763 -47.646 122.200 3.791 PK
6 5746.685 | 98.952 95.093 N/A N/A 3.859 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:39

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5745MHz Ant 1
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, Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5638.115 62.977 59.373 -11.023 74.000 3.605 PK
2 5650.000 | 62.066 58.439 -11.934 74.000 3.627 PK
3 5700.000 | 71.242 67.523 -33.958 105.200 3.719 PK
4 5720.000 | 82.760 78.984 -28.040 110.800 3.776 PK
5 5725.000 | 90.649 86.858 -31.551 122.200 3.791 PK
6 * 5746.603 114.646 110.787 N/A N/A 3.859 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:41

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5825MHz Ant 1
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, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5829.277 | 100.001 95.986 N/A N/A 4.015 PK
2 5850.000 | 68.585 64.528 -53.615 122.200 4.058 PK
3 5855.000 | 63.328 59.268 -47.472 110.800 4.060 PK
4 5875.000 | 61.849 57.744 -43.351 105.200 4.105 PK
5 5925.000 | 62.077 57.824 -11.923 74.000 4.254 PK
6 * 5935.357 | 63.584 59.316 -10.416 74.000 4.268 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 06:47

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5825MHz Ant 1
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, Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5830.058 | 115.092 111.075 N/A N/A 4.017 PK
2 5850.000 | 84.414 80.357 -37.786 122.200 4.058 PK
3 5855.000 | 76.510 72.450 -34.290 110.800 4.060 PK
4 5875.000 | 68.986 64.881 -36.214 105.200 4.105 PK
5 5925.000 | 62.297 58.044 -11.703 74.000 4.254 PK
6 5975.917 | 64.221 59.933 -9.779 74.000 4.289 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:00

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5142.150 | 59.319 56.010 -14.681 74.000 3.309 PK
2 5150.000 | 56.795 53.486 -17.205 74.000 3.309 PK
3 * 5181.100 | 90.741 87.469 N/A N/A 3.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:04

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant 1
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.278 39.969 -10.722 54.000 3.309 AV
2 * 5188.150 | 79.245 75.982 N/A N/A 3.263 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 509 of 688




Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 06:59

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5147.350 | 67.375 64.066 -6.625 74.000 3.309 PK
2 5150.000 | 64.436 61.127 -9.564 74.000 3.309 PK
3 * 5191.650 | 110.138 106.879 N/A N/A 3.259 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 06:59

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant 1
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.000 48.691 -2.000 54.000 3.309 AV
2 * 5192.200 | 97.967 94.709 N/A N/A 3.259 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:22

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5311.600 | 89.568 86.477 N/A N/A 3.091 PK
2 5350.000 | 54.780 51.748 -19.220 74.000 3.032 PK
3 5354.550 | 56.276 53.248 -17.724 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:25

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant 1
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5307.850 | 77.801 74.700 N/A N/A 3.101 AV
2 5350.000 | 41.679 38.647 -12.321 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:21

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5315.000 | 110.319 107.236 N/A N/A 3.083 PK
2 5350.000 | 67.228 64.196 -6.772 74.000 3.032 PK
3 5350.950 | 68.414 65.383 -5.586 74.000 3.032 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:21

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant 1
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5313.550 | 98.168 95.082 N/A N/A 3.086 AV
2 5350.000 | 52.504 49.472 -1.496 54.000 3.032 AV

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 06:32

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant 1
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! Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)

1 5460.000 | 56.240 52.758 -17.760 74.000 3.482 PK

2 5468.600 | 57.938 54.407 -16.062 74.000 3.531 PK

3 5470.000 | 56.867 53.328 -17.133 74.000 3.539 PK

4 * 5515.250 | 85.612 82.102 N/A N/A 3.510 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 516 of 688



Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:36

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.563 39.081 -11.437 54.000 3.482 AV
2 * 5520.750 | 73.709 70.205 N/A N/A 3.505 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:31

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 64.005 60.523 -9.995 74.000 3.482 PK
2 5468.450 | 66.924 63.394 -7.076 74.000 3.531 PK
3 5470.000 | 65.053 61.514 -8.947 74.000 3.539 PK
4 * 5506.800 | 110.411 106.892 N/A N/A 3.519 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:32

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant 1
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 49.640 46.158 -4.360 54.000 3.482 AV
2 * 5511.900 | 98.301 94.787 N/A N/A 3.514 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:41

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5671.550 | 87.635 83.971 N/A N/A 3.663 PK
2 5725.000 | 56.136 52.345 -17.864 74.000 3.791 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:44

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant 1
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5672.050 | 76.127 72.463 N/A N/A 3.664 AV
2 5725.000 | 42.835 39.044 -11.165 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:40

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5675.150 | 109.981 106.312 N/A N/A 3.669 PK
2 5725.000 | 66.272 62.481 -7.728 74.000 3.791 PK
3 5727.450 | 67.282 63.484 -6.718 74.000 3.798 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 06:40

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant 1
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5676.150 | 97.867 94.196 N/A N/A 3.672 AV
2 5725.000 | 52.817 49.026 -1.183 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 07:05

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5755MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5643.225 | 62.566 58.948 -11.434 74.000 3.617 PK
2 5650.000 | 60.969 57.342 -13.031 74.000 3.627 PK
3 5700.000 | 62.938 59.219 -42.262 105.200 3.719 PK
4 5720.000 | 73.033 69.257 -37.767 110.800 3.776 PK
5 5725.000 | 76.312 72.521 -45.888 122.200 3.791 PK
6 5764.150 96.654 92.744 N/A N/A 3.910 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 524 of 688



|
AN

Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:07

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5755MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5649.612 | 67.290 63.663 -6.710 74.000 3.627 PK
2 5650.000 | 66.703 63.076 -7.297 74.000 3.627 PK
3 5700.000 | 76.240 72.521 -28.960 105.200 3.719 PK
4 5720.000 | 90.160 86.384 -20.640 110.800 3.776 PK
5 5725.000 | 93.507 89.716 -28.693 122.200 3.791 PK
6 5760.475 111.590 107.684 N/A N/A 3.906 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:10

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5795MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5800.087 | 98.644 94.684 N/A N/A 3.960 PK
2 5850.000 | 63.097 59.040 -59.103 122.200 4.058 PK
3 5855.000 | 61.900 57.840 -48.900 110.800 4.060 PK
4 5875.000 | 62.488 58.383 -42.712 105.200 4.105 PK
5 5925.000 | 61.859 57.606 -12.141 74.000 4.254 PK
6 * 5943.413 | 63.828 59.556 -10.172 74.000 4272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 526 of 688



|
AN

Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5795MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/03 - 07:13

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5808.075 111.312 107.343 N/A N/A 3.969 PK
2 5850.000 | 76.240 72.183 -45.960 122.200 4.058 PK
3 5855.000 | 74.516 70.456 -36.284 110.800 4.060 PK
4 5875.000 | 69.256 65.151 -35.944 105.200 4.105 PK
5 5925.000 | 62.234 57.981 -11.766 74.000 4.254 PK
6 * 5943.413 | 63.828 59.556 -10.172 74.000 4.272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 07:23

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant 1
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! Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5139.400 | 58.466 55.156 -15.534 74.000 3.310 PK
2 5150.000 | 57.341 54.032 -16.659 74.000 3.309 PK
3 * 5216.725 | 86.742 83.528 N/A N/A 3.215 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:26

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant 1
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.327 40.018 -10.673 54.000 3.309 AV
2 * 5226.550 | 74.966 71.761 N/A N/A 3.205 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:21

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Power: Powered by PCB Board

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5148.700 | 69.242 65.933 -4.758 74.000 3.309 PK
2 5150.000 | 66.799 63.490 -7.201 74.000 3.309 PK
3 * 5216.800 | 105.544 102.330 N/A N/A 3.215 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:21

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5149.525 | 53.172 49.863 -0.828 54.000 3.309 AV
2 5150.000 | 53.115 49.806 -0.885 54.000 3.309 AV
3 * 5227.225 | 92.780 89.576 N/A N/A 3.204 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant 1

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:57

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5296.650 | 85.209 82.081 N/A N/A 3.129 PK
2 5350.000 | 53.887 50.855 -20.113 74.000 3.032 PK
3 5448.340 | 57.883 54.463 -16.117 74.000 3.421 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant 1

Time: 2017/11/04 - 07:00

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Fraquency(MHz) .
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5283.010 | 73.137 69.956 N/A N/A 3.181 AV
2 5350.000 | 41.598 38.566 -12.402 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant 1

Time: 2017/11/04 - 06:57

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5296.870 | 107.434 104.306 N/A N/A 3.128 PK
2 5350.000 | 67.134 64.102 -6.866 74.000 3.032 PK
3 5355.390 | 68.447 65.420 -5.553 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 06:56

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant 1
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5295.990 | 93.858 90.728 N/A N/A 3.129 AV
2 5350.000 | 51.941 48.909 -2.059 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:08

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5446.025 58.200 54.790 -15.800 74.000 3.410 PK
2 5460.000 | 55.610 52.128 -18.390 74.000 3.482 PK
3 5470.000 | 56.043 52.504 -17.957 74.000 3.539 PK
4 * 5558.840 | 85.907 82.425 N/A N/A 3.481 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:10

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant 1
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Frequency(MHz) .
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.732 39.250 -11.268 54.000 3.482 AV
2 * 5561.025 | 74.297 70.818 N/A N/A 3.479 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:07

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant 1
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Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 66.164 62.682 -7.836 74.000 3.482 PK
2 5468.565 | 68.972 65.441 -5.028 74.000 3.531 PK
3 5470.000 | 67.837 64.298 -6.163 74.000 3.539 PK
4 * 5536.875 | 105.429 101.927 N/A N/A 3.502 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:06

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant 1
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Frequency(MHz) .
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 51.253 47.771 -2.747 54.000 3.482 AV
2 5470.000 | 51.865 48.326 -2.135 54.000 3.539 AV
3 * 5523.765 | 92.336 88.833 N/A N/A 3.503 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 07:35

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5775MHz Ant 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5647.800 | 62.322 58.698 -11.678 74.000 3.625 PK
2 5650.000 | 60.947 57.320 -13.053 74.000 3.627 PK
3 5700.000 | 65.868 62.149 -39.332 105.200 3.719 PK
4 5720.000 | 69.159 65.383 -41.641 110.800 3.776 PK
5 5725.000 | 68.945 65.154 -53.255 122.200 3.791 PK
6 5799.600 | 92.910 88.950 N/A N/A 3.959 PK
7 5850.000 | 69.960 65.903 -52.240 122.200 4.058 PK
8 5855.000 | 67.217 63.157 -43.583 110.800 4.060 PK
9 5875.000 | 64.036 59.931 -41.164 105.200 4.105 PK
10 5925.000 | 61.465 57.212 -12.535 74.000 4.254 PK
11 * 5948.600 | 63.548 59.274 -10.452 74.000 4273 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 540 of 688



|
AN

Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:33

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5775MHz Ant 1

130
§ 3
£ 80 1
E 70*1';'¢““‘“"-Mw
60
50
40
30
5600 5620 5640 5660 5680 5700 5720 5740 5760 5780 5800 5820 5840 5860 5880 5900 5920 5940 5960 5980 6000
Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5610.000 | 73.008 69.495 -0.992 74.000 3.513 PK
2 5650.000 | 70.673 67.046 -3.327 74.000 3.627 PK
3 5700.000 | 83.172 79.453 -22.028 105.200 3.719 PK
4 5720.000 | 84.602 80.826 -26.198 110.800 3.776 PK
5 5725.000 | 86.327 82.536 -35.873 122.200 3.791 PK
6 5802.400 | 106.451 102.488 N/A N/A 3.963 PK
7 5850.000 | 84.435 80.378 -37.765 122.200 4.058 PK
8 5855.000 | 82.142 78.082 -28.658 110.800 4.060 PK
9 5875.000 | 79.185 75.080 -26.015 105.200 4.105 PK
10 5925.000 | 69.925 65.672 -4.075 74.000 4.254 PK
11 5937.800 | 69.972 65.703 -4.028 74.000 4.270 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 541 of 688




NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 07:45

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant0 +1+2 + 3

130
3
g 8
5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5129.530 | 61.548 58.243 -12.452 74.000 3.306 PK
2 5150.000 | 57.769 54.460 -16.231 74.000 3.309 PK
3 * 5182.315 | 97.246 93.975 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 07:48

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

130
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.983 40.674 -10.017 54.000 3.309 AV
2 * 5181.415 | 84.504 81.232 N/A N/A 3.271 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 07:44

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5149.870 | 68.858 65.549 -5.142 74.000 3.309 PK
2 5150.000 | 67.578 64.269 -6.422 74.000 3.309 PK
3 * 5175.385 | 118.262 114.985 N/A N/A 3.277 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:42

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5180MHz Ant0 +1+2 + 3

130
2
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E 70
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30
5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5150.000 | 52.937 49.628 -1.063 54.000 3.309 AV
2 * 5181.910 | 104.958 101.687 N/A N/A 3.272 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5220MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:05

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

130
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240
Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5134.895 | 63.320 60.011 -10.680 74.000 3.309 PK
2 5150.000 | 61.237 57.928 -12.763 74.000 3.309 PK
3 * 5221.215 | 98.138 94.928 N/A N/A 3.209 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:07

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5220MHz Ant0 +1 +2 + 3

130
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240
Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.304 39.995 -10.696 54.000 3.309 AV
2 * 5218.940 | 86.011 82.799 N/A N/A 3.212 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 547 of 688




Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5220MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 14:54

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5149.585 | 64.327 61.018 -9.673 74.000 3.309 PK
2 5150.000 | 63.028 59.719 -10.972 74.000 3.309 PK
3 * 5215.495 | 125.006 121.790 N/A N/A 3.215 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5220MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:03

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

130
2
E
3
g 80
o
3 70
60
1
50 ;
40
30
5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240
Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 49.363 46.054 -4.637 54.000 3.309 AV
2 * 5216.470 | 110.257 107.042 N/A N/A 3.215 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:13

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5318.640 | 88.467 85.391 N/A N/A 3.076 PK
2 5350.000 | 54.916 51.884 -19.084 74.000 3.032 PK
3 5367.400 | 56.389 53.376 -17.611 74.000 3.013 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 550 of 688




Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:16

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant0 +1+2 + 3
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5385 5390
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5321.880 | 75.188 72.119 N/A N/A 3.069 AV
2 5350.000 | 41.514 38.482 -12.486 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:17

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5321.440 | 114.345 111.275 N/A N/A 3.070 PK
2 5350.000 | 55.565 52.533 -18.435 74.000 3.032 PK
3 5351.720 | 57.617 54.586 -16.383 74.000 3.031 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5320MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:19

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5318.400 | 100.521 97.445 N/A N/A 3.076 AV
2 5350.000 | 43.932 40.900 -10.068 54.000 3.032 AV
3 5364.440 | 44.161 41.144 -9.839 54.000 3.016 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:19

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant0 +1 +2 + 3
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5451.825 | 57.975 54.539 -16.025 74.000 3.436 PK
2 5460.000 | 56.160 52.678 -17.840 74.000 3.482 PK
3 5470.000 | 56.162 52.623 -17.838 74.000 3.539 PK
4 * 5496.195 | 90.629 87.099 N/A N/A 3.530 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:23

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant0 +1 +2 + 3

130
£
=
2 g 2
i
5 70
60
. 1 =, e
40 i
30
5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency(MHz) 2
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5460.000 | 42.380 38.898 -11.620 54.000 3.482 AV
2 * 5501.775 | 77.144 73.620 N/A N/A 3.524 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:23

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 57.984 54.502 -16.016 74.000 3.482 PK
2 5466.360 | 61.328 57.810 -12.672 74.000 3.518 PK
3 5470.000 | 58.056 54.517 -15.944 74.000 3.539 PK
4 * 5496.735 | 114.609 111.079 N/A N/A 3.530 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5500MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:26

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520
Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 45.589 42.107 -8.411 54.000 3.482 AV
2 * 5497.545 | 99.861 96.332 N/A N/A 3.529 AV

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:27

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant0 +1+2 + 3

130
1
£ :
3
% 80
o
§ 7 / \\
2 3
o FRETRTTPN USRI § .,:A_Au..‘_:‘?' aila pr| [SPTORP A1
50
40
30
5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5696.310 | 90.928 87.214 N/A N/A 3.714 PK
2 5725.000 | 56.452 52.661 -17.548 74.000 3.791 PK
3 5729.070 | 57.906 54.103 -16.094 74.000 3.804 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:29

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5701.933 | 78.025 74.303 N/A N/A 3.722 AV
2 5725.000 | 42.554 38.763 -11.446 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 559 of 688




i
Al

Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:29

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant0 +1+2 + 3
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5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5693.873 | 112.503 108.793 N/A N/A 3.710 PK
2 5725.000 | 57.761 53.970 -16.239 74.000 3.791 PK
3 5743.500 | 60.008 56.161 -13.992 74.000 3.847 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 07:31

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT20 at Channel 5700MHz Ant0 +1+2 + 3
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5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5699.105 | 98.956 95.238 N/A N/A 3.717 AV
2 5725.000 | 45.433 41.642 -8.567 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:49

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5745MHz Ant0 +1 +2 + 3
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5600 5610 5620 5630 5640 5650 5660 5670 5680 5690 5700 5710 5720 5730 5740 5750 5765
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5638.775 | 63.772 60.165 -10.228 74.000 3.608 PK
2 5650.000 | 61.364 57.737 -12.636 74.000 3.627 PK
3 5700.000 | 65.050 61.331 -40.150 105.200 3.719 PK
4 5720.000 | 76.491 72.715 -34.309 110.800 3.776 PK
5 5725.000 | 82.579 78.788 -39.621 122.200 3.791 PK
6 5741.487 103.013 99.172 N/A N/A 3.842 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 07:52

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT20 at Channel 5745MHz Ant0 +1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5648.345 | 71.445 67.820 -2.555 74.000 3.625 PK
2 5650.000 | 67.686 64.059 -6.314 74.000 3.627 PK
3 5655.275 | 73.508 69.870 -3.797 77.305 3.638 PK
4 5700.000 | 82.590 78.871 -22.610 105.200 3.719 PK
5 5720.000 | 96.060 92.284 -14.740 110.800 3.776 PK
6 5725.000 | 103.134 99.343 -19.066 122.200 3.791 PK
7 * 5740.580 | 123.069 119.230 N/A N/A 3.838 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 563 of 688




i
AN

NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 07:59

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5825MHz Ant0 +1 +2 + 3
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5805 5820 5830 5840 5850 5860 5870 5880 5830 5900 5910 5920 5930 5940 5950 5960 5970 5980 5990 6000
, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5827.522 | 103.352 99.341 N/A N/A 4.011 PK
2 5850.000 | 77.438 73.381 -44.762 122.200 4.058 PK
3 5855.000 | 75.374 71.314 -35.426 110.800 4.060 PK
4 5875.000 | 63.850 59.745 -41.350 105.200 4.105 PK
5 5925.000 | 61.490 57.237 -12.510 74.000 4.254 PK
6 * 5943.450 | 63.478 59.206 -10.522 74.000 4272 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 564 of 688
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Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT20 at Channel 5825MHz Ant0 + 1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 07:56

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5827.425 | 121.295 117.284 N/A N/A 4.011 PK
2 5850.000 | 95.919 91.862 -26.281 122.200 4.058 PK
3 5855.000 | 91.484 87.424 -19.316 110.800 4.060 PK
4 5875.000 | 78.448 74.343 -26.752 105.200 4.105 PK
5 5925.000 | 66.531 62.278 -7.469 74.000 4.254 PK
6 5929.118 | 67.456 63.192 -6.544 74.000 4.265 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:09

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5148.100 | 57.821 54512 -16.179 74.000 3.309 PK
2 5150.000 | 56.302 52.993 -17.698 74.000 3.309 PK
3 * 5195.500 | 92.025 88.770 N/A N/A 3.255 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:12

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 42.905 39.596 -11.095 54.000 3.309 AV
2 * 5196.400 | 78.294 75.040 N/A N/A 3.254 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 08:06

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant0 +1 +2 + 3
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5149.150 | 73.787 70.478 -0.213 74.000 3.309 PK
2 5150.000 | 71.068 67.759 -2.932 74.000 3.309 PK
3 * 5193.600 | 113.217 109.960 N/A N/A 3.256 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5190MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:09

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

130
2
E
=
g 80
o
& 70
60
1
50 :
40
30
5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 50.106 46.797 -3.894 54.000 3.309 AV
2 * 5187.850 | 98.641 95.378 N/A N/A 3.263 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 569 of 688




Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5230MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:24

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5130.860 | 59.905 56.598 -14.095 74.000 3.307 PK
2 5150.000 | 57.525 54.216 -16.475 74.000 3.309 PK
3 * 5213.880 | 96.320 93.101 N/A N/A 3.218 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:26

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5230MHz Ant0 +1 +2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.489 40.180 -10.511 54.000 3.309 AV
2 * 5233.620 | 83.151 79.953 N/A N/A 3.198 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 15:21

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11n-HT40 at Channel 5230MHz Ant0 +1 +2 + 3
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5148.780 | 72.260 68.951 -1.740 74.000 3.309 PK
2 5150.000 | 66.271 62.962 -7.729 74.000 3.309 PK
3 * 5225.360 | 119.988 116.782 N/A N/A 3.207 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5230MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:19

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230 5240 5250
Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.119 48.810 -1.881 54.000 3.309 AV
2 * 5223.540 | 104.422 101.214 N/A N/A 3.207 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 573 of 688




Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:44

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5307.550 | 89.282 86.180 N/A N/A 3.102 PK
2 5350.000 | 55.842 52.810 -18.158 74.000 3.032 PK
3 5367.650 | 57.246 54.233 -16.754 74.000 3.013 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:47

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) |
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 * 5318.850 | 75.856 72.781 N/A N/A 3.076 AV
2 5350.000 | 41.903 38.871 -12.097 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:38

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5316.850 | 113.212 110.133 N/A N/A 3.079 PK
2 5350.000 | 68.971 65.939 -5.029 74.000 3.032 PK
3 5353.050 | 72.244 69.215 -1.756 74.000 3.030 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:44

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5310MHz Ant0 +1+2 + 3
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5290 5295 5300 5305 5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5307.350 | 99.116 96.014 N/A N/A 3.102 AV
2 5350.000 | 49.840 46.808 -4.160 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 577 of 688




Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:57

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant0 +1+2 + 3
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 55.272 51.790 -18.728 74.000 3.482 PK
2 5470.000 | 56.333 52.794 -17.667 74.000 3.539 PK
3 * 5505.500 | 89.635 86.115 N/A N/A 3.520 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 07:59

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant0 +1+2 + 3
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.440 38.958 -11.560 54.000 3.482 AV
2 * 5516.450 | 75.808 72.299 N/A N/A 3.508 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:55

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)

1 5460.000 | 62.371 58.889 -11.629 74.000 3.482 PK
2 5468.650 | 70.664 67.132 -3.336 74.000 3.532 PK
3 5470.000 | 67.569 64.030 -6.431 74.000 3.539 PK
4 * 5507.450 | 113.769 110.251 N/A N/A 3.518 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5510MHz Ant0 +1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 07:56

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5430 5435 5440 5445 5450 5455 5460 5465 5470 5475 5480 5485 5490 5495 5500 5505 5510 5515 5520 5525 5530
Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 47.540 44.058 -6.460 54.000 3.482 AV
2 * 5512.550 | 98.745 95.232 N/A N/A 3.513 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:04

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)

5715 5720 5725 5730 5735 5740 5745 5750

No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5685.500 | 90.969 87.278 N/A N/A 3.692 PK
2 5725.000 | 56.566 52.775 -17.434 74.000 3.791 PK
3 5740.200 | 59.087 55.249 -14.913 74.000 3.838 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:05

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant0 +1 +2 + 3
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5650 5655 5660 5665 5670 5675 5680 5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5665.450 | 77.080 73.426 N/A N/A 3.655 AV
2 5725.000 | 42.826 39.035 -11.174 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:01

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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5650 5655 5660 5665 5670 5675 5680 5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5675.400 | 113.758 110.088 N/A N/A 3.670 PK
2 5725.000 | 65.018 61.227 -8.982 74.000 3.791 PK
3 5728.450 | 67.969 64.168 -6.031 74.000 3.802 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:03

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5670MHz Ant0 +1 +2 + 3
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5650 5655 5660 5665 5670 5675 5680 5685 5690 5695 5700 5705 5710 5715 5720 5725 5730 5735 5740 5745 5750
Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5665.800 | 98.182 94.527 N/A N/A 3.655 AV
2 5725.000 | 48.016 44.225 -5.984 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 08:20

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5755MHz Ant0 +1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5611.987 | 62.989 59.470 -11.011 74.000 3.519 PK
2 5650.000 | 60.270 56.643 -13.730 74.000 3.627 PK
3 5700.000 | 62.455 58.736 -42.745 105.200 3.719 PK
4 5720.000 | 73.969 70.193 -36.831 110.800 3.776 PK
5 5725.000 | 74.307 70.516 -47.893 122.200 3.791 PK
6 5767.300 | 98.232 94.319 N/A N/A 3.912 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 586 of 688
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Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:17

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5755MHz Ant0 +1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5648.388 | 72.659 69.034 -1.341 74.000 3.625 PK
2 5650.000 | 70.646 67.019 -3.354 74.000 3.627 PK
3 * 5653.550 | 75.230 71.596 -0.994 76.224 3.634 PK
4 5700.000 | 82.733 79.014 -22.467 105.200 3.719 PK
5 5720.000 | 94.797 91.021 -16.003 110.800 3.776 PK
6 5725.000 | 95.351 91.560 -26.849 122.200 3.791 PK
7 5750.587 118.985 115.111 N/A N/A 3.873 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 08:26

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11n-HT40 at Channel 5795MHz Ant0 +1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5800.650 | 100.150 96.189 N/A N/A 3.961 PK
2 5850.000 | 68.278 64.221 -53.922 122.200 4.058 PK
3 5855.000 | 65.293 61.233 -45.507 110.800 4.060 PK
4 5875.000 | 61.632 57.527 -43.568 105.200 4.105 PK
5 5925.000 | 61.192 56.939 -12.808 74.000 4.254 PK
6 * 5932.388 | 63.930 59.663 -10.070 74.000 4.267 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11n-HT40 at Channel 5795MHz Ant0 +1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:23

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5790.413 | 117.830 113.884 N/A N/A 3.946 PK
2 5850.000 | 85.052 80.995 -37.148 122.200 4.058 PK
3 5855.000 | 84.018 79.958 -26.782 110.800 4.060 PK
4 5875.000 79.476 75.371 -25.724 105.200 4.105 PK
5 5923.725 | 72.468 68.218 -2.325 74.792 4.251 PK
6 5925.000 | 69.272 65.019 -4.728 74.000 4.254 PK
7 * 5932.950 | 72.087 67.820 -1.913 74.000 4.268 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 08:35

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT20 at Channel 5180MHz Ant0+1 +2 + 3
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5137.990 | 59.607 56.297 -14.393 74.000 3.310 PK
2 5150.000 | 58.610 55.301 -15.390 74.000 3.309 PK
3 * 5182.495 | 97.197 93.926 N/A N/A 3.270 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5180MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:37

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200
Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.497 40.188 -10.503 54.000 3.309 AV
2 * 5177.995 | 86.061 82.786 N/A N/A 3.274 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:34

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5180MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5148.655 | 68.826 65.517 -5.174 74.000 3.309 PK
2 5150.000 | 67.445 64.136 -6.555 74.000 3.309 PK
3 * 5175.655 117.155 113.878 N/A N/A 3.277 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 08:33

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5180MHz Ant0+1 +2 + 3
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Frequency(MHz) 2
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5150.000 | 52.411 49.102 -1.589 54.000 3.309 AV
2 * 5182.090 | 104.392 101.121 N/A N/A 3.271 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:32

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5220MHz Ant0+1 +2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5143.660 | 63.107 59.798 -10.893 74.000 3.310 PK
2 5150.000 | 61.105 57.796 -12.895 74.000 3.309 PK
3 * 5218.180 | 101.337 98.124 N/A N/A 3.213 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:35

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5220MHz Ant0+1 +2 + 3
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5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5210 5220 5230
Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 44.554 41.245 -9.446 54.000 3.309 AV
2 * 5218.000 | 90.625 87.412 N/A N/A 3.213 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:28

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT20 at Channel 5220MHz Ant0+1 +2 + 3
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Fraquency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5148.100 | 64.632 61.323 -9.368 74.000 3.309 PK
2 5150.000 | 62.751 59.442 -11.249 74.000 3.309 PK
3 * 5220.880 | 124.612 121.402 N/A N/A 3.210 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5220MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:32

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 49.195 45.886 -4.805 54.000 3.309 AV
2 * 5216.500 | 109.915 106.701 N/A N/A 3.214 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 597 of 688




Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant0+1+2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:07

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5318.280 | 89.335 86.258 N/A N/A 3.077 PK
2 5350.000 | 55.332 52.300 -18.668 74.000 3.032 PK
3 5355.200 | 56.748 53.721 -17.252 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:09

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant0+1+2 + 3
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5323.520 | 76.761 73.695 N/A N/A 3.066 AV
2 5350.000 | 41.586 38.554 -12.414 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:10

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5322.240 | 110.221 107.152 N/A N/A 3.069 PK
2 5350.000 | 56.377 53.345 -17.623 74.000 3.032 PK
3 5363.760 | 57.491 54.474 -16.509 74.000 3.017 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:12

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5320MHz Ant0+1+2 + 3
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5310 5315 5320 5325 5330 5335 5340 5345 5350 5355 5360 5365 5370 5375 5380 5385 5390
Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5317.920 | 98.842 95.765 N/A N/A 3.077 AV
2 5350.000 | 43.600 40.568 -10.400 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:13

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5460.000 | 55.839 52.357 -18.161 74.000 3.482 PK
2 5466.045 | 58.338 54.821 -15.662 74.000 3.516 PK
3 5470.000 | 56.211 52.672 -17.789 74.000 3.539 PK
4 * 5506.725 | 89.614 86.095 N/A N/A 3.519 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 08:16

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant0+1 +2 + 3
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.340 38.858 -11.660 54.000 3.482 AV
2 * 5506.410 | 79.253 75.734 N/A N/A 3.519 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 603 of 688
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:16

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 58.949 55.467 -15.051 74.000 3.482 PK
2 5468.250 | 60.715 57.186 -13.285 74.000 3.529 PK
3 5470.000 | 57.450 53.911 -16.550 74.000 3.539 PK
4 * 5498.400 113.262 109.734 N/A N/A 3.528 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5500MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:18

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) 2
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5460.000 | 45.495 42.013 -8.505 54.000 3.482 AV
2 * 5497.590 | 99.728 96.199 N/A N/A 3.529 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:19

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5703.103 | 90.082 86.358 N/A N/A 3.724 PK
2 5725.000 | 55.365 51.574 -18.635 74.000 3.791 PK
3 5747.237 | 58.708 54.847 -15.292 74.000 3.862 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:21

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5707.197 | 77.362 73.625 N/A N/A 3.737 AV
2 5725.000 | 42.529 38.738 -11.471 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:21

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5697.480 | 111.389 107.674 N/A N/A 3.716 PK
2 5725.000 | 58.026 54.235 -15.974 74.000 3.791 PK
3 5748.147 | 59.372 55.508 -14.628 74.000 3.865 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 08:23

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT20 at Channel 5700MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5693.255 | 99.734 96.025 N/A N/A 3.710 AV
2 5725.000 | 45.668 41.877 -8.332 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 08:41

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5745MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5609.405 | 62.357 58.845 -11.643 74.000 3.512 PK
2 5650.000 | 60.186 56.559 -13.814 74.000 3.627 PK
3 5700.000 | 64.718 60.999 -40.482 105.200 3.719 PK
4 5720.000 | 76.880 73.104 -33.920 110.800 3.776 PK
5 5725.000 | 83.818 80.027 -38.382 122.200 3.791 PK
6 5748.665 | 102.855 98.989 N/A N/A 3.867 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 08:39

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT20 at Channel 5745MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5648.757 | 72.043 68.417 -1.957 74.000 3.626 PK
2 5650.000 | 69.162 65.535 -4.838 74.000 3.627 PK
3 5656.678 | 72.946 69.306 -5.237 78.183 3.641 PK
4 5700.000 | 83.209 79.490 -21.991 105.200 3.719 PK
5 5720.000 96.226 92.450 -14.574 110.800 3.776 PK
6 5725.000 102.728 98.937 -19.472 122.200 3.791 PK
7 * 5742.808 122.122 118.277 N/A N/A 3.845 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 08:46

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5825MHz Ant0+1 +2 + 3
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, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5826.060 | 102.423 98.415 N/A N/A 4.008 PK
2 5850.000 | 77.284 73.227 -44.916 122.200 4.058 PK
3 5855.000 | 74.883 70.823 -35.917 110.800 4.060 PK
4 5875.000 | 62.988 58.883 -42.212 105.200 4.105 PK
5 5925.000 | 62.286 58.033 -11.714 74.000 4.254 PK
6 * 5960.317 | 63.351 59.052 -10.649 74.000 4.299 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 612 of 688
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Site: AC1

Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT?20 at Channel 5825MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 08:43

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5831.618 | 120.199 116.178 N/A N/A 4.020 PK
2 5850.000 | 96.057 92.000 -26.143 122.200 4.058 PK
3 5855.000 | 91.754 87.694 -19.046 110.800 4.060 PK
4 5875.000 | 78.057 73.952 -27.143 105.200 4.105 PK
5 5925.000 | 64.717 60.464 -9.283 74.000 4.254 PK
6 5928.825 | 67.287 63.023 -6.713 74.000 4.263 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 16:23

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5146.500 | 59.405 56.096 -14.595 74.000 3.309 PK
2 5150.000 | 57.574 54.265 -16.426 74.000 3.309 PK
3 * 5182.750 | 91.343 88.073 N/A N/A 3.271 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/03 - 16:26

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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5110 5115 5120 5125 5130 5135 5140 5145 5150 5155 5160 5165 5170 5175 5180 5185 5190 5195 5200 5205 5210
Frequency(MHz) |
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuVv/m) | (dBuV)
1 5150.000 | 42.753 39.444 -11.247 54.000 3.309 AV
2 * 5186.400 | 79.606 76.341 N/A N/A 3.265 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 16:13

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5147.900 | 72.617 69.308 -1.383 74.000 3.309 PK
2 5150.000 | 67.529 64.220 -6.471 74.000 3.309 PK
3 * 5193.350 | 113.765 110.508 N/A N/A 3.257 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 16:16

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5190MHz Ant0+1 +2 + 3
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 50.427 47.118 -3.573 54.000 3.309 AV
2 * 5197.950 | 101.496 98.244 N/A N/A 3.252 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5230MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:50

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5144.930 | 61.170 57.861 -12.830 74.000 3.309 PK
2 5150.000 | 58.961 55.652 -15.039 74.000 3.309 PK
3 * 5235.510 | 93.687 90.491 N/A N/A 3.196 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:51

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5230MHz Ant0+1 +2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 43.246 39.937 -10.754 54.000 3.309 AV
2 * 5237.610 | 82.070 78.877 N/A N/A 3.193 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 15:48

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5230MHz Ant0+1 +2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5149.480 | 69.046 65.737 -4.954 74.000 3.309 PK
2 5150.000 | 66.514 63.205 -7.486 74.000 3.309 PK
3 * 5226.340 | 119.049 115.844 N/A N/A 3.206 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5230MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 15:47

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 52.228 48.919 -1.772 54.000 3.309 AV
2 * 5226.480 | 105.688 102.483 N/A N/A 3.206 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:30

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant0+1+2 + 3
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5306.350 | 88.950 85.845 N/A N/A 3.105 PK
2 5350.000 | 54.579 51.547 -19.421 74.000 3.032 PK
3 5352.450 | 57.186 54.156 -16.814 74.000 3.029 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:33

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant0+1+2 + 3
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5306.500 | 75.970 72.865 N/A N/A 3.104 AV
2 5350.000 | 42.070 39.038 -11.930 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:27

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5319.500 | 113.214 110.140 N/A N/A 3.074 PK
2 5350.000 | 67.587 64.555 -6.413 74.000 3.032 PK
3 5351.600 | 73.086 70.055 -0.914 74.000 3.031 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:29

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5310MHz Ant0+1+2 + 3
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5315.150 | 99.430 96.347 N/A N/A 3.083 AV
2 5350.000 | 49.964 46.932 -4.036 54.000 3.032 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:41

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 55.770 52.288 -18.230 74.000 3.482 PK
2 5462.150 | 57.760 54.266 -16.240 74.000 3.494 PK
3 5470.000 | 56.203 52.664 -17.797 74.000 3.539 PK
4 * 5520.450 | 89.278 85.773 N/A N/A 3.504 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:43

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant0+1 +2 + 3
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 42.493 39.011 -11.507 54.000 3.482 AV
2 * 5517.800 | 76.564 73.057 N/A N/A 3.508 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:38

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 64.502 61.020 -9.498 74.000 3.482 PK
2 5467.700 | 72.274 68.748 -1.726 74.000 3.527 PK
3 5470.000 | 68.525 64.986 -5.475 74.000 3.539 PK
4 * 5506.400 113.540 110.021 N/A N/A 3.519 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5510MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:40

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 47.451 43.969 -6.549 54.000 3.482 AV
2 5470.000 | 49.012 45.473 -4.988 54.000 3.539 AV
3 * 5507.850 | 98.821 95.303 N/A N/A 3.518 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:47

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5673.050 | 90.584 86.918 N/A N/A 3.667 PK
2 5725.000 | 55.329 51.538 -18.671 74.000 3.791 PK
3 5737.100 | 58.009 54.180 -15.991 74.000 3.828 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:48

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant0+1 +2 + 3
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5677.950 | 78.356 74.681 N/A N/A 3.676 AV
2 5725.000 | 42.675 38.884 -11.325 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:44

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5675.350 | 113.312 109.642 N/A N/A 3.670 PK
2 5725.000 | 66.100 62.309 -7.900 74.000 3.791 PK
3 5728.450 | 70.718 66.917 -3.282 74.000 3.802 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:46

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5670MHz Ant0+1 +2 + 3
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5677.850 | 99.727 96.052 N/A N/A 3.675 AV
2 5725.000 | 48.239 44.448 -5.761 54.000 3.791 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 16:47

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5755MHz Ant0+1 +2 + 3
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Eraquency(MH_),
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5650.000 | 54.943 51.316 -13.257 68.200 3.627 PK
2 5700.000 | 57.226 53.507 -47.974 105.200 3.719 PK
3 5720.000 | 68.639 64.863 -42.161 110.800 3.776 PK
4 5725.000 | 72.467 68.676 -49.733 122.200 3.791 PK
5 5745.950 | 96.100 92.244 N/A N/A 3.856 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 16:46

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5755MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5649.875 | 64.932 61.305 -3.268 68.200 3.627 PK
2 5650.000 | 64.371 60.744 -3.829 68.200 3.627 PK
3 5700.000 | 74.317 70.598 -30.883 105.200 3.719 PK
4 5720.000 | 89.034 85.258 -21.766 110.800 3.776 PK
5 5725.000 | 89.515 85.724 -32.685 122.200 3.791 PK
6 5740.263 112.895 109.057 N/A N/A 3.838 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 17:09

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5795MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5800.538 | 97.308 93.347 N/A N/A 3.960 PK
2 5850.000 | 59.128 55.071 -63.072 122.200 4.058 PK
3 5855.000 | 58.543 54.483 -52.257 110.800 4.060 PK
4 5875.000 | 56.860 52.755 -48.340 105.200 4.105 PK
5 5925.000 | 57.624 53.371 -10.576 68.200 4.254 PK
6 * 5931.263 | 59.566 55.299 -8.634 68.200 4.267 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 17:08

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT40 at Channel 5795MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5790.300 | 114.651 110.705 N/A N/A 3.946 PK
2 5850.000 | 75.042 70.985 -47.158 122.200 4.058 PK
3 5855.000 | 71.828 67.768 -38.972 110.800 4.060 PK
4 5875.000 | 70.925 66.820 -34.275 105.200 4.105 PK
5 5925.000 | 60.826 56.573 -7.374 68.200 4.254 PK
6 * 5933.400 | 64.068 59.800 -4.132 68.200 4.268 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 17:26

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant0+1+2 + 3
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! Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5143.750 | 62.523 59.214 -11.477 74.000 3.310 PK
2 5150.000 | 59.944 56.635 -14.056 74.000 3.309 PK
3 * 5227.225 | 84.893 81.689 N/A N/A 3.204 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 17:28

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Power: Powered by PCB Board

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5150.000 | 41.495 38.186 -12.505 54.000 3.309 AV
2 * 5206.450 | 70.546 67.312 N/A N/A 3.234 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 17:22

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5148.550 | 71.628 68.319 -2.372 74.000 3.309 PK
2 5150.000 | 68.088 64.779 -5.912 74.000 3.309 PK
3 * 5212.600 | 109.074 105.852 N/A N/A 3.222 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 17:24

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5210MHz Ant0+1 +2 + 3
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Fraquency(MHz)

No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5150.000 | 47.401 44.092 -6.599 54.000 3.309 AV
2 * 5242.225 | 93.281 90.094 N/A N/A 3.186 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:59

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5277.840 | 72.541 69.357 N/A N/A 3.184 AV
2 5350.000 | 41.478 38.446 -12.522 54.000 3.032 AV
3 5452.960 | 42.270 38.829 -11.730 54.000 3.442 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 642 of 688



Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 08:57

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5275.310 | 84.786 81.600 N/A N/A 3.186 PK
2 5350.000 | 54.346 51.314 -19.654 74.000 3.032 PK
3 5377.500 | 55.730 52.703 -18.270 74.000 3.027 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 08:54

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant0+1 +2 + 3
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 * 5307.100 | 106.927 103.824 N/A N/A 3.103 PK
2 5350.000 | 67.120 64.088 -6.880 74.000 3.032 PK
3 5371.450 | 72.624 69.608 -1.376 74.000 3.016 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/04 - 08:56

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT80 at Channel 5290MHz Ant0+1 +2 + 3
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Fraquency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 * 5305.340 | 92.057 88.949 N/A N/A 3.107 AV
2 5350.000 | 48.741 45.709 -5.259 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 09:18

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5451.430 | 57.177 53.743 -16.823 74.000 3.435 PK
2 5460.000 | 55.401 51.919 -18.599 74.000 3.482 PK
3 5464.885 | 57.408 53.898 -16.592 74.000 3.510 PK
4 5470.000 | 56.441 52.902 -17.559 74.000 3.539 PK
5 * 5507.665 | 84.668 81.150 N/A N/A 3.517 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 09:20

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 42.514 39.032 -11.486 54.000 3.482 AV
2 5470.000 | 42.479 38.940 -11.521 54.000 3.539 AV
3 * 5553.320 | 70.853 67.364 N/A N/A 3.489 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 647 of 688




i
AN

Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 09:14

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 66.700 63.218 -7.300 74.000 3.482 PK
2 5466.840 | 72.254 68.733 -1.746 74.000 3.521 PK
3 5467.300 | 72.446 68.922 -1.554 74.000 3.523 PK
4 5470.000 | 70.165 66.626 -3.835 74.000 3.539 PK
5 * 5521.235 | 106.712 103.208 N/A N/A 3.504 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 09:17

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5530MHz Ant0+1 +2 + 3
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Frequency(MHz) .
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 46.690 43.208 -7.310 54.000 3.482 AV
2 5470.000 | 46.996 43.457 -7.004 54.000 3.539 AV
3 * 5513.415 | 89.939 86.427 N/A N/A 3.512 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/04 - 16:19

Limit: FCC_Part15.209_RE(3m) Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5690MHz Ant0+1 +2 + 3
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, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5430.940 | 60.077 56.735 -13.923 74.000 3.342 PK
2 5460.000 | 59.479 55.997 -14.521 74.000 3.482 PK
3 5463.620 | 59.810 56.307 -14.190 74.000 3.503 PK
4 5470.000 | 58.541 55.002 -15.459 74.000 3.539 PK
5 * 5666.540 | 91.343 87.687 N/A N/A 3.655 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5690MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 16:22

Engineer: Bruce Wang

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5460.000 | 43.266 39.784 -10.734 54.000 3.482 AV
2 * 5679.270 | 76.875 73.197 N/A N/A 3.678 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/04 - 16:14

Limit: FCC_Part15.209_RE(3m)

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5690MHz Ant0+1 +2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)
1 5454.690 | 67.209 63.759 -6.791 74.000 3.450 PK
2 5460.000 | 64.406 60.924 -9.594 74.000 3.482 PK
3 5468.370 | 67.525 63.995 -6.475 74.000 3.530 PK
4 5470.000 | 65.922 62.383 -8.078 74.000 3.539 PK
5 * 5652.670 | 114.395 110.762 N/A N/A 3.633 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5690MHz Ant0+1 +2 + 3

Report No.: 1710RSU02001

Time: 2017/11/04 - 16:16

Engineer: Bruce Wang

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) E
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m) | (dB)
(dBuV/m) | (dBuV)
1 5460.000 | 51.569 48.087 -2.431 54.000 3.482 AV
2 * 5657.610 | 98.932 95.290 N/A N/A 3.642 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 17:53

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Bruce Wang

Probe: BBHA9120D 1-18GHz Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5775MHz Ant0+1 +2 + 3
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Eraquency(hbiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m) | (dB)
(dBuV/m) | (dBuV)
1 5614.600 | 56.479 52.953 -11.721 68.200 3.525 PK
2 5650.000 | 54.905 51.278 -13.295 68.200 3.627 PK
3 5700.000 | 56.092 52.373 -49.108 105.200 3.719 PK
4 5720.000 | 55.222 51.446 -55.578 110.800 3.776 PK
5 5725.000 | 55.000 51.209 -67.200 122.200 3.791 PK
6 5785.600 | 86.104 82.167 N/A N/A 3.937 PK
7 5850.000 | 54.943 50.886 -67.257 122.200 4.058 PK
8 5855.000 | 55.825 51.765 -54.975 110.800 4.060 PK
9 5875.000 | 56.942 52.837 -48.258 105.200 4.105 PK
10 5925.000 | 54.850 50.597 -13.350 68.200 4.254 PK
11 * 5950.000 | 57.737 53.462 -10.463 68.200 4.274 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 17:50

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Bruce Wang

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80 at Channel 5775MHz Ant0+1 +2 + 3
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Eraquency(Mbiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuv/m) | (dB)
(dBuv/m) | (dBuV)

1 * 5622.600 | 66.579 63.030 -1.621 68.200 3.548 PK
2 5650.000 | 58.412 54.785 -0.788 68.200 3.627 PK
3 5700.000 | 66.544 62.825 -38.656 105.200 3.719 PK
4 5720.000 | 68.500 64.724 -42.300 110.800 3.776 PK
5 5725.000 | 75.209 71.418 -46.991 122.200 3.791 PK
6 5740.400 | 105.516 101.678 N/A N/A 3.838 PK
7 5850.000 | 68.556 64.499 -53.644 122.200 4.058 PK
8 5855.000 | 68.936 64.876 -41.864 110.800 4.060 PK
9 5875.000 | 62.937 58.832 -42.263 105.200 4.105 PK
10 5925.000 | 58.451 54.198 -9.749 68.200 4.254 PK
11 5943.800 | 60.049 55.777 -8.151 68.200 4.272 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 20:47

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant0 + 1 /Ant0+1+2 + 3
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frsquencyibdiiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5134.900 | 56.960 53.651 -17.040 74.000 3.309 PK
2 5150.000 | 55.675 52.366 -18.325 74.000 3.309 PK
3 * 5172.475 81.103 77.824 N/A N/A 3.280 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 20:49

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5150.000 | 42.382 39.073 -11.618 54.000 3.309 AV
2 * 5223.025 | 68.296 65.088 N/A N/A 3.209 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 20:42

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant0 + 1 /Ant0+1+2 + 3
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FraquencyiMiiz) -
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuV/m)
(dBuv/m) | (dBuV)
1 5149.675 | 71.598 68.289 -2.402 74.000 3.308 PK
2 5150.000 | 71.356 68.047 -2.644 74.000 3.309 PK
3 * 5237.425 106.877 103.684 N/A N/A 3.193 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 20:44

Limit: FCC_Part15.209_RE(3m) Engineer: Will Yan

Probe: BBHA9120D_1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant0 + 1 /Ant0+1+2 + 3
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, Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5136.250 | 46.073 42.763 -7.927 54.000 3.310 AV
2 5150.000 | 46.650 43.341 -7.350 54.000 3.309 AV
3 * 5221.900 | 91.089 87.880 N/A N/A 3.209 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:41

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5322.830 | 85.794 82.727 N/A N/A 3.068 PK
2 5350.000 | 54.584 51.552 -19.416 74.000 3.032 PK
3 5438.550 | 58.138 54.762 -15.862 74.000 3.376 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 21:43

Engineer: Will Yan

Polarity: Horizontal

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5304.130 | 73.069 69.958 N/A N/A 3.111 AV
2 5350.000 | 41.712 38.680 -12.288 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Time: 2017/11/03 - 21:40

Engineer: Will Yan

Polarity: Vertical

Power: Powered by PCB Board

Module
Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant0 + 1 /Ant0+1+2 + 3
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fraquency(Miz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuv/m) | (dBuV)
1 * 5279.930 | 110.460 107.277 N/A N/A 3.183 PK
2 5350.000 | 63.715 60.683 -10.285 74.000 3.032 PK
3 5362.650 | 66.754 63.735 -7.246 74.000 3.018 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant0 + 1 /Ant0+1+2 + 3

Time: 2017/11/03 - 21:39

Engineer: Will Yan

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5282.680 | 98.525 95.344 N/A N/A 3.182 AV
2 5350.000 | 50.583 47.551 -3.417 54.000 3.032 AV
3 5360.560 | 52.540 49.519 -1.460 54.000 3.021 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:06

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5456.720 | 58.388 54.925 -15.612 74.000 3.463 PK
2 5460.000 | 57.330 53.848 -16.670 74.000 3.482 PK
3 5466.035 | 57.813 54.297 -16.187 74.000 3.516 PK
4 5470.000 | 56.500 52.961 -17.500 74.000 3.539 PK
5 * 5556.885 | 88.562 85.077 N/A N/A 3.485 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:07

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5460.000 | 42.883 39.401 -11.117 54.000 3.482 AV
2 * 5512.955 | 74.680 71.168 N/A N/A 3.513 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:05

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant0 + 1 /Ant0+1+2 + 3
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Fraquency(hiiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuv/m) | (dBuV)
1 5453.845 | 66.546 63.101 -7.454 74.000 3.446 PK
2 5460.000 | 64.751 61.269 -9.249 74.000 3.482 PK
3 5469.140 | 68.431 64.897 -5.569 74.000 3.534 PK
4 5470.000 | 67.537 63.998 -6.463 74.000 3.539 PK
5 * 5512.725 | 106.869 103.356 N/A N/A 3.513 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:03

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz) ]
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5453.270 | 53.451 50.008 -0.549 54.000 3.442 AV
2 5460.000 | 52.805 49.323 -1.195 54.000 3.482 AV
3 * 5512.955 | 95.092 91.580 N/A N/A 3.513 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:29

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5775MHz Ant0 + 1 /Ant0+1+2 + 3
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frequencyibiiiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuv/m) | (dBuV)

1 * 5632.600 | 67.798 64.214 -0.402 68.200 3.585 PK
2 5650.000 | 64.499 60.872 -3.701 68.200 3.627 PK
3 5700.000 | 74.632 70.913 -30.568 105.200 3.719 PK
4 5720.000 | 75.814 72.038 -34.986 110.800 3.776 PK
5 5725.000 | 75.030 71.239 -47.170 122.200 3.791 PK
6 5757.600 | 106.457 102.558 N/A N/A 3.899 PK
7 5850.000 | 71.319 67.262 -50.881 122.200 4.058 PK
8 5855.000 | 70.820 66.760 -39.980 110.800 4.060 PK
9 5875.000 | 66.514 62.409 -38.686 105.200 4.105 PK
10 5925.000 | 60.593 56.340 -7.607 68.200 4.254 PK
11 5932.400 | 61.232 56.965 -6.968 68.200 4.268 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I‘ Report No.: 1710RSU02001

Profile: 80+80.Bandedge Page No.: 57

Engineer: Will Yan

Site: AC1 Time: 2017/11/03 - 22:30

Limit: FCC_Part15.407_RE(3m)_Bandedge Engineer: Will Yan

Probe: BBHA9120D 1-18GHz Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: Powered by PCB Board
Module

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5775MHz Ant0 + 1 /Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5628.000 | 57.614 54.047 -10.586 68.200 3.567 PK
2 5650.000 | 55.387 51.760 -12.813 68.200 3.627 PK
3 5700.000 | 56.832 53.113 -48.368 105.200 3.719 PK
4 5720.000 | 60.585 56.809 -50.215 110.800 3.776 PK
5 5725.000 | 59.523 55.732 -62.677 122.200 3.791 PK
6 5788.800 | 89.920 85.977 N/A N/A 3.943 PK
7 5850.000 | 58.237 54.180 -63.963 122.200 4.058 PK
8 5855.000 | 57.323 53.263 -53.477 110.800 4.060 PK
9 5875.000 | 56.926 52.821 -48.274 105.200 4.105 PK
10 5925.000 | 57.788 53.535 -10.412 68.200 4.254 PK
11 * 5961.400 | 58.947 54.645 -9.253 68.200 4.302 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520 Page Number: 669 of 688



Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:26

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz) B
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5139.100 | 57.360 54.050 -16.640 74.000 3.310 PK
2 5150.000 | 55.576 52.267 -18.424 74.000 3.309 PK
3 * 5180.350 | 86.400 83.127 N/A N/A 3.273 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:28

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5150.000 | 42.677 39.368 -11.323 54.000 3.309 AV
2 * 5221.000 | 75.099 71.889 N/A N/A 3.210 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:21

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant2 + 3/Ant0+1+2 + 3
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Fraquency(hiiz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuv/m) | (dBuV)
1 5144.875 | 69.377 66.068 -4.623 74.000 3.309 PK
2 5150.000 | 68.285 64.976 -5.715 74.000 3.309 PK
3 * 5182.600 | 109.152 105.882 N/A N/A 3.271 PK

Note: Measure Level (dBuyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:22

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5210MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MH2)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5140.825 | 53.555 50.245 -0.445 54.000 3.309 AV
2 5150.000 | 53.438 50.129 -0.562 54.000 3.309 AV
3 * 5221.000 | 100.044 96.834 N/A N/A 3.210 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 21:56

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5326.460 | 84.649 81.589 N/A N/A 3.060 PK
2 5350.000 | 56.266 53.234 -17.734 74.000 3.032 PK
3 5356.820 | 56.051 53.026 -17.949 74.000 3.025 PK

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant2 + 3/Ant0+1+2 + 3

Time: 2017/11/03 - 21:57

Engineer: Will Yan

Polarity: Horizontal

Power: Powered by PCB Board
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5308.310 | 72.807 69.707 N/A N/A 3.099 AV
2 5350.000 | 42.231 39.199 -11.769 54.000 3.032 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/09 - 14:53

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuVv/m) | (dBuV)
1 * 5303.250 | 109.006 105.893 N/A N/A 3.113 PK
2 5350.000 | 70.716 67.684 -3.284 74.000 3.032 PK
3 5357.480 | 72.724 69.699 -1.276 74.000 3.025 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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NR I y | Report No.: 1710RSU02001
Site: AC1

Limit: FCC_Part15.209_RE(3m)

Probe: BBHA9120D_1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module
Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5290MHz Ant2 + 3/Ant0+1+2 + 3

Time: 2017/11/03 - 21:53

Engineer: Will Yan

Polarity: Vertical

Power: Powered by PCB Board
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Frequency(MHz) 3
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 * 5300.390 | 97.732 94.611 N/A N/A 3.121 AV
2 5350.000 | 51.570 48.538 -2.430 54.000 3.032 AV
3 5357.260 | 52.582 49.557 -1.418 54.000 3.025 AV

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:18

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5448.900 | 57.810 54.387 -16.190 74.000 3.423 PK
2 5460.000 | 56.474 52.992 -17.526 74.000 3.482 PK
3 5463.275 | 57.751 54.250 -16.249 74.000 3.500 PK
4 5470.000 | 55.778 52.239 -18.222 74.000 3.539 PK
5 * 5500.420 | 87.459 83.933 N/A N/A 3.526 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:19

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz) :
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5460.000 | 43.106 39.624 -10.894 54.000 3.482 AV
2 * 5502.720 | 74.891 71.368 N/A N/A 3.523 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:17

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5433.605 | 64.918 61.564 -9.082 74.000 3.354 PK
2 5460.000 | 64.825 61.343 -9.175 74.000 3.482 PK
3 5461.550 | 65.624 62.133 -8.376 74.000 3.491 PK
4 5470.000 | 64.094 60.555 -9.906 74.000 3.539 PK
5 * 5500.650 | 107.406 103.880 N/A N/A 3.525 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:15

Limit: FCC_Part15.209_RE(3m)

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Vertical

Module

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5530MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz) g
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2z) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5460.000 | 51.553 48.071 -2.447 54.000 3.482 AV
2 * 5512.610 | 95.040 91.527 N/A N/A 3.512 AV

Note: Measure Level (dBpyV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1

Time: 2017/11/03 - 22:39

Limit: FCC_Part15.407_RE(3m)_Bandedge

Engineer: Will Yan

Probe: BBHA9120D_1-18GHz

Polarity: Horizontal

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi

Module

Power: Powered by PCB Board

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5775MHz Ant2 + 3/Ant0+1+2 + 3
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MH2) Level Level (dB) (dBuV/m)
(dBuV/m) | (dBuV)
1 5614.000 | 58.307 54.783 -9.893 68.200 3.524 PK
2 5650.000 | 56.799 53.172 -11.401 68.200 3.627 PK
3 5700.000 | 56.989 53.270 -48.211 105.200 3.719 PK
4 5720.000 | 56.992 53.216 -53.808 110.800 3.776 PK
5 5725.000 | 57.602 53.811 -64.598 122.200 3.791 PK
6 5761.000 | 88.932 85.025 N/A N/A 3.907 PK
7 5850.000 | 58.807 54.750 -63.393 122.200 4.058 PK
8 5855.000 | 56.319 52.259 -54.481 110.800 4.060 PK
9 5875.000 | 56.428 52.323 -48.772 105.200 4.105 PK
10 5925.000 | 57.470 53.217 -10.730 68.200 4.254 PK
11 * 5943.000 | 59.007 54.736 -9.193 68.200 4.271 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520
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Report No.: 1710RSU02001

Site: AC1 Time: 2017/11/03 - 22:38
Limit: FCC_Part15.407_RE(3m)_Bandedge
Probe: BBHA9120D 1-18GHz

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi
Module

Test Mode: Transmit by 802.11ac-VHT80+80 at Channel 5775MHz Ant2 + 3/Ant0+1+2 + 3

Engineer: Will Yan

Polarity: Vertical

Power: Powered by PCB Board
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fraquency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuVv/m)
(dBuv/m) | (dBuV)

1 * 5627.800 | 65.887 62.320 -2.313 68.200 3.567 PK
2 5650.000 | 62.084 58.457 -6.116 68.200 3.627 PK
3 5700.000 | 68.335 64.616 -36.865 105.200 3.719 PK
4 5720.000 | 70.925 67.149 -39.875 110.800 3.776 PK
5 5725.000 | 71.200 67.409 -51.000 122.200 3.791 PK
6 5741.400 105.658 101.817 N/A N/A 3.842 PK
7 5850.000 | 66.403 62.346 -55.797 122.200 4.058 PK
8 5855.000 | 66.436 62.376 -44.364 110.800 4.060 PK
9 5875.000 | 66.227 62.122 -38.973 105.200 4.105 PK
10 5925.000 | 59.189 54.936 -9.011 68.200 4.254 PK
11 5929.600 | 60.473 56.207 -71.727 68.200 4.265 PK

Note: Measure Level (dBuV/m) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB)

FCC ID: TKAWLE1216V520

Page Number: 683 of 688




m IA Report No.: 1710RSU02001

7.10. AC Conducted Emissions Measurement

7.10.1. Test Limit

FCC Part 15.207 Limits

Frequency QP AV
(MH2) (dBuV) (dBuV)

0.15-0.50 66 - 56 56 - 46

0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to

0.5MHz.
7.10.2. Test Procedure

The EUT was setup according to ANSI C63.4, 2009 and tested according to KDB 789033 for
compliance to FCC 47CFR 15.247 requirements.The EUT was placed on a platform of nominal size,
1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical conducting plane was
located 40 cm to the rear of the EUT. All other surfaces of EUT were at least 80 cm from any other
grounded conducting surface. The EUT and simulators are connected to the main power through a
line impedance stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling
impedance for the measuring equipment. The peripheral devices are also connected to the main
power through a LISN. (Please refer to the block diagram of the test setup and photographs)Each
current-carrying conductor of the EUT power cord, except the ground (safety) conductor, was
individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded back
and forth at the center of the lead to form a bundle not exceeding 40 cm in length.

Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz using a

receiver bandwidth of 9kHz.

FCC ID: TKAWLE1216V520 Page Number: 684 of 688



Report No.: 1710RSU02001

7.10.3. Test Setup

Non-conductive table

1N
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EUT Adapter
l ] /{ 0.8mto
\\ (! ground

plane
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08m ¥
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0.4 m to vertical ground
reference plane

N — |

Bonded to horizontal
ground plane
i

Vertical ground reference plane
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NR I‘ Report No.: 1710RSU02001

7.10.4.Test Result

Site: SR2 Time: 2017/11/16 - 00:05
Limit: FCC_Part15.207_CE_AC Power Engineer: Milo Li

Probe: ENV216 101683 Filter On Polarity: Line

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: AC 120V/60Hz
Module

Test Mode: Mode 1
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_Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 0.150 47.579 36.410 -18.421 66.000 11.168 QP
2 0.150 30.897 19.728 -25.103 56.000 11.168 AV
3 0.314 36.976 26.960 -22.888 59.864 10.015 QP
4 0.314 20.717 10.701 -29.147 49.864 10.015 AV
5 0.438 33.927 23.811 -23.172 57.100 10.117 QP
6 0.438 22.682 12.566 -24.417 47.100 10.117 AV
7 14.250 36.379 26.308 -23.621 60.000 10.072 QP
8 14.250 31.950 21.878 -18.050 50.000 10.072 AV
9 15.750 36.545 26.475 -23.455 60.000 10.070 QP
10 * 15.750 32.938 22.869 -17.062 50.000 10.070 AV
11 30.002 38.191 27.921 NaN NaN 10.270 QP
12 30.002 37.737 27.467 NaN NaN 10.270 AV

Note: Measure Level (dBuV) = Reading Level (dBpV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + LISN Factor (dB)
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Site: SR2 Time: 2017/11/16 - 00:20
Limit: FCC_Part15.207_CE_AC Power Engineer: Milo Li

Probe: ENV216 101683 Filter On Polarity: Neutral

EUT: 4x4 Wave-2 802.11ac/a/n Mini PCle WiFi Power: AC 120V/60Hz
Module

Test Mode: Mode 1
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Frequency(MHz)
No | Flag | Mark | Frequency | Measure Reading Over Limit | Limit Factor Type
(MHz) Level Level (dB) (dBuV) (dB)
(dBuV) (dBuV)
1 0.150 45.509 34.367 -20.491 66.000 11.142 QP
2 0.150 29.724 18.582 -26.276 56.000 11.142 AV
3 0.170 36.666 26.602 -28.295 64.960 10.064 QP
4 0.170 12.794 2.730 -42.167 54,960 10.064 AV
5 0.298 37.866 27.830 -22.432 60.298 10.036 QP
6 0.298 22.781 12.745 -27.517 50.298 10.036 AV
7 14.250 35.558 25.440 -24.442 60.000 10.118 QP
8 14.250 31.349 21.231 -18.651 50.000 10.118 AV
9 15.750 36.502 26.386 -23.498 60.000 10.117 QP
10 15.750 32.518 22.401 -17.482 50.000 10.117 AV
11 29.254 39.353 28.921 -20.647 60.000 10.432 QP
12 * 29.254 38.974 28.541 -11.026 50.000 10.432 AV

Note: Measure Level (dBuV) = Reading Level (dBuV) + Factor (dB)
Factor (dB) = Cable Loss (dB) + LISN Factor (dB)
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8. CONCLUSION
The data collected relate only the item(s) tested and show that the 4x4 Wave-2 802.11ac/a/n Mini

PCle WiFi Module is in compliance with Part 15E of the FCC Rules.

The End
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